Wastewater
Facilities Plan

Report
Rib Mountain Metropolitan
Sewerage District, Wi

December 2015

SA
STRAND

ASSOCIATES



- A
R s |
- r
—
DI
S -
R | -
—
_
r -
S| -
- M
N—| o
o 3
F\ A
- | .
C |
— L
S
C 3
3
o R
. b
© 3



Report for
Rib Mountain Metropolitan

Sewerage District, Wisconsin

Wastewater Facilities Plan

aet88d0ey,
W € ay “lig,,
Aty Gy Whg -,
e\ﬂ.%'dg\\_ul-__ iernag T, a g,
S LS SWeCONs /1,
Sfed KEVINK I35 F e et B
= i e - = ¢ L (el
=i E-35087 Pog i : \;\..JE' X =
R M;ﬂ}jiﬂgn, :-"..’_r:‘z :‘.‘j 04 el Talz JE[ =
<. ¢ 3{ . Wi S < g MADJVS|ON TR
- ¥ T v .~ o ST
&, A vy Pod a"\\. ) -~ ((\ o s
CAI (L L i AN AL N CITRTEL 7
";'.f“\,ﬂs‘lf"“ }.“" ﬁ*} ln_‘%\‘ /"//S/ON AL E\;\\\‘
ia’l E‘"AA,L r{‘\%' ,ffr’ ‘II\\\
.“3,““3““\\5 ) Hnn %

A ¢ ( l.
25, R AL 2l
12/5/1s

Prepared by:

STRAND ASSOCIATES, INC.®
910 West Wingra Drive
Madison, WI 53715
www.strand.com

December 2015 q
A\
> o

STRAND

ASS0CIATES®



m



TABLE OF CONTENTS
Page No.
or Following
EXECUTIVE SUMMARY

SECTION 1-INTRODUCTION

1.01 Purpose and Scope of REPOI .......ccce i 1-1
1.02  Location of StUAY.......ooociii s 1-1
1.03 Related Studies and REPOMS........cocvviiiiiiicc e 1-2
1.04 Abbreviations and Definitions .........coccviiieiii i 1-3

SECTION 2-EVALUATION OF EXISTING INTERCEPTOR SEWER

2.07 BackgroUnd.....ccciii i e e e ae e 2-1
2.02 Infiltration and Inflow Evaluation ............cc..ccoieiiii e, 2-2
2.03 Planned Future Interceptor Sewer Improvements..............ceveeveeevvvvvannee. 2-2

SECTION 3-DESCRIPTION OF EXISTING WASTEWATER TREATMENT FACILITIES

3.01  BacKgroUNd .......ooiviiviiiieeier e reae e n s 3-1
3.02  Unit Process DeSCriPtONS ......vuvvvi e es e 3-1
3.03 Influent Flows and LOadingS.........c...ooeiuvieeierieeieiee e 3-3
3.04 ReCYCle LOAdINGS ...ccooiiiiiiieeiiie et ee e s 3-8
3.05 WPDES ReqUIrEMENTS ....ouviiiiiiiiiiiiicie et st s 3-8
3.06 Wastewater Treatment Plant Performance.........ccoco.coooee v 3-9
3.07 Biosolids Quantity and Quality.........c.cccoriiiiiiiiii e, 3-12

SECTION 4-WASTELOAD AND FLOW FORECASTS

4.01  SEWET SEIVICE AIBA......euii e es e e es e e ae e 4-1
4.02 Population and Growth Projections......c......ccccooei i, 4-1
4.03 Projected FIOWS.....c.ccoviiiiiii ettt 4-2
4.04  Projected LOadiNgS. .. .viiviiiieiiiiiie e e sress et st es e saes i 4-6

SECTION 5-WATER QUALITY STANDARDS AND DISCHARGE PERMIT REQUIREMENTS

5.01 National Nutrient Strategy .......oooiviiii e 5-1
5.02 Wisconsin Nutrient Strategy ..o 5-2
-5.03 Ammonia ReguIations ... 5-6
5.04 Chloride Regulations .........ccoo e 5-6
5.05 Mercury Regulations ... ..o 5-7
506 Thermal Standards..........ccovvv e 5-7
5.07 Antidegradation ANalysiS...........ccooiiiiiiiiiiiiiiee e 5-8
5.08 Biosolids Handling and Beneficial REUSE ............cooveeeeiiceieiececeeee e 5-8
5.09 Sanitary Sewer Overflow (SSO) RUIES ........ccccoevviviviiiiceec e, 5-9
510 Microconstituents and Other Emerging ISSUES ......oovevveveeeiivicnvieireeerennins 5-10
5.1 CONCIUSIONS. ...oviiiiiiiii ettt e e et 5-11

SECTION 6-EVALUATION OF EXISTING FACILITIES

6.01 Unit Process Evaluation



TABLE OF CONTENTS Continued

Page No.
or Following
SECTION 7-TREATMENT PROCESS ALTERNATIVE EVALUATIONS
7.01 Introduction ..........c.c.oeiis DU PO U PPV PPPPR 7-1
7.02 Alternatives Evaluation ..o 7-1
7.03 Project Staging ..o 7-23
SECTION 8--SELECTION OF RECOMMENDED ALTERNATIVES AND FISCAL IMPACT
OF SUMMARY
8.01 Recommended Plan SUMMErY.........coo oo 8-1
8.02 Environmental AsSessmMENnt ... 8-2
8.03 Capital Costs and Project Implementation Plan ..o 8-4
8.04 Opinion of Operation, Maintenance, and Replacement Costs................... 8-5
8.05 Sewer Use Rate Impact of Recommended Plan..............cccooci 8-5

SECTION 9-RESOURCES IMPACT SUMMARY

9.01 Project Identification ... 9-1
9.02 Project DesCription ... 9-1
9.03 Affected ERVIrONMENt ..o st 9-3
0.04 Project IMPACLS ....coci it 9-4
9.05 Mitigated MEASUIES .....c.ovvureeiiiece e e 9-5
9.06 Alternatives Considerad ...........ooovviviemvieeieiiiir e 9-6
ST ¢ 111 = o £ DUUU U PP P PO PPP PP 9-6

SECTION 10—PUBLIC HEARING AND PUBLIC COMMENTS

10.01 PUbC HEAMNG ... s 10-1
10.02 Public COMMENES .....vviiiiiee e i s e 10-1
TABLES
ES-1 Phased Project CostS. ...t ES-4
ES-2 Summary of Funding for Phase | and Phase Il Improvements
(September 2015 Dollar Basis).........ccccuvimnrrininminnia e ES-4
2.03-1 RMMSD Interceptor Capacity Calculation ..o 2-3
3.03-1 Monthly Average Daily Influent Flows (mgd)........cconmiinnnnn, 3-4
3.03-2 Monthly Average Influent BODs Concentration and Loadings................... 3-5
3.03-3 Monthly Average Influent TSS Concentration and Loadings..........c.o.c.... 3-6
3.05-1 RMMSD WWTP WPDES Permit LImifs ..., 3-8
3.06-1 Average Monthly Effluent BODs Concentrations (Mg/L)........ccoconninnnnn. 3-9
3.06-2 Average Monthly Effluent TSS Concentrations (Mg/L)........cooovcninrnnn 3-10
3.06-3 Average Monthly Effluent Phosphorus Concentrations (mg/L).................. 3-10
3.06-4 Average Monthly Effluent NHs-N Concentrations (mg/L) ... 3-11
3.086-5 Monthly Average Fecal Coliforms When Disinfection is Required
(CRU/O0 LY 1ot bt 3-11
3.07-1 Annual Biosolids Load-Out Volume and Percent Solids............coceeiincs 312
3.07-2 2013 Biosolids QUANIY ........ocrrrieeiirre it 3-12
ii

LJ

ki

b



TABLE OF CONTENTS Continued

Page No.
or Foliowing
TABLES (Continued)

4.03-1 Existing Per Capita Flows and I/l Calculations........ccccccevveviiiiiiiieciic e, 4-4
4.03-2 Design Flow Development... ...t 4-5
4.03-3 PEAK FIOWS. ..o e e e 4-6
4.04-1 Per Capita Loading Calculations .........ccccoeiiiicee e 4-7
4.04-2 Projected Average Design Loading ......cccoevvivn v, 4-8
4.04-3 Peaking Factors and Design Loadings ......covvvveeiiiee e esccieee e 4-9
5.01-1 USEPA Recommended Nutrient Criteria for Rivers and Streams in

ECoregion VIl ... 5-2
6.01-1 2025 and 2035 Design Flows and Loads.......cccoceeeviininiiinniiecee e, 6-1
7.02-1 Influent Pumping Station Modifications..........ccccoivvreer e 7-2
7.02-2 Screening Modifications .........oocv i 7-3
7.02-3 Grit Removal AREMativVES .........ccceeeeivii e 7-6
7.02-4 Primary Sedimentation Modifications.............occoooiiiciii 7-7
7.02-5 Activated Sludge ModificationS...........cccocoiiiii e 7-8
7.02-6 Final Clarification Modifications ........ccocoeiieeieicer e 7-9
7.02-7 Opinion of Total Present Worth Cost for Phosphorus Removal Alternatives 7-11
7.02-8 Disinfection Modifications ........ccoiviiii i 7-12
7.02-9 Sludge Thickening Modifications ...........oooiviiin e, 7-13
7.02-10 Solids Processing Afernatives ... e 7-16
7.02-11 Digester Mixing Nonmonetary Considerations.......cc.cocccoveeieiicicenn. 7-17
7.02-12 Electrical ModificationS ..o e e 7-19
7.02-13 Valve Replacement and Modifications.............cccoooi oo 7-20
7.02-14 Administration Building Space Needs Moadifications .........c....ccecveviviienen. 7-21
7.02-15 Painting Modifications ........covieiii i 7-22
7.03-1 WWTP Improvements Opinion of Probable Cost Summary...........ceee...... 7-23
8.03-1 Phased Project CostS ...t e, 8-4
8.05-1 Approximated Replacement Fund Contribution ...........ccoooveiiiiicciien 8-6
8.05-2 Summary of Funding for Phase | and Phase |l Improvements

(Septembar 2015 Dollar Basis)........c.cccuiieiieiieceeeee e, 8-7
9.02-1 Implementation Schedule and Project Capital Costs......ocooevvveviie e 9-3

FIGURES

ES-1 Preliminary Site Plan ... e E£S-2
1.02-1 RMMSD SeWer SEIVICE ArBa ...vviieiiiiriiieiiieete et 1-1
1.02-2 Aerial Photo of Existing RMMSD WWTP ......ccooi i 1-2
2.01-1 Sewer Interceptor Location Plan..........cccoiviiivi v, 2-1
2.03-1 Interceptor 2050 Peak Instantaneous Flow—Cedar Creek Relocated........ 2-4
3.01-1 SIE PIAN....coo e e e 3-1
3.01-2 Process FIow Diagram .......ooooiiiiiii e 3-1
3.03-1 Daily Influent Flow (2009-2014) ..o 3-5
3.03-2 Monthly Influent BODsand TSS Loadings .....c.coocvcvvieiiiisieeciiee e, 3-6
3.03-3 Annual Average Loadings ... 3-7
3.034 Influent Total Phosphorus Concentration and Load...............covvvvevvennno. 3-7

i



TABLE OF CONTENTS Continued

Page No.
or Following
FIGURES (Continued)
RMMSD WWTP Population Projections ... 4-1
Design Loading Trends ... 4-9
Aggregate Nutrient Region for Region VIl Rivers and Streams................. 5-1
Chapter NR 217 Compliance Oplions.........ccceee v 5-4
INFIUENE PUMPS 1ovivieee e eie et s et as st as e 6-2
INFIUENE PUMPS oot arr e s s e s eas e 6-2
Mechanical Step SCreeN.. ... 6-3
Acrated Gt TANK .....vvei e e s 6-4
GIit ClaSSITIEN ... eveeeeee e e e cr i 6-4
Primary Sedimentation Tanks..........ccoviiiiiiii e 6-5
ACration TaANKS ..vuviiiei e e e v e r e b n b e ar e 6-6
Ty = 1 01 F= T 111 = TR PP 6-7
UV Disinfection and Postdisinfection Settling ................ccoooniin 6-7
DAFT Chains and Sprocket........ccc o, 6-8
DAFT Flow MEAsSUMNG. ... .ccccveireiiirerire it e s et s e 6-8
ANGErobIC DIGESIEIS . oooi ittt e 6-9
Anaerobic Digestion Facility ..........cccccviiviri i 6-2
Screen Modifications Layout........ocvveciiiiiei e 7-4
Vortex Style Grit Removal System and Grit Washer...............c..oocci 7-5
Phosphorus Variance Annual Cost for 2025 through 2045 ...................... 7-10
UV Disinfection Modifications Layout...........c.ccoiiiin 7-12
Example External Draft Tube Mixer Layout (Left) and Installation (Right). 7-14
Example Pumped Mixing NOzZzle ..........cccccoiiimmee i 7-14
Example LM Mixer Installations.........ccooooi 7-15
Preliminary Site Plan ... 9-2
APPENDICES

APPENDIX A-WPDES PERMIT
APPENDIX B-CURRENT DESIGN CRITERIA
APPENDIX C-WDNR PEAKING FACTOR WORKSHEET AND

POPULATION PROJECTION LETTERS

APPENDIX D-MULTIDISCHARGER VARIANCE WNDR FACT SHEET AND

2014 RMMSD YEAR END REPORT

APPENDIX E-PRESENT WORTH COSTS
APPENDIX F-PROPOSED DESIGN CRITERIA
APPENDIX G-PUBLIC PARTICIPATION

F

)

M

L
L

L



EXECUTIVE SUMMARY




L

"y

"

oad



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Executive Summary

SUMMARY OF REPORT

This report is a Facility Plan that includes a cost-effectiveness analysis and environmental
information document in compliance with the Wisconsin Department of Natural Resources (WDNR)
Administrative Code Requirements for reviewable projects. The report does the following for use by
the WDNR in its review of the Facility Plan.

1. Reviews the existing Rib Mountain Metropolitan Sewerage District (RMMSD)
interceptor sewer (Section 2).

2. Reviews existing treatment facilities, flows, and loadings (Section 3).

3. Develops proposed design flows and loadings (Section 4).

4. Discusses the current and anticipated permit requirements (Section 5).

5. Evaluates the existing facilities and identifies plant needs (Section 6).

6. Evaluates alternatives for selected unit processes, provides opinions of probable cost

for improvements, and recommends an implementation plan (Section 7).

7. Presents the recommended alternatives, recommended implementation schedule,
and fiscal impact analysis (Section 8).

8. Includes an environmental impact summary (Section 9).
9. Documents the public participation efforts (Section 10)*,
*Pending public hearing
This executive summary focuses on key elements of the facilities plan including the following:
Documentation of Needs
Recommended Plan Summary
Proposed Schedule and Implementation Plan

Impact of Recommended Plan on Overall Operational Costs
Recommendations for RMMSD Commission

oA wh =

DOCUMENTATION OF NEEDS

The review of the plant performance, conditions, assessment, anticipated regulatory requirements,
and plant hydraulics identified the following critical needs:

Prepared by Strand Associates, Inc.® ES-1
RaMAD\Documents\Reports\Archive\2015\RMMSD, WRWWTP FP.1165.011.rml.feb\Report\ES.docx\ 100615



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Executive Summary

1. Future Phosphorus Removal Requirements

More stringent phosphorus limits as a result of the Wisconsin River total maximum daily load
(TMDL) are being proposed that may require increased phosphorus removal by chemical addition,
tertiary filtration, or a combination.

2. Age and Utilization of the Equipment and Facilities

Since most of the processes and facilities were constructed as a part of the original plant in 1986,
these facilities have exceeded the typical design life of 20 years and are nearing 30 years in
service. Each facility and/or process was reviewed for structural, mechanical, and electrical
(including instrumentation and controls) adequacy. The administration building was also
evaluated for office, operations, restrooms, and locker room requirements.

3. Biosolids Disposal Challenges

RMMSD has been experiencing increasing difficulty in finding and securing sites for land
application. Local farmers, feeling pressure from nutrient management planning, have been
considering limiting land application of biosolids. This may result in RMMSD needing up to
five times more land for the same amount of biosolids, which would present a challenge. This
plan explores cost-effective alternatives for beneficial reuse of biosolids.

These challenges need to be addressed to satisfy the long-term facilities planning needs for the
RMMSD WWTP.

RECOMMENDED PLAN SUMMARY

The recommended plan presented in detail in Section 8 of the Facilities Plan addresses all the
documented needs for the RMMSD WWTP and provides effective reuse of existing facilities along
with appropriate modifications and additions to allow for successful operation for the next 20 years
and beyond. Figure ES-1 depicts the key recommended plan elements. The recommended plan
includes the following items:

1. Replace the five original influent pumps with five new chopper pumps.

2. Replace the existing recycle flow Parshall flume with a larger recycle flow Parshall flume,
replace wet well level floats with new radar transmitters, replace influent gates, and
replace the recycle flow sampler with a new automatic sampler. Inspect and replace or
refurbish wet well piping.

3. Replace the diesel generator with a new natural gas generator and relocate it to the
location of the plant electrical service entrance switch.

4, Replace the existing influent mechanical step screen and wash press with a larger new
mechanical step screen and new wash press.

Prepared by Strand Associates, Inc.® ES-2
R:AMAD\Documents\Reports\Archivel2015\RMMSD, WIWWWTP FP.1165.011.rml feb\ReparfiES.doex\ 100615

g

e



Sludge 7 3
Dewatering /. //

Tertiary
| | Filtration

Sludge
Storage ||

Sludge
Storage .|

Anaerobic

/- Thickening //

—jr

Final
Clarification

]

Uy

Disinfection ™

Digestion\\;

Activated
Sludge

If.rrspate Needs

Influent Pumping

Station
Modifications
/" Mechanical
Screening &
Grit Removal
Primary
Sedimentation
Phase |

Influent Pumping Station
Mechanical Screening

Grit Removal

RAS Pumping

UV Disinfection

Sludge Dewatering

Electrical Modifications
Process Piping Modifications
Space Needs Modifications

Phase Il

Primary Sedimentation
Activated Sludge

Final Clarification
Thickening

Anaerobic Digestion

Future , l

Tertiary Filtration

PRELIMINARY SITE PLAN
WASTEWATER TREATMENT FACILITY
RIB MOUNTAIN METROPOLITAN SEWERAGE DISTRICT

MARATHON COUNTY

SA
STRAND

ASSOCIATES”®

FIGURE ES-1

1165.011

ﬁ s =
Fila: S:\MA;\I 100-—1198\1165\011\Acad\Drawings\Figurs 3.01—1.dwg  Time: Dec 05, 2014 — 1:58pm




Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Executive Summary

5. Replace the existing aerated grit removal system with a vortex grit removal system and
grit washer.

6. Replace the primary clarifier flights, chains, and sludge pumps, and add clean outs on the
primary sludge lines.

7. Replace one activated sludge blower with a turbo blower and the piping between the
blower room and aeration tanks.

8. Replace final clarifier drives, collector mechanisms, and RAS pumps equipped with new
VFDs.

9. Evaluate phosphorus removal alternatives during the phosphorus compliance schedule
included in an updated WPDES permit.

10. Install an additional ultraviolet disinfection system bank.

11. Replace the internal equipment of the dissolved air floatation thickening system and the
thickened sludge pumps.

12. Replace both digester covers (after inspection), digester recirculation pumps, transfer
pumps, digester gas safety equipment, the waste gas burner, heat exchanger and add hot
water boiler, and install a pumped mixing system for the secondary digester.

13. Demolish biosolids dewatering equipment and refurbish building to be reusable for
alternative purposes as part of the phased projects in the future.

14. Update the plant power equipment to provide a new service entrance switchboard, back-
up power generator, three new MCCs, SCADA PLC upgrades, and provide a big screen
monitor.

15. Replace all existing buried valves, valves in manholes, and interior valves with new valves.

16. Make modifications to the Administration Building including repurposing of garage space,
the addition of SCADA displays, and improvements to offices, iocker rooms, and storage
space to meet staff needs.

17. Paint all interior spaces and piping concurrently with improvements in each building.

In addition to the items above, RMMSD will replace one blower with a turbo blower and SCADA
system computers and software prior to initiating the Phase | improvements.

PROPOSED SCHEDULE AND IMPLEMENTATION OPTIMIZES USEFUL EQUIPMENT LIFE

The recommended plan and proposed schedule provide the RMMSD rate payers with a timeline that
will allow projects to be completed between now and 2030. Projects have been designated Phase |
or Phase Il projects based on project need, age of existing facilities, cost, and regulatory
requirements. Phase | projects will be designed and constructed between 2016 and 2020, and

Prepared by Strand Associates, Inc.® ES-3
RAMAD\Documenis\Reports\Archive\201 5\RMMS D, WIWWWTP FP.1165.011.rml.fab\ReportES.docx\101915



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Executive Summary

Phase |l projects will be completed between 2021 and 2030. For instance, the influent pumping
station pump replacement is planned as a Phase | improvement because of the significant
maintenance nuisance concerning the existing pumps. Staging projects in this manner will provide
improvements to the WWTP when they are needed and will help control project costs for each phase.
Based on the projected annual operating costs and anticipated debt service, the average revenue in 2017
will need fo be increased to approximately $2,340,000. This is an increase of 25 percent over the average
2010 to 2014 revenue for debt services. The proposed project phasing and associated opinion of project
cost are shown in Table ES-1. The summary of funding for the Phase | and Phase Il Improvements is

included in Table ES-2.

Phase | Phase Il Future
Influent Pumping Station $584,000 ---
Mechanical Screening $853,000 —-
Grit Removal $1,123,000 =
Primary Sedimentation - $948,000
Aclivated Sludge - $308,000
Final Clarification & RAS Pumping $235,000 1 $787,000
UV Disinfection $340,000 o
Phosphorus Removal - . TBD*
Thickening mmn $1,469,000
Anaerobic Digestion - $4,432,000
Biosolids Disposal - - TBD*
Sludge Dewatering $100,000
Electrical Modifications $3,870,000 -
Valve Replacement and Piping Modifications '$655,000 -
Space Needs Modifications $773,000 -
Painting $263,000 $234,000
Total Opinion of Probable Capital Cost $8,796,000 | $8,179,000 TBD*
*Future costs to be determined (TBD).
Table ES-1  Phased Project Costs

Phase | Improvements Phase Il Improvements
Opinion of Probable Cost $8,796,000 $8,179,000
Replacement Fund Contribution $1,456,000 $964,000
CWFP Loan Amount $7,340,000 $7,215,000
Anticipated Blended Loan Rate 2.275% - 2.278%
Estimated Annual Debt Service Payment $461,000 $453,000

Table ES-2

Prepared by Strand Associates, Inc.®
RAMAD\DocumentsiReportstArchiveti2015\RMMSD, WIWWWYTR FP.1165.01 1.4ml febiReportiES.docx\ 101815

ES-4

Summary of Funding for Phase | and Phase Il Improvements
(September 2015 Dollar Basis)

M

L
L

L.



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Executive Summary

IMPACT OF RECOMMENDED PLAN ON OPERATIONAL, REPLACEMENT, AND MAINTENANCE
COSTS

These improvements are expected to have a neutral effect on the operation, maintenance, and
replacement costs. Expansion of the UV disinfection system will likely have little, if any, impact on the
facility’s energy use since the system operates primarily at the average daily flow and only one UV bank
will be in service. Replacement of the positive displacement blowers with turbo blowers will reduce
operation costs; however, sludge production will increase over time increasing operation costs. In the
immediate future, none of these costs are expected to significantly impact the overall revenue needs.

With the replacement of many aged equipment items, it is very likely that the overall maintenance costs
will be decreased through adoption of the recommended plan. Of particular note is the replacement of
the existing influent pumps with chopper pumps. The existing influent pumps require daily attention
because of clogging, and their replacement would reduce demands on plant staff.

As part of the loan application and closing process for each phased project, a new replacement fund
annual deposit will be calculated by subtracting any abandoned or removed equipment allocations and
adding appropriate allocations for new equipment. RMMSD reviews their rates on an annual basis. Any
operation, maintenance, and replacement costs that increase over time and require additional revenue
can be included in annual rate modifications. The annual rate reviews would address needs from impacts

such as inflation, increased electrical and natural gas rates, and increase staff compensation or benefit
expenses.

RECOMMENDATIONS-RMMSD COMMISSION ACTION

1. Submit Draft Facilities Plan to WDNR for their review pending successful review at
October 2015 Commission Meeting.

2. Submit a PERF and Intent to Apply (ITA) to WDNR prior to the October 31, 2015,
deadline for the Phase | Improvements to allow use of the Clean Water Fund Program
(CWFP) for project financing. Phase Il improvements will be addressed in the future.

3. Schedule a Public Hearing on the Facilities Plan for November 2015.

4. Prepare a Record of Public Hearing following the public hearing. The record will
address comments and suggestions made by the public, and any modifications to the
proposed report as a result of public comment will be identified. The hearing records
should then be sent to the WDNR for its review in conjunction with the Environmental
Information Document and Cost-Effective Analysis. RMMSD should pass a motion to
accept the Facilities Plan.

5. Begin preparation of drawings and specifications for the recommended Phase |
improvements to allow obtaining a CWFP loan on a timely basis.

6. Submit a CWFP loan application document with the drawings and specifications. The
submittal needs to include proposed modifications to the user charge system.

Prepared by Strand Associates, inc.® ES-5
RAMAD\Documents\Reports\Archivel2015\RMMSD, WIWWTP FP.1165.011.rml.feb\ReporfiES . docyi120915



r

)

L



SECTION 1
INTRODUCTION




A

[l

il |

rm

[

kal

W

[



[———

Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 1-Introduction

This section describes the purpose and scope of this report and the location of the study area. It
also summarizes previous and related studies and reports. A list of definitions is provided as an
aid to the reader.

1.01 PURPOSE AND SCOPE OF REPORT

The Rib Mountain Metropolitan Sewerage District (RMMSD) operates a wastewater treatment plant
(WWTP) that treats primarily domestic wastewater. This facility and the RMMSD’s interceptor sewer
began operation in January 1986.

This facilities plan was prepared for the purpose of developing an overall plan for wastewater
management at the RMMSD WWTP for the next 20 years. This plan must be implemented to meet the
requirements of federal and state regulations related to water quality in the Wisconsin River and to
maintain the significant investment RMMSD has made at the WWTP.

The treatment facility consistently achieves compliance with all Wisconsin Pollutant Discharge
Elimination System (WPDES) requirements. Average wastewater flows and pollutant loadings to the
treatment plant have generally been below the plant’s rated capacity (refer to Appendix A for a copy of
the WPDES Permit). However, several issues require a comprehensive review of the facility including:

1. Future Phosphorus Removal Requirements

More stringent phosphorus limits as a result of the Wisconsin River total maximum daily load
(TMDL) are being proposed that may exceed the capacity of several of the wastewater
treatment processes.

2. Age and Uiilization of the Equipment and Facilities

Since most of the processes and facilities were constructed as a part of the original plant in
1986, these facilities have exceeded the typical design life of 20 years and are nearing 30 years
in service. Each facility and/or process was reviewed for structural, mechanical, and electrical
(including instrumentation and controls) adequacy. The administrative building was also
evaluated for office, operations, restrooms, and locker room requirements,

1.02 LOCATION OF STUDY

The RMMSD WWTP serves five communities of Marathon County in a region known as the 208 sewer
service area that contributes wastewater to the RMMSD WWTP. These five communities include parts
of the Town of Rib Mountain, the Village of Rothschild, part of the Village of Weston, the Village of
Kronenwetter, and the City of Mosinee. The RMMSD sewer service area is shown in Figure 1.02-1. An
aerial photo of the existing RMMSD WWTP is shown in Figure 1.02-2.

Prepared by Strand Associates, Inc.® 1-1
SAMADLI100--1189M 185101 1¥Wrd\ReportiS 1 doex



PXW || XR BAlY B0IABSISID\BIBAVLLO\GO L L\GE LE 00 LOYINL-S ‘Uied

#10Z/0L/ZL ®jeq auep asn

Nd L2:85:¢ -dWiL

52 Highland Ln o Tower Rd
23 A -
>R - 0 9 z 3 ES
Legend BidgeSt < B 2 4 = s g
g - » £ @ St T: Hamiiton St e 4 =
; 4 ] e
- RMMSD Sewer Service Area 2N i z & Y =
(=] § o g = & Jefferson St =
H 208 Area Boundary i = = S Jackson St =
R 5,
> RMMSD wwTP o s A ) Melntosh St s 3
= Tho™ & S 5 &
@ =~ @ = @
e Bopf St s N =
= c g
= t = e -
e (e L sy Rudar g = 3 7
- g 7 Matiany, Oswald Rd & 2 ° P 5
- S il Z x E 5 3 E
Mountai Rd :u;: - Kent St 2 aq = T 2
Whippoodwill Rd S URbhIn s = g Kersten Rd
L 5 ) : — —1
H Oriole [. e { =
' o Tt T £ & = 3 Clearview Rd
< o Grace St Tl S = El Dana Ln
2 - £ 2 S T . 5 =
. © < B 1 o oS
é:_ k‘f?-)\ S Eau.Claire Ave ' - "—'1‘5'54% ‘E% Gusman Rd
s T & ) 2] % Y
S el < 2 055N Ten 2 T~
3 n Has S S\ |
) & r.::) s L1 ek ¥ %, River Rd
A e 5 < - L 28 P
= H r Ore - = 5 J &
T. Rib Mountain & 3 g s Feitiave W
5 \ . ~Rihgl
o L o0 2 & 29 Christie Ln o dye
K 5 AR
o
5 > & = f s
S — ] > 2 .
» o s L ok V. Weston
§ g 7, 4 3 é_
= o ‘ v
X r = - D
E Foxglove Rd | | % — ',;}: L. Vi :j)
s =5 L R =
M ROthSCh’Id 2 Sho.reyrﬁ:v,e 5? ’%l
g =8 e ? !
A & ‘
‘bc?“,’ Aster Rd _77% =5 Howland Ave tg bgy it Kellper Rd
G Creske Ave i o
3 3
Xx & v i Nick Ave
v -
3 2 B |
= X Pine Rd
& =i
e (<] a = "
Spring Brook Rd o River Vista Dr Kowalski Rd r::n :g;‘ = Martin Rd
Lne &/
LoisLn & > G 25 1 e £ ]
o (o) | = - T gl
= | S o= (5 )]
3 i S i~ T
T e — = Wood Rd — 5
fie [ IS ORI A W o
Burma Rd oL Ay N wE L . &
L &~ § S
: @ ke Rd
£ !
P
=
@
3
i3
: V. Kronenwetter
@ Maple Ridge Rd
he]
< North Rd
Marsh pr §
i = 2
2 &
. = é
2 -, b 3
3 @ - = & 153
e 5
|~
3 I8 ‘ 5 &
& < 5
X 2 7 g 16th Rd N
= N o S o ast Rd
Moon Rd |3 B & - South Rd . wd}as —DJ
S 'y 4 \
g 4 : ] o = s
g piside " P K 2
£ 5 ” S = o 05 1 2|
Eddy Ln Ridge Rd < Duberstein Rd Wiles
Crest Ln
|
FACILITY PLANNING )
RIB MOUNTAIN METROPOLITAN SEWERAGE DISTRICT 15 N L
MARATHON COUNTY, WISCONSIN
FIGURE 1.02-1
Information provided by Marathon County Planning and Zoning 1165.011




Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 1-Introduction

N SR o b R BT LS4 o s R bent ST

A S AT S T A I A \..._.............,.i

i Legend

* Nearest Home

wees Property Line

Required Setback = 500 feet

Figure 1.02-2 Aerial Photo of Existing RMMSD WWTP

1.03 RELATED STUDIES AND REPORTS

The following drawings, specifications, and reports were used in the preparation of this facilities
plan for background information, existing design criteria, and other information as required.

A. Interceptor Capacity Evaluation, Strand Associates, Inc., 2011.

B. Facilities Upgrade and Long-Range Strategic Plan, Strand Associates, Inc.®
December 2009.

Prepared by Strand Associates, Inc.® 1-2
S:\MAD\1 100--1198\1 16501 1\WrdiReport\S 1. docx



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 1-Introduction

C. Rib Mountain UV Disinfection Facilities for the Rib Mountain Metropolitan Sewerage
District, drawings prepared by Strand Associates, Inc.®, August 2009.

D. Sludge Storage Facilities for the Rib Mountain Metropolitan Sewerage District, drawings
prepared by Strand Associates, Inc.®, January 2009.

E. 2025 Wausau Urban Area Sewer Service Plan, Becher-Hoppe Associates, Inc., June 2007.

F. Facilities Upgrade and Long-Range Strategic Plan, Strand Associates, inc.®, October 2001.

G. Wastewater Treatment Plant Improvements for the Rib Mountain Metropolitan Sewerage
District, drawings prepared by Strand Associates, Inc.®, March 2001.

H. Sludge Storage Facilities for the Rib Mountain Metropolitan Sewerage District, drawings
prepared by Strand Associates, Inc.®, November 1999.

i. Report of Sludge Storage Facilities Planning Amendment, Strand Associates, Inc.,®
July 1999.

J. Petenwell and Castle Rock Flowages Comprehensive Management Plan, Publ-WR0422-95,
Wisconsin Department of Natural Resources (WDNR), January 1996.

K. Operation and Maintenance Manual for Wastewater Treatment Rib Mountain Metropolitan
Sewerage District, Strand Associates, Inc.®, August 1985.

L. Water Pollutions Control Facilities for Rib Mountain Metropolitan Sewerage District,
Marathon County, Wisconsin, drawings prepared by Strand Associates, Inc.®,
January 1984.

1.04 ABBREVIATIONS AND DEFINITIONS

ACL alternative concentration limit

ATS automatic transfer switch

BMP best management practices

BODs five day biochemical oxygen demand

BPR biological phosphorus removal

CMAR Compliance Maintenance Annual Report

CMOM  Compliance, Management, Operation, and Maintenance

DAFT dissolved air flotation device

DO dissolved oxygen

DOA Department of Administration

FOE Focus on Energy

gcd gallons per capita per day

gfd gallons per foot per day

171 infiltration and inflow

kW kilowatt(s)

Prepared by Strand Associates, Inc.? 1-3

S$:\MADVE100--119911 165101 1Wrd\Repor\S 1.doex

o3

L
L
L
L
L
y

L.



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 1-Introduction

bs/day  pounds per day

Ibs/hr pounds per hour

ug/L micrograms per liter

MCC motor control center

mg/L milligrams per liter

mgd million gallons per day

ML mixed liquor

MPN most probable number

MS4s municipal separate storm sewer systems
ng/L nanograms per liter

NRDC Natural Resources Defense Council

NTU turbidity units of measurement

O&M operation and maintenance

pcd pounds per capita per day

PERF Priority Evaluation and Ranking Form
Pl plant influent

PLC programmable logic controller

PMP pollutant minimization program

POTW  publicly owned treatment works

PRE primary effluent

PRF process return flow

PRS primary sludge

psig pounds per square inch gauge

RAS return activated sludge

RMMSD Rib Mountain Metropolitan Sewerage District
RW raw water

SCADA  supervisory control and data acquisition
scfm standard cubic feet per minute

SE secondary effiuent

SES Service Entrance Switchboard

SOP standard operating procedure

880 sanitary sewer overflow

TKN total Kjeldahl nitrogen

TMDL total maximum daily load

TP total phosphorus

TRPAD temperature-phased anaerobic digestion
TSS total suspended solids

TWAS thickened waste activated sludge
USEPA  United States Environmental Protection Agency
uv ultraviolet

VFA volatile fatty acids

VFD variable frequency drive

WAS waste activated sludge

WDNR  Wisconsin Department of Natural Resources
WEF Water Environment Federation

WET whole effluent toxicity

Prepared by Strand Associates, Inc.® 1-4

SAMADVT10C--119841 16501 1\Wrd\ReportiS1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 1-Introduction

WLA waste load allocation

WPDES Wisconsin Pollutant Discharge Elimination System
WQBEL water quality-based effluent limit

WWTP  wastewater treatment plant

Prepared by Strand Associates, inc.® 1-5
SAMADVT100--119941 165101 1\WirdiReportiS 1 .docx

LJ

L

s

L



SECTION 2
EVALUATION OF EXISTING INTERCEPTOR SEWER




™

(A

y

!

(S

L)

8.



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 2-Evaluation of Existing Interceptor Sewer

2.01 BACKGROUND

RMMSD owns and maintains the interceptor sewer that brings wastewater to the WWTP. The sewer
was constructed in 1986 and has been maintained routinely since installation. The original interceptor
location plan is shown in Figure 2.01-1. The sewer extends 9,967 feet in length and has 22 manholes
(MH). The interceptor is 36 inches in diameter from MH 1 to MH 7 and is set at a 0.14 slope with a
capacity of 16.2 million gallons per day (mgd). From MH 7 to MH 14, the interceptor is 38 inches in
diameter and is set at a 0.11 percent slope with a capacity of 14.4 mgd. The remaining portion of the
interceptor from MH 14 to MH 21 is 30 inches in diameter and is set at a 0.17 percent slope with a
capacity of 11 mgd. From MH 21 to MH 22, the interceptor is 24 inches in diameter and is set at a
0.16 percent slope with a capacity less than 11 mgd. Beyond the interceptor, individual communities
own their collection systems.

The interceptor condition is routinely monitored by televised inspections. It is in good condition and
identified issues are addressed as soon as possible. The interceptor was evaluated in 2011 as part of
adding Mosinee to RMMSD.

TOWN OF
RIB MOUNTAIN

&

TOWN OF
WESTON

COMNIOTION TO TOwW on
WERTON BAMTARY MRWTA

]

CONMECTION TO TOWN OF
Wb OUNTAM BANITARY SEWEN
¥RLAQE OF ROTHACHALD

EXMTIA YELASE Of ROTHRCHLD WATP MTK

e — O v——

Figure 2.01-1 Sewer Interceptor Location Plan

Prepared by Strand Associates, Inc.® 2-1
SAMAD 100--1189\1 18501 1WrdiRepori\S 2. docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 2-Evaluation of Existing Interceptor Sewer

2.02 INFILTRATION AND INFLOW EVALUATION

Per capita infiltration and inflow (I/1) are identified in Section 4 of this report using the metered flow
method. The peak day flow is about twice the average dry weather flows. This is comparable to other
similar facilities and does not indicate that there is excessive I/l.

2.03 PLANNED FUTURE INTERCEPTOR SEWER IMPROVEMENTS

The interceptor capacity was evaluated in 2011 for 2030 and 2050 flows. At the time of the evaluation,
the 2030 peak hour instantaneous flow was 9.8 mgd, the 2030 peak instantaneous flow was 14.1, the
2050 peak hour instantaneous flow was 14.7 mgd, and the 2050 peak instantaneous flow was
21.3 mgd. The conclusions of that capacity analysis are included in Table 2.03-1. The interceptor was
projected to have sufficient capacity for 2030 and 2050 flows. When the capacity is compared to the
2050 system flow, capacity is exceeded in the MH 20 to MH 14 section of the interceptor. Flow from the
Cedar Creek pumping station will need to be relocated to MH 14 prior to this. The hydraulic grade line
of the system in 2050 after relocating the Cedar Creek flow from MH 19 to MH 14 is shown in
Figure 2.03-1. Calculations in this figure use Manning’s equation to calculate velocity for a full-flowing
pipe. The interceptor has sufficient capacity through 2035, which is the timeline of this facility plan.
During the interim, RMMSD should continue to monitor and maintain the interceptor and meet the
requirements of the Compliance, Management, Operation, and Maintenance (CMOM) program as
outlined in Section 5 of this report.

Prepared by Strand Associates, inc.® 2-2
S:AMADV 100--1199\1165\01 1WWrc\Report\S2.doox

™

m

M

L
LJ
LJ
L.t
L.

W



XCPZSWHOdSH\PIA L LOVGS L 1\BSL 100 L NAVIAN'S
oo & 0U ‘sejenossy puens Ag paledeid

-adid Buimoy-iny e 10} AJ130]9A ajejno(ed o1 uopenbe sBuluuepg 28N sUonENdED BION

gL'9l ¢8Z'LL |e0°8T @.pL'0 © wawbes ysurgg) L HIW 63 L HIN
9g°p1 vi6'6 |z22Z {110 @ oawbas Yyourge) L HN O ¥1 HIN
96°0L 0Lg'L  los9l {210 @ uewbes your-gg) #1 HIN 03 02 HIW
{pbw) | (wdB) (s10) J—
foeden parenajen
LZ'9lL g5z'll |s0se 55°¢ £L070 04 |vo00|vl0| 9E 0Zg OLBLLL £G11 G5 BLLL izl L z
Gl 9L 6Lg'LL |0D'SE $5¢ £L00 04 |po00|vio| 9€ 089 09BLLL bl G50ZHL grll z £
$Z9l T A O A4 65°¢ £L00 202 | FL00C|¥LO| o€ Gi¥ 09°0Z1L 8rLL Jral AR ZGL1 e 4
2181 1ez'LL |eose e €100 20 |¥l000|¥vL0| 9g 00% 0g' 12 Z5L1 00ezll 5L ¥ 5
ZL 9l 16L°LL  |¥BFE €5 €100 0L |¥lO00|¥L0| 8¢ oLy [ rARe 5L JLeu AR Z5hL g 9
2191 L€Z'LL (2052 $5E €100 0L |vwooo|viol| 9 folerd 1672211 Z5hE 0ZETLL LiLL 9 L
L0 @ wawbes youree) L HIN 03 L HIA
0gvl £86'6  |812T gLg £L070 0. | 1Lwo00]| k0| 8e 0zF 0E'EZLL WAN 94 °CTLL Syl z g
L 086’6 |BLET vLe €100 1072 | 1000 | kLD 9E Gt 06°¢2LL SivLL BEVELL St 8 8
Ly vl 500'0) |6TCZ gLe £L0°0 J0°L 11000 LL0) 9¢ 0S¥ St ¥TLL SiLl LR AR SOl 6 oL
Lyl S00'0% (6222 sle €100 04 | 13000|LL0| 9g Gov 00°62LL =R=T AR Srazil orll ok bl
B4t S00'0) |6ZEZ gl'g £10°0 02 | 10000 ee 05¥ 05'6TLL ovLl 00'9TL1 il L zl
EEVL §G6'6  |8lZT rlg £L0°0 074 | 1000 | bbe| 9E 00% 00'92L1 440 s RN ShEL zl gl
€SPl g66'6  |8LZZ rle €100 1074 {1000 8L0] 98 00% e ReTAN AN o rARE 5r1L gl ¥l
(%110 @ wawbes yourag) L HN o1 vL HIN
96701 ole'z  |osal S¥'e £L6°0 lev [Zio00|zL0| of 00g = AR &7LL Sr8TLL Ll i ="
96701 0Ll 9679l a'c £10°0 I8y | 2000|210 o8 00% TR TAR oLk o TARR Stil =] ol
95701 0L9'2  |96'91L Sr'e €100 6% | Z1000{40| o8 00% oc6ell SrLL SLOELL 0511 gl Ik
0601 019’2 |oB9l St'¢ €100 6 | LLOoDjLLO| 0% 00s SLOELL 051 00°LELL Z5LL Ll 8l
9501 019’z 96Ol GF'E €L00 v | 200010200 o2 005 00°LELL Z5hh a8’ LELL FGLL 8l 6l
96 DL oLe'L  |9BolL SP'C €100 6% |Zlocol210| og 005 GgIELL ¥5LL 04°ZEkL ¥5LL 6l 0z
(%2170 D awbas Yourog) #1 HIM 01 0Z HN
| (pBwf | (wdB) 519 {sdp Jaquiny ) ua | G [ (up 1 [uoneAsT adid[uoieAasg Wiy JuoneAs{s adid[UoeAS]g iRy |  3|OUUBRR 3loyu ey
Aolap | sBuluep | pory azig |wpbua| Buiwooul Buofing WENSUMO] weansdn
Roeden palE|noieD PAABRIED odid [dojg odig | odid | °did SIOUUEH WESISUMOQ FIoyuey weansdn UCHEOURUSp| 2|oUUEN
uone|nojesn Aoeden joydootaiu] IS NN

uonejnojen Aoedes Joydesisiu] GQSNINY  1-£0°Z @I9BL

Jomag ojdessaju] Bunsix3—g UonRIsg ue|d SamjIoe J91EMIISEAR
UISUODSIA J0UlSI] 9Beiamag ueljododiapy UIBIUNO Gy



X20p ZS\HOdaX\PIA L LOVGO L L\GG L L--00L MAVINN'S

¥z «0U| ‘sajenossy pueng Ag pasedald
oouol 0000 D008 000L o009 000s 000y 000t 000e 000t (4]
- [1]981
THW puesdl

ot

ETT

ovit

0stTT

091l

aoyue |0 doj ——»

0Lt
19H -
odig Jo do| —m—
‘sBuIMEIp 12841U0) $86T U0 PAsEq SUCNEAR(T HIN Jo do1 pue uaAu| e A

OR1L

YT HIA 03 6T HIAl WOJj P3IEDO[SY }IVL) JEPII—MO|{ SNOIJUEBIUEISU| Yead 0S0T

pajeao|ay ¥o949 Jepan—mMo|4 snoaueluelsu| yead 050¢ 10ydaaieiul L-¢0'g @4nbi4

Jamag toydassaiul Bunsixg—z uonosasg uejd SoI}|I9EH J9]EMIISEAR
uISUoDSIpA ‘JoLysIg @Belamas uepnjodoialy ulelunop qry



. SECTION 3
DESCRIPTION OF EXISTING WASTEWATER TREATMENT FACILITIES




"

P

A

rx

wad

ik d



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing
Wastewater Facilities Plan Wastewater Treatment Facilities

3.01 BACKGROUND

RMMSD owns and operates the RMMSD WWTP that provides wastewater treatment to the residents
and businesses of pottions of the Town of Rib Mountain, the Village of Rothschild, part of the Village of
Weston, the Village of Kronenwetter, and the City of Mosinee. The WWTP has been operating since
January 1986. The facility has had interim upgrades for biosolids storage, wastewater screening,

phosphorus removal, and ultraviolet (UV) disinfection, but much of the WWTP processes are the same
as they were originally installed.

The current liquid treatment facilities include influent pumping, raw wastewater screening and grit
removal, primary sedimentation, activated sludge treatment with chemical phosphorus removal, final
clarification, UV disinfection, and cascade aeration. The solids processing facilities include waste
activated sludge (WAS) thickening by dissolved air floatation (DAFT), primary and secondary stage
anaerobic digestion of primary and thickened waste active sludge (TWAS), and liguid biosolids storage.
RMMSD has belt filter presses for dewatering and cake storage; however, biosolids are not dewatered
at this time. Biogas generated during anaerobic digestion is used to fire a hot water boiler that provides
heat to the digestion process, digester building, and solids processing building. In addition, excess
biogas is used to operate gas generators during peak electrical demand hours.

The facilities were designed for a daily maximum flow of 4.27 mgd and an average daily five-day
biochemical oxygen demand (BODs) loading of 7,950 pounds per day (tbs/day). With in-plant recycle,
the design BODs load is 8,350 Ibs/day. The average daily design total suspended solids (TSS) is
9,460 Ibs/day, and the TSS load is 9,935 Ibs/day with in-plant recycle. Figure 3.01-1 shows a site plan

of the facility. Figure 3.01-2 shows a process flow diagram. Existing design criteria is included in
Appendix B.

3.02 UNIT PROCESS DESCRIPTIONS
This subsection summarizes the plant unit processes.

A, Influent Pumping Station

In the influent wet well, raw wastewater (RW) is mixed with plant sewer recycle flows. This mixture of
wastewater, called plant influent (Pl), is pumped via a 20-inch-diameter force main to the preliminary

treatment facilities. There are five pumps (four plus one backup) in the dry well. The pumps share two
variable frequency drives (VFDs).

B. Preliminary Treatment

Pl is discharged to an open channel and flows through a mechanical step screen. The step screen
removes rags and large solids from the wastewater. Screenings discharge to a wash press that partially
cleans and compresses the screenings before discharge to a bagged disposal unit. The screenings are
then hauled to a landfill. A bypass bar screen is also provided. After passing through the step screen,
the Pl is metered using a Parshall flume and discharged into the aerated grit tank. Coarse inorganic
material is removed in the grit tank, partiaily dewatered, and discharged to a bagging unit. This material

Prepared by Strand Associates, Inc.® 3-1
R:AMAD\Decuments\Reporis\Archive\201 5\RMMSD, WIWWTP FP.1165.011.rml.feb\ReportS 3.docx\120915



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing
Wastewater Facilities Plan Wastewater Treatment Facilities

is also hauled to a landfill. From the grit tank, P! flows to a division box where it is split into three equal
streams and flows to the primary sedimentation tanks.

C. Primary Sedimentation

The three primary sedimentation tanks allow removal of a portion of the seitable solids, and with this
material, about 50 percent of the influent BODs is removed; this is greater than the typical removal rate
of approximately 30 percent. Typical TSS removal through primary sedimentation is 50 percent.
Removal through RMMSD’s primary sedimentation is expected to exceed the typical rates based on the
high BOD removal rates. Settled solids are pumped to the primary digester as raw primary sludge
(PRS). Clarified wastewater that leaves the tanks, called primary effluent (PRE), flows to the aeration
tanks for biological freatment.

D. Activated Sludge Treatment and Phosphorus Removal

Before entering the aeration tanks, the PRE is mixed with return activated sludge (RAS) to form mixed
liquor (ML). Within the aerated ML, an active mass of organisms is produced and sustained that
stabilizes organic material. The ML flows out of the aeration tanks and into the final clarifiers.
Phosphorus removal chemical (alum) is added at the division box before the final clarifiers to meet
WPDES permit effluent phosphorus limits.

E. Final Clarification

Two center-feed clarifiers remove solids from the ML leaving the aeration tanks. Settled salids from the
clarifiers are returned to the aeration tanks as return activated sludge (RAS) or wasted as waste
activated sludge (WAS) to the DAFT tanks. Clarified wastewater flows to the UV disinfection system as
secondary effluent (SE).

F. Disinfection

SE enters the UV disinfection channel and is disinfected by an open-channel, low-pressure,
high-intensity UV lamp system. The system is a phased design with only the first phase in place at this
time. Flows above the UV design flow of 4.34 mgd can be diverted to the adjacent chlorine contact
tank, stored, and returned to the head of the freatment plant for reprocessing; however this is an
infrequent occurrence. A Parshall flume meters the flow before discharge to a cascade aerator. The
cascade aerator at the south end of the tank functions as a postaeration system to add oxygen to the
plant effluent. The UV disinfection system operates seasonally from May through October.

G. Solids Processing

The existing solids handling system includes DAFT for WAS thickening. TWAS and primary sludge are
pumped to the primary digester for anaerobic digestion. The primary digester is mixed with a pumped
jet mixing system and heated to mesophilic temperatures of about 95°F. The biosolids are transferred to
the secondary digester where it is allowed to settle. After digestion, the digested biosolids are pumped
to the biosolids storage tanks for storage. If necessary, biosolids can be dewatered on the belt filter
presses, but this equipment is not normally used. The RMMSD land-applies biosolids for beneficial
reuse on agricultural land for final disposal.

Prepared by Strand Associates, Inc.® 3-2
R:WAD\Documents\ReportgiArchive\201 5\RMMSD, WIWVYWTP FP.1165.011.rml.feb\Report\S3.docx\100215

F'}

™

A

L

b



UNCOVERED
DEWATERED

SLUDGE
* STORAGE

*\

FUTURE
TERTIARY

FILTRATIDN{/“ S

COVERED
DEWATERED
3LUDGE
STORAGE

SLUDGE
STORAGE
TANK
NO, 1

SLUDGE
STORAGE
TANK
NOC. 2

Fila: 5:<MAD{1 100——1 199(1105:01 \Acad\Drowings\Flgure 3.& —1.dwg

ANAEROBIC
DIGESTER

SOLIDS
PROCESSING
BULDING

FINAL
CLARIFIER

UV &
DISINFECTION
&
CASCADE
AERATION

FINAL
CLARIFIER

AERATION
TANKS

DIGESTER

120

PRIMARY
SEDIMENTATION
TANKS

T~ J——

SCREENING
AND GRIT
FACILITY

X X X X X X X X X X X X %
INFLUENT
PUMPING
MAIN STATION
GFFICE
BUILDING
{5 B
DIGESTER
BUILDING ANAERGBIC

SITE PLAN

WASTEWATER TREATMENT FACILITY
RIB MOUNTAIN METROPOLITAN SEWERAGE DISTRICT

MARATHON COUNTY

SA
STRAND

ASSOCIATES®

FIGURE 3.01-1
1165.011

I
Time: Dec 03, 2014 — 1:58pm




Lamd Applicstian

4

Ceviatered
Sludze Storage

Saolids
Froczssing
Building

Frimary Secondary Digester
Digester

Sample

Sludge Storzge Tanks

UV Dizinfaction
znd Post

Aeration . )
Aeration Tanks

Final Clarifizrz Fhosphorus
Removal

Chemical

Wisconsin River

FRS

Frimary Sedimentstion

Sample
€«
Grit Screening
Remowval

Tanks

Influent Pumping

Station

bdddd

36" Intarceptor
Sewer

|

Process Flow Diagram
WASTEWATER TREATMENT FACILITY
RIB MOUNTAIN METROPOLITAN SEWERAGE DISTRICT

MARATHON COUNTY

SA
STRAND

ASSOCIATES®

FIGURE 3.01-2
1165.011




Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing

Wastewater Facilities Plan Wastewater Treatment Facilities
H. Electrical
1. Power Distribution Equipment

The service entrance swifchboard (SES) for the incoming electrical service is installed in the
Solids Processing Building and is used fo power the individual structures and motor control
centers (MCCs) throughout the WWTP. The SES is a GE 8000 Series switchboard consisting
of circuit breakers and analog metering.

Throughout the plant at each of the individual structures, MCCs are installed to serve loads
associated with each building and adjacent areas of the site. MCCs are also manufactured by
GE and include feeder breakers, motor starters, and limited relay-based control logic for
operation of equipment within the plant.

In order o provide standby power to the WWTP, a generator is installed in the Influent Pumping
Station Building and this generator, by design, serves only limited equipment throughout the
plant, Each of the individual MCCs includes dedicated “emergency” sections that can be
powered by the standby generator in the event of a power failure.

2. Supervisory Control and Data Acquisition (SCADA) System

The WWTP is currently controlled with a programmable logic controller {PLC)-based system
using Allen-Bradley PLCs and a personal computer as the operator interface. The PLCs were
installed after the original installation of equipment and communicate between the various
buildings using fiber-optic cabling. The operator interface computer provides monitoring and
control of the system, as well as history of alarms, data, and a means to generate plant reports.
The PLC network, SCADA computer, and associated software were upgraded around 2008,

3.03 INFLUENT FLOWS AND LOADINGS

A, Influent Flows

Influent flow to the RMMSD WWTP is measured in the screening building by an 18-inch Parshall flume.
Monthly average influent flows for 2009 through July 2014 are presented in Table 3.03-1. Figure 3.03-1
graphically depicts daily influent flows for the same period. The average daily flows during the 2009
through July 2014 period were 2.39 mgd, 2.57 mgd, 2.83 mgd, 2.96 mgd, 3.37 mgd, 3.49 mgd,
respectively. The maximum monthly average flow was 4.40 mgd in March 2014, The design average
flow was exceeded on a monthly basis one time, in March 2014. The design maximum daily flow of
4.27 mgd was exceeded 72 times over the six years analyzed. The current design peak-hour flow is
12.29 mgd and with in-plant recycle is 12.96 mgd. Note that water customers were requested to keep
taps running from January through April 2014 to minimize frozen pipes and water main breaks during
unusually low winter temperatures. This made the influent flow data during this period artificially high.

Prepared by Strand Associates, inc.® 3-3
RAMAMDocuments\Reporis\Archive\2015IRMMSD, WINVWTP FP.1165.011.rml.feb\ReportiS3,docd100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3—Description of Existing
Wastewater Facilities Plan Wastewater Treatment Facilities
B. Influent Loadings

Summaries of the influent wastewater concentrations and loadings for BODs and TSS are shown in
Table 3.03-2 and Table 3.03-3, respectively. These data are presented as monthly averages of daily
influent values. The average monthly values for each of the wastewater constituents are also presented
graphically in Figure 3.03-2. The annual average loadings for BODs, and TSS increased by 12 and
21 percent, respectively, during the time reviewed. Figure 3.03-3 presents the annual average loadings
for each of the last six years.

Figure 3.03-2 shows the monthly average loadings for BODs and TSS in comparison with the design
loadings for each of these characteristics. This figure shows that the average monthly BODs and TSS
loadings have not exceeded the design loading in the 6-year period. Figure 3.03-4 shows the influent
phosphorus from August 2014 through February 2015. The concentration averaged slightly above
6.0 milligrams per liter (mg/L) during this time.

2009 2010 2011 2012 2013 2014
January 2.23 2.32 249 2.87 3.16 3.01
February 2.28 2.31 2.52 2.86 3.13 3.87
March 2.52 2.47 2.73 3.09 3.22 4.40
April 2.59 2.37 364 2.99 424 417
May 2.51 2.34 3.10 3.00 3.70 3.49
June 2.55 2.58 273 2.96 3.78 2.92
July 2.34 2.86 2.57 2.9 3.29 277
August 2.39 2.64 2,79 2.91 3.07 -
September 2.28 2.97 2.65 2.82 3.13 -
October 2.37 273 2.93 2.86 3.33 -
November 2.36 2.60 2.85 3.1 3.19 -
December 2.29 2.61 2.94 3.15 3.18 -
Average 2.39 2.57 2.83 2.96 3.37 3.49
Maximum 2.59 2.97 3.64 3.15 4.24 4.40
Minimum 2.23 2.31 2.49 2.82 3.07 2.77
Table 3.03-1 Monthly Average Daily Influent Flows {mgd)

Prepared by Strand Associates, Inc.® 3-4
RAMAD\Documents\Reports\Archivel2015\RMMSD, WINWWTP FP.1165.011.rml.fab\ReportiS3.docx\ 100215

r
"
a

r

L
o
L

W



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing

Wastewater Facilities Plan Wastewater Treatment Facilities
6.0 — - - _
5.0 + - _ -
_ 3 N
[
IG] B - - - - -
S 40 : — S B
: ‘ s, - 0
g |  AS
3 3.0 4 - B - > : )— f' —
= v ij ._w S g ) ) -
RN i j iy 3 P
D % j

20 +— 4_[ : ’-L rif Gt — S

. Influent Flow
= = = QOriginal Design Max Day Flow without recycle flow
mOrtgmaI De5|gn Max Day Flow W|th recycle flow

1.0 : —i : —t : }
Jul-2008 lul-2009 Jul-2010 ul-2011 Jul-2012 Jul-2013 Jul-2014

S

Figure 3.03-1 Daily Influent Flow (2009-2014)

2009 2010 2011 2012 2013 2014

mg/L | Ibiday | mg/L | Ib/day | mg/L | Ibiday @ mg/L | Ib/day | mg/L | Ibiday | mg/L | Ibiday
January 299 | 5514 | 268 | 5199 | 267 | 5519 | 235| 5644 | 245| 6431 | 237 | 5892
February 271 | 5099 320| 6,085, 256 | 5366 | 226| 5355| 239 | 6250 | 194 | 5,820
| March 256 | 5374 | 267 | 5453 | 244 | 5492 | 211 | 5525| 228 | 6080 | 162 | 5962
April 240 | 5191 | 306 | 6,050 | 194 | 5961 | 226 | 4,841 | 183 | 6456 | 171 | 5890
(May | 241 | 5043| 254 | 5031 | 191 | 4923 | 212 | 5346 | 202 | 6233 | 224 6602
June 251 | 5331 | 267 | 5748 | 212 | 4819 | 221 | 5492 | 209 | 6597 | 256 | 6,022
July | 204 | 5842 | 277 | 6812 | 224 | 4827 | 228 5561 | 233 | 6,510 | 256 6,023
August 255 | 5139 | 293 | 6491 | 205| 4774 | 242 | 5943 | 239 | 6,091 | - -
September | 264 | 5077 | 252 | 5750 | 222 | 4950 | 240 | 5681 | 233 | 6,146 | - -
Octoher 259 | 5104 | 253 | 5762 | 231| 5689 | 233 | 5610 220 6117| - | -
November | 293 | 5792 | 246 | 5360 236 | 5636 | 233| 6100| 232 | 6,197 | - = |
| December | 310 | 5936 | 270 | 5946 | 235| 5216 | 254 | 6675 227| 6021 | - | -
Average | 269 | 5370 | 273 | 5807 | 226 | 5264 | 230 | 5648 | 224 | 6261 | 214 | 6,030
Maximum | 310 | 5936 | 320 | 6,812 | 267 | 5961 | 254 | 6,675 | 245 | 6,597 256 | 6,602
Minimum | 240 | 5043 | 248 | 5031 | 191 | 4774 | 211 | 4841 | 183 | 6,021 | 162 | 5820

Table 3.03-2 Monthly Average Influent BODs Concentration and Loadings

Prepared by Strand Associates, Inc.® 3-5
R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIWWTP FP.1165.011.rml.feb\Report\S3.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3—Description of Existing

Wastewater Facilities Plan Wastewater Treatment Facilities
2009 2010 2011 2012 2013 2014
mg/L | Ioiday | mgiL | Ibiday | mg/L | Ibiday | mgiL | Ibiday | mg/L | Ibiday | mgiL | lbiday |
January 272 | 5011 | 288 | 5593 | 286 | 5936 | 248 | 5952 | 220 | 5779 264 | 6,601
February 278 | 5243 | 323 | 6151 | 318 | 6685| 257 | 6,122 | 264 | 6,8% | 226| 6,757
March 252 | 5302 | 300 | 6,146 | 271 | 6,102 | 294 | 7,800 | 261 6,955 | 189 | 6,943
April 253 | 5504 | 312 | 6201 | 231 | 7167 | 255| 6341 | 205| 7,252| 196 | 6,817
May 253 | 5253 | 305| 6,046 | 239 | 6,190 | 253 | 6377 | 256 | 7,895 269 | 7,902
June 271 | 5757 | 295| 60395| 284 | 6,467 | 288 | 7,188 | 275 | 8695 301 | 7,425
July 331 | B552 | 297 | 7,332 | 264 5719 | 289 | 7,069 | 298| 8300 | 299 | 7,058
August 307 | 6173 | 279 | 6,186 | 260 6,078 | 309 | 7,574 | 298| 7612 | - -
September | 303 | 5797 | 268 | 6213 | 282 | 6269 | 297 | 7,.020| 275| 7,263 | - -
October 320| 6,336 | 264 6005| 257 | 6,367 | 272 | 6530 | 275| 7,694 | - -

November | 348 | 6,910 | 268 | 5832 | 246 | 5883 | 261 | 6839 | 256 | 6,839 | - -

December 341 6,546 313 | 6,875 261 6,399 270 | 7,093 256 6,784 - -

Average 294 | 5865 | 293 | 6,248 267 | 6272 | 274| 6826 | 262 | 7330| 249 7072
Maximum 348 | 6,910 323 7,332 318 | 7,167 309 7,800 298 8,695 301 7,902
Minimum 252 | 5,011 264 | 5,593 231 5719 | 248 | 5,952 205 | 5,779 189 | 6,601

Table 3.03-3 Monthly Average Influent TSS Concentration and Loadings

9’000 I S T TS I S U S SRS Dy ST N O oty e i . .
[ ]
8,000 -Er .
’ T e N o N K E. _E_E _E B _E N N N N N I N X I N -’u’“-ﬂl-’-.‘ﬁl u"-—u—-—‘m—s'
@ mu

=
2 7,000 +—
~
=
® 6,000 -
5
5,000 -
4,000 — _— — -—
W TSS sssase Design TSS % BODs = = = [esign BODs
3,000 " ‘ T — p ———
2008 2009 2010 2011 2012 2013 2014 2015

Figure 3.03-2 Monthly Influent BODs and TSS Loadings

Prepared by Strand Associates, Inc.® 3-6
R:\MAD\Documents\Reports\Archive\2015\RMMSD, WIWVWTP FP.1165.011.rml.feb\Repert\S3.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing

Wastewater Facilities Plan Wastewater Treatment Facilities

10,000 — : e
9,000 — -
8,000
7,000

= 6,000

(10

z2

= 5,000 - | Tss

B Y

3 4,000 - Design TSS

¢ BODs
3,000
= = = Design BODs

2,000
1,000 -

2009 2010 2011 2012 2013 2014

Figure 3.03-3  Annual Average Loadings

12 300
L 2
10— 2 - — - 250
ﬁ 8 +— & P —= 200
E ﬁ =
: $s 3 38 3
o ¢ ~
£6 |0 48 534 —%¢ 8388 3
g ® $8 ¢ S S 150 g
» g
5 4 — ———1 100
v}
2 50
# Influent Phosphorus Concentration @ Influent Phosphorus Load
D "L T T T T T s EE A S S i i R e | [Tl T 1 0
s S5 S Iy 95 o o Y Y Yo L \’/ i/ %
2 >, 73, 4. < T T VY 0, o
%y ey Yy Sy R, 8 Yy Ry, Hy g s S s S

Figure 3.03-4 Influent Total Phosphorus Concentration and Load

Prepared by Strand Associates, Inc.® 3-7
R:MAD\Documents\Reports\Archive\2015\RMMSD, WIWWTP FP.1165.011.rml.feb\ReportiS3.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 3-Description of Existing
Wastewater Treatment Facilities

3.04 RECYCLE FLOWS

There are several sources that contribute to plant recycle flow and loadings at the RMMSD WWTP,
including the subnatant from the DAFT WAS thickeners, supernatant from the biosolids storage tanks,
supernatant from the anaerobic digesters, and scum from the primary and secondary clarifiers. All are
discharged to the plant sewer system and metered in a 3-inch Parshall fume at the influent pumping
station before being discharged to the influent wet well. This flow averaged 0.5 mgd from 2009 through
2013.

3.05 WPDES REQUIREMENTS

The WPDES permit limits currently in effect at the RMMSD WWTP are presented in Table 3.05-1.
A copy of the current permit, No. WI- 0035581-06-0, is provided in Appendix A. The facility is operating
under a WPDES permit that became effective on December 1, 2010, and expires September 30, 2015.
The permit requires monthly monitoring for mercury and twice a year monitoring for chronic whole
effluent toxicity (WET) and acute WET testing. The permit includes compliance schedules for a mercury
pollutant minimization program and mercury source reduction.

Prepared by Strand Associates, Inc.®
RAMAD\DocumentstReports\Archivel2015\RMMSD, WIWWTP FP.1165.011.rml.feb\Report\S3.docxi 100215

3-8

Monitoring Requirements and Effluent Limitations
Limit and Sample Sample
Parameter Limit Type Units Frequency Type Notes
Flow Rate mad Continuous | Continuous
24-Hr Flow
BODs, Total Monthly Avg 30 mgiL 5MWeek Prop Comp
24-Hr Flow
BODs, Total Weekly Avg 45 mg/L 5/MWeek Prop Comp
BODs, Total Daily Max 1,163 Ibs/day 5/Week Calculated | Limit applies May-October.
Suspended Solids, 24-Hr Flow
Total Monthly Avg 30 mg/L 5/Week Prop Comp
Suspended Solids, 24-Hr Flow
Total Weekly Avg 45 mg/L 5/Week Prop Comp
pH Field Daily Max 9.0 su 5MVeek Grab
pH Field Daily Min 6.0 su 5\ eek Grab
24-Hr Flow
Phosphorus, Total Manthly Avg 1.0 mg/L 5Meek Prop Comp
. Geometric Limit and manitoring apply
Fecal Coliform Mean 400 #/100 ml Weekly Grab May-September.
Mercury, Total . See footnote 3.2.1.2 in
Recoverable Daily Max 50 ng/L Monthiy Grab Appendix A
. . Monitoring shall be monthly
Nitrogen, Ammonia 24-Hr Flow | .
(NH3-N) Total - mg/L Monthly Prop Comp ;10?!; years other than
Nitrogen, Ammonia 24-Hr Flow | Monitoring shall be weekly
(NH3-N) Total - mg/L Weekly | prop comp | throughout 2011,
See Listed | 24-Hr Flow | See footnote 3.2.1.3in
Acute WET i TUa Qir(s) Prop Comp | Appendix A.
. See Listed | 24-Hr Flow | See footnote 3.2.1.3 in
Chronic WET j rTUe Qtr(s) Prop Comp | Appendix A.
Table 3.05-1 RMMSD WWTP WPDES Permit Limits

|

M
m

r

L



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing
Wastewater Facilities Plan Wastewater Treatment Facilities

3.06 WASTEWATER TREATMENT PLANT PERFORMANCE

Tables 3.06-1, 3.06-2, 3.06-3, and 3.06-4 summarize the average monthly effluent BODs, TSS,
phosphorus, and NHs-N concentrations, respectively, from the RMMSD WWTP.

The RMMSD WWTP consistently meets the effluent limits dictated in the WPDES permit producing high
quality effluent. For the period reviewed, there have been no effluent permit violations.

Table 3.06-5 shows the monthly geometric mean for fecal coliforms for the months when disinfection is
required. The data show there have been no exceedances in the period analyzed.

2009 2010 2011 2012 2013 2014
January 12 12 16 16 23 13
February 11 7 19 15 19 11
March 18 8 16 17 10 10
April 20 10 12 17 13 8
May 9 13 9 16 12 6
June 8 11 16 12 13 7
July 9 ) 13 25 11 7
August 10 9 13 19 25 -
September 9 11 17 15 24 -
October 8 18 14 16 13 -
November 7 18 13 17 10 -
December 10 18 16 21 8 -
Average 11 12 14 17 15 g
Maximum 20 18 19 25 25 13
Minimum 7 7 9 12 8 6
Table 3.06-1 Average Monthly Effluent BODs; Concentrations {mg/L)

Prepared by Strand Associates, lnc.® 39
R:AMAD\Documents\Reports\Archive\2015\RMMS D, WIWWWTP FP.1165.0141.rml.feb\Raport\S3.domi100218



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing
Wastewater Facilities Plan Wastewater Treatment Facilities
2009 2010 2011 2012 2013 2014

January 10 11 13 14 10 8

February 11 8 25 14 9 7

March 9 8 15 12 10 10

April 12 11 10 10 15 11

May 6 11 9 8 16 7

June 5 11 8 7 9] 5

July 5 11 7 7 5 10

August 7 8 6 8 8 -

September 9 12 8 11 13 -

October 8 9 10 9 9 -

November 6 11 9 10 8 -

December 10 15 13 11 9 -

Average 8 10 11 10 10 8

Maximum 12 15 25 14 16 11

Minimum 5 8 6 7 5 5

Table 3.06-2 Average Monthly Effluent TSS Concentrations (mg/l.)

2009 2010 2011 2012 2013 2014
January 0.6 0.7 0.9 0.9 0.6 0.6
February 0.8 0.7 0.9 0.8 0.7 0.7
March 0.9 0.8 0.8 0.7 0.9 0.9
April 0.9 0.9 0.7 0.8 0.9 0.9
May 0.6 0.8 0.8 0.8 0.8 0.7
June 0.9 0.8 0.9 0.8 0.7 0.6
July 0.9 0.6 0.8 0.7 0.7 0.6
August 0.9 0.8 0.6 0.9 0.6 -
September b8 0971 0.9 1.0 0.9 -
October 0.6 0.8 0.9 0.9 0.7 -
November 08)] 0.8 0.8 0.8 0.7 -
December 0.8 1.0 0.8 0.8 0.7 -
Average 0.8 0.8 0.8 0.8 0.8 0.7
Maximum 0.9 1.0 0.9 1.0 0.9 0.9
Minimum 0.6 0.6 0.6 0.7 0.6 0.6

Table 3.06-3 Average Monthly Effluent Phosphorus Concentrations (mg/L)

Prepared by Strand Associates, Inc.® 3-10
R:MAD\Documents\ReportsiArchivel2015\RMMSD, WIWWTP FP.1185.01 1.rml.feb\ReportiS3.docx100215

m

L

L

L



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3—-Description of Existing

Wastewater Facilities Plan Wastewater Treatment Facilities
2009 2010 2011 | 2012 2013 2014
January - - 36.7 42.2 38.5 45.6
February - - 427 35.0 35.5 39.2
March - - 36,3 37.7 43.3 28.6
April - - 26.6 26.0 48.6 38.5
May - - 27.8 41.7 40,5 55.8
June - - 29.9 33.8 32.8 38.6
July - - 27.6 28.8 35.0 17.8
August - - 23.1 33.3 41.2 -
September - - 20.6 15.3 21.3 -
October - - 24.4 29.5 17.2 -
November - - 32.3 33.2 8.3 -
December - - 37.8 44.0 30.9 -
Average - - 30.5 33.4 32.7 37.7
Maximum - - 42,7 44.0 48.6 55.8
Minimum - - 20.6 15.3 8.3 17.8

Table 3.06-4 Average Monthly Effluent NHz:-N Concentrations (mg/L.)

2009 2010 2011 2012 2013 2014

May 79 31 63 12 86 22
June 178 8 4 23 4 34
July 172 5 6 8 94 17
August 211 8 30 10 7 -

September 221 19 30 212 7 -

Average 172 14 27 53 39 24
Maximum 221 31 63 212 94 34
Minimum 79 5 4 8 4 17

Table 3.06-5 Monthly Average Fecal Coliforms When Disinfection is
Required (CFU/100 mL)

Prepared by Strand Associates, Inc.® 3-11
RAMAD\Decuments\Reperts\Archivel2015\RMMSD, WINWWTP FP.1165.011.rml.feb\Report\S$3.docx\ 100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 3-Description of Existing
Wastewater Facilities Plan Wastewater Treatment Facilities

3.07 BIOSOLIDS QUANTITY AND QUALITY

Tables 3.07-1 and 3.07-2 summarize the annual biosolids production since the installation of the
second biosolids holding tank and the most recent biosolids sampling from the RMMSD WWTP.
Biosolids are well within the WDNR quality requirements, and the low metals content allows flexibility
when meeting the lifetime metals accumulation requirements for land application sites.

Biosolids Load-Out Average Percent Total
Volume (gal) Solids (%)
2012 4,277,000 4.9
2013 3,343,000 4.0

Table 3.07-1 Annual Biosolids Load-Out Volume and
Percent Solids

mg/kg dry weight basis High Qualit

Parameter Apr Jul Oct Wimit
arsenic - 8.2 <3 3.6 41
cadmium 2.1 1.9 2 39
copper 720 620 610 | 1,500
lead 21 23 19 300
mercury 1.5 1.2 0.96 17
molybdenum 9.5 8.7 9.6 -
nickel 24 19 23 -
selenium <10 11 <4.6 -
zinc 890 | 840 830 2,800

Table 3.07-2 2013 Biosolids Quality

Prepared by Strand Associates, Inc.® 312
RAMADWDocuments\Reports\Archive\2015\RMMSD, WIWWTR FP.1165.011.rml.feb\ReportiS3.docxi100215

™

m

I

L

L

i



SECTION 4
WASTELOAD AND FLOW FORECASTS




o

i



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 4-Wasteload and Flow Forecasts

This section develops wastewater flow and loading projections for evaluating future treatment facility
capacity and needs. Data from current conditions have been used together with population forecasts
and development trends to project design flows and loads for the RMMSD WWTP through 2035.

4.01 SEWER SERVICE AREA

The current sewer service area for the RMMSD WWTP is presented in Figure 1.02-1. It is anticipated
the overall area served by the RMMSD WWTP will remain as identified.

4.02 POPULATION AND GROWTH PROJECTIONS

Population projections for the RMMSD WWTP are presented in Figure 4.02-1. These projections were
based on those included in the 2025 Wausau Urban Area Sewer Service Plan (2025 Sewer Service
Plan) that delineated the 208 sewer service planning area for the RMMSD WWTP and Department of
Administration (DOA) population projections completed in 2013. The projected growth in the 2025
Sewer Service Plan is through 2025. This report projects the growth through 2035. Each of the
customer communities was contacted regarding the population projections. RMMSD has not received
any updated projections and has moved forward using the DOA population projections. Copies of the
correspondence with customer communities is included in Appendix C.

The year 2010 census population was approximately 32,807 using the DOA data. Mosinee’s population
was added in 2012-2013. Future year 2025 population projection is 42,231 and 2035 population
projection is 45,227. The current and future industrial and commercial contributions are minimal with no
significant growth expected, so they are accounted for in the per capita estimates.

50,000 —
45,000 -— — SRS 4
N —————
i R
40,000 - e —--—-———-\'Wﬁi_ﬁ;f;,.@wﬂ'ﬁf—f g
r 3
35,000 o R
\}:é,,‘_m"f \ Population jump reflects addition
= 30000 - — TSl ) of Mosinee population
.% .
3 25*000 T = = S
g. |
& 20000 e v —— O P ey e o
15,000 - e —le—
10'000 [ - = e R Bmm—m————e TS e o
5,000 - i = = =
ol ‘
2005 2010 2015 2020 2025 2030 2035 2040
== Rothschild ‘e Mosinee — =aé=\Neston «@-=Kronenwetter Rib Mountain S.D  ==¥==Total
*Mosinee not included in 2010 total population
Figure 4.02-1 RMMSD WWTP Population Projections

Prepared by Strand Associates, Inc.® 4-1
R:AMAD\Documents\ReportstArchive\2015\RMMSD, WIWWTP FP.1165.011.rml.feb\Report\S4.docx\100215




Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 4-Wasteload and Flow Forecasts

4.03 PROJECTED FLOWS

Projecting future wastewater flow requires identification of residential/commercial and industrial
wastewater flow, base flows, I/l, peaking factors, and anticipated residential/lcommercial and industrial
growth in areas tributary to the RMMSD WWTP. The data used in these evaluations includes daily flow
measurementis from the plant's influent flow metering flume from January 2009 through Juty 2014. It
should be noted that the plant influent flow meter includes the plant process return flow that ranges in
guantity between 0.2 and 0.9 mgd. However, as noted in the previous section, customers were asked to
run water for several months in early 2014. The 2014 data will not be used in flow projections.

A, Dry Weather Base Flows and Per Capita Flows

Since January 2009, the annual average daily flow treated at the RMMSD WWTP has ranged from a
low of approximately 2.38 mgd in 2009 to a high of 3.37 mgd in 2013. This reflects a general increasing
trend during this time period; some of the increase is due to the addition of Mosinee in October 2012.
Over that time period, the maximum month flow was 4.24 mgd in April 2013, the maximum week flow
was 4.56 in April 2013, and the maximum day flow was 6.0 mgd on September 24, 2010. The high daily
flow occurred in conjunction with a significant rainfall event, and the maximum month and week flows
occurred in conjunction with a particularly wet month.

To project future design average and maximum flows, an evaluation was made to establish average dry
weather flows to the WWTP and generate an estimate of I/l levels to establish future maximum design
flows.

The average dry weather flow, which includes background dry weather infiltration, was established from
a review of the WWTP influent flows. Weekly average flows for 2009 through 2013 were reviewed, and
the minimum average weekly flow to the WWTP was established as the average dry weather flow for
each year. The annual average dry weather flow over this period was 2.46 mgd, with a range of
2.18 mgd to 2.73 mgd. This flow rate is assumed to contain the minimum amount of I/l expected from
RMMSD’s collection system.

To determine per capita dry weather flow (sometimes referred to as base flow), the average
hauled-waste flow components were subtracted from the dry weather flow, and this was divided by the
contributing population. Industrial contribution is negligible. As detailed in this section, flows from 2014
were omitted from the analysis because of the atypical weather during that year. The per capita flow
was calculated in this manner for 2009 through 2013 and averaged for the 2011 through 2013 period to
determine the per capita flow. The average dry weather per capita flow was calculated to be
74.6 gallons per capita per day {(gcd).

Because the current and historic per capita flows are lower than expected values, the per capita flow
book value of 100 gcd was used to estimate future dry weather base flows from the projected growth in
the number of residential and commercial customers. Hauled waste flows were estimated separately
but excluded from base flows. I/l components used fo estimate wet weather flows were also estimated
separately, but these were also excluded from dry weather base flows.

Prepared by Strand Associates, Inc.® 4-2
RAMAD\Documents\ReportsiArchivel 20 15\RMMSD, WINWWTP FP.11685.011.rml.feb\ReportiS4.docx\ 100215

ra

7

™

M

L)

L



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 4-Wasteload and Flow Forecasts

B. Desian Flow Preiections—Wet Weather Desian Flows

The daily flow data from 2009 through 2013 were used to develop wet weather design flows. For each
year, the maximum month flows were calculated, and these values were used as the average total wet
weather flow. The dry weather base flow and hauled waste flow were subtracted from each -of the
calculated wet weather flows to estimate wet weather I/l volumes. Table 4.03-1 presents a summary of
the various flow determinations 2009 through 2013, including estimates for I/l for each flow category.
For average wet weather flow (maximum month) and maximum week flow, the average of the 2011
through 2013 data was used. Because 2012 had particularly low maximum day flows, data from 2010
through 2013 were used to develop an average maximum day flow and per capita rates.

Prepared by Strand Associates, Inc.® 4-3
R:AMADOocuments\Reports\Archive\20 1 5\ RMMSD, WIWYWTP FP.1165.011.rml.feb\RepertiS4.docxi100215



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan

Section 4-Wasteload and Flow Forecasts

Average
2009 2010 2011 2012 2013 (2011-2013)
Population’ 32,293 | 32,807 | 32,906 | 34,008 | 37,124
Average Dry Weather Flows?
Total Dry Weather Flow {mgd) 2.18 2.23 2.42 272 273 2.62
Average Hauled Waste Flow (mgd)® 0.037 0.037 | 0.037 0.037 0.037
Total Flow without Hauled Waste Flows 2.15 2.19 2.38 2.68 2.69
~ Per Capita Dry Weather Flows (gcd) 66 67 72 79 72 74.6
Average Annual Flows?
Total Average Annual Flow {mgd) 239 | 257 2.83 2.96 3.37 3.05
Average Hauled Waste Flow {mgd)® 0.037 0.037 | 0.037 0.037 0.037
Total Flow without Hauled Waste Flows 2.35 2.53 2.79 2.92 3.33
Per Capita Average Annuai Flows (ged) 73 77 85 86 90 86.84
Average Annual Ifl (mgd) 0.21 0.34 0.41 0.24 0.64 0.43
Average Wet Weather Flows (Maximum Month)?
Maximum Month Flow (mgd) ' 2.59 2.97 3.64 3.15 4.24 3.68
Average Hauled Waste Flow (mgd)® 0.037 0.037 0.037 0.037 0.037
Total Flow without Hauled Waste Flows 2.55 2.93 3.60 3.11 4.20
Per Capita Maximum Month Flows (gcd) 79 89 109 21 113 105
Maximum Month 11 (mgd) 0.40 0.74 1,22 0.43 1.51 1.05
Max. Week Flows?
_Maximum Week Flow (mgd) 2.96 3.74 4.35 3.38 4.56 410
Average Hauled Waste Flow {mgd)® 0.037 0.037 0.037 0.037 0.037
Total Flow without Hauled Waste Flows 2.92 3.70 4.31 3.34 4,52
Per Capita Maximum Week Flows (gcd) 90 113 131 98 122 117
Maximum Week I/l {mgd) Q.77 1.51 1.93 0.66 1.83 1.48
Max. Day Flows?
Maximum Day Flow (mgd) 3.16 6.02 5.13 3.86 4.83 4.96
Average Hauled Waste Flow (mgd)? 0.037 0.037 | 0.037 | 0037 0.037
Total Flow without Hauled Waste Flows 3.12 5.98 5.0 3.82 4.79
Per Capita Maximum Day Flows (gcd) 97 182 155 112 129 145
Maximum Day |/l (mgd) 0.98 3.79 2.71 1.14 2.10 2.44

Prepared by Strand Associates, Inc.®

RAMAD\Documents\Reports\Archivel2015\RMMSD, WIWWTP FP.1185.01 1.rml.febiReportiS4.docx\i00215

4-4

1City of Mosinee poputation and flow incorperated in October 2012,
22009 and 2012 were drier than average years, while 2010 and 2013 were wetter than average years.
*Average 2012 and 2013 hauled waste flows used for all calculations.
4 Data from 2010 through 2013 used for Maximum Day Flow calculations.

Table 4.03-1 Existing Per Capita Flows and !/l Calculations

i

L

ke



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 4—Wasteload and Flow Forecasts

C. Design Flow Development

Design flows for 2025 and 2035 were developed by multiplying the projected populations for each year
by the average dry weather per capita flow of 74.6 gecd for current population and 100 ged for future
population to obtain dry weather residential/commercial base flows of approximately 3.28 mgd and
3.58 mgd, respectively. The amount of I/l in the collection system for each of the design wet weather
flows {maximum month and maximum week) was assumed to remain constant as ongoing CMOM
efforts aim to keep I/l to a minimum. Hauled waste volumes were assumed to increase by 5 percent
and 10 percent for 2025 and 2035, respectively, which would also accommodate any unforeseen
industrial flows. A 10 percent allowance for unforeseen growth has been included in the design flows as
well to account for additional unforeseen industrial, residential, or commercial growth. Table 4.03-2
summarizes the projected design fiows.

2025 2035
RMMSD Population Projection 42,231 | 45,227
Residential/Commercial Dry Weather Flows (includes dry weather /)
Per Capita Flow Existing (gcd) 74.6 74.6
Per Capita Flow Future (gcd) 100.0 100.0
Average Dry Weather Flow (mgd) 3.28 3.58

1/l

Average Day (mgd) 0.43 0.43

Wet Weather Average Day/Maximum Month (mgd) 1.05 1.05
Maximum Week (mgd) 1.48 1.48

Maximum Day (mgd) 2,44 2.44

Hauled Waste and Unforeseen Growth

Current Hauled Waste (mgd) 0.037 0.037
Unforeseen Hauled Waste (mgd) 0.003 0.005
Unforeseen Growth (mgd) 0.328 0.358

Design Flow Summary

Average Dry Weather Flow {mgd) 3.65 3.98
Average Annual Flow (mgd) 4.08 4.4
Maximum Month Flow {mgd) 4.70 5.03
Maximum Week Flow (mgd) 5.12 5.45

Maximum Day Flow (mgd) 6.08 8.42

Table 4.03-2 Design Flow Development

D. Peak Hourly and Instantaneous Flow

Flow data from days with significant rainfall events were reviewed to determine peak hourly and peak
instantaneous flows. These are summarized in Table 4.03-3. Of the five peak hourly flows shown in
Table 4.03-3, the September 24, 2010 flow of 7.56 mgd was the highest. This day also corresponds to
the maximum day flow of 6.02 mgd for 2010. By taking the ratio of peak hour to maximum day,
7.56 mgd divided by 6.02 mgd, a peaking factor of 1.26 was calculated. Multiplying this ratio by the
2035 design maximum day flow of 6.42 mgd delivers a flow of 8.09 mgd. The year 2035 design peak
hour flow will be 8.09 mgd. Of the five peak instantaneous flows shown in Table 4.03-3, the

Prepared by Strand Associates, Inc.® 4-5
RAMAD\Documents\ReportsiArchive\201 SIRMMSD, WIWWWTP FP.1165.011.rml.feb\ReportiS4.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 4-Wasteload and Flow Forecasts

September 24, 2010, flow of 9.29 mgd was the highest. This was less than the 1984 design peak hourly
flow of 12.29 mgd. For year 2035, the design peak instantaneous flow will be 12.29 mgd.

Hourly Flow Instantaneous Flow
Date {mgd) {mgd)
September 24, 2010 7.56 9.29
April 10, 2011 _6.18 9.22
April 11, 2011 5.90 8.13
April 7, 2014 5.73 8.27
April 6, 2014 5.71 8.95
Maximum 7.56 9,29
Table 4.03-3 Peak Flows

4.04 PROJECTED LOADINGS

The per capita and future design loadings for RMMSD were developed using an analysis similar to that
employed for the flow projections. Per capita loadings for BODs and TSS were dstermined using
existing data for plant influent and hauled waste, while total Kjeldahl nitrogen (TKN) and phosphorus
loadings were calculated using the midpoint of published municipal wastewater values. Projections of
future loadings were developed using populations projected in the 208 plan and local projections,
typical planning value per capita loadings, and current hauled waste loadings.

A Calculated Per Capita Loadings

The per capita WWTP loading estimates for BOD; and TSS are based on data collected from 2009 to
2013. TKN and phosphorus per capita loading estimates are based on historical data and textbook
values for municipal wastewater standards. Estimates of the per capita loadings are presented in
Table 4.04-1 for BODs, TSS, TKN, and phosphorus. The average per capita BODs load (no hauled
wastes) was calculated as 0.153 pounds per capita per day (pcd), which is less than the typical range
of 0.17 1o 0.22 pcd. The average per capita TSS load of 0.177 pcd is also less than the normal range
for TSS of 0.20 to 0.25 ped. The per capita loadings for TKN and phosphorus during this time averaged
0.043 pcd and 0.0024 ped, respectively. TKN loadings were based on information included in the
2009 Facilities Upgrade and Long-Range Strategic Plan.

B. Projected Per Capita Loadings

The projected average design loadings for BODs and TSS were developed using the midpoint of the
typical ranges of the per capita loads (as noted above) for the residential/commercial portion of the
projections and adding the current waste hauler loadings. A 10 percent allowance for unforeseen
growth has been included in the design loadings to account for additional unforeseen industrial,
residential, or commercial growth. Actual data is below typical ranges. The more conservative path of
using the textbook values is being used for this design. The TKN projected average design loading was
calculated similarly: however, the per capita loadings calculated above were used for the
residential/commercial portion of the projections. Table 4.04-2 presents the projected design loadings

Prepared by Strand Associates, Inc.® 4-8
R:AMAD\Documents\Reparts\Archivet2015\RMMSD, WIWWTP FR.1165.01 1.rml.feb\ReportiS4.docx\100215

m

™

&

[

1

LJ
()

(S

(3.

i



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 4-Wasteload and Flow Forecasts

for BODs, TSS, TKN, and phosphorus for 2025 and 2035. The projected average design loading for
phosphorus was determined using the same method as the TKN projection along with the use of partial
2014 and 2015 influent phosphorus concenfrations presented in Figure 3.03-4 for the
residential/commercial portion of the projections.

2009 2010 | 20M1 2012 2013 Average
Population’ 32,293 | 32807 | 32,906 | 34008| 37,124
Total BODs (Ibs/day) L 5,370 5,807 5,264 5,648 6,261
Hauled Waste BODs (Ibs/day)? 484 484 484 484 484
Reasidential/Commercial {Ibs/day) 4,886 5,323 4,780 5,164 5777
Per Capita BODs Loading (pcd) 0.151 0.162 0.145 0.152 0.156 0.153
Total TSS ({ibs/day) _ ) 5,865 6,248 6,272 6,826 7,330
Hauled Waste TSS (Ibs/day)® 504 504 504 504 504
Residential/Commerciai (Ibs/day) 5,361 5744 | 5768 6,322 6,826 |
Per Capita TSS Loading (pcd) ] 0.166 0.175 0.175 0.1886 0.184 0.177
Total TKN {lbs/day)? 1,303 1,401 1,543 | 1,813 1,837
Hauled Waste TKN (Ibs/day)® 737 737 73.7 73.7 73.7
Residential/Commercial (Ibs/day) 1,229 1,327 1,469 1,539 1,783
Per Capita TKN Loading (pcd) 0.038 0.040 0.045 0.045 0.047 0.043
Total phosphorus (Ibs/day)? 87 94 103 108 120
Hauled Waste phosphorus (Ibs/day)® 21 21 21 21 21
Residential/Commercial (Ihs/day) 66 73 82 87 _ 99 )
Per Capita phosphorus Loading (pcd) 0.002 0.002 0.002 0.003 | 0.003 0.0024
1 City of Mosinee population and flow incorporated in Octaber 2012.
2 Caleulated from TKN loading and flow from Facilities Upgrade and Long-Range Strategic Plan 2009.
3 Calculated from data from Wisconsin facilities.
Table 4.04-1 Per Capita Loading Calculations

Annual average-based peaking factors were developed for the maximum month, maximum week, and
maximum day loading conditions using the approach outlined in the WDNR peaking factor worksheet
(Appendix C). These peaking factors were then applied to the 2025 and 2035 average loading
projections to develop the maximum design loadings for the future design years. Table 4.04-3 presents
the calculated peaking factors for BODs and TSS and summarizes the 2013 actual loadings with the
projected 2025 and 2035 loadings, design maximum month, week, and day loadings. Figure 4.04-1
presents the projected design loading trends.

Prepared by Strand Associates, Inc.® 4-7
R:AMADDocuments\Reports\Archive\2015\RMMSD, WIWVVWTP FP.1185.011.rml feb\ReportiS4.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 4—Wasteload and Flow Forecasts
2025 2035
Population 42,231 45,227
Per Capita BODs Loading (ped)! 0.195 0.195
Residential/lCommercial (Ibs/day) 6,685 7,270
Hauled Waste BODs (Ib/day) 484 484
Unforeseen Hauled Waste BODs (lb/day) 24.2 | 48.4
Unforeseen Growth BODs (Ib/day) 669 727
Total BODs (Ib/day) _ 7,862 8,629
Per Capita TSS Loading (pcd)! 0.225 0.225
Residential/Commercial {lbs/day} 7,729 8,403
Hauled Waste TSS {Ib/day) 504 504
Unforeseen Hauled Waste TSS (Ib/day) 25.2 50.4
Unforeseen Growth TSS (Ib/day) _ ~T73 840
Total TSS (lb/day) 9,031 9,798
Per Capita TKN Loading (pcd) 0.043 0.043
Resldential/Commercial (Ibs/day) 1,824 1,953
Hauled VWaste TKN (Ib/day) 73.7 73.7
Unforeseen Hauled Waste TKN (Ib/day) 3.7 7.4
Unforeseen Growth P (ib/day) 182 195
Total TKN (Ib/day) 2,084 2,230
Per Capita P Loading (pcd) 0.0024 0.0024
Residential/Commercial {Ibs/day)? 101 108
Hauled Waste P (Ib/day) N 21 21
Unforeseen Hauled Waste P {Ilb/day) 1.1 2.1
Unforeseen Growth P (Ib/day) 10 11
Total P {Ib/day) 133 142
1Average per capita load of typical range used for future |loadings.
2Calculated from 2014/2015 influent phosphorus concentration.
Table 4.04-2 Projected Average Design Loading

Prepared by Strand Associates, Inc.® 4-8
R:AMAD\Documents\Reports\Archivel2015\RMMSD, WIWWTE FP.1165.011.rml feb\Report\S4.docx\100215

™

m

.

[

¥
L
i
wd
L

W



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 4-Wasteload and Flow Forecasts

Peaking | Existing | Projected | Projected

Factor 2013 2025 2035
Average Day BODs Loading (lb/day) -—- 6,262 7,862 8,529
Maximum Month BODs Loading 1.05 6,597 8,283 8,985
Maximum Week BODs Loading 1.24 7,735 9,712 10,535
Maximum Day BODs Loading 1.69 10,554 13,251 14,375
Average Day TSS Loading (Ib/day) --- 7,331 9,031 9,798
Maximum Month TSS Loading 1.19 8,695 10,711 11,620
Maximum Week TSS Loading 1.33 9,769 12,034 13,056
Maximum Day TSS Loading 2.10 15,430 19,008 20,622

Table 4.04-3 Peaking Factors and Design Loadings

550 ——— e - 11,000
Y Y —— - B s ———=="M —— 10,000
450 +——— U~ (== CN . —— L 9,000 =
— e Bl | 5
%4.00 . T e ————— 8,000 &
£ " __-- LR , =
2 3.50 17— ;;,l—;“ A ' 7,000 =4
o | . ¢ _.--" e s e - P
3 €--9 -
€ 250 +— — - 5000 ©
< - | 2
& 2.00 |- e g %
E 1.50 e s ew oo o e e e 4 3,000 ?éﬂ
Flow mTSS ¢ BODs i 2
1.00 - : = : = - 2,000 <
0.50 - - — —+ 1,000
0.00 ‘r__ — it et e i — + 0
2005 2010 2015 2020 2025 2030 2035 2040

Year

1. Flow from 2014 was eliminated from the evaluation as a result of unusually low temperatures requiring residents to
keep water running.

2009 through 2013 data is actual data.
City of Mosinee flow and loadings were incorporated in October 2012.

2.
3.

Figure 4.04-1 Design Loading Trends

Prepared by Strand Associates, Inc.” 4-9
R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIWWTP FP.1165.011.rml.feb\Report\S4.docx\100215



M

&

"

g

r

v

e



SECTION 5
WATER QUALITY STANDARDS AND

DISCHARGE PERMIT REQUIREMENTS




*n

i

L

e

i



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5~Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

Permit limits and regulatory standards are revised as society’s understanding of its environmental
impact grows. Implementation of new permit limits and regulatory standards can require substantial
changes in WWTP operations and treatment facility needs. New regulations affect effluent limits and
the disposal of biosolids, among other things. This section discusses current and anticipated future
national and state regulatory strategies and how these might apply to the WWTP. It also recommends

provisions that should be included in any proposed WWTP modifications to address these future
regulatory concerns.

5.01 NATIONAL NUTRIENT STRATEGY

In December 2000, the United States Environmental Protection Agency (USEPA) published
recommended regional water quality criteria with the goal of reducing the impact of excess nutrients to
waterbodies. The USEPA is now working with states to adopt appropriate water quality criteria for
nutrients. States were expected to adopt the recommended water quality criteria or develop their own
by 2004, but this schedule was revised to allow states more time to develop rules.

The RMMSD WWTP discharges to the Wisconsin River downstream of Wausau and upstream of the
Mosinee Flowage. This discharge location is in Rivers and Streams Ecoregion VIl as shown in
Figure 5.01-1. The USEPA's recommended aggregate criteria for rivers and streams in this ecoregion
are presented in Table 5.01-1. Permit limits will sometimes be higher than a criterion because
consideration can be given to dilution of the effluent with the receiving water. In the case where the

receiving water’s background water quality is higher than the criterion, or the receiving water's dilutional
flow is low, the permit limit may be set at the criterion.

Aggregate Nutrient Ecoregion 7
A

Minndsols

Scurce: USEPA Ambient Waler Quality Criteria Recommendations: Information Supporting the
Development of State and Tribal Nufrient Criteria for Rivers and Streams in Ecoregion VI,
Washington, D.C.; GPO, 2000) 7.

Figure 5.01-1 Aggregate Nutrient Region for Region VIl Rivers and Streams

Prepared by Strand Associates, Inc.® 51
R:AMAD\Documents\Reports\Archive\20 15\RMMSD, WIWWTP FP.1165.011.rml.feb\Repori\S5.docxi100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements
Parameter Nutrient Criteria
Total Phosphorus 33 o/l
Total Niirogen 0.54 mg/L
Chlarophyll a 3.50 ug/l
Turbidity 1.7 NTU

Table 5.01-1 USEPA Recommended Nutrient Criteria
for Rivers and Streams in Ecoregion VIl

In 2007, an environmental advocacy group, the Natural Resources Defense Council (NRDC), petitioned
the USEPA to revise its secondary treatment regulations to include numeric effluent limitations for
discharges of nitrogen and phosphorus. The petition proposes an effluent limit of 0.3 mg/L for total
phosphorus (TP) and 3 to 8 mg/L for total nitrogen. It is possible these or similar effluent limitations
would be adopted instead of, or in addition to, water quality-based criteria.

Concern over the Gulf of Mexico hypoxia could impact nutrient limits, particularly nitrogen. On
June 16, 2008, the USEPA and other agencies submitted an action plan to the United States Congress
that outlined a strategy to reduce the size of the hypoxic zone off the coast of Louisiana. The hypoxic
zone was approximately 7,900 square miles at that time. Nutrients from the Mississippi River Basin,
which includes the Wisconsin River, are identified as one of the causes of hypoxia. Hypoxia refers to a
condition where dissolved oxygen concentrations in the water drop to a level that does not adequately
support fish and other desirable aquatic species. To decrease the size of the hypoxic zone, the action
plan depends on incentives and voluntary-based approaches to reduce agricultural runoff and restore
wetlands. Additionally, permitting authorities within the Mississippi River Basin may require publicly
owned treatment works (POTWSs) to remove nutrients to reduce loadings. (Mississippi River/Gulf of
Mexico Watershed Nutrient Task Force 2008 Action Plan for Reducing, Mitigating, and Conlrolling
Hypoxia in the Northern Gulf of Mexico, Washington, D.C.)

5.02 WISCONSIN NUTRIENT STRATEGY

According to the Wisconsin Department of Natural Resources (WDNR), nutrients, particularly
phosphorus, will remain a primary focus of regulatory concern.

A. New Phosphorus Regulations

Phosphorus rule revisions were passed by the Wisconsin State Legislature and became effective on
December 1, 2010. These regulations established numeric water quality criteria for phosphorus. The
criterion for the Wisconsin River is 0.1 mg/L. A different (downstream) criterion can be used by the
WDNR to improve and protect downstream waters, if deemed necessary. Stratified reservoirs, such as
Petenwell Flowage, have a criterion of 0.03 mg/L. If dilution is not available in the receiving stream
because of high upstream phosphorus concenirations or low stream flow, the WWTP water
quality-based effluent limit (WQBEL) may be set at the criterion as described in Wisconsin
Administrative Code Chapter NR 217 at s. 217.13. The Wisconsin River has adequate dilution and
meets the water quality criteria for phosphorus in the Wisconsin River at the RMMSD WWTP discharge
location.

Prepared by Strand Associates, Inc.® 5-2
RAMAD\DacumentsiReportsyirchive\201S1RMMSD, WINWWTP FP.1165.011.rml.fab\ReportSs.docd 100215

L]

™™

M

Ll
L
Lo

L

Ld



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

To date, several WPDES permits have been reissued with the new, more stringent phosphorus limits.
The compliance schedule for stringent WQBELSs is typically listed as seven to nine years. These
permits require an initial phosphorus optimization study in the first year after permit reissuance, facilities
planning in the next three years, and drawings and specifications, if required for new or enhanced
phosphorus removal facilities, before the end of the first five-year permit term. Chapter NR 217 includes
several options for compliance with the stringent phosphorus limits, and some of these are shown in
Figure 5.02-1 and described in the next subsection. Permittees are encouraged to explore these

options during facilities planning to determine the best, most cost-effective alternative for their particular
situation.

B. Anticipated Impact of New Phosphorus Requlations on the RMMSD WWTP

The expected NR 217.13 WQBEL for the RMMSD WWTP would be 1 mg/L (the current effluent limit,
unchanged) because the Wisconsin River meets the water quality criterion at the location of the
RMMSD discharge. However, RMMSD may receive a lower limit based on the outcome of the
Wisconsin River TMDL. Should RMMSD recsive a lower phosphorus limit, several options are available
in NR 217 that could mitigate this effluent limit. Options that appear most applicable to RMMSD include
a TMDL-based WQBEL, water quality trading, and the state-wide variance.

1. TMDL-Based WQBEL

This option may be available in locations where a phosphorus TMDL has been completed and
approved by the USEPA. A TMDL is under development for the Wisconsin River.
A TMDL-based WQBEL may be available in lieu of, or in addition to, an NR 217.13 WQBEL.
Typically, a TMDL-based WQBEL in an agricultural watershed will be higher than an NR 217.13
WQBEL because the TMDBL accounts for all the sources in a watershed, point and nonpoint.
However, in RMMSD's case, the TMDL-based phosphorus limit may be significantly lower than
the WQBEL because the TMDL-based phosphorus limit is developed to meet the lower stratified
reservoir criterion. Compliance schedules for TMDL-based phosphorus limits are similar to
those for NR 217.13 WQBELSs.

The approved TMDLs in Wisconsin have used different methodologies for assigning daily
wasteload allocations (WL.As) to WWTPs for TP and TSS. Limits have been incorporated into
permits as monthly or annual mass allocations. Annual or six-month mass allocations have
typically resulted in higher limits for WWTPs. Detailed descriptions of each approved TMDL in
Wisconsin are available on the WDNR's Web site in the WDNR's TMDL Development and

Implementation Guidance: Integrating the WPDES and Impaired Waters Programs Edition No. 3
document.

Regardless of the exact approach used by the WDNR in developing WLAs for the Wisconsin
River TMDL, the WLAs will be mass-based. Because the TMDL WLAs are mass-based (lbs/mo
or Ibs/day), RMMSD will be able to discharge a higher effluent phosphorus concentration at
current WWTP flows and still meet the limits.

Assuming the Wisconsin River TMDL progresses on schedule and is completed in 2017, we
expect the TMDL-based limits will be incorporated into RMMSD’s permit when it is reissued.
This means that if the WDNR reissues RMMSD’s permit in the next year, TMDL limits will be
expected to be incerporated in the 2021 reissuance.

Prepared by Strand Associates, Inc.® 5-3
RAMAD\Documenis\Reports\Archivel2018\RMMSED, WIWWWTP FP.1165.011.rml.feb\Report\85.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

Figure 5.02-1 Chapter NR 217 Compliance Options

Calculated WQBEL
{(NR 217.13}

Limit = 1 mg/L

Option 1: TMDL-Based WQBEL
{NR 217.16)

Limit = to be determined

Option 2;: Watershed Adaptive Management
(NR 217.18)

Interim Limits = 0.5 - 0.6 mg/L for ~15 years
Final Limit = NR 217.13 or TMDL-Based WQBEL

!

Option 3: Water Quality TraeMug v
(NR 217.14)

Limit = NR 217.13 or TMDL-Based WQBEL; and
some or all of the phosphorus reduction reguirements may
be met through trading with other sources of phosphorus in

the upstream watershed

Notes:

Other options include variances or site-specific standards, although these are less likely.
WQBEL = water quality-hased effluent limit.

NR 217 = Wisconsin Administrative Code chapter NR 217.

Prepared by Strand Associates, Inc.® 5-4
RMAD\Documents\Reports\Archive\2015\RMMSD, WI'WWTP FP.1165.011.rml.feb\Reporti$s.docx\100215

a

m

3

L_ J

b

k.t



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

2. Watershed Adaptive Management

A watershed adaptive management option is available to WWTPs when at least 50 percent of
the phosphorus load to the receiving stream comes from nonpoint sources and permitted
municipal separate storm sewer systems (MS4s). WWTPs must apply to the WDNR for this
option. If accepted, it wilt allow three extra permit terms before a WQBEL goes into effect. There
are interim phosphorus limits of 0.6 mg/L for the first permit term and 0.5 mg/L for the second
and third permit terms. The fourth permit term would include the {possibly recalculated)
NR 217.13 or TMDL-based WQBEL, after which there will be a five-year compliance schedule.
During the interim time period, WWTPs are expected to optimize the WWTP process, work with
other dischargers in the watershed to reduce point and nonpoint sources of phosphorus, and
monitor phosphorus in the surface water and report results to WDNR.

RMMSD discharges to a nonpoint source dominated reach of the Wisconsin River; however, the
large watershed upstream of RMMSD makes adaptive management an infeasible alternative.

3. Water Quality Trading

Once an NR 217.13 or TMDL-based WQBEL is included in a WPDES permit, water quality
trading may be an option. In this alternative, RMMSD would pay for land or modified agricultural
or urban practices that would reduce the amount of phosphorus reaching the Wisconsin River
upstream of the WWTP. A trade ratio of about 2 to 1 typically applies, whereby nonpoint load
reductions would need to remove twice the phosphorus that the WWTP would have had to
remove. This is because of uncertainties associated with nonpoint source phosphorus reduction
modeling, lack of required in-stream monitoring, and other factors. Water quality trading may be
used to meet some or all of the required phosphorus reduction and could be implemented after
watershed adaptive management is implemented. This may be a reasonable approach for
RMMSD since there are many agricultural and other nonpoint sources discharging to the river
upstream of the WWTP. RMMSD’s customer communities MS4s could also be trading partners.
In the event that RMMSD receives low phosphorus limits, trading may be a good option for
offsetting peak loads. A more detailed evaluation focused on specific solutions in partnership

with Marathon County’s input should be completed during the phosphorus compliance schedule
before selecting this option.

4, Legislative Variance

There may be an option for RMMSD to apply for the State of Wisconsin’s proposed legislative
variance in lieu of, or in combination with, other alternatives. This option includes a 20-year
variance that would require RMMSD to pay $50 per pound for the amount of TP that is
discharged over 0.2 mg/L. The proposed variance also includes interim effluent limits of
0.8 mg/L, 0.6 mg/L, and 0.5 mg/L for each of the next three (5-year) permit terms, respectively.
This option could be more cost-effective than treatment to below ~0.2 mg/L and will be
evaluated with the compliance alternatives. This proposed variance is under review and is not
yet approved by the regulatory agencies. At this time, the WDNR is reviewing public comments
on the preliminary determination and will be making a final determination on its recommendation
for the multidischarger variance. If the WDNR recommends approval of the multidischarger

Prepared by Strand Associates, Inc.® 5-5
RAMAD\Decuments\Reperts\Archive\2015\RMMSD, WIWWTP FP.1165.011.rml fab\RepertiS 5. docx\ 100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

variance, they will submit it to the USEPA for approval. A WDNR fact sheet on the
multidischarger variance is included in the Appendix D.

C. Total Nitrogen, Chloraphyll a, and Turbidity

The USEPA is expecting states to develop water quality standards for total nitrogen and other
nutrient-related parameters in addition to phosphorus. The WDNR’s surface water quality studies have
not shown good correlations between total nitrogen concentrations and algae or other biologicai
impairments. Phosphorus is generally understood to be the limiting nutrient and, therefore, the nufrient
that requires control in Wisconsin surface waters. In the past, the WDNR has stated that it may use a
different approach to total nitrogen contral than it did for phosphorus such as requiring a certain percent
reduction for Mississippi River Basin dischargers. The required reductions would be based on regional
goals for the Gulf of Mexico hypoxia control. This approach may not be acceptable to the USEPA,
however. While the WDNR’s approach and schedule are currently uncertain, new fotal nitrogen effluent
limits appear likely within approximately the next 10 to 20 years for RMMSD. For 20-year planning
purposes, limits in the treatment technology-based range of 3 to 8 mg/L can be assumed. It appears
likely the WDNR will allow watershed-based solutions such as watershed adaptive management or
water quality trading to be used for total nitrogen effluent limit compliance.

503 AMMONIA REGULATIONS

Ammonia surface water quality standards were previously revised by the WDNR to agree with
promulgated USEPA criteria. According to the January 4, 2010, water quality effluent limits
memorandum, RMMSD’s associated ammonia-nitrogen effluent limit has been calculated by the
WDNR, and the lowest daily maximum limit is 40 mg/L. Limits are not required when the calculated
limits are greater than 40 mg/L. However, the WDNR included additional monitoring in RMMSD’s permit
because data indicated that the plant effluent ammonia can exceed 40 mg/L on occasion. If future
evaluations indicate that ammonia limits are necessary, the limit can be addressed cost-effectively by
using effluent pH adjustment facilities. This is because as pH decreases, ammonia toxicity is reduced,
and maximum day limits are calculated based only on effluent pH and not river pH.

The current state and federal water quality standards for ammonia are based primarily on foxicity to
fish. The USEPA developed mare stringent ammonia criteria for surface waters that have the ability to
support mussels and snails that are more sensitive fo ammonia. This could include the Wisconsin
River. The USEPA released its draft mussel and snail-based ammonia criteria in 2009 and public
comments have been received. The USEPA has adopted these criteria, but the schedule for
subsequent state implementation is unknown at this time. It appears this initiative will result in more
stringent effluent ammonia-nitrogen limits for the RMMSD WWTP within approximately the next five to
ten years.

5.04 CHLORIDE REGULATIONS

Several years ago, the WDNR reviewed chloride regulations and the way chloride limits are
implemented. These regulations will not likely impact the RMMSD WWTP because of the soft
groundwater in the area and the large dilufion of treated effluent in the Wisconsin River. The primary
source of chlorides in wastewater in Wisconsin comes from water softening. Since the groundwater is

Prepared by Strand Asscciates, Inc.® 5-6
R:MAD\Documents\Reports\Archive\2015\RMMS D, WRWWITP FP.1165.011.rml feb\ReportiS5.docxi 100215

s
m
™
r

ar

L
L
L

bl



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discha[gg Permit Requirements

already soft, communities served by RMMSD do not need to soften their water and hence do not add
enough chlorides to significantly affect the WWTP.

RMMSD should continue to track its effluent chloride concentrations as required with each WPDES
permit application.

5.05 MERCURY REGULATIONS

The effluent limits for mercury as shown in Table 3.05-1 and included in the January 4, 2010, water
quality memorandum are based on wildlife and human threshold criteria and are set equal to the criteria
in accordance with NR 106.06(6) because the background concentration in the Wisconsin River
exceeds the wildlife and human threshold criteria. RMMSD's 30-day P99 was 16 nanograms per liter
(ng/L), which is above the Wisconsin wildlife criterion for mercury of 1.3 ng/L. In lieu of an effluent limit,
s. NR 106.145 allows a variance for mercury in light of its ubiguitous presence in the environment. An
alternative concentration limit (ACL) has been calculated for RMMSD equal to the 1-day P99 of 50 ng/L.
and expressed as a daily maximum limit. This ACL is included in RMMSD’s permit.

RMMSD has partnered with the Marathon County Health Department and is voluntarily implementing a
mercury pollutant minimization program (PMP). The PMP includes requiring dental offices to install and
maintain amalgam separators because this is known to be a source of mercury in collection systems, a
thermometer exchange program, and a public education campaign. The 2014 RMMSD annual report is
included in Appendix D and contains a full description of the program.

The WDNR has asserted that the primary source of mercury in most systems is dental offices. Past
discharges from other various sources including schools, medical labs, and residences may also
contribute mercury since small amounts remaining in portions of the collection system may dissolve
slowly over a long time frame. Additional surveys, inspections, and discussions with customers with
regard to mercury may be required if RMMSD has difficulty complying with its mercury ACL.

506 THERMAL STANDARDS

The State of Wisconsin has adopted thermal standard rule revisions in Chapters NR 102 and NR 106 of
the Wisconsin Administrative Code. The rules have an effective date of October 1, 2010. Chapter
NR 102 was revised to create water quality standards for heat in surface waters. Chapter NR 106 was
revised to include procedures to implement the thermal standards in WPDES permits issued to point
sources discharging to surface waters of the state. The WDNR has stated that it does not expect the
thermal standards fo have an impact on existing POTWs except in unusual situations or where there is
a high temperature industrial discharge to the POTW. The WDNR staff has been active in developing
guidance documents and training modules to help interested parties understand the various elements
of the thermal rule revisions. Thermal dissipative cooling evaluations are an option for POTWSs to show
that temperature dissipates quickly in the receiving stream such that effluent limits are not required. The
WWTP is currently monitoring effluent temperature in accordance with the guidelines. Once the
monitoring is complete, RMMSD should determine its potential to exceed the proposed limits. Because
of the large amount of dilution available in the Wisconsin River, it is unlikely that RMMSD's effluent
causes a thermal disruption that warrants a limit. At this time it appears unlikely that RMMSD’s reissued
permit will include temperature limits.

Prepared by Strand Associates, [nc.® 5-7
RAMADA\Documenis\Reports\Archivel2015\RMMSD, WIWWTP FP.1165.011.rml.feb\ReporfiS5.docx\100215



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

5.07 ANTIDEGRADATION ANALYSIS

Within the USEPA's framework of water quality criteria, the nation’s waterbodies are to be protected
through compliance with water quality standards. Water quality standards are comprised of the
following:

1. Designated uses.

2. Instream water quality criteria (both numeric and narrative) required to support the
designated use.

3. An antidegradation policy intended to prevent waterbodies that do meet water quality
criteria from deteriorating beyond their current condition.

The WDNR intends to update its antidegradation rules in the near future, possibly within the next three
years.

The RMMSD WWTP permit does not currently include mass limits related to antidegradation, except for
a mass limit for daily maximum BODs. This limitation is equal to an effluent BODs concentration of
33 mg/L times the current design average flow (4.27 mgd) times a conversion factor (8.34). An effluent
BODs concentration of 33 mg/L is between the monthly average and weekly average effluent limits. it is
only in effect from May to October and is intended to limit future impacts upon the stream caused by
population growth. Currently, the RMMSD WWTP effluent easily meets permit limits for both BODs and
TSS. Since the 20-year flow projections will only increase the design average flow by a limited amount,
it is unlikely that the antidegradation policy will have a large impact on the RMMSD WWTP within the
next 20 years. This policy may play a larger role in the distant future (beyond 20 years) when effluent
fiitration or other means may be required to meet decreasing concentration limits that will result from
increasing design flows.

5.08 BIOSOLIDS HANDLING AND BENEFICIAL REUSE

Biosolids handling at the RMMSD WWTP follows the requirements of Chapter NR 204, Domestic
Sewage Sludge Management. RMMSD generates Class B biosolids, which by definition has a higher
level of pathogenic bacteria than Class A. The digested biosolids fecal coliform count at the RMMSD
WWTP is consistently below 2,000,000 Most Probable Number (MPN) required by NR 204 for Class B
biosolids. Additionally, the anaerobic digester typically meets the 38 percent volatile solids reduction
requirement in NR 204 and/or biosolids are incorparated into the soil as required. Local farmers have
accepted the Class B biosolids for disposal on agricultural land. The majority of POTWSs in Wisconsin
produce Class B biosolids. A WDNR official indicated the department likely would not require WWTPs
to produce a Class A biosolids in the foreseeable future. However, the official stated that the decision to
produce a Class A biosolids is a local one based on local conditions.

Class A biosolids must have a fecal coliform concentration of less than 1,000 MPN. They also must
meet high quality criteria for metals, if you want them to be labeled “exceptional quality.” Biosolids that
are considered “exceptional quality” or Class A do not need to meet the lifetime cumulative metal
loadings to be land-applied according to NR 204. Land application site evaluation reports would not be
required. No bulk biosolids land application reports would need to be filed with the WDNR, and the

Prepared by Strand Associates, Inc.® 5-8
R:AMAD\Documents\Reportsiarchivel2015\RMMSD, WIWWWTP FP.1165.01 1.rml.feb\Reporf\S5.docx\ 100215

i
&
h

3

D
[

.

ko



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

WWTP would not need to receive approval from the WDNR before applying biosolids. More sites would
potentially be available to apply the biosolids. Since Class A biosolids have lower levels of pathogens,
there is a lower threat to human health, and therefore, fewer measures are required to minimize human
contact with the sludge.

To be considered Ciass A, the sludge must undergo certain processes to further reduce pathogens.
The processes might include temperature-phased anaerobic digestion (TPAD), lime stabilization,
composting, heat drying, thermophilic aerobic digestion, heat treatment, pasteurization, or an
equivalent process. Any of these processes would be costly to implement at RMMSD. Therefore,
RMMSD intends to continue its successful Class B biosolids program for the foreseeable future.

The USEPA conducted a Targeted National Sewage Sludge Survey from 2006 to 2007 at 74 facilities.
Analyses included metals, organics, inorganic ions, and other targeted pollutants. Data from the survey
will help determine exposure to target pollutants in biosolids and whether target pollutants may need to
be regulated pursuant to 40 CFR 503. The USEPA intends to assess the need and appropriate level for
a numerical standard for molybdenum in sewage sludge using the sewage sludge survey and other
data. The USEPA planned to complete this assessment in 2009, with rulemaking for revised
molybdenum standards following the assessment. However, this has not been completed. The USEPA
is also assessing the potential use of various microbial risk assessment models such as salmonella via
the ingestion pathway. This assessment is ongoing and may eventually affect the way RMMSD
monitors pathogens and manages biosolids.

The WDNR and other states have also been considering requiring agronomic phosphorus application
rates, which could make phosphorus the limiting nutrient for land application of biosolids instead of
nitrogen. There has been some discussion of restricting sludge application to the amount of TP required
for plant growth, and some farms are now required to or choose to develop nutrient management plans
that may restrict phosphorus application. This restriction is intended to reduce the amount of
phosphorus runoff from agricultural land into surface waters. The increasing concern over nutrients in
surface water and groundwater may result in lower sludge application rates in the future {(meaning more
area and longer hauling distances will be required), more careful selection of land application sites, and
possibly installation of best management practices (BMP) at biosolids application sites to reduce soil
erosion and runoff. These requirements will likely result in higher future costs for biosolids disposal.

RMMSD has been experiencing increasing difficulty in finding and securing sites for land application.
Local farmers, feeling pressure from nufrient management planning, have been considering limiting
land application of biosolids. This may result in RMMSD needing up to five times more land for the
same amount of biosolids which would present a challenge. RMMSD should evaluate biosolids
handling alternatives to determine the most sustainable and cost-effective means of disposing
biosolids.

5.09 SANITARY SEWER OVERFLOW (SSO) RULES

On August 1, 2013, new regulations pertaining to sewage collection systems became effective.
These rules, typically referred to as the “SSO Rules,” are intended to focus attention on the proper
operation of collection systems. The regulations will not anly impact the RMMSD, but they will also

Prepared by Strand Associates, Inc.® 5-9
R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIWWTP FP.1165.011.rmi.feb\ReporttS5.docx\100215



Rib Mountain Metropelitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

impact the satellite communities that discharge to the District. The new rules include the following
key components:

1. RMMSD and the customer communities will be required to develop a CMOM
program by August 31, 2016. The goal of a CMOM program is to make sure that the
collection system is properly managed, operated and maintained, and that the
system has adequate capacity to convey peak flows, even during wet weather. All
feasible steps are to be taken to reduce I/l, eliminate SSOs, and mitigate the effects
of SSOs.

2. When SSOs or chronic basement backups occur, the rules require the following:

a. Notification of the WDNR within 24 hours of the occurrence, with a written
follow-up report within 5 days. A new “fillable” PDF form is available on the
WDNR Web site.

b. Public notification of SSO events is required.

C. If drinking water systems will be impacted, notification of the impacted parties
is also required.

d. Satellite communities are required to notify downstream collection and
treatment systems. This would mean that Mosinee, Kronenwetter, Rothschild,
Weston, and Rib Mountain Sanitary District would need to notify the District if
an SSO event occurred within their systems. Satellite communities were
issued a general permit in Qctober 2013.

3. CMOM compliance and SSO events will be documented on the Compliance
Maintenance Annual Report (CMAR) reports that the District is required to submit
each year. A plan to address such events will be required and must be documented
in the CMAR.

For many entities, the impact of the new regulations will be administrative. The new rules place an
emphasis on documentation of SSO events and CMOM program elements. Many communities that
have good operation and maintenance {O&M) programs in place do not necessarily have them
well-documented. Standard Operating Procedures (SOPs) will need to be developed for the major
O&M activities and records maintained regarding maintenance activities. For some entities,
ordinances may need to be reviewed and updated, especially the ordinances that address /|
sources and their removal.

510 MICROCONSTITUENTS AND OTHER EMERGING ISSUES

According to the Water Environment Federation (WEF) Government Affairs Committee, the main
issues emerging at the national level are sustainability, financing, nutrients, and microconstituents.
Nutrient regulations are probably the most imminent issue affecting the RMMSD WWTP and were
discussed earlier in this section.

Prepared by Strand Associates, Inc.® 5-10
RAMAD\Documents\Reporis\Archive\201S\RMMSD, WIWWTP FP.1165.011.rml.fab\Report\S5.docx\100215

'\"1-"5

i

M

Ld
L
bd

»



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 5-Water Quality Standards and
Wastewater Facilities Plan Discharge Permit Requirements

WEF is supporting sustainability measures, particularly with respect to stormwater management or
“green infrastructure” measures and energy conservation measures. In Wisconsin, funding is
available for certain stormwater management projects through various programs including the
state revolving fund. Funding is available from Focus on Energy (FOE), WPPI Energy, and some
power and gas companies for studying and implementing energy conservation measures.

Microconstituents are also known as ‘“‘compounds of emerging concern.” They include
pharmaceuticals, personal care products, and other compounds that are currently not specifically
regulated in wastewater. The WDNR currently has the ability to regulate microconstituents in
WWTP effluent only if a specific problem such as a directly linked adverse impact on aquatic life is
demonstrated. Eventually, advanced oxidation processes or membrane treatment may be required
to treat microconstituents. Some communities have taken a pollution prevention approach and
have implemented drug take-back programs to help reduce the concentrations of pharmaceuticals
in wastewater. Successful drug take-back programs have been impiemented in Stoughton,
Marshfield, Madison, and other Wisconsin communities, and permanent sites are set up in a few
locations in Marathon County.

511 CONCILUSIONS

This review has identified four major areas that may be affected by changes in the regulatory climate in
the foreseeabie future:

1. New TMDL-based limits for phosphorus are expected in the next two permit terms. Total
nitrogen limits are possible within the next decade or so. Depending on how stringent
the limits are, these may have significant impacts on upgrades that need to
be performed at the WWTP. RMMSD will need to evaluate alternative means of
addressing new phosphorus limits. Total nitrogen can be removed using bioclogical
nitrification-dentrification processes or through trading.

2. A pH-dependent maximum day ammonia limit based on acute toxicity is expected in the
reissued permit. Revised ammonia criteria or rerating of the WWTP to increase the
WWTP’s design flows may result in lower effluent limits in the future. New ammonia
limits may require modifications of the outfall, pH adjustment, or possibly increased
nitrification capabilities.

3. Programs and regulations related to phosphorus and nitrogen in surface waters and
groundwater may reduce the allowable biosolids application rate or may make land
application site criteria more restrictive. This may result in the need for more land and/or
longer hauling distances over the next several years and associated higher disposal
costs.

4. The development of a CMOM program will be required by RMMSD for the interceptor by
August 1, 2016. RMMSD should continue to actively maintain the interceptor and
address any additional sources of ¥/l that are discovered to help avoid issues related to
this regulatory initiative. This also extends to the customer communities.

Prepared by Strand Associates, Inc.® 5-11
RAMAD\Documents\Reportsiarchivel2015\RMMS D, WINWYWTP FP.1165.011.rml.feb\ReportiS5.docx\100215



.

J

L

Led



~ SECTION 6
EVALUATION OF EXISTING FACILITIES




"

=7

o

. d

s

b



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

This section presents an esvaluation of the ability of the existing WWTP fo treat the projected future
flows and loadings developed in Section 4 while meeting the anticipated future WPDES permit
requirements. This section aiso presents a compliance evaluation of the current facilities with the
current WDNR NR 110 design standards and other applicable design criteria. The review focuses on
the rated capacity, age, reliability, and other factors related to operating and maintaining the existing
facilities. Appendix B includes the design criteria for the current freatment plant. Table 6.01-1
summarizes the 2025 and 2035 design flows and loads for the facility.

6.01 UNIT PROCESS EVALUATION

A. Influent Pumping Station

The influent pumping station houses five centrifugal influent pumps each with a capacity of
2,300 galions per minute {gpm) (3.3 mgd), a Parshall flume with an automatic sampler for process
return flow (PRF) metering and sampling, and a backup generator. The pumps have a capacity of
12.96 mgd with the largest unit out of service, which is the plant's peak instantaneous design flow
including the recycle flow. This flow rate exceeds the 2035 design peak flow requirements, and it meets
the requirements set forth in NR 110. The diesel generator only serves the influent pumps, emergency
lighting, and components of the disinfection process during periods when the main power fails.

All the influent pumping station equipment has been in place since the original construction in 1986.
The influent pumps (Figures 6.01-1 and 6.01-2) were rebuilt in 2004-2005. Although the infiuent
pumping station mesets the future capacity requirements, plant staff reported that the pumps require
labor-intensive daily cleanouts of rags and other materials that clog the pumps. The amount of time

dedicated to maintenance and the age of the equipment warrants a total replacement of the influent
pumps within the next five years.

Prepared by Strand Associates, Inc.®

6-1
RAMADWocuments\Reports\Archive\2015\RMMSD, WRWWTP FP,1165,011.rml.feb\ReportiS6.docx

Projected 2025 Projected 2035

Average Dry Weather Flow (mgd) 3.65 3.98
Average Annual Flow (mgd) 4,08 4.41
Maximum Month Flow (mgd) 4.7 5.03
Peak Hourly Flow (mgd) 7.66 8.09
Peak Instantaneous Flow {mgd) 12.29 12.29
Average Day BODs Loading (Ib/day) 7,862 8,529
Maximum Month BODs Loading (Ib/day) 8,283 8,985
Average Day TSS Loading (Ib/day) 9,031 9,798
Maximum Month TSS Loading (Ib/day) 10,711 11,620
Table 6.01-1 2025 and 2035 Design Fiows and Loads




Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

Figure 6.01-1 Influent Pumps Figure 6.01-2 Influent Pumps

When the equipment is replaced, it should be updated to reflect technological advancements in the past
30 years and should be improved to reduce operations issues. Proposed improvements include the
following:

1. Replace the five influent pumps with chopper pumps to reduce clogging and
maintenance issues. Pumps will be designed to meet the design peak instantaneous
flow rate with the one unit out of service. A VFD will be included for each pump.

Z. Enlarge and replace the PRF Parshall flume. The controls for the PRF metering and
influent wet well levels should be updated. Radar and back-up radar transmitters are
suggested to replace the original wet well level floats. A high-high wet well float alarm
will be maintained.

3. Replace the three influent gates on the influent wet well. Inspect and replace or repair all
internal wet well piping.

4, Replace the out-of-date PRF sampler with a new automatic sampler.
2. The diesel generator should be replaced with a natural gas generator. The new

generator will be located near the plant's service entrance switch and is discussed in the
electrical portion of this facility plan.

Prepared by Strand Associates, Inc.® 6-2
R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIWYWTP FP.1165.011.rml.feb\ReportS6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

==

B. Preliminary Treatment

The preliminary treatment processes at the RMMSD WWTP include mechanical step screening and
aerated grit removal. Screenings are discharged to a wash press for washing and bagging and are
disposed at a landfill; grit is dewatered and bagged for disposal as well. The mechanical step screen
was installed in 2002, and the grit equipment was upgraded in 2001.

The mechanical step screen (Figure 6.01-3) and wash press have a capacity of 13 mgd and are both
nearing the end of their useful service lives and should be replaced within the next five years. A larger
width mechanical screen and a new wash press with a peak capacity exceeding the 12.29 mgd design
capacity are recommended. The screen should be able to meet the design flow with a maximum
blinding rate of 40 percent. This new screen would have 1/8-inch (3 mm) openings, and it would require
channel modifications to create an opening for a 5-foot screen with 4-foot-deep channels.

B e R

Figure 6.01-3 Mechanical Step Screen

The aerated grit removal tank (Figure 6.01-4) and associated equipment were designed for a maximum
daily flow of 4.94 mgd and a peak hour flow of 12.96 mgd and have surpassed their design life. An
equipment update would include rebuilding or replacing the chains, blower, grit conveyor
(Figure 6.01-5), dewatering screw, grit auger, and grit bucket elevator. A second alternative would be
the installation of a new vortex-style grit removal system with a grit washer. A cost comparison is
included in Section 7 of this facility plan to select the most appropriate alternative.

Prepared by Strand Associates, Inc.® 6-3
R:AMAD\Documents\Reports\Archive\2015\RMMSD, WINWWTP FP.1165.011.rml.feb\Report\S6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

Figure 6.01-4 Aerated Grit Tank Figure 6.01-5 Grit Classifier

C. Primary Sedimentation

The three primary sedimentation tanks (Figure 6.01-6), were installed in 1984 and placed in service in
January 1986. WDNR NR 110 requires that primary clarifiers have a surface loading rate of
1,000 gallons per square foot per day (gpd/ft®) or less at average design flow and 1,500 gpd/ft? at
maximum hourly flow. It also requires that the weir overflow rate be less than 10,000 gallons per foot
per day (gfd) at the design average flow. With one tank out of service, the clarifiers will have a surface
loading rate of 765 gpd/ft? at the 2035 design average day flow and a rate of 1,404 gpd/ft? at the
2035 peak hourly flow. The clarifiers will have a weir overflow rate of 13,781 gpd/ft at the 2035 design
average flow rate with one unit out of service and a weir overflow rate of 9,188 gpd/ft at the 2035
design average flow rate with all units operating. The clarifiers have received regular maintenance and
operate with equipment similar to the original. The flights, chains, weirs, and primary sludge pumps
should be replaced with new equipment within the next 11 to 15 years.

Plant staff report the primary sludge line plugs and there is not a good means to flush the line. It is
recommended that cleanouts be added in the yard to allow for flushing of the primary sludge line.
Installation of additional primary sedimentation tank(s) is not recommended because the existing tanks
have provided excellent removal and the system meets the WDNR NR 110 requirements at the future
design flow rates.

Prepared by Strand Associates, Inc.® 6-4
R:\MAD\Documents\Reports\Archive\2015\RMMSD, WAWWTP FP.1165.011.rml.feb\Report\S6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6—Evaluation of Existing Facilities

D. Activated Sludge Treatment

The four aeration tanks (Figure 6.01-7) and equipment were installed in 1984. The four tanks will be
loaded at approximately 31 Ibs BOD/1,000 cf at the 2035 average day BODs loading, assuming
30 percent BODs removal in the primary clarifiers. Air was originally supplied by three positive
displacement blowers, each with the capacity of 1,700 standard cubic feet per minute (scfm) at
8 pounds per square inch gauge (psig) discharge pressure. The plant installed a new turbo blower in
2014. The 75 hp blower works as the primary blower, has a capacity of 1,275 scfm at 8 psig discharge
pressure, and runs on a VFD. The two 100 hp positive displacement blowers with VFDs from the
original plant installation are near the end of their useful service life. These blowers should be replaced
in the next 6 to 10 years. Power consumption could be reduced through the use of more efficient
aeration blowers. New blowers will need to meet the future air requirements for BODs removal of
10,542 pounds of oxygen per day, which equals approximately 3,690 scfm. The capacity of the existing
blowers is not sufficient to meet the future design requirements with one unit out of service. The future
design capacity is calculated using 30 percent BODs removal in the primary clarifiers. However, the
existing primary clarifiers currently achieve around 50 percent BODs removal. If the primary clarifiers
continue to perform in the same manner, two blowers each with a capacity of 1,300 scfm would be
sufficient. If the plant needs to accomplish BODs and nitrogen removal in the activated sludge process,
even more blower capacity will be added.

RMMSD could also consider staging blower addition. For instance, assuming 50 percent BODs removal
in the primary clarifiers and if two 1,300 scfm blowers were added in the next 6 to 10 years, a fourth
blower of similar size could be added if BODs removal decreases. However, the fourth blower may
require an addition to the blower room. The air piping should be considered for replacement when new
blowers are installed. The fine bubble aeration diffusers were replaced in 2012 with new ceramic
diffusers and should not require replacement for at least 15 to 20 years. The tanks appear to be in good
condition and do not need replacement in the near term.

The plant monitors dissolved oxygen (DO) in the aeration tanks through the use of DO probes. The air
supply is controlled to maintain a DO of 1.8 to 2.0 mg/L. If the operating blower reaches its capacity and
the system still senses an oxygen deficit, a second blower is called to run.

Prepared by Strand Associates, Inc.® 6-5
RAMAD\Documents\Reports\Archive\2015\RMMSD, WINWWTP FP.1165.011.rml.feb\Report\S6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

The RMMSD WWTP currently uses approximately 310 to 420 gpd of alum to meet the WPDES
phosphorus permit limit of 1.0 mg/L. The facility produces an excellent quality effluent with an annual
average phosphorus concentration of less than 0.8 mg/L. The chemical usage will need to increase in
the future because of the implementation of more stringent phosphorus limits as described in Section 5.
Modifications to the activated sludge system to enhance biological phosphorus removal (BPR) would
help reduce the amount of chemical required and reduce the amount of chemical sludge produced.
RMMSD performed a full-scale BPR test in the 1990s, but phosphorus removal was limited in part
because of the low amount of volatile fatty acids (VFAs) available in the wastewater. The plant has
determined that BPR would have limited success; therefore, costs for BPR alternatives will not be
evaluated.

Because of the anticipated high effluent ammonia limit (40 mg/L), nitrification should not be required at
the treatment plant. In addition, RMMSD has noticed that the alkalinity drops excessively when it
nitrifies and causes operational challenges.

Figure 6.01-7 Aeration Tanks

E. Final Clarification and RAS Pumping

Two 85-foot-diameter final clarifiers (Figure 6.01-8) with a side water depth of 14 feet were installed in
1984 and still operate with all original internal equipment and RAS pumps that have been maintained or
rebuilt at regular intervals. WDNR NR 110 requires that activated sludge final clarifiers have a surface
overflow rate of 1,200 g/ft’d or less at maximum hourly flow and a solids loading rate of 1.4 pounds per
square foot per hour (Ib/ft?h) or less at average design flow and 2.0 or less at maximum hourly design
flow. At the 2035 design flows and loading rates, these clarifiers would have a surface overflow rate
and solids loading rate of 713 gpd/ft? and 0.76 Ib/ft?h at peak hourly flow and a solids loading rate of
0.43 Ib/ftth at average design flow. Structurally, the clarifiers appear to be in good condition. The
clarifier drives and collector mechanisms need to be replaced within the next 11 to 15 years. The RAS
pumps have met the end of their design life and should be replaced soon.

Prepared by Strand Associates, Inc.® 6-6
R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIWWTP FP.1165.01 1.rml.feb\Report\S6.dacx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

Figure 6.01-8 Final Clarifiers

F. Disinfection

The RMMSD WWTP uses UV light for effluent disinfection. The UV disinfection system was installed in
2010 (Figure 6.01-9). The UV system was designed as a phased project with the first phase having a
peak-hour capacity of 4.34 mgd and the second phase doubling the capacity for a total peak-hour
capacity of 8.68 mgd, greater than the year 2035 peak hourly flow of 8.09 mgd. Upsizing the effluent
flume should be considered as part of the proposed improvements.

Flows above the 4.34 mgd rate are currently diverted to the existing chlorine contact tank and routed to
the head of the plant. Installation of a second UV system should alleviate the need for the chlorine
contact tank. As flows increase, it is recommended that the second phase be installed within the next
five years.

Figure 6.01-9 UV Disinfection and Postdisinfection Settling

Prepared by Strand Associates, Inc.® 6-7
RAMAD\Documents\Reports\Archive\2015\RMMSD, WINWWTP FP.1165.011.rml.feb\Report\S6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

G. WAS Thickening

The two dissolved air flotation thickening tanks were installed in 1984, and new air entraining
recirculation pumps were installed in 2014. The remaining internal equipment is from the original
installation (Figure 6.01-10). Structurally, the tanks appear to be in good condition; however, the
associated equipment and controls are reaching the end of their design life. The sprockets, shafts,
chains, and valves should be replaced within the next five years. The DAFT tanks have a design solids
loading rate of 560 pounds per hour (Ibs/hr) assuming they operate for 12 hours a day, 5 days per
week, which is a solids surface loading rate of 0.42 pounds per hour per square foot. These design
loadings are based on a plant total BODs loading (with recycle) of 8,350 Ib/day. This is close to the
WWTP’s year 2035 average day BODs loading of 8,529 Ibs/day, so the DAFT tanks are sufficiently
sized for future loadings assuming similar yield rates.

Figure 6.01-10 DAFT Chains and Sprocket Figure 6.01-11 DAFT Flow Measuring

H. Solids Processing

Solids are processed in the anaerobic digesters (Figures 6.01-12 and 6.01-13). Sludge is heated to
mesophilic temperatures in the primary digester and then transferred to the secondary digester for
storage and further processing. The primary digester has a recirculated pumping mixing system and is
heated. The secondary digester is not mixed or heated. Much of the equipment in the digestion system
is nearing the end of its useful service life and may need replacement in the near term. The digester
equipment and covers should be inspected to determine remaining life. For planning purposes, covers
on the primary and secondary digesters, the heat exchanger, two transfer pumps, two recirculation
pumps, digester gas safety equipment, and the waste gas burner are being included for replacement.
Additionally, the plant would like to add a mixing system to the secondary digester to reduce settling in
the digester. An alternatives evaluation for three mixing systems is included in Section 7 of this report
comparing draft tube mixing, pumped mixing, and linear motion mixing.

The primary digester was designed for a solids retention time of 22.5 days with a volatile solids loading
rate of 78.9 pounds of volatile solids per day per 1,000 cubic feet (Ib VS/day/1,000 cu ft). At the 2033
design loading rate, the primary digester will have a solids retention time of 26 days and a volatile
solids loading rate of 60 Ib VS/day/1,000 cu ft based on the historical average of 64 percent volatile
solids in the feed sludge and 0.1 mg/L future phosphorus limit, resulting in additional chemical sludge

Prepared by Strand Associates, Inc.® 6-8
R:\MAD\Documents\Reports\Archive\2015\RMMSD, WIWWWTP FP.1165.011.rml.feb\Report\S6.docx




Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

volume. Actual percent volatile solids would be lower since the sludge would contain more inert
chemical sludge than the current feed sludge.

Figure 6.01-12 Anaerobic Digesters

Figure 6.01-13 Anaerobic Digestion Facility

l. Biosolids Storage and Land Application

RMMSD has two biosolids storage tanks that each have a capacity of 1.93 million gallons and meet the
180-day storage requirement of WDNR NR 110. The first tank was constructed in 2000 and the second
tank was constructed in 2009. Pumped mixing was included in each tank and a new sludge load-out
pump was also installed as part of the 2009 project. Liquid sludge is currently land-applied; however, it
has been increasingly difficult to identify land for the application of biosolids. The WWTP would like to
consider alternatives to land application. Biosolids disposal alternatives to land application are
discussed in Section 7.

Prepared by Strand Associates, Inc.® 6-9
R:AMAD\Documents'\Reports\Archive\2015\RMMSD, WIWWTP FP.1165.011.rml.feb\Report\S6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilifies Plan Section 6~Evaluation of Existing Facilities

J. Biosolids Dewatering and Thickening

The RMMSD WWTP has two 2-meter belt filter presses for dewatering purposes that were installed in
1984 and have not received any upgrades. These units have a design capacity of 9,144 pounds of
solids per work day and can produce 686 cubic feet of 22 percent dewatered biosolids per 8-hour work
day. They have a dry polymer system that can feed up to 50 gallons per hour of polymer. Operations
staff prefer to use liquid sludge hauling, and the belt filter presses are rarely used. The belt filter
presses are exercised on a routine basis and can be used if liquid sludge storage space is limited
because prolonged wet weather prevents land application of liquid sludge. If the WWTP is going to
change its routine operation to regularly dewatering biosolids, new dewatering and polymer systems
would be needed because of the age of the existing equipment. The belt filter presses and polymer
system should be removed if they will not be used regularly in the foreseeable future. The sludge
dewatering options are evaluated with solids disposal alternatives in Section 7.

K. Electrical

This subsection discusses the electrical components associated with various parts of the WWTP and
provides recommendations for improvements to the electrical system.

1. Influent Pump Station

The existing MCC in the Influent Pump Station was originally installed in 1884 and has
exceeded its typical working life of 20 to 30 years. Because of the age of this equipment,
replacement parts will become more difficult to obtain and more expensive in the future.
Therefore, we recommend replacement of the MCC within the next five years. In addition, the
conductors feeding this MCC are also original and should be replaced when the MCC is
replaced.

The five existing influent pumps are currently operated from two VFDs. One VFD is able to
power pump Nos. 1, 3, and 5 and the second VFD is able to power pump Nos. 2 and 4. When
not operating from the VFD, the pumps are operated from full-voltage nonreversing starters.
When the influent pumps are replaced, each pump will be provided with a VFD. This will provide
more operating flexibility when a VFD is out of service and will simplify control of the pumps.
The two existing VFDs are Allen-Bradley Powerflex 700 drives and were installed in 2009.
Although these VFDs are currently only six years old, by the time construction of the new
influent pumps takes place, they will be over 10 years old and approaching the end of their
useful service lives. Therefore, we recommend replacing these VFDs with new units and
retaining the existing VFDs as spares.

The existing submersible level transducers and back-up floats used for control of the influent
pumps are old and in need of replacement. For replacement of the submersible ievel
transducers, it is recommended that alternate noncontact level measurement devices such as
ultrasonic- or radar-type level devices be installed.

The existing diesel generator is also originally installed equipment from 1984. While the
generator is not necessarily past its useful service life based on the hours of operation on the
unit, replacement parts will become more difficult to obtain and more expensive in the future. In

Prepared by Strand Associates, Inc.® 8-10
RAMADNDocumentsiReportst\Archive\2015\RMMSD, WHWWTE FP.1165.011.rmil. fabiReportiS8.dacx.

m™
r
M
M

™

7

LJ

L

L



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

addition, the current configuration of the power distribution system powered by the generator
only allows a portion of the plant to be powered from the standby generator. Therefore, it is
recommended that the standby generator be replaced with a new unit that is connected to the
plant service entrance switchgear to allow more flexibility regarding what loads are powered
from the generator. The new generator can be sized to power additional plant loads as desired
by the plant staff, and the plant SCADA system can be used to shut down noncritical ioads
when the plant is operating under generator power. The use of the SCADA system to shut down
noncritical loads when under generator power provides the plant staff with the flexibility to use
alternate equipment if the primary equipment is out of service for repairs.

The existing interior lighting in the Influent Pump Station is fluorescent lighting that uses 712
lamps. Federal energy legislation has mandated phasing out many of the older T12 fluorescent
lamps, so replacement lamps could become more difficult and expensive in the future. In
addition, T8, T5, or LED lamp sources are more energy-efficient than the older T12 lamps. We
recommend replacing the existing 4-foot fluorescent fixtures with new 4-foot LED fixtures.
Rebates for these upgrades may be available through Focus on Energy. The plant has already
changed all exterior building-mounted and site lighting to LED fixtures.

2. Tunnel

The existing conduit and wiring fo the light fixtures in the tunnel were installed within the
concrete ceiling space of the tunnel, which has multiple expansion joints along its length. The
existing conduits within the concrete have corroded over time and wiring within the conduit has
failed. We recommend replacing the existing T12 fluorescent lighting within the tunnel along
with all the existing conduit and wiring. In addition, motion sensors for control of the tunnel
lighting are recommended. This would save energy by preventing the lights from being left on all
day during normal working hours.

3. Digester Building

The existing MCC in the Digester Building is originally installed equipment from 1984 and has
exceeded its typical service life of 20 to 30 years. Because of the age of this equipment,
reptacement parts will become more difficult to obtain and more expensive in the future.
Therefore, we recommend replacement of the MCC within the next five years. In addition, the
conductors feeding this MCC are also original and should be replaced when the MCC is
replaced.

The existing interior lighting in the Solids Processing Building is fluorescent lighting that uses
T12 lamps. As noted for the Influent Pumping Station, we recommend replacing the existing
fluorescent fixtures with new LED fixtures.

Piant staff indicated that the existing exterior conduits entering the basement of this building
leak water, primarily in the spring of the year. Our recommendation is to evaluate this condition
further as part of the next design project.

Prepared by Strand Associates, Inc.® 6-11
RAMAD\Decuments\Reports\Archive\201 S\RMMSD, WIWWWTP FP.1165.01.rmil.feb\Reporti6.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6—Evaluation of Existing Facilities

In accordance with NFPA 820, certain spaces of the Digester Building should have a hazardous
location rating. Our recommendation is to complete a review of each space of this building as it
relates to NFPA 820 as part of other design improvements to this building.

4, Solids Processing Building

The existing MCCs in the Solids Processing Building are originally installed equipment from
1984 and have exceeded their typical service life of 20 to 30 years. Because of the age of this
equipment, replacement parts will become more difficult to obtain and more expensive in the
future. Therefore, we recommend replacement of the MCCs within the next five years. In
addition, the conductors feeding these MCCs are also original and should be replaced when the
MCCs are replaced. To aid in constructability and to accommodate a smoother start up with less
downtime, the new MCCs will be installed in a new electrical room constructed within the
abandoned dewatering space.

The existing service entrance switchboard in the Solids Processing Building is also originally
installed equipment from 1984 and has exceeded its typical service life of 30 years. Because
this model of switchboard is no longer manufactured, obtaining replacement parts may take
several weeks, and the cost of those parts may be significantly higher than a comparable
off-the-shelf unit for the current model switchboard. In addition, this swiichboard does not have
the capacity and could not function directly with a standby generator unless significant
modifications are made or additional equipment is provided. Therefore, we recommend
replacing the service entrance switchboard with a new switchboard that incorporates an
automatic transfer switch (ATS) to interface with a new standby generator.

As discussed previously, a new standby generator is recommended. The most cost-effective
location for the new standby generator is in the vicinity of the Solids Process Building since it
will feed into the new service entrance switchboard/ATS. The new standby generator could be
located exterior to the Solids Processing Building in a weather-protective enclosure, possibly in
the abandoned chlorine storage and chlorinator rooms {with some structural modifications), or in
the abandoned dewatering area. In order {o determine whether installation of the new standby
generator in the abandoned chlorine storage room is a viable option, the required size kilowatts
(kW) of the generator will need to be determined. A 750 kW generator is planned at this time.
The approximate footprint for a generator of this size is 204 inches by 90 inches by 108 inches
(LxWxH). This footprint would fit in the abandoned chlorine storage and chlorinator rooms.

The existing interior lighting in the Solids Processing Building is fluorescent lighting that uses
T12 lamps. As noted for the Influent Pumping Station and Digester Building, we recommend
replacing the existing fluorescent fixtures with new LED fixtures.

Plant staff indicated that the existing exterior electrical service entrance conduits entering the
basement of this building leak water significantly, primarily in the spring of the year. Our
recommendation is to evaluate this condition further as part of the next design project.

Prepared by Strand Associates, Inc.® 6-12
RAMAD\DocumentsiReportsiArchive\2015\RMMSD, WIWWTP FP.1165.011.rml feb\ReportiSs. docx

.

L

L

L
L

L



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facillities

5. SCADA system

The existing PLCs used for the SCADA system are the Allen-Bradley SLC series with SLC 5/05
Ethernet processors. The SLC product line was introduced in 1993 and is not commonly used
for new PLC instailations. Allen-Bradley has not yet determined a date of obsolescence for
these products, but they have been placed in the “Active Mature” category, which has a
description of “Product is fully supported, but a newer product exists. Gain value by migrating.”
The cost of the SLC components has increased significantly over the past several years and is
expected to continue rising. Consideration should be given to replacing the existing SLC series
PLCs with Allen-Bradley’s Compacti.ogix series PLCs, which is its latest product offering.

It has been at least six years since the existing SCADA computer and software have been
updated. In addition, the existing SCADA computer operating system is Windows XP that is no
longer supported. Therefore, we recommend that the existing SCADA computer and associated
SCADA graphic software and the process reporting software be upgraded. As part of this
upgrade, the plant staff indicated the desire to replace the original graphics board with a new big
screen monitor. The majority of these upgrades are currently being installed outside of the

facility plan upgrades. Any remaining enhancements will be included as part of the facility plan
improvements.

6. Miscellaneous

The existing paging system is originally installed equipment from 1984 and has exceeded its
typical service life. The telephone system has been replaced several times and is currently
being replaced with the most current technology. We recommend upgrading the new phone
system to an enhanced all-in-one telephone and paging system that allows both features to be
accomplished from a single handset. Based on our discussion with plant staff, if a new
hardwired telephone and paging system is installed, new conduits will need to be provided

between the various buildings. An option that could be evaluated would be the use of a wireless
telephone and paging system.

Based on our discussion with plant staff, it is our understanding the fire alarm and intrusion
systems are operating satisfactorily and do not need to be upgraded at this time.

J. HVAC
1. Influent Pump Station

The majority of the existing equipment within this structure was installed as a part of the original
construction and is at the end of its useful service life. We recommend replacement of the
existing supply fan, exhaust fan, the original gas unit heaters, and the damper actuators. It has
been noted there is a new gas unit heater on the first floor that may be able to be reused and
the HVAC associated with the generator would not be replaced since the generator would be

removed. The existing dampers, louvers, and ductwork appear to be in good condition and they
may be reused.

Prepared by Strand Associates, Inc.® 6-13
RAMAD\Documents\Reports\Archive\2015\RMMSD, WIWVVWTP FP.1185.011.rml feb\RaportiS6.doox



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6-Evaluation of Existing Facilities

K.

2. Preliminary Treatment Building

The environment within this structure is corrosive and generally causes the life of HVAC
equipment to be shortened. We recommend all HYAC equipment, fans, heaters, dampers, and
actuators be replaced. As a part of any future HVAC design, we recommend increasing the
ventilation rate to help extend the life of other equipment within the space and keep the
environment fresh.

3. Digester Building

The existing equipment within this structure was installed as a part of the original construction.
The HVAC equipment supplies the digester building and the tunnels with heat and ventilation.
We recommend replacement of the existing supply fans, hot water unit heaters, the damper
actuators, hot water boiler, and associated pumping and piping. The existing louvers and
ductwork appear to be in good condition and could potentially be reused in the future if design
conditions permit.

4. Solids Processing Building

The existing HVAC equipment within this structure was installed as a part of the original
construction. We recommend replacement of the existing air handling units, supply fans,
exhaust fans, hot water unit heaters, and the damper actuators. As a part of any future HVAC
design, we recommend increasing the ventilation rate within the Sludge Thickener Room to help
extend the life of other equipment within the space and keep the environment fresh. The
existing louvers and ductwork appear to be in good condition and could potentially be reused in
the future if design conditions permit.

5. Miscellaneous

NFPA 820 is a design standard used within the wastewater industry to establish minimum
requirements for protection against fire and explosion hazards in wastewater treatment plants.
This standard prescribes ventilation rates for different spaces and an associated national
electrical code classification based on the type of space and the ventilation rate. It is our
recommendation, prior to any future HVAC design, to conduct a review for each building as it
relates to NFPA 820.

Process Piping

Most process piping has been in place since the plant start-up in 1986. Valves have reached the end of
their useful service life and all valves located in structures, buried valves, and valves located in
manholes should be replaced as part of the next construction project.

Prepared by Strand Associates, Inc.® 6-14
RAMAD\Documants\Reports\Archive\2015\RMMSD, WIWWTR FP.1165.011.rml.feb\ReportiS6.docx

b



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 6—Evaluation of Existing Facilities

L. Space Needs

The Administration Building at the WWTP has served RMMSD's needs well since its initial construction.

The building is in need of improvements to update the space and make it more functional for staff.
Recommended improvements include the following:

1. Reconfigure the reception and office area to provide more space for storage, optimized
clerical staff space, and improved customer and guest interface.

2. Reconfigure the Board Room to include permanent audio-visual display for board
meetings.

3. Replace carpeting, paint, and finishes throughout building.

4, Reconfigure the locker rooms to provide accessible facilities for men and women énd
provide additional men’s locker room space. This may require repurposing some of the
garage space.

5. Replace furnishings to match.

B. Replace lighting.

7. Provide large SCADA display (LCD or other television style) for plant staff use as
discussed in the SCADA section.

8. Replace existing HVAC equipment with new equipment designed to meet current
mechanical and energy codes.

M. Painiing

All interior spaces and process piping are in need of repainting. Each building will be repainted
concurrent with any upgrades in each structure.

Prepared by Strand Associates, Inc.® 6-15
RAMAD\Documenis\Reporis\Archivel2015\RMMSD, WIWWTP FP.1165.011,rml.feb\ReportiSs.docx



m

L

LJ

b



SECTION 7
TREATMENT PROCESS ALTERNATIVE EVALUATIONS




~=

L



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

7.01 INTRODUCTION
This section develops costs for the alternatives and recommended improvements.

An opinion of probable capital cost was developed for each alternative and recommended upgrade.
Additionally, an opinion of present worth costs was developed for each alternative where more than one
viable alternative was identified. Capital costs were developed by obtaining equipment costs from
equipment manufacturers or recent projects that had similar equipment. An installation factor of
35 percent was added to all equipment costs., New structures or structural modifications costs are
included where necessary. The equipment subtotal was then used to develop cost estimates for
demotition, electrical, mechanical (valves and piping), HVAC, and site work elements of the project based
on typical factors. In some cases, actual HVAC costs were developed. Those costs were then subtotaled,
and 10 percent of that subtotal was added for the contractor’s general conditions. This subtotal was
multiplied by a factor of 40 percent to account for contingencies and technical services.

All present worth evaluations were completed on a 20-year basis. A discount rate of 4.625 percent
obtained from the WDNR was used for the present worth evaluations. Please note, present worth
evaluations were completed to compare alternatives, but may not include all the O&M costs for an
alternative. For example, O&M costs are meant to represent the incremental difference in these costs
between alternatives rather than the actual O&M costs of a specific alternative. Detailed present worth
evaluations are included in Appendix E.

Along with the capital and present worth costs, each cost table in this section includes a proposed phase
when the improvements will be made. Phase | indicates improvements wilt be made within 0 to 5 years,
while Phase Il indicates improvements will be made within 6 to 15 years.

7.02 ALTERNATIVES EVALUATION

A, {influent Pumping Station

The condition and performance of some of the aged equipment in the influent pumping station necessitate
replacement. Following is discussion of the items costed out and listed in Table 7.02-1.

1. Influent Pumps

Replacement of the influent pumps is considered a high priority because of the constant
maintenance required to remove rags and debris from the existing pumps. Costs for replacement
of the five influent pumps with five chopper pumps were obtained from an equipment
manufacturer's representative; VFD costs are also included. The new pumps can meet a peak
instantaneous design flow rate of 12.3 mgd with one unit out of service.

2. PRF Parshall Flume, Wet Well Level Floats, Influent Gates, and Automatic Sampler
Replacing the PRF Parshall flume, wet well floats, influent gates and automatic sampler should
occur within the next five years because of age. The costs for a new PRF Parshall flume, new

influent gates, and a new automatic sampler were determined from budgetary quotes of recent

Prepared by Strand Asscciates, Inc.® 7-1
SAMAD\ 100--1189\1165\01 W rd\RaportiS 1. docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

projects, while the costs of new radar transmitters were obtained from an instrumentation

manufacturer.

3. Natural Gas Generator

The natural gas generator opinion of probable capital costs are included with the electrical cost

opinian.

Element Cost Phase
influent Grinder Pumps (5) $110,000 [
Influent Pump VFDs (5) $68,000 | |
Slide Gates (3) $23,000 |
Parshall Flume $2,000 I
Automatic Sampler $8,000 I
Wet Well Radar Transmitters (2) $5,000 I
Subtotal $216,000
Demolition $11,000
Electrical (20%} $43,000
Mechanical {25%) $54.,000
HVAC $55,000
Site Work {0%) $0
Subtotal $379,000
General Conditions (10%) $38,000
Subtotal $417,000
Contingencies and Technical Services (40%) $167,000
Opinion of Probable Capital Costs $584,000

Prepared by Strand Assaociates, Inc.®
SAMADA 100--119941 16501 1\Wrd\ReportiS1.docx

7-2

Table 7.02-1 Influent Pumping Station Modifications

=

g
"

™

L



Rib Mountain Metfropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

B. Preliminary Treatment

While there are no capacity issues related to any of the processes in this structure, the age, condition,
and performance of some of the equipment necessitate replacement of the equipment or modification of
the process.

1. Mechanical Fine Screen

The mechanical fine screen and wash press should be replaced within the next five years. Costs
for replacing the mechanical fine screen and wash press with a larger mechanical fine screen and
wash press are included in Table 7.02-2. A preliminary layout is shown in Figure 7.02-1.

Element Cost Phase
Mechanical Step Screen and Wash Press $284,000 |
Slide Gates (4) $29,000 I
Manually Cleaned Bar Screen $2,400 I
Channel Modifications $25,000 I
Subtotals $340,000
Demolition $40,000
Electrical {20%) $68,000
Mechanical (15%) $51,000
HVAC $55,000
Site Work (3%) $0
Subtotals $554,000
General Conditions (10%) $55,000
Subtotals $609,000
Contingencies and Technical Services (40%) $244,000
Opinion of Probable Capital Costs $853,000
Table 7.02-2 Screening Modifications

Prepared by Strand Associates, Inc.® 7-3
SAMADVT 100119901 185\011\WWrc\Report\S1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

= T =T p v I TIITETHIITIIITT ) FITITTTETEE T H " TTIT L]
N/ L2221 Y7 L A AT XL L LA
A1 L1
/ Mechanically-Cleaned ’
it , Bar Screen Zid
-] o ' gl

i ]

Screenings Washer

/ Discharge Shute |

I\}Ianua.lly-Cleéﬁéd-

Bar Screen

Y A Neh, )

NN

{{Sampler |

2. Grit Removal System

<
L/
q

=]~
ql

_____J

Figure 7.02-1 Screening Modifications Layout

|
I 44— Dumpster
I

The aerated grit removal tank and associated equipment are out of date and should be replaced
within the next five years. Two grit removal alternatives introduced in Section 6 were evaluated.

1. Alternative G1-Equipment Replacement

2. Alternative G2—Vortex Style Grit Removal System

Alternative G1-Equipment Replacement. Alternative G1 consists of replacing the existing outdated
equipment including the chains, blower, grit conveyor, washing and dewatering screw, grit auger, and

bucket elevator.

Alternative G2—Vortex Style Grit Removal System. Alternative G2 consists of a vortex style grit removal
system in combination with a grit washer. A vortex style grit removal system allows material heavier than

Prepared by Strand Associates, Inc.®
S:\MAD\1100--1199\1165\011\Wrd\ReportiS 1.docx

7-4



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

water to settle out as the wastewater flows through the system. Grit is removed by directing influent flow
into the grit tank inlet ramp, which provides a vortex effect and directs the grit downward to the grit trap.
Grit slurry is pumped from the grit trap by a grit pump to a grit classifier or grit washer. The grit washer
removes organics from the grit slurry before the grit is collected in a dumpster for disposal. Organics are
returned to the forward flow. A preliminary layout of vortex grit system is shown in Figure 7.02-2. The
total present worth costs presented in Table 7.02-3 include a grit washer for each alternative. Some
savings will be possible if a grit classifier is used in lieu of a grit washer.

_l_ﬁ : I 1" [ P
1 S | b3
'Li ' Vortex Grit wl \‘\\'l [ 5[
[ Tank - / | \\\;J A
2l G
| |

—_

==

4.ﬁ
=

2l r 7201

| Grit Washer

A ) o P 9.

Figure 7.02-2 Vortex Style Grit Removal System and Grit Washer

Prepared by Strand Associates, Inc.” 7-5
S:\MADA1100--1199\1 165101 1\Wid\Report\S 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

Alternative G1 Alternative G2
Aerated Grit Vortex Grit
Removal Removal Phase
Opinion of Capital Costs* $788,000 $1,123,000 I
Annual O&M Costs
Labor $23,000 $23,000
Power $4,700 $1,900
Maintenance and Supplles $6,800 $3,700
Subtotal of Annual O&M Cosis $34,500 $28,600
Present Worth of O&M $444,000 $368,000
Present Worth of Future Equipment %0 $0
Present Worth of Salvage -$7.000 -$10,000
Total Opinion of Total Present Worth $1,225,000 $1,481,000
*See Appendix E for detailed cost estimates.
Table 7.02-3 Grit Removal Alternatives

™

|

™
1
M

i

The present worth of the O&M costs was determined by estimating labor, power use, and maintenance
and replacement costs. The labor was estimated at one hour per day for each alternative, and power
cost estimates included the aeration blower, grit conveyor, and grit washer for Alternative G1 and a grit
pump, paddle stirrer, and grit washer for Alternative G2. The maintenance and replacement costs were
estimated as a small percentage of the capital costs.

The estimated total present worth cost is lower for Alternative G1-updating existing equipment. The O&M
cost estimates are somewhat higher for Alternative G1. Aerated grit technology is an older, less efficient
grit-removal technology. Therefore, Alternative G2, vortex style grit removal, is the recommended
alternative.

Prepared by Strand Associates, Inc.®
S:AMAD1100--1199\1 165011 WrdiReportiS1.dacx

7-6

s



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

C. Primary Sedimentation

As discussed in Section 6, the primary clarifiers have sufficient capacity to handle plant flows. However,
the associated equipment should be evaluated for replacement within the next 11 to 15 years. Costs for
the primary sedimentation tank upgrades are included in Table 7.02-4 and inciude the flights, chains,
primary siudge line cleanouts, and primary sludge pumps. The costs also include the addition of cleanouts
to the sludge pumping in the yard.

Element Cost Phase
Flights (3), Chains (3), and Primary Siudge Line Cleanouts (3) $369,000 I
Primary Sludge Pumps (2) $68,000 1
Subtotals $437,000
Demolition $25,_0_00
Electrical (15%) _ $66,000
Mechanical {20%) $87,000
HVAC $0
Site Work (0%) $0
Subtotals $615,000
General Conditions (10%) $62,000
Subtotals $677,000
Contingencies and Technical Services (40%) $271,000
Opinion of Probable Capital Costs $948,000
Table 7.02-4 Primary Sedimentation Modifications

Prepared by Strand Associates, Inc.® 7-7
S:\MADVI100--1199\1 16501 1 Wid\ReportiS 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

D. Activated Sludge Treatment

The two original aeration tank blowers are reaching the end of their useful service life and should be
replaced within the next 6 to 10 years. The plant will be replacing one of the blowers in the next year and
the second one is planned for the Phase Il improvements. Biological loading and primary clarifier removal
rates should be verified before final blower selection to provide sufficient air capacity for peak conditions.
Additionally, air piping should be considered for replacement in the yard. Costs for a new blower slightly
larger than the one installed in 2014 are found in Table 7.02-5. The cost to replace buried air piping is

also included in the mechanical factor.

Element Cost Phase

Activated Sludge Blower (1) $123,000 Il
Subtotals $123,000

Demolition $12,000

Electrical (25%) $31,000

Mechanical (20%) $25,000

HVAC $10,000

Site Work {0%) $0

Subtotals $201,000

General Conditions (10%) $20,000

Subtotals $221,000
Contingencies and Technical Services (40%) $88,000

Qpinion of Probable Capital Cost $309,000

Prepared by Strand Associates, Inc.® 7-8
S:AMADV 100--119941 16501 1\Wrd\Report\S 1.docx

Table 7.02-5 Activated Sludge Modifications

o !
oy

8

[

L

L
L

[



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

E. Final Clarification and RAS Pumping

The final clarifiers have sufficient capacity and appear to be structurally sound, while the internal
equipment should be replaced within the next 11 to 15 years because of age. The RAS pumps were
installed during the original construction and should be replaced as part of the Phase | improvements.
The costs for upgraded final clarification equipment and RAS pumps in Table 7.02-6 include two final
clarifier drives, two collector mechanisms, and three RAS pumps with VFDs.,

Element Cost Phase
Final Clarifier Drives and Collector Mechanisms (2) - $378,000 I
RAS Pumps (3) $113,000 - |
Subtotals $113,000 $378,000
Demaolition (5%) $6,000 $19,000
Electrical (20%) $23,000 $76,000
Mechanical (10%) $11,000 $38,000
HVAC (0%) $0 $0
Site Work {0%) $0 $0
Subtotals $153,000 $511,000
General Conditions (10%) $15,000 $51,000
Subtotals $168,000 $562,000
Contingencies and Technical Services (40%) $67,000 $225,000
Opinion of Probable Capital Costs $235,000 $787,000
Table 7.02-6 Final Clarification Modifications

F. Phosphorus Removal

Currently, the WWTP discharges an average phosphorus concentration of 0.8 mg/L, and a recent
document from the WDNR recommended an effluent phosphorus six-month average limit of 0.1 mgi/L.
This document is preliminary and no permit language has been finalized at this time. If RMMSD's permit
is issued in January 2016 and includes a low-level phosphorus limit, the anticipated final compliance date
for meeting the effluent phosphorus limits is January 2025 (two permit cycles from now or future phasing).
Each year of the compliance schedule includes interim deliverables. The first four years include planning
milestones that will allow RMMSD to refine its plan for meeting ultimate effluent phosphorus regulations.
This facility plan includes two alternatives that represent the endpoints of a broad range of alternatives.
Because of uncertainty in the ultimate phosphorus limit for the RMMSD WWTP, the following two
alternatives were selected for evaluation to provide an idea of the range of alternatives available.

Prepared by Strand Associates, Inc.® 7-9
S:AMADV 100--1198\ 1651011 \Wird\ReportiS 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations
1. Alternative PR1-Phosphorus Variance
2. Alternative PR2-Tertiary Treatment

Alternative PR1—Phosphorus Variance. The state is pursuing a statewide multidischarger
variance. This proposed variance is under review and is not yet approved by the regulatory
agencies. At this time, WDNR is reviewing public comments on the preliminary determination and
will be making a final determination on its recommendation for the multidischarger variance. If
WDNR recommends approval of the multidischarger variance, it will submit it to USEPA for
approval. This variance would allow dischargers to pay a fee of $50 per pound of phosphorus
discharged above 0.2 mg/L, provided the WWTP meets certain conditions, which are briefly
outlined in Appendix D. There will be eligibility requirements for dischargers to qualify for the
variance, which should be evaluated when they are finalized, and payment would not be required
until WDNR approves a request for the variance and modifies or reissues the WPDES permit with
variance terms included.

Beginning in 2025, the phosphorus variance issued to the RMMSD WWTP will require a payment
of $50 per pound of phosphorus discharged above a concentration of 0.2 mg/L. The annual cost
of discharging phosphorus concentrations greater than 0.2 mg/L at a plant flow of 4.41 mgd can
be found in Figure 7.02-3, while the present worth cost can be found in Table 7.02-7,
conservatively assuming that the WWTP continues to discharge phosphorus at a concentration
of 0.8 mg/L. Note that present worth cost estimates for the phosphorus variance include inflation
rates calculated from 2025 values.

0.9
0.8
0.7
0.6
0.5
0.4
0.3

0.2
0.1
0

0 Q Q Q ™ 0
B cﬁ() !C'Q %100 .00 %XcJO .Q’O %7,00 ;00 9150 .Q’Q

Effluent P Concentraion (mg/L)

o oo

o0 o0
o0 9 5{’}3‘0‘0 \:}&QQ‘ %Q{c,() )

&3
Annual Cost 2025 and beyond

Figure 7.02-3 Phosphorus Variance Annual Cost for 2025 through 2045

Alternative PR2—Tertiary Treatment. There are a variety of tertiary treatment alternatives for low
level phosphorus removal and most systems rely on additional chemical phosphorus removal and
same type of filtration. For example, Blue Pro developed by Blue Water Technologies is a sand
filter assembly while the AquaDisk filter from Aqua-Aerobic Systems removes solids and

Prepared by Strand Associates, Inc.? 7-10
S:AMAD\1100--1199\1165\011\Wrd\Report\S 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

phosphorus via a cloth media. Costs for typical tertiary treatment options were extrapolated from
the 2010 Municipal Environmental Group report titled Opinions of Probable Cost for Achieving
Lower Effluent Phosphorus Concentrations at Wastewater Treatment Plants in Wisconsin. This
report summarized expected capital and O&M costs for Wisconsin WWTPs at various flow rates
and effluent concentrations. Each size of treatment plant and effluent concentration had
appropriate technologies selected. These costs did not include any site-specific costs such as
land acquisition or intermediate pumping.

If RMMSD were to implement tertiary treatment, it would need to select a specific technology that
could reach the expected effluent limit. If the effluent limit were 0.1 mg/L or less, technologies
such as an iron impregnated sand filter, bailasted settling, cloth disk filtration, or membrane
filtration would be appropriate alternatives. The treatment plant would need to pump secondary
effluent to the new tertiary treatment and route flow back through the UV system. Additional
chemical storage and feed pumps would likely be necessary. RMMSD has adequate land for
tertiary treatment; however, it may not be adjacent to secondary clarification and UV disinfection.

The opinion of total present worth costs -

for the t lternatives are shown in Project Total Phase
or the two a Alternative PR 1 $2,015.000 Future
Table 7.02-7. Note that the costs for Alt tive PR 2 $16.790.000 ST
Alternative PR1 do not include the ernative bt

additional chemical costs to meet future
interim phosphorus limits. Also, the PR1
costs do not include the cosis to
construct future phosphorus removal processes and equipment. Also note the costs for PR2 are
considered conservative and are for preliminary planning only. More detailed costs will nesed to be
developed as part of the upcoming WPDES permit compliance schedule (within the next five years). It is
recommended that RMMSD not select a phosphorus removal alternative at this time, and that they study
the available alternatives in detail during their WPDES permit phosphorus compliance schedule.

Table 7.02-7 Opinion of Total Present Worth Cost
for Phosphorus Removal Alternatives

G. Disinfection

As previously discussed, the UV system was designed as a phased project with the first phase having a
capacity of 4.34 mgd and the second phase having a total capacity of 8.68 mgd. The first phase was
constructed in 2009, and the second phase should be constructed within the next five years. Costs for
the additional UV system (UV-10-02) are shown in Table 7.02-8 and a preliminary layout is shown in
Figure 7.02-4. The costs presented in Table 7.02-8 do not include demolition or capping the former
chlorine contact tank because the WWTP wishes to keep it open at this time. Use of the chlorine contact
tank area for future tertiary treatment can be evaluated in the future.

Prepared by Strand Associates, Inc.® 7-11
SAMADV 100119841 165101 1Wrd\ReporiS1.cocx



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations
 Element Cost | Phase
| UV System ~ $154,000 |
 Subtotal $154,000 S
| Demolition and Structural Modificatons |  $5000 | |
| Electrical (25%) $39,000
 Mechanical (10%) $23000 |
_HVAC o sl
| Site Work (0%) - $0
' Subtotal $221,000 B
|
 General Conditions (10%) | $22000 |
| Subtotal - $2d9;000 R
' Contingencies and Technical Services (40%) |  $97,000 |

Opinion of Probable Capital Cost | $340000 |

Table 7.02-8 Disinfection Modifications

Uv-10-01
L f
I T
Wil
i 4 | ' Existing unit New unit
41 T
[ 1
1 [l

rtrra

Figure 7.02-4 UV Disinfection Modifications Layout

Prepared by Strand Associates, Inc.® 7-12
SAMADVI100--1199\1165\011\Wrd\Report\S 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

H. Sludge Thickening

Because of the age and condition of the equipment and controls, the dissclved air flotation thickening
units require equipment updates as part of the Phase |l improvemenis. Estimated costs for the
rehabilitation are shown in Table 7.02-9. The costs include the internal equipment of sprockets, shafts,
chains, air pumps, and valves.

Element Cost Phase
Internal Equipment $459,000 Il
Thickened WAS Pumps $50,000
Subtotals _ $509,000
Demolition $41,000
Electrical {(20%) $102,000
Mechanical (20%) $102,000
HVAC $200,000
Site Work (0%) $0
Subtotals _ $954,000
General Conditions (10%) $95,000
Subtotals $1,049,000
Contingencies and Technical Services (40%) $420,000
Opinion of Prebable Capital Costs $1,469,000
Table 7.02-9 Sludge Thickening Modifications

l. Solids Processing

Three mixing alternatives for the secondary digester were introduced in Section 6. Draft tube mixing,
pumped mixing, and linear motion mixing were considered based on the need to replace aging equipment
and the opportunity to maximize digester mixing and subsequent biogas production.

1. Alternative DG1-Draft Tube Mixing
2. Alternative DG2—Pumped Mixing

3. Alternative DG3—Linear Motion Mixing

Alternative DG1-Draft Tube Mixing. Draft tube mixing is an established mixing alternative for anaerobic
digesters. A tube on the outside or inside of the digester contains a mixing impeller to move digester
contents through the tube and back into the digester. This alternative would require the construction of
concrete sumps (exterior option) and access platforms external to the digester tanks for the installation
of the mixers. In addition, mixer nozzle penetrations through the sidewalls of digesters would be required.

Prepared by Strand Associates, Inc.® 7-13
SAMADYI100--1 18941 165001 1Wrd\ReperiiS 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

The draft tube mixers can be periodically operated in the reverse direction to help minimize the potential
for ragging and subsequent clogging in the tubes, as well as aid in control of digester foaming. Examples

of the draft tube mixers are shown in Figure 7.02-5.

Model E Mixer

Source: Olympus Technologies, Inc.

Figure 7.02-5 Example External Draft Tube Mixer Layout (Left)
and Installation (Right)

Alternative DG2—Pumped Mixing. Pumped mixing
for anaerobic digesters is an established mixing
alternative that has shown reliable success for
many years. The primary digester was retrofitted
with this equipment in 2001, as were the sludge
storage tanks; however, the geometry of the
digesters have a diameter to depth ratio that makes
it easier to mix the tank contents with this system.
Digester contents are pulled out of the digester and
pumped back in at various locations through
nozzles to mix the contents. Chopper pumps are
used to pump the tank contents and minimize the
potential for ragging and subsequent clogging. The
chopper pumps can run intermittently while still
maintaining adequate mixing for the process. An
example of pumping mixing nozzles and piping are
shown in Figure 7.02-6.

Prepared by Strand Associates, Inc.®
S:AMADV1100--1199\1 165101 1\Wrd\Report\S 1.docx

e

n CO, Inc.

Source: Vaugha

Figure 7.02-6 Example Pumped Mixing Nozzle




Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

Alternative DG 3-Linear Motion Mixing. The application of linear motion (LM) mixing in anaerobic digesters
is relatively new (approximately 10 years), and it is marketed as being able to resuspend heavy solids
and reduce foaming and scum formation with significantly less power costs in comparison to conventional
mixing. The mixer is suspended in the digester from the digester cover. The shaft has a ring-shaped disk
at the end that oscillates up and down at about 30 cycles per minute. Because the mixer is installed at
the center of the tank, modifications would be required to the existing sludge and digester gas piping.
Examples of linear motion mixers are shown in Figure 7.02-7.

Source: OVIVO

Figure 7.02-7 Example LM Mixer Installations

Table 7.02-10 shows the total present worth costs for the digester mixing alternatives. The costs include
a new floating cover for the primary digester, a floating gas-holder cover for the secondary digester, two
digester recirculation pumps, two transfer pumps, digester gas safety equipment, one waste gas burner,
heat exchangers, hot water boiler and associated piping, and the indicated digester mixing system
alternative. It may be possible to reuse the existing covers for another 15 to 20 years with only painting
and repairs needed during this time frame. The actual condition of the covers could be determined when
the digesters are taken out of service for cleaning or when the new mixing is installed. Detailed cost
opinions are included in Appendix E.

Prepared by Strand Associates, Inc.” 7-15
S:\MAD\V1100--1199\1165\01 1\Wrd\ReportiS1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations ﬁ‘
!
Alternative DG1 Alternative Alternative :
Draft Tube DG2 DG3
Mixers Pumped Mixing LM Mixer m
Opinion of Capital Costs $5,240,000 $4,432,000 $4,733,000
Annual O8M Costs | “
Labor $57,000 $57,000 $57,000
Power $9,100 $12,200 $4,600
Maintenance and Supplies $9,100 $1,800 $4,400 M
Subtotal of Annual O&M Costs $75,200 $71,000 $66,000
M
Present Worth of Q&M $968,000 $914,000 $849,000 L
Present Worth of Future Equipment $0 $0 | _ $0
Present Worth of Salvage -$171,000 -$162,000 -$166,000 W
Total Opinion of Total Present Worth $6,037,000 $5,184,000 $5,416,000

*See Appendix E for detailed cost estimates.

Table 7.02-10 Solids Processing Alternatives

As shown in Table 7.02-10, the pumped mixing system and LM Mixer are similar in total present worth
cost, and the draft tube mixing has the highest capital and present worth costs of these three alternatives. ‘
Further selection betwsen pumped and LM mixing requires the analysis of nonmonetary factors.
Nonmonetary considerations are evaluated and summarized in Table 7.02-11. Alternative DG2 is
recommended because RMMSD is familiar with the technology and it is the alternative with the lowest
present worth cost.

Ll

Prepared by Strand Associates, Inc.® 7-186
SAMADA1100--119941 165\01 1WidRepor\S1.docx

ki



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations
Alternative Advantages Disadvantages
» Years of proven performance. » Mainienance must be perfermed in exposed areas.
» Normal maintenanca can be completed » Mixer maintenance or removal requires equipment
External without taking digester out of service. the WWTP does not have readily available (e.g.,
Draft Tube |« Reversible flow direction option. crane) for removai of impellers.
Mixing » Equipment redundancy. * Higher energy use.
= Ability to add supplemental heat. « Operation dependent of minimum liquid level.

» Years of proven performance. * Increased frequency of normal maintenance.
= Equipment located in interior space. » Poteniially higher enargy use than linear mofion.
= Maintenance can be completed without » No dedicated method of breaking up feam/scum.
taking digester out of service, » Long downtime for any issues with the nozzles in
Pumped » No moving parts inside the tank. digester. .
Mixing » Standard 10-year nozzle warranty. * Possible limited space avallable for mixing pumps.
* Intermittent operation and variable frequency 1 Less mixing intensity compared to draft fube mixers.
drives (VFDs) to reduce energy costs.
= Equipment redundancy.
= Staff familiarity with equipment.
= Qperation independent of liquid level,
» Normal maintenance can be completed * One equipment manufacturer; less competition,
without taking digester out of service. * Requires specialized flexible joints and supports for
* Simple controls. (Continuous, single speed.) exterior digester gas piping and modification to gas
» Operaticn independent of liquid level. takeoff locations.
Linear Lower energy use. . = Requires digester cover modifications for mixer
Motion s Spare drives available for aquipment support to be incerporated in new cover design (can
Mixing redundancy. be incorporated with cover replacement).

* Maintenance must be performed In exposed areas;
cover may be difficult to access in the winter.

= Mixer removal or spare drive replacement requires
equipment the WWTP may not have readily
available {e.g., crane).

Table 7.02-11 Digestfer Mixing Nonmonetary Considerations

J. Biosolids Disposal

As mentioned in Section 6, RMMSD is having a more difficuli time securing and locating land for the
application of liquid sludge. There are many biosolids disposal alternatives including purchasing and
managing land for land application, dewatering and drying biosolids, dewatering biosolids with disposal
of at the biomass power plant in Rothschild, or creating Class A biosolids. RMMSD has made significant
investment into liquid biosolids disposal including building two liquid biosolids storage tanks and
maintaining the equipment and staff to haul and dispose of the liquid biosolids. Operational costs to haul
and land-apply sludge are between $0.04 and $0.05 per gallon hauled for an actual annual cost between
$200,000 and $225,000 in 2015 dollars. The operating costs do not include depreciation or fuel costs
and may underestimate the labor involved because they are paid from the plant's annual operating
budget.

There are no regulatory pressures to meet Class A biosolids standards. Considering the plant’s significant
investment in liquid biosolids storage and commitment to its mesophilic anaerobic digestion process,
these options were not explored further.

Prepared by Strand Associates, Inc.® 7-17
SAMADLT100--1196\1 185101 1W¥rd\ReportiS 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

We Energies owns and operates a biomass power plant in Rothschild, Wisconsin, just across the river
from the RMMSD facility. This plant is a cooperative effort between We Energies and Domtar Paper
Corporation. The plant manager for the We Energies Rothschild facility was contacted for this project to
learn about the potential of disposing of dewatered biosolids in its biomass combustion process. We
Energies stated several concerns with incorporating biosolids into its process. The first concern was the
potential for odor complaints from nearby residential neighbors. The second concern was the potential
for glass phase byproducts being formed in the high heat combustion process because of the presence
of potassium and phosphorus in the biosolids. The third concern was that using biosolids in their process
is not included in its permit. From the discussions with the plant manager, it was clear that significant
perception and regulatory concerns will need to be overcome before this could be considered as a viable
biosolids disposal option for RMMSD. Should the regulations and power industry change to require more
renewable fuel sources, this may become a more viable option in the future.

RMMSD may improve the reliability of land availability for biosolids application if it purchases and
manages the land itself (or through rental agreements) rather than using contractors and producer
agreements. RMMSD would need between 600 and 1,000 acres of land to accomplish this goal. Costs
for 1,000 acres of land at $3,000 per acre plus 30 percent contingencies, legal, and technical services
equals approximately $3,900,000 (potential future approach).

This cost represents a significant investment to RMMSD that should not be initiated without careful
consideration. A full alternatives evaluation including liquid sludge, dewatering, drying, and seasocnal
drying may be warranted when the pressures of land availability require additional land acquisitions. At
this time, it is recommended that RMMSD continue operating as is and ulilize private contractors as
needed {o provide additional equipment or labor during critical times.

K. Biosolids Dewatering

The belt filter presses are rarely used and do not need immediate replacement or upgraded equipment.
It is recommended that RMMSD continue the current liquid hauling program. Therefore, the belt filter
presses, polymer equipment, and sludge pumps should be removed. The estimated demolition cost of
all dewatering equipment is $100,000, and demolition should be inciuded in Phase | of the facilities plan.
Although RMMSD may be able to offset the demolition costs by selling the belt filter presses and
associated equipment, the resale value of the equipment is not reflect in the demolition costs.

Prepared by Strand Associates, Inc.® 7-18
SAMADVI100-1 19941165\ 1 1Wrd\RepartiS 1.docx

M

r
M
=

m

£1

J

o

L



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

L. Electrical

As discussed in Section 6, there are multiple power, SCADA system, and lighting upgrades needed
throughout the plant. Some SCADA improvements are being completed prior to Phase |. Table 7.02-12
summarizes the estimated costs of the electrical improvements, with the installation factor of 50 percent
included in the electrical sub-estimate rather than the individual element costs. The mechanical cost
estimate includes the necessary natural gas piping and appurtenances associated with the natural gas

generator.

Element Cost Phase

Service Entrance Switchboard $60,000 |
750 kW Natural Gas Generator $360,000 |
Struciural Modifications $100,000 |
MCC-A $228,000 |
MCC-B $338,000 [
MCC-C $178,000 |
SCADA System PLC Upgrades $84,000 I
Telephone & Paging System $36,000 |
Lighting Upgrades $66,000 I
Subtotal $1,450,000

Demolition (10%) ~ $145,000

Electrical (50%) ~ $725,000
Mechanical (5%) '$73,000

HVAC $120,000

Site Worlc (0%) $0

Subtotal $2,513,000

General Conditions (10%) $251,000

Subtotal $2,764,000
Contingencies and Technical Services (40%) $1,106,000

Opinion of Probable Capital Cost $3,870,000

Table 7.02-12 Electrical Modifications

Prepared by Strand Associates, Inc.® 7-18
SAMADA 100119941 165011 WirdiRepart\§ 1.docx




Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

M.

All valves in the valve manholes have reached the end of their useful service life. Costs to replace the
valves were determined from a recent project and are shown in Table 7.02-13. A valve survey should be

Valve Replacement and Piping Modifications

completed as part of detailed design.

Element o Cost Phase
Valve Replacement and Piping Modifications $300,000 I
Subtotal $300,000
Demolition $50,000
Electrical (0%) $0
Mechanical (10%) _ $60,000
HVAC (0%) $0
Site Work (5%) $15,000
Subtotal _ $425,000
General Conditions (10%) $43,000
Subtotal $468,000
Contingencies and Technical Services (40%) $187,000
Opinion of Probable Capital Cost $655,000

Table 7.02-13 Valve Replacement and Modifications

Prepared by Strand Associates, Inc.® 7-20
SAMADA1100--119941165101 11Wrd\Report& 1.docx

8

i

™

M

L

L

b



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

N. Space Needs

Space requirements have been estimated to provide staff with an updated Administration Building. Costs
of the project improvements in Table 7.02-14 include reconfigured reception and office areas, updated
carpeting, paint, and finishes throughout the building, reconfigured locker rooms, and replacement of
furnishings. The addition of a big screen SCADA display and the options for lighting were previously
detailed in the Electrical description in Section 6.

B Element Cost Phase
Reception Office $119,000 [
Building carpet, paint, & finish $49,000 I
Furnishings $34,000 i
LockerRooms $108,000 1
Subtotal $310,000 I
Demolition $31,000
Electrical (20%) $62,000
Plumbing {10%) $31,000
HVAC (20%) $62,000
Site Work (2%} b %6000
Subtotal $502,000
General Conditions (10%) $50,000
Subtotal $552,000
Contingencies and Technical Services (40%) $221,000
Opinion of Probable Capital Cost $773,000
Table 7.02-14 Administration Building Space Needs Modifications

Prepared by Strand Associates, [nc.® 7-21
SAMADV 100--1199v1 165\01 1\Wrd\ReportyS 1.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 7-Treatment Process Alternative Evaluations

0.

Costs of interior and process piping painting effort associated with each phase of the project are shown

Painting

in Table 7.02-15.

Phase I Phase Il
Element Cost Cost

Painting $171,000 $152,000
Subtotal $171,000 $152,000
Demolition $0 $1
Electrical (0%) $0 $0
Mechanical (0%) $0 $1
HVAC (0%) $0 $0
Site Work (0%) $0 $1
Subtotal $171,000 $152,003
General Conditions (10%) $17,000 $15,000
Subtotal $188,000 $167,000
Contingencies and Technical Services (40%) $75,000 $67,000
Opinion of Probable Capital Costs_ $263,000 |  $234,000

Table 7.02-15 Painting Modifications

Prepared by Strand Associates, inc.® 722
SAMADV 1001199V 165101 1\Wrd\ReportiS 1.docx

i

AN

L



Rib Mountain Mefropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 7-Treatment Process Alternative Evaluations

7.03 PROJECT STAGING

Each improvement previously detailed has been prioritized based on input from plant staff. The projects
have been assigned to time frames based on their priority. Table 7.03-1 shows the capital costs for the
selected improvement alternatives within the suggested project intervals.

Phase | Phase | Future
Influent Pumping Station $584,000 -
Mechanical Screening $853,000 -
Grit Removal $1,123,000 -
Primary Sedimentation - $948,000
Activated Sludge - $309,000
Final Clarification & RAS Pumping $235,000 $787.000
UV Disinfection $340,000 -
Phosphorus Removal e - TBD*
Thickening s $1,469,000
Anaerobic Digestion s $4 432 000
Biosolids Disposal - - TBD*
Sludge Dewatering $100,000 s
Electrical Modifications $3,870,000 -—=
Valve Replacement and Piping Modifications $655,000 -
Space Needs Modifications $773,000 ~—
Painting $263,000 7 $234,000
Total Opinicn of Probable Capital Cost $8,796,000 | $8,179,000 TBD*
*Future costs to be determined (TBD).
Table 7.03-1 WWTP Improvements Opinion of Probable Cost Summary

Prepared by Strand Associates, Inc.® 723
SAMADV!100--1189V 165401 WWrd\RepoitiS 1.docx



[
(]

L

Ls



SECTION 8
SELECTION OF RECOMMENDED
ALTERNATIVES AND FISCAL IMPACT OF SUMMARY




L

ey

[ ]

%

'Y



Rib Mountain Metropolitan Sewerage District, Wisconsin Section §—Selection of Recommended
Wastewater Facilities Plan Alternatives and Fiscal Impact Summary

Previous sections of the report have provided background information, described and evaluated the
projected flows and loadings, and reviewed alternatives necessary to meet the projected wastewater
treatment needs of RMMSD. This section presents a summary of the proposed modifications to the
RMMSD WWTP, evaluates the impact of the proposed No Action Alternative, and presents an overall
cost summary and a schedule for implementation.

8.01 RECOMMENDED PLAN SUMMARY

The recommended plan includes the foliowing improvements to the existing RMMSD WWTP. Phase ||
improvements are in jtalics.

1. Replace the five original influent pumps with five new chopper pumps.

2. Replace the existing recycle flow Parshall flume with a larger recycle flow Parshall flume,
replace wet well level floats with new radar transmitters, replace influent gates, and

replace the recycle flow sampier with a new automatic sampler. Inspect and replace or
refurbish wet well piping.

3. Replace the diesel generator with a new natural gas generator and relocate it to the
location of the plant electrical service entrance switch.

4. Replace the existing influent mechanical step screen and wash press with a larger new
mechanical step screen and new wash press.

5. Replace the existing aerated grit removal system with a vortex grit removal system and
grit washer.

6. Replace the primary clarifier flights, chains, and sludge pumps, and add clean outs on the
primary sludge lines.

7. Replace one activated sludge blower with a turbo blower and the piping befween the
blower room and aeration tanks.

8. Replace final clarifier drives, collector mechanisms, and RAS pumps equipped with new
VFDs.

9. Evaluate phosphorus removal alternatives during the phosphorus compliance schedule
included in an updated WPDES permit.

10. Install an additional ultraviolet disinfection system bank.

1. Replace the internal equipment of the dissolved air floatation thickening system and the
thickened sludge pumps.

12. Replace both digester covers (after inspection), digester recirculation pumps, transfer
pumps, digester gas safely equipment, the waste gas burner, heat exchanger and add hot
water boiler, and install a pumped mixing system for the secondary digester.

13. Demolish biosolids dewatering equipment and refurbish building to be reusable for
alternative purposes as part of the phased projects in the future.

14, Update the plant power equipment to provide a new service entrance switchboard,
back-up power generator, three new MCCs, SCADA PLC upgrades, and provide a big
screen monitor.

Prepared by Strand Associates, Inc.® 8-1
RAMAD\Documents\Reperts\Archive\2015\RMMSD, WIWWTP FP.1165.011.rml.feb\ReportiS8.docx



Rib Mountain Metropalitan Sewerage District, Wisconsin Section 8—-Selection of Recommended
Wastewater Facilities Plan Alternatives and Fiscal Impact Summary
15. Replace all existing buried valves, valves in manholes, and interior valves with new valves.

16. Make modifications to the Administration Building including repurposing of garage space,
the addition of SCADA displays, and improvements to offices, locker rooms, and storage
space to meet staff needs.

17. Paint all interior spaces and piping concurrently with improvements in each building.

The presented plan is intended to meet RMMSD WWTP projected wastewater needs through the year
2035. The preliminary year 2035 design criteria for the RMMSD WWTP is included in Appendix F.

8.02 ENVIRONMENTAL ASSESSMENT

Previous sections of this report evaiuated biological treatment, effluent disinfection, and biosolids
stabilization alternatives available to RMMSD and a recommended course of action. This subsection
compares the proposed recommended plan with respect to the “No Action” alternative on environmental
impact.

A. Environmental Impacts of the Proposed Actions Compared with the Environmental Impact of No
Agtion

Impacts on climate, topography, soils, water quality, water uses, air quality, land use, biology,
environmentally sensitive areas, aesthetics, energy use, public use, and historical and archeological sites
will be addressed.

1. Climate

Neither the No Action Alternative nor the proposed actions would have a significant impact on
area climate.

2. Topography

The No Action Alternative will have no impact on area topography.

The proposed actions would have minimal impact on area topography considering the
improvements are primarily equipment replacement. The improvements to the grit removal
system may invoive some site work. Additional ground disturbance and site work will result from
various piping and valve improvement. Grading and landscaping will be limited to the immediate
area of this structures.

3. Soils

Both the No Action Alternative and the proposed actions use beneficial reuse of dewatered
biosolids and thereby improve the character of the solids where the biosolids are disposed.

Soil erosion and sediment will be controlled during construction through the use of mean,
methods, and procedures as required by Section NR 216 of the Wisconsin Administrative Code.

4, Water Quantity

The quantity of groundwater and surface water in the area will not be affected by either the
proposed actions or the No Action Alterpative.

Prepared by Strand Associates, Inc.® 8-2
R:MAD\Documents\Reports\Archivel2015\RMMS D, WIWWTP £P.1165.011.rml.feb\Reporf\S8.docx

]

)

M

o
i
ot

L

b

b



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 8-Selection of Recommended
Wastewater Facilities Plan Alternatives and Fiscal Impact Summary

B.

5. Water Uses

Neither the No Action Alternative nor the proposed actions would have a significant impact on
groundwater uses in the area. The proposed actions, including increasing the disinfection capacity
of the facility, will provide greater protection to the receiving waters from public safety
(disinfection) perspectives.

6. Land Use and Population

The No Action Alternative may limit growth in the sewer service area because of limited capacity
and/or reliability in various processes and equipment. The proposed actions would allow for
continued growth and development in the sewer service area.

7. Biology

The proposed actions could potentially reduce the prevalence of algae in the receiving waters by
maintaining the quality effluent RMMSD produces, thereby potentially affecting its biology. Future
improvements for phosphorus reductions may also improve water quality.

8. Environmentally Sensitive Areas

Neither the No Action Alternative nor the proposed actions will impact area wetlands or other
environmentally sensitive areas.

9. Energy Use

The proposed actions would result in similar or reduced overall energy consumption compared to
the existing facility.

10. Public Health

The proposed actions provide greater protection of public health by increasing the disinfection

capacity of the facility, reducing the likelihood of exposure to pathogens by residents recreating
in the receiving water.

11. Historical and Archaeological Sites

Neither the No Action Alternative nor the proposed actions would have an impact on historic or
archaeological sites.

Adverse Impacis that Cannot be Avoided Should the Proposed Actions be Implementad

There are a number of adverse impacts that cannot be avoided should the proposed actions be

implemented. These impacts can be minimized by careful planning, appropriate construction practices,
and program management.

Prepared hy Strand Associates, Inc.® 8-3
RAMAD\Documents\Reports\Archive\2015\RMMSD, WIWWWTP FP.1165.011.rml.feb\Reporti38.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin Section 8-Selection of Recommended
Wastewater Facilities Plan Alternatives and Fiscal Impact Summary
Replacement Fund Replacement Fund
Contribution Contribution
Phase | Phase |l
Influent Pumping Station $24,000
Mechanical Screening $62,000
Grit Removal $95,000
Primary Sedimentation $68,000
Activated Sludge $40,000 $52,000
Final Clarification and RAS Pumping $27,000 $75,000
UV Disinfection $50,000
Phospherus Removal
Thickening $152,000
Anaerobic Digestion $617,000
Biosolids Disposal
Sludge Dewatering $385,000
Electrical Modifications $766,000
Valve Replacement and Piping Medifications
Space Needs Modifications $7,000
Total Opinion of Probable Capital Cost $1,456,000 $964,000
Table 8.05-1 Approximated Replacement Fund Contribution

B. State of Wiscansin Assistance—CWFP

The State of Wisconsin administers a construction loan program termed the “Clean Water Fund Program”
(CWFP). The fund provides lower interest loans for a percentage of eligible costs for construction of
WWTPs.

Loans are available for projects addressing compliance maintenance improvements, changed limits, and
unsewered communities. The rate for the loan is a composite rate based on a blend of the subsidized
interest (70 percent of market rate in 2018) for the low interest rate eligible portions of the project and a
market interest rate for market rate eligible portions of the project. Currently, the market rate is
3.250 percent and that will be used for estimating CWFP loan costs. The composite rate will be
determined in accordance with the provisions of NR 162 of the Wisconsin Administrative Code. The
following project elements are not eligible for the low interest rate:

1. Industrial Capacity
2. Future Capacity Needs (growth more than 10 years in the future)

A preliminary parallel cost estimate indicated a blended rate will be 2.275 percent for the Phase |
Improvements based on the selected projects included in that phase. All projects in that phase are
expected to be funded at the subsidized rate. The space needs modifications are expected to be funded
at the market rate. The preliminary parallel cost estimate indicated a blended rate will be 2.278 percent
for the Phase Il Improvements as some of the activated sludge upgrades may not fully qualify for the
subsidized rate and may need to be funded at the market rate. The CWFP also provides zero interest

Prepared by Strand Associates, Inc.® 8-6
RAMAD\Documents\Reportsi\Archivel2015\RMMSD, WIWWTP FP.1165.011.rml.feb\ReportiS8.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan

Section 8-Selection of Recommended
Alternatives and Fiscal Impact Summary

loans for portions of facilities associated with septage receiving and treatment. The zero interest ioan
portions of the project have not been specifically accounted for in the blended rate calculations. RMMSD
WWTP may see some savings when these costs are included at the time of completing the loan
application. All loan projections are based on the preliminary blended rates, and a more detailed parallel
cost estimate will be completed along with a future loan application.

C. Local Costs

Local costs will be dependent on the availability of CWFP loans. Table 8.05-2 shows the opinion of
probable cost, anticipated replacement fund contribution, anticipated loan amount, anticipated blended
loan rate, and expected annual debt payment breakdown for the Phase | and Phase Il projects.

The average annual revenue between 2010 and 2014 was approximately $1,875,000, excluding debt
sarvice. Since that time frame, all debts have been retired. It is anticipated the current rates wili be
increased in 2016 to help pay for Phase | improvements. Based on the projected annual operating costs
and anticipated debt service, the average revenue in 2017 will need to be increased to approximately
$2,340,000. This is an increase of 25 percent over the average 2010 to 2014 revenue.

Revenue will also need to be increased later for the Phase Hl improvements. The estimated annual debt
service for that project is approximately $453,000 (September 2015 dollars). RMMSD could consider a
couple options for increasing revenue to meet this need. The district could gradually increase rates
between 2017 and 2021 to meet the increased need or do a one-time increase at the time of loan closing.
During this time frame, RMMSD will also need fo pay for phosphorus removal projects. As RMMSD
reviews and modifies its rates each year, it will account for this upcoming need appropriately.

Phase | Improvements | Phase Il Improvements
Opinion of Probable Cost $8,796,000 $8,179,000
Replacement Fund Contribution $1,456,000 $964,000
CWFP Loan Amount $7.,340,000 $7.,215,000
Anticipated Blended Loan Rate 2.275% 2.278%
Estimated Annual Debt Service Payment $461,000 $453,000

Prepared by Strand Associates, Inc.®

8-7

RiAMAD\Dacuments\Reports\Archive\201 5\RMMSD, WIWWTP FP.1165.011.rml.feb\Repori\S8.docx

Table 8.05-2 Summary of Funding for Phase | and Phase Il Imnprovements
(September 2015 Dollar Basis)




A

4

& "[

R

kd
e

[



SECTION 9
RESOURCE IMPACT SUMMARY




K4

"y

L

1

[

b

3]



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 9-Resource Impact Summary

This section summarizes project environmental impacts and is included as an aid to the WDNR in its
review of the project.

9.01 PROJECT IDENTIFICATION

Applicant: Rib Mountain Metropolitan Sewerage District

Address: 2001 Aster Road, Wausau, WI 54401

Title of Proposal: Wastewater Facilities Plan

Location: Rib Mountain Metropolitan Sewerage District Wastewater Treatment Plant

9.02 PROJECT DESCRIPTION

A Why is this Project Needed?

The project will provide new and upgraded facilities for the RMMSD WWTP. A jarge portion of the
recommended projects are equipment replacement projects for aging equipment. Additionally, several
upgrades are included to reduce labor requirements and improve staff facilities.

The new treatment plant facilities will be constructed at the existing RMMSD WWTP site (see
Figure 3.01-1). The following elements are included.

1. Replace the five original influent pumps with five new chopper pumps.

2. Replace the existing recycle flow Parshall flume with a larger recycle flow Parshall flume,
replace wet well leve! floats with new radar transmitters, replace influent gates, and
replace the recycle flow sampler with a new automatic sampler. Inspect and replace or
refurbish wet well piping.

3. Replace the diesel generator with a new natural gas generator and relocate it to the
location of the plant electrical service entrance switch.

4. Replace the existing influent mechanical step screen and wash press with a larger new
mechanical step screen and new wash press.

5. Replace the existing aerated grit removal system with a vortex grit removal system and
grit washer.
6. Replace the primary clarifier flights, chains, and sludge pumps, and add clean outs on the

primary siudge lines.

7. Replace one activated sludge blower with a turbo blower and the piping between the
blower room and aeration tanks.

8. Replace final clarifier drives, collector mechanisms, and RAS pumps equipped with new
VFDs.
Prepared by Strand Associates, Inc.® 9-1

R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIVWWTP FP.1165.011.rnml feb\ReporiiS9.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 9-Resource Impact Summary

9. Evaluate phosphorus removal alternatives during the phosphorus compliance schedule
included in an updated WPDES permit.

10. Install an additional ultraviolet disinfection system bank.

11. Replace the internal equipment of the dissolved air floatation thickening system and the
thickened sludge pumps.

12. Replace both digester covers (after inspection), digester recirculation pumps, transfer
pumps, digester gas safety equipment, the waste gas burner, heat exchanger and add hot
water boiler, and install a pumped mixing system for the secondary digester.

13. Demolish biosolids dewatering equipment and refurbish building to be reusable for
alternative purposes as part of the phased projects in the future.

14. Update the plant power equipment to provide a new service enirance switchboard,
pack-up power generator, three new MCCs, SCADA PLC upgrades, and provide a big
screen monitor.

15. Replace all existing buried valves, valves in manholes, and interior valves with new valves.

16. Make modifications to the Administration Building including repurposing of garage space,
the addition of SCADA displays, and improvements to offices, locker rooms, and storage
space to meet staff needs.

17. Paint all interior spaces and piping concurrently with improvements in each building.

Figure 9.02-1 presents the preliminary site plan including the recommended improvements.

B. What Area is to be Served (Service Area and Projected Population)?

The existing RMMSD sewer service area is shown in Figure 1.02-1. The projected service population is

45,227.

C. What is the Design Flow and Loadings?

During the year 2035, the expected flows and loadings are as follows:

Annual Average Daily Flow 4.41 mgd
Peak Hourly Design Flow 8.09 mgd
Peak Instantaneous Flow 12.29 mgd
BODs Loading Average 8,529 Ib/day
TSS Loading Average 9,798 Ib/day
D. What are the Applicable Stream Classifications and Effluent Limits?

The receiving water body is the Wisconsin River which is classified as a river. Effluent limits were
discussed in Section 5.

Prepared by Strand Associates, Inc.® 9-2
RAMAD\Documents\ReportsWechivel2015\RMMSD, WIWWTP FP.1165.011.rml.feb\ReporfiS9.docx

m

L
ks

L



Anaerobic
Digestion

Sludge Vs r"'il'hickening_ﬂ,.:;f:: j
Dewatering /. /. : V4
- c i
‘ Tertiary
‘ |

. | Filtration |
J i /

e — 3 f Fiﬂa] ~
' Clarification  /
—_— N Disinfection ™
Sludge ‘}
Storage | J

"‘ Sludge
. Storage .|

A
S

-] Space Needs
// Modifications

" Mechanical
Screening &
Grit Removal

Primary
Sedimentation

Activated
Sludge

Influent Pumping
Station

Phase |

Influent Pumping Station
Mechanical Screening

Grit Removal

RAS Pumping

UV Disinfection

Sludge Dewatering

Electrical Modifications
Process Piping Modifications
Space Needs Modifications

Phase Il

Primary Sedimentation
Activated Sludge

Final Clarification
Thickening

Anaerobic Digestion

Future i

Tertiary Filtration

PRELIMINARY SITE PLAN
WASTEWATER TREATMENT FACILITY
RIB MOUNTAIN METROPOLITAN SEWERAGE DISTRICT

MARATHON COUNTY

SA
STRAND

ASSOCIATES”

FIGURE 9.02-1
1165.011

——- —
File:  S:\MAD\1100—-—1198\1165\011\Acad\Drawings\Figure 3.01-1.dwg Time: Dec 05, 2014 — 1:58pm




Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 9-Resource Impact Summary

E. How will the Project be implemented (construction schedules, financing, and user charges)?

Table 9.02-1 presents the proposed implementation schedule for the RMMSD WWTP projects and
associated costs.

Project Opinion of Capital Cost Year
Phase | Improvements $8,796,000 2016-2020
Phase Il Improvements $8,179,000 2021-2030

Table 9.02-1 Implementation Schedule and Project Capital Costs

9.03 AFFECTED ENVIRONMENT

A. Physical: Describe Existing Resource Features (including wetlands, lakes, streams, shorelands,

floodplains, groundwater, soils, and topography) that may be affected by the Proposed Project.

1. Wetlands: There will be no lands classified as wetlands that will be affected by the
proposed project.

2. Lakes: There will be no lands classified as lakes that will be affected by the proposed
project.

3. Rivers: The current discharge for the RMMSD WWTP is the Wisconsin River. The
proposed project will provide improved treatment plant reliability and performance.

4, Shorelands: Shoreland areas will not be affected by the proposed project.

5. Floodplains: The project improvements will not be within the 100-year flood elevation.

6. Groundwater: The proposed project includes minimal excavation in the area of existing
structures, and groundwater is not expected to be an issue.

B. Biological: Identify plant and animal communities in_the planning area with an_emphasis upon
those species likely to be impacted. Threatened or endangered status should be discussed where
applicable.

1. The project area is located in an area already designated for the wastewater treatment
facilities.

C. Cultural: Describe zoning and {and use, ethnic and cuitural groups, and archaeological and
historic resources that may be affected by the Proposed Project. Describe the economic setting
of the area.

1. Land Use: The proposed construction of facilities will not occur within 500 feet of a
residence.

Prepared by Strand Associates, Inc.® g9-3

R:AMAD\Documents\Reports\Archive\2015\RMMSD, WIWWTP FP 1165.011.rmlfeb\ReportyS9.docx



Rib Mountain Metropolitan Sewerage District, Wisconsin

Wastewater Facilities Plan Section 9-Resource Impact Summary
2. There will be no impact on ethnic or cultural groups.
3. Economic Setting: RMMSD serves five communities of Marathon County. These five

9.04

communities include parts of the Town of Rib Mountain, the Yillage of Rothschild, part of
the Town of Weston, the Village of Kronenwetter, and the City of Mosinee. These
communities represent a stable and vibrant part of the county with several established
business and commercial operations.

Other Resource Features: Identify Parks, Natural Areas, Prime Agricultural Land, etc.

1. The RMMSD WWTP property borders the Wisconsin River on the southeast boundary.
PROJECT IMPACTS

Primary

1. Describe expected changes in surface water or groundwater quality. List any required
Chapter 30 permits.

The proposed project will not require a Chapter 30 permit.

2. Describe construction-related impacts such as noise, traffic disruptions, and air emissions.
During the period of construction, there would likely be an unavoidable increase in noise
levels, dust, and congestion, near construction sites. In addition, the construction process
may necessitate the disturbance of surface improvements and vegetation, excavation,
storage of materials, and backfill operations. Movement of heavy equipment tc and from the
site, delivery of construction materials, and traffic of workers to and from the construction
locations would also be necessary.

There will be no construction near residences.

3. Describe impacts on natural flora and fauna.

The construction of the new WWTP facilities will not have an impact on the flora and fauna
of the area since all construction occurs on lands currently used for wastewater treatment.

4. Describe loss of prime agricultural land or disruption of agricultural activities.
No prime agricultural lands will be impacted by this project.

5, Describe project impacts on wetlands and floodplains. Explain why such impacts are
necessary.

There would be no impacts on wetlands or construction within the floodplain.

Prepared by Strand Associates, Inc.® 9-4
R:AMAD\Documents\Repors\Archive\2015\RMMSD, WIWW TP FP.1165.011.rmi.feb\Report\S9. docx

o1

M

M

M

LJ

LJ



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 9—Resource Impact Summary

6. Describe project impacts upon scientific or other aesthetic resource features.
There are no scientific or unique areas that would be impacted by the proposed project.
7. Describe impacts on cultural, historic, and archaeological features.

There are no known resources that would be impacted.

B. Secondary

1. Describe the future environmental impacts resulting from increased urbanization and
land use changes potentially induced by the availability of wastewater collection and
treatment services. Special attention should be given to impacts upon wetlands and
other surface water including those resulting from stormwater runoff and erosion.
Other secondary impacts on flora, fauna, air quality, agriculture, urban services,
science values, and cultural, historic, and archaeological resources should also be
addressed.

The proposed project is consistent with anticipated and planned growth in the area. Providing
adequate municipal wastewater treatment facilities would promote controlled development.

9.05 MITIGATED MEASURES
Describe measures proposed to mitigate adverse primary and secondary impacts.

A, Construction Impacts

During construction, certain practices would be required of contractors including compliance with any
applicable stormwater-related construction ordinances. These practices include backfill, reseeding, and
restoration of excavated and disturbed areas as soon as possible after construction; runoff control
measures to minimize sediment runoff from construction sites; and appropriate scheduling of heavy
equipment. Roadway access would be maintained during construction.

B. Noise

Equipment and processes having high noise levels are not included in the design. Construction activities
would be expected to follow noise agreements the RMMSD WWTP has with its neighbors.

C. Qdors and Visual Impacts

The proposed facilities will mitigate the impacts of odors and noise in the vicinity of the RMMSD WWTP.,,
such as replacing aerated grit removal with vortex grit removal. Appropriate design features will be
included to improve the appearance of the overall site including proper restoration of all disturbed areas.

Prepared by Strand Associates, Inc.® 9-5
RAMAD\Documents\Reporis\Archivel2015\RMMSD, WRWWTP FP. 1165 01 1. rml.feb\Report\S9.docyx



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 9-Resource Impact Summary

9.06 ALTERNATIVES CONSIDERED

A, Provide a Description and Cost Comparison of Alternatives Considered

Section 7 of this report includes the alternatives that were considered, descriptions of the
alternatives, and summaries of the present worth evaluations. Detailed present worth calculations
are included in Appendix E. Projects that replace existing aged or undersized equipment with similar
equipment were not evaluated on a present worth basis. Those elements include equipment of the
influent pumping structure, mechanical fine screens, UV disinfection, DAFT equipment and controls,
SCADA and power upgrades, buried yard valves, and medifications to the Administration Building.

B. Describe the environmental impacts of the nonselected alternatives ideniified above that
differ from those expected for the selecied alternative.

1. Impact evaluations for nonselected alternatives are included in Section 7 of this
report.
2. No-Action Alternative: Should RMMSD not proceed with the construction of necessary

facilities to comply with environmental protection regulations, there would be a
number of negative impacts.

a. Additional maintenance of existing equipment will be required because of the
age of the facility.

b. Potential loss of benefits gained through tabor efficiency.

C. Potential ioss of equipment reliability through advanced age.
9.07 CONTACTS
List agencies, groups, and individuals contacted regarding the proposed projects.

WDNR-Nathan Wells, Pat Oldenburg, Mike Vollrath, Thomas Mugan
RMMSD-Ken Johnson, Commissioners

Marathon County—-Department of Conservation, Planning, and Zoning
Rib Mountain Sanitary District—Michael Heyroth

City of Mosinee—Jeff Gates

Village of Kronenwetter—Duane Gau

Village of Rothschild-George Peterson

Village of Weston—Keith Donner

We Energies

© PN RN =

A public hearing will be held on November 10, 2015.

Prepared by Strand Associates, Inc.® 9-6
RAMAD\Documents\ReportsiArchivel20 $5\RMMSD, WIRAWWTP FP.1165.01 1.rml.feb\Report\S9.doex

r

M

M

Ll

L

.

s



SECTION 10
PUBLIC PARTICIPATION EFFORTS




#n

ww

e



Rib Mountain Metropolitan Sewerage District, Wisconsin
Wastewater Facilities Plan Section 10-Public Participation Efforts

This section summarizes the public participation efforts employed as part of RMMSD’s facility planning
effort.

10.01 PUBLIC HEARING

A public hearing was held on November 10, 2015, at the RMMSD office. This public hearing
announcement was published in the Wausau Daily Herald. A record of the announcement is included in
Appendix G.

The public hearing was attended by the following individuals:

Metro Commissioners:
James Strehlow
Robert Stavran
Thomas Wittkopf
Galen Qlson

Paul Wirth

RMMSD Staff:
Ken Johnson
Kathi Kunze

Speakers/Audience Members:

Duane Gau, Village of Kronenwetter
George Peterson, Village of Rothschild
Dave Erickson, Wausau Water Works
Rachel Lee, Strand Associates, Inc.?
Kevin Hopkins, Strand Associates, Inc.®
Phil Budde, Strand Associates, Inc.®
Jeff Pritchard, Marathon County

David Mack, Marathon County

Tonia Speener, Clark Dietz Engineers
Michael Wodalski, Village of Weston
Mike Heyroth, Rib Mountain Sanitary District

Rachel Lee from Strand Associates, Inc.® made a presentation to the audience. The presented slides are
included in Appendix G along with a transcript of the meeting.

10.02 PUBLIC COMMENTS

The public comment period was open from October 22, 2015, through November 22, 2015. Written
comments were received from Rib Mountain Sanitary District, the Village of Kronenwetter, Marathon
County Conservation, Planning & Zoning Department, and the Village of Rothschild. Each Istter was
responded to individually. Copies of the comments and responses are included in Appendix G.

Prepared by Strand Associates, Inc.® 6-1
R:AMAD\Documents\Reperts\Archivel2015\RMMSD, WIWWTP FP.1165.011.rml.feb\Repori510.docx)\ 120815



M

lJ

L



APPENDIX A
WPDES PERMIT




o

(M)

Wt



WPDES Permit No. WI-0035581-06-0

WISCONSIN
DEPT. DF NATURAL RESOURCES

WPDES PERMIT

STATE OF WISCONSIN
DEPARTMENT OF NATURAL RESOURCES

PERMIT TO DISCHARGE UNDER THE WISCONSIN POLLUTANT DISCHARGE
ELIMINATION SYSTEM

Rib Mountain Metropolitan Sewerage District WWTF

is permitted, under the authority of Chapter 283, Wisconsin Statutes, fo discharge from a facility
located at
2001 Aster Road, Wausau, WI
to
the Wisconsin River in the Mosinee Flowage Watershed of the Central Wisconsin River Basin in Marathon County

in accordance with the effiuent limitations, monitoring requirements and other conditions set
farth in this permit.

The permittee shall not discharge after the date of expiration. If the permitiee wishes to continue to discharge after
this expiration date an application shall be filed for reissuance of this permit, according to Chapter NR 200, Wis,
Adm. Code, at least 180 days prior to the expiration date given below.

State of Wisconsin Department of Natural Resources
Far the Secretary

By

Scoit Watson
Cenlral Wisconsin Watershed Program Supervisor

Date Permit Signed/Issugd

PERMIT TERM: EFFECTIVE DATE — January 1, 2011 EXPIRATION DATE — December 30, 2015



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

TABLE OF CONTENTS
1 INFLUENT REQUIREMENTS

1.1 SAMPLING POINT(S)
1.2 MONITORING REQUIREMENTS
1.2.1 Sampling Point 701 - INFLUENT (@ GRIT CHAMBER

2 IN-PLANT REQUIREMENTS

2.1 SAMPLING POINT(S)
2.2 MONITORING REQUIREMENTS AND LIMITATIONS
2.2.1 Sampling Point 101 - FIELD BLANK-MERCURY MONITORING

3 SURFACE WATER REQUIREMENTS

3.1 SAMPLING POINT(S)
3.2 MONITORING REQUIREMENTS AND EFRLUENT LIMITATIONS
3.2.1 Sampling Point (Outfall) 001 - EFFLUENT 70 WISCONSIN RIVER

4 LAND APPLICATION REQUIREMENTS

4.1 SAMPLING POINT(S)
4.2 MONITORING REQUIREMENTS AND LIMITATIONS
4,2.1 Sampling Point (Outfall) 002 - LIQUID SLUDGE

5 SCHEDULES OF COMPLIANCE

5.1 MERCURY POLLUTANT MINIMIZATION PROGRAM
5.2 MERCURY SOURCE REDUCTION COMPLIANCE SCHEDULE

6 STANDARD REQUIREMENTS

6.1 REPORTING AND MONITORING REQUIREMENTS
6.1.1 Monitoring Results
6.1.2 Sampling and Testing Procedures
6.1.3 Recording of Results
6. 1.4 Reporting of Monitoring Results
6.1.5 Compliance Maintenance Annual Reports
6. 1.6 Records Retention
6.1.7 Other Information
6.2 SYSTEM OPERATING REQUIREMENTS
6.2.1 Noncompliance Notification
6.2.2 Flow Meters
6.2.3 Raw Grit and Screenings
6.2 4 Sludge Management
6.2.5 Prohibited Wastes
0.2.6 Unscheduled Bypassing
6.2.7 Scheduled Bypassing
6.2.8 dmmonia Limit Not Needed - Continue to Optimize Removal of Ammonia
6.2.9 Proper Operation and Maintenance
6.3 SURFACE WATER REQUIREMENTS
6.3.1 Permittee-Determined Limit of Quantitation Incorporated into this Permit
6.3.2 Appropriate Formulas for Efftuent Calculations
6.3.3 Visible Foam or Floating Solids
6.3.4 Percent Removal
6.3.5 Fecal Coliforms
6.3.6 Seasonal Disinfection
6.3.7 Whole Effluent Toxicity (WET) Monitoring Requirements
6.3.8 Whole Effluent Toxicity (WET) Identification and Reduction
6.4 LAND APPLICATION REQUIREMENTS

= Nl - N - N FCR VS ™ L T v T o R L

st
[

o
2

e o e N T e T T T T T T
[ R T B = e = e . A N N N N R L BV I o]

r

Ll
Ll
LJ
y
L

k.d



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

6.4.1 Sludge Management Program Standards And Requirements Based Upon Federally Promulgated Regulations
6.4.2 General Shudge Management Information

6.4.3 Shidge Samples

6.4.4 Land Application Characteristic Report

6.4.5 Calculation of Water Extractable Phosphorus

6.4.6 Monitoring and Calculating PCB Concentrations in Shudge
6.4.7 Land Application Report

6.4.8 Other Methods of Disposal or Distribution Report

6.4.9 Approval to Land Apply

6.4.10 Soil Analysis Reqguirements

6.4.11 Land Application Site Evaluation

6.4.12 Class B Studge: Fecal Coliform Limitation

6.4.13 Class B Sludge: Anaerobic Digestion

6.4.14 Vectar Control: Volatile Solids Reduction

7TSUMMARY OF REPORTS DUE

18
18
18
18
18
18
19
19
19
19
20
20
20
20

22



WPDES Permit No. WI-0035581-06-0
Rib Mountain Mefro Sewage District WWTF

1 Influent Requirements

1.1 Sampling Point(s)

Sampling Point Designation

Sampling | Sampling Point Location, WasteType/Sample Contents and Treatment Description (as applicable)
Point

Number

701 Representative influent samples shall be collected at the inlet to the aerated grit chamber

1.2 Monitoring Requirements
The permittee shall comply with the following monitoring requirements.

1.2.1 Sampling Point 701 - INFLUENT @ GRIT CHAMBER

Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type

Flow Rate MGD Continuous | Continuous
BODs, Total mg/L 5/Week 24-Hr Flow

Prop Comp
Suspended Solids, mg/LL 5/Week 24-Hr Flow
Total Prop Comp
Mercury, Total ng/L Quarterly 24-Hr Flow | See footnote 1.2.1.1 below
Recoverable Prop Comp

1.2.1.1 Mercury Monitoring

The permittee shall collect and analyze all mercury samples according to the data quality requirements of ss. NR

106.145(9) and (10), Wisconsin Administrative Code. The limit of quantitation (LOQ) used for the effluent and field

blank shall be less than 1.3 ng/L, unless the samples are quantified at levels above 1.3 ng/L. The permittee shall

collect at least one mercury field blank for each set of mercury samples (a set of samples may include combinations of
intake, influent, effluent or other samples all collected on the same day). The permittee shall report results of samples

and field blanks to the Department on Discharge Monitoring Reports.

™

r

i

1

L

L



WPDES Permit No, WI-0035581-06-0
Rib Mountain Metro Sewage District WWTE

2 In-Plant Requirements

2.1 Sampling Point(s)

Sampling Point Designation

Sampling | Sampling Point Location, WasteType/Sample Contents and Treatment Description (as applicable)
Point

Number

101 The field blank shall be collected using standard handling procedures every day that mercury samples
are collected at influent and effluent,

2.2 Monitoring Requirements and Limitations
The permittee shall comply with the following monitoring requirements and limitations.

2.2.1 Sampling Point 101 - FIELD BLANK-MERCURY MONITORING

Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes

Units Frequency | Type
Mercury, Total ng/L. Quarterly Blank See footnote 2.2.1.1 below
Recoverable

2.2.1.1 Mercury Monitoring

The permittee shall collect and analyze all mercury samples according to the data quality tequirements of ss, NR
106.145(9} and (10}, Wisconsin Administrative Code. The limit of quantitation (LLOQ) used for the effluent and field
blank shall be less than 1.3 ng/L, unless the samples are quantified at levels above 1.3 ng/L. The permittee shall
collect at least one mercury field blank for each set of mercury samples (a set of samples may include combinations of
intake, influent, effluent or other samples all collected on the same day). The permittee shall report results of samples
and field blanks to the Department on Discharge Monitoring Reports.




3 Surface Water Requirements

3.1 Sampling Point(s)

WPDES Permit No. Wi-0035581-06-0

Rib Mountain Metro Sewage District WWTF

Sampling Point Designation

Sampling
Point
Number

Sampling Point Location, WasteType/Sample Contents and Treatment Description {(as applicable)

001 Representative effluent samples shall be collected at the outfall after the UV disinfection channel and

prior to discharge to the Wisconsin River.

3.2 Monitoring Requirements and Effluent Limitations

'The permittee shall comply with the following monitoring requirements and limitations.

3.2.1 Sampling Point (Outfall) 001 - EFFLUENT TO WISCONSIN RIVER

Monitoring Requirements and Effluent Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type
Flow Rate MGD Continuous | Continuous
BOD;s, Total Monthly Avg | 30 mg/L. 5/Week 24-Hr Flow
Prop Comp
BODs, Total Weekly Avg | 45 mg/L 5/Week 24-Hr Flow
Prop Comip
BOD:s, Total Daily Max 1,163 Ibs/day | 5/Week Calculated Limit applies May-Oct
Suspended Solids, Monthly Avg | 30 mg/L 5/Week 24-Hr Flow
Total Prop Comp
Suspended Solids, Weekly Avg | 45 mg/L 5/Week 24-Hr Flow
Total Prop Comp
pH Field Daily Max 9.0 su 5/Week Grab
pH Field Daily Min 6.0 su 5/Week Grab
Phosphorus, Total Monthly Avg | 1.0 mg/L 5/Week 24-Hr Flow
Prop Comp
Fecal Coliform Geometric 400 #/100 ml | Weekly Grab Limit & monitoring apply
Mean. May-Sept
Mercury, Total Daily Max 50 ng/L Monthly Grab See footnote 3.2.1.2 below
Recoverable
Nitrogen, Ammonia mg/L Monthly 24-Hr Flow | Monitoring shall be
(NH;3-N) Total Prop Comp | monthly in all years other
than 2011
Nitrogen, Ammonia mg/L Weekly 24-Hr Flow | Monitoring shall be weekly
(NH;-N) Total Prop Comp | throughout 2011
Acute WET TU. See Listed 24.Hr Flow | See footnote 3.2.1.3 below
Qtr(s) Prop Comp
Chronic WET TU. Sec Listed 24-Hr Flow | See footnote 3.2.1.3 below
Qtr(s) Prop Comp
3

!

1

1

L

b

i

tJ



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

3.2.1.1 Average Annual Design Flow
The average annual design flow of the permittee’s wastewater treatment facility is 4.27 MGD.

3.2.1.2 Mercury Monitoring

The permittee shall collect and analyze all mercury samples according to the data quality requirements of ss, NR
106.145(9) and (10), Wisconsin Administrative Code. The limit of quantitation (LOQ) used for the effluent and field
blank shall be less than 1.3 ng/L, unless the samples are quantified at levels above 1.3 ng/L. The permittee shall
collect at least one mercury field blank for each set of mercury samples (a set of samples may include combinations of
intake, influent, effluent or other samples all collected on the same day). The permittee shall report results of samples
and field blanks to the Department on Discharge Monitoring Reports. See the compliance schedule for more
information,

3.2.1.3 Whole Effluent Toxicity (WET) Testing

Primary Control Water: Wisconsin River

Instream Waste Concentration (IWC): 3%

Dilution series: At least five effluent concentrations and dual controls must be included in each test.
* Acute: 100, 50, 25, 12.5, 6.25% and any additional selected by the permittee.

® Chronic: 100, 30, 10, 3, 1% (if the IWC <30%) or 100, 75, 50, 25, 12.5% (if the IWC >30%) and any
additional selected by the permittee.

WET Testing Frequency: Acute and Chronic WET tests are required during the following quarters,
* 1st quarter (Jan-March) 2011
*  2nd quarter (April-June) 2012
*  3rd quarter (July-Sept) 2013
o 4th quarter (Oct-Dec) 2014
e Ist quarter (Jan-March) 2015

Reporting: The permitice shall report test results on the Discharge Monitoring Report form, and also complete the
"Whole Effluent Toxicity Test Report Form" (Section 6, "State of Wisconsin Aquatic Life Toxicity Testing Methods
Manual, 2™ Edition™), for each test. The original, complete, signed version of the Whole Effluent Toxicity Test
Report Form shall be sent to the Biomonitoring Coordinator, Bureau of Watershed Management, 101 S. Webster St,,
P.0O. Box 7921, Madison, W1 53707-7921, within 45 days of test completion. The original Discharge Monitoting
Report (DMR) form and one copy shall be sent to the contact and location provided on the DMR by the required
deadline.

Determination of Positive Results: An acute toxicity test shall be considered positive if the Toxic Unit - Acute (TU,)
is greater than 1.0 for either species. The TU, shall be calculated as follows: If LCso 2 100, then TU, = 1.0. If .Csp is
< 100, then TU, = 100 =+ LCsp. A chronic toxicity test shall be considered positive if the Relative Toxic Unit - Chronic
(rTUe) is greater than 1.0 for either species. The rTU, shall be calculated as follows: If [Cys = IWC, then rTU, =1.0.
If 1C2s < IWC, then rTU, =TWC + [Cys.

Additional Testing Requirements: Within 90 days of a test which showed positive results, the permittee shall submit
the results of at least 2 retests to the Biomonitoring Coordinator on "Whole Efffuent Toxicity Test Report Forms". The
90 day reporting period shall begin the day after the test which showed a positive result. The retests shall be



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

completed using the same species and test methods specified for the original test (see the Standard Requiremnents
section herein).

M

m

7

LJ
L
L

ke



4 Land Application Requirements

4.1 Sampling Point(s)

The discharge(s) shall be limited to land application of the waste type(s) designated for the listed sampling point(s) on
Department approved [and spreading sites or by hauling to another facility.

WPDES Permit No. WI-0035581-06-0

Rib Mountain Metro Sewage District WWTF

Sampling Point Designation

Sampling | Sampling Point Location, WasteType/Sample Contents and Treatment Description (as applicable)

Point

Number

002 Representative liquid sludge samples shall be collected from the storage tank quarterly and monitored
for Lists 1, 2, 3, & 4. Representative samples shall be collected once in 2011 and monitored for PCBs
and a priority pollutant scan shall also be conducted,

003 If the permittee wishes to resume production of cake sludge, representative cake sludge samples shall be
collected from the sludge storage pad quarterly and monitored for Lists 1, 2, 3 & 4. Prior to resuming
production of cake sludge, the permittee shall notify the Department 14 days in advance so that
additional sludge forms can be provided.

4.2 Monitoring Requirements and Limitations

The permittee shall comply with the following monitoring requirements and limitations.

4.2.1 Sampling Point (Outfall) 002 - LIQUID SLUDGE

Monitoring Requirements and Limitations

Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type

Solids, Total Percent Quarterly Composite
Arsenic Dry Wt Ceiling 75 mg/kg Quarterly Composite
Arsenic Dry Wt High Quality | 41 mg/kg Quarterly Composite
Cadmium Dry Wt Ceiling 85 mg'kg Quarterly Composite
Cadmium Dry W High Quality | 39 mg/kg Quarterly Composite
Copper Dry Wt Ceiling 4,300 mg/kg Quarterly Composite
Copper Dry Wt High Quality | 1,500 mg/kg Quarterly Composite
Lead Dry Wt Ceiling 840 mg/kg Quarterly Composite
Lead Dry Wt High Quality | 300 mgikg Quarterly Composite
Mercury Dry Wt Ceiling 57 mg/kg Quarterly Composite
Mercury Dry Wt High Quality | 17 mg/kg Quarterly Composite
Molybdenum Dry Wt | Ceiling 75 mg/ks Quarterly Composite
Nickel Dry Wt Ceiling 420 mg/kg Quarterly Composite
Nickel Dry Wt High Quality | 420 mg/kg Quarterly Composite
Selenium Dry Wt Ceiling 100 mg/kg Quarterly Composite
Selenium Dry Wt High Quality | 100 mg/kg Quarterly Composite
Zinc Dry Wt Ceiling 7,500 mg/kg Quarterly Composite
Zinc Dry Wt High Quality [ 2,800 mg/kg Quarterly Composite
Nitrogen, Total Percent Quarterly Composite
Kjeldahl




WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

Monitoring Requirements and Limitations
Parameter Limit Type Limit and Sample Sample Notes
Units Frequency | Type

Nitrogen, Ammonium Percent Quarterly Composite

{(NH4-N) Total

Phosphorus, Total Percent Quarterly Composite

Phosphorus, Water % of Tot P Quarterly Composite

Extractable

Potassium, Total Percent Quarterly Composite

Recoverable

PCB Total Dry Wt Ceiling 50 mg/kg Once Composite Once in 2611

PCB Total Dry Wt High Quality | 10 mg/kg Once Composite

Municipal Sludge Priority Pollutant Scan Once Composite | As specified in ch. NR
215.03 (1-4), Wis. Adm.
Code

Other Sludge Requiremenis

Sludge Requirements Sample Frequency

List 3 Requirements — Pathogen Control: The requirements in List Quarterly
3 shall be met prior to land application of sludge.

List 4 Requirements — Vector Attraction Reduction: The vector Quarterly
attraction reduction shall be satisfied prior to, or at the time of land
application as specified in List 4.

4.2.1.1 List 2 Analysis

If the monitoring frequency for List 2 parameters is more frequent than " Annual” then the sludge may be analyzed for
the List 2 parameters just prior to each land application season rather than at the more frequent interval specified.

4.2.1.2 Changes in Feed Sludge Characteristics

If a change in feed sludge characteristics, treatment process, or operational procedures occurs which may result in a
significant shift in sludge characteristics, the permittee shall reanalyze the sludge for List 1, 2, 3 and 4 parameters
each time such change occurs.

4.2.1.3 Multiple Sludge Sample Points (Outfalls)

If there are multiple sludge sample points (outfalls), but the sludges are not subject to different sludge treatment
processes, then a separate List 2 analysis shall be conducted for each sludge type which is land applied, just prior to
land application, and the application rate shall be calculated for each sludge type. In this case, List 1, 3, and 4 and
PCBs need only be analyzed on a single sludge type, at the specified frequency. If there are multiple sludge sample
points (outfalls), due to multiple treatment processes, List 1, 2, 3 and 4 and PCBs shall be analyzed for each sludge
type at the specified frequency.

4.2.1.4 Sludge Which Exceeds the High Quality Limit

Cumulative pollutant loading records shall be kept for all bulk land application of sludge which does not meet the
high quality limit for any parameter. This requirement applies for the entire calendar year in which any exceedance of

M

&

3

M

m

r

o

Led



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

Table 3 of s. NR 204.07(5)(¢), is experienced. Such loading records shall be kept for all List | parameters for each
site land applied in that calendar year. The formula to be used for calculating cumulative loading is as follows:

[(Pollutant concentration (mg/kg) x dry tons applied/ac) + 500] + previous loading (ibs/acre) = cumulative lbs
pollutant per acre

When a site reaches 90% of the allowable cumulative loading for any metal established in Table 2 of s. NR
204.07(5)(b), the Department shall be so notified through letter or in the comment section of the annual land
application report (3400-55).

4.2.1.5 Sludge Analysis for PCBs

The permittee shall analyze the sludge for Total PCBs one time during 2011, The results shall be reported as "PCB
Total Dry Wt", Either congener-specific analysis or Aroclor analysis shail be used to determine the PCB
concentration. The permitiee may determine whether Aroclor or congener specific analysis is performed. Analyses
shall be performed in accordance with Table EM in s, NR 219.04, Wis. Adm. Code and the conditions specified in

Standard Requirements of this permit. PCB results shall be submitted by January 31, following the specified year of
analysis.

42.1.6Lists 1,2, 3, and 4

List 1
TOTAL SOLIDS AND METALS
See the Monitoring Requirements and Limitations table above for monitoring frequency and limitations for the
List | parameters

Solids, Total (percent)

Arsenic, mg/kg (dry weight)

Cadmium, mg/kg (dry weight)

Copper, me/kg (dry weight)

Lead, mg/kg (dry weight)

Mercury, mg/kg (dry weight)

Molybdenum, mg/kg (dry weight)

Nickel, mg/kg (dry weight)

Selenium, mg/ke (dry weight)

Zinc, mg/kg (dry weight)

List 2
NUTRIENTS
Sec the Monitoring Requirements and Limitations table above for monitoring frequency for the List 2 parameters

Solids, Total (percent)

Nitrogen Total Kjeldahl (percent)

Nitrogen Ammonium (NH4-N) Total (percent)

Phosphorus Total as P (percent)

Phosphorus, Water Extractable (as percent of Total P)

Potassiwun Total Recoverable (percent)




WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

List3
PATHOGEN CONTROL FOR CLASS B SLUDGE
The permittee shall implement pathogen control as listed in List 3. The Department shall be notified of the pathogen
control utilized and shall be notified when the permittee decides to utilize alternative pathogen control.

The following requirements shall be met prior to land application of sludge.

Parameter Unit Limit
MPN/gTS or
Fecal Coliform” CFU/gTS 2,000,000
OR, ONE OF THE FOLLOWING PROCESS OPTIONS
Aerobic Digestion Adr Drying
Anaerobic Digestion Composting

Alkaline Stabilization PSRP Equivalent Process

* The Fecal Coliform limit shall be reported as the geometric mean of 7 discrete samples on a dry weight basis,

List 4
VECTOR ATTRACTION REDUCTION
The permittee shall implement any one of the vector attraction reduction options specified in List 4. The Department

shall be notified of the option utilized and shall be notified when the permittee decides to utilize an alternative option.

One of the following shall be satisfied prior to, or at the time of land application as specified in List 4.

Option Limit Where/When it Shall be Met
Volatile Solids Reduction =38% Across the process
Specific Oxygen Uptake Rate <1.5 mg Ox/hr/g TS On aerobic stabilized studge
Anaerobic bench-scale test <17 % VS reduction On anaerobic digested sludge

Aerobic bench-scale test

<15 % VS reduction

On aerobic digested sludge

Aerobic Process

>14 days, Temp >40°C and
Avg. Temp > 45°C

On composted sludge

pH adjustment >12 S.U. (for 2 hours) During the process
and >11.5
(for an additional 22 hours)
Drying without primary solids >75 % TS When applied or bagged
Drying with primary solids >90 % TS When applied or bagged
Equivalent Approved by the Department Varies with process
Process
Injection - When applied
Incorporation - Within 6 hours of application

A
m
M

m



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

4.2.1.7 Daily Land Application Log

Daily Land Application Log

Discharge Monitoring Requirements and Limitations

The permiltee shall maintain a daily land application log for biosolids land applied each day when land application
occurs. The following minimum records must be kept, in addiiion to all analytical results for the biosolids land
applied. The log book records shall form the basis for the annual land application report requirements.

Parameters Units Sample
Frequency
DNR Site Number(s) Number Daily as used
Outfall number applied Number Daily as used
Acres applied Acres Daily as used
Amount applied As appropriate * /day Daily as used
Application rate per acre unit */acre Daily as used
Nitrogen applied per acre Ib/acre Daily as used
Method of Application Injectign, Incorporation, or surface Daily as used
applie

“gallons, cubic yards, dry US Tons or dry Metric Tons

10




WPDES Permit No. W1-0035581-06-0
Rib Mountain Metro Sewage District WWTF

5 Schedules of Compliance

5.1 Mercury Pollutant Minimization Program

The permittee shall implement or continue to implement a pollutant minimization program as defined in s. NR

106.145(2), Wis. Adm. Code.

Required Action Date Due
Implement the Mercury Pollutant Minimization Program: The permittee shall implement the
pollutant minimization program as initially received by the Department on July 23, 2009 and
accepted by the Department on January 15, 2010. This shall oceur upon permit reissuance.
Submit Annual Status Reports: The permittee shall submit to the Department an annual status 12/31/2010
report on the progress of the PMP as required by s. NR 106.145(7), Wis. Adm. Code. Submittal of
the first annual status report is required by the Date Due.
Note: If the permittee wishes to apply for an alternative mercury effluent limitation, that application
is due with the application for permit reissuance by 6 months prior to permit expiration. The
permittee should submit or reference the PMP plan as updated by the Annual Status Report or more
recent developments as part of that application.
Submit Annual Status Report #2: 12/31/2011
Submit Annual Status Report #3: 12/31/2012
Submit Annual Status Report #4: 12/31/2013
Submit Annual Status Report #4: 12/31/2014
5.2 Mercury Source Reduction Compliance Schedule

Required Action Date Due
Identify Sources: Review potential sources of mercury in the collection system and identify which 01/31/2011
ones should be sent a letter to determine what sources of mercury they use.
Send Letters: Send letters to identified sources requesting information on what sources of mercury 03/31/2011
they use.
Action Plan: Develop an action plan for responding to the identified sources of mercury. Plan shall 09/30/2011
be reviewed by the Department.
Ordinance Revision: Update or pass any required ordinance changes to enforce the action plan. 06/30/2013

11

M

M

™

™

7

L

ko

L

L

[



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

6 Standard Requirements

NR 205, Wisconsin Administrative Code: The conditions in ss. NR 205.07(1) and NR 205.07(2), Wis. Adm. Code,
are included by reference in this permit. The permittee shall comply with all of these requirements. Some of these
requirements are outlined in the Standard Requirements section of this permit. Requirements not specifically outlined
in the Standard Requirement section of this permit can be found in ss. NR 205.07(1) and NR 205.07(2).

6.1 Reporting and Monitoring Requirements

6.1.1 Monitoring Results

Monitoring results obtained during the previous month shall be summarized and reported on a Department
Wastewater Discharge Monitoring Report. The report may require reporting of any or all of the information specified
below under ‘Recording of Results’. This report is to be returned to the Department no later than the date indicated
on the form. When submitting a paper Discharge Monitoring Report form, the original and one copy of the
Wastewater Discharge Monitoring Report Form shall be submitted to the return address printed on the form. A copy
of the Wastewater Discharge Monitoting Report Form or an electronic file of the report shall be retained by the
permittee.

All Wastewater Discharge Monitoring Reports submitted to the Department should be submitted using the electronic
Discharge Monitoring Report system. Permitices who may be unable to submit Wastewater Discharge Monitoring

Reports electronically may request approval to submit paper DMRs upon demonstration that electronic reporting is
not feasible or practicable,

If the permittee monitors any pollutant more frequently than required by this permit, the results of such monitoring
shall be included on the Wastewater Discharge Monitoring Report.

The permittee shall comply with all limits for each parameter regardless of monitoring fiequency. For example,
monthly, weekly, and/or daily limits shall be met even with monthly monitoring. The permittee may monitor more
frequently than required for any parameter.

An Electronic Discharge Monitoring Report Certification sheet shall be signed and submitted with each electronic
Discharge Monitoring Report submittal. This certification sheet, which is not part of the electronic report form, shall
be signed by a principal executive officer, a ranking elected official ot other duly authorized representative and shall
be mailed to the Department at the time of submittal of the electronic Discharge Monitoring Report. The certification
sheet certifies that the electronic report form is true, accurate and complete. Paper reports shall be signed by a
principal executive officer, a ranking elected official, or other duly authorized representative,

6.1.2 Sampling and Testing Procedures

Sampling and laboratory testing procedures shall be performed in accordance with Chapters NR 218 and NR 219,
Wis. Adm. Code and shall be performed by a laboratory certified or registered in accordance with the requirements of
ch. NR 149, Wis. Adm. Code. Groundwater sample collection and analysis shall be peiformed in accordance with ch.
NR 140, Wis. Adm. Code. The analytical methodologies used shall enable the laboratory to quantitate all substances
for which monitoring is required at levels below the effluent limitation. If the required level cannot be met by any of
the methods available in NR 219, Wis. Adm. Code, then the method with the lowest limit of detection shall be
selected. Additional test procedures may be specified in this permit.

6.1.3 Recording of Results

The permittee shall maintain records which provide the following information for each effluent measurement or
sample taken:

¢ the date, exact place, method and time of sampling or measurements;

12



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

the individual who performed the sampling or measurements,
the date the analysis was petformed,;

the individual who performed the analysis;

the analytical techniques or methods used; and

the results of the analysis.

6.1.4 Reporting of Monitoring Results

The permittee shall use the following conventions when reporting effluent monitoring results:

e Pollutant concentrations less than the limit of detection shall be reported as < (less than) the value of the
limit of detection. For example, if a substance is not detected at a detection limit of 0.1 mg/L, report the
pollutant concentration as < 0.1 mg/L.

e Pollutant concentrations equal to or greater than the limit of detection, but less than the limit of
quantitation, shall be reported and the limit of quantitation shall be specified.

¢ TFor the purposes of reporting a calculated result, average or a mass discharge value, the permittee may
substitute a 0 (zero) for any pollutant concentration that is less than the limit of detection. However, if the
effluent limitation is less than the limit of detection, the department may substitute a value other than zero
for results less than the limit of detection, after considering the number of monitoring results that are
greater than the limit of detection and if warranted when applying appropriate statistical techniques.

6.1.5 Compliance Maintenance Annual Reports

Compliance Maintenance Annual Repotts (CMAR) shall be comnpleted using information obtained over each calendar
year regarding the wastewater conveyance and treatment system. The CMAR shall be submitted by the permittee in
accordance with ch, NR 208, Wis. Adm. Code, by June 30, each year on an electronic report form provided by the
Department,

In the case of a publicly owned treatment works, a resolution shall be passed by the governing body and submitted as
part of the CMAR, verifying its review of the report and providing responses as required. Private owners of
wastewater freatment works are not required to pass a resolution; but they must provide an Owner Statement and
responses as required, as part of the CMAR submittal.

A separate CMAR certification document, that is not part of the electronic report form, shall be mailed to the
Department at the time of electronic submittal of the CMAR. The CMAR certification shall be signed and submitted
by an authorized representative of the permittee. The certification shall be submitted by mail. The certification shall
verify the electronic report is complete, accurate and contains information from the owner’s treatment works.

6.1.6 Records Retention

The permittee shall retain records of all monitoring information, including all calibration and maintenance records and
all original strip chart recordings for continuous monitoring instrumentation, copies of all reports required by the
permit, and records of all data used to complete the application for the permit for a period of at least 3 years from the
date of the sample, measurement, report ot application. All pertinent sludge information, including permit application
information and other documents specified in this permit ot s. NR 204.06(9), Wis. Adm. Code shall be retained for a
minimum of 5 years.

13

~
r

M

£

Ld

L

b



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

6.1.7 Other Information

Where the permittee becomes aware that it failed to submit any relevant facts in a permit application or submitted

incorrect information in a permit application or in any report to the Department, it shall promptly submit such facts or
correct information to the Department.

6.2 System Operating Requirements

6.2.1 Noncompliance Notification

» The permittee shall report the following types of noncompliance by a telephone call to the Department's
regional office within 24 hours after becoming aware of the noncompliance:
e any noncompliance which may endanger health or the environment;
e any violation of an effluent limitation resulting from an unanticipated bypass;
e any violation of an effluent limitation resulting from an upset; and
* any violation of a maximum discharge limitation for any of the pollutants listed by the Department in
the permit, either for effluent or sludge.

¢ A written report describing the noncompliance shall also be submitted to the Department's regional office
within 5 days after the permittee becomes aware of the noncompliance. On a case-by-case basis, the
Department may waive the requirement for submittal of a written report within 5 days and instruct the
permittee to submit the written report with the next regularly scheduled monitoring report. In either case,
the written report shall contain a description of the noncompliance and its cause; the period of
noncompliance, including exact dates and times; the steps taken or planned to reduce, eliminate and

prevent reoccurrence of the noncompliance; and if the noncompliance has not been corrected, the length
of time it is expected to continue.

NOTE: Section 292.11(2)(a), Wisconsin Statutes, requires any person who possesses or controls a hazardous
substance or who causes the discharge of a hazardous substance to notify the Department of Natural
Resources immediately of any discharge not authorized by the permit. The discharge of a hazardous
substance that is not authorized by this permit or that violates this permit may be a hazardous substance
spill. To report a hazardous substance spill, call DNR's 24-hour HOTLINE at 1-800-943-0003

6.2.2 Flow Meters
Flow meters shall be calibrated annually, as per s. NR 218.06, Wis. Adm. Code.

6.2.3 Raw Grit and Screenings

All raw grit and screenings shall be disposed of at a properly licensed solid waste facility or picked up by a licensed

waste hauler. If the facility or hauler are located in Wisconsin, then they shall be licensed under chs. NR 500-536,
Wis. Adm. Code.

6.2.4 Sludge Management

All sludge management activities shall be conducted in compliance with ch. NR 204 "Domestic Sewage Sludge
Management”, Wis. Adm. Code.

14



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

6.2.5 Prohibited Wastes

Under no circumstances may the introduction of wastes prohibited by s. NR 211.10, Wis. Adm. Code, be allowed into
the waste treatment system. Prohibited wastes include those:

which create a fire or explosion hazard in the treatment work;
which will cause corrosive structural damage to the treatment work;
solid or viscous substances in amounts which cause obstructions to the flow in sewers or interference with
the proper operation of the treatment work;

o wastewaters at a flow rate or pollutant loading which are excessive over relatively short time periods so as
to cause a loss of treatment efficiency; and

e changes in discharge volume or composition from contributing industries which overioad the treatment
works or cause a loss of treatment efficiency.

6.2.6 Unscheduled Bypassing

Any unscheduled bypass or overflow of wastewater at the treatment works or from the collection system is prohibited,
and the Department may take enforcement action against a permittee for such occurrences under s. 283.89, Wis.
Stats., unless:

The bypass was unavoidable to prevent loss of life, personal injury, or severe property damage;

s There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of
reasonable engineering judgment to prevent a bypass which occurred during normal periods of equipment
downtime or preventive maintenance; and

s The permittee notified the Department as required in this Section.

Whenever there is an unscheduled bypass or overflow occurrence at the treatment works or from the collection
system, the permittee shall notify the Department within 24 hours of initiation of the bypass or overflow occurrence
by telephoning the wastewater staff in the regional office as soon as reasonably possible (FAX, email or voice mail, if
staff are unavailable).

In addition, the permittee shall within 5 days of conclusion of the bypass or overflow occurrence repott the following
information to the Department in writing:

e Reason the bypass or overflow occurred, or explanation of other contributing circumstances that resulted
in the overflow event. If the overflow or bypass is associated with wet weather, provide data on the
amount and duration of the rainfall or snow melt for each separate event.

Date the bypass or overflow occurred.

Location where the bypass or overflow occurred.

Duration of the bypass or overflow and estimated wastewater volume discharged.

Steps taken or the proposed cotrective action planned to prevent similar future occurrences.

Any other information the permittee believes is relevant.

6.2.7 Scheduled Bypassing

Any construction or normal maintenance which results in a bypass of wastewater from a treatment system is
prohibited unless authorized by the Department in writing. If the Department determines that there is significant
public interest in the proposed action, the Department may schedule a public hearing or notice a proposal to approve
the bypass. Each request shall specify the following minimum information:

s proposed date of bypass;
e estimated duration of the bypass;

15

i

m

m

L

L.

L



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTFE

s estimated volume of the bypass;
e alternatives to bypassing; and
¢ measures to mitigate environmental harm caused by the bypass.

6.2.8 Ammonia Limit Not Needed - Continue to Optimize Removal of Ammonia

Applying the procedures in s. NR 106.05, Wis. Adm. Code, to ammonia data that is representative of the current
operations of the wastewater treatment plant resulted in a determination that ammonia effluent limits are not necessary
in this permit. Pursuant to NR 106.33, throughout the term of this permit, the wastewater treatment plant shall
continue to be operated in a manner that optimizes the removal of ammonia within the design capabilities of the
wastewater treatment plant.

6.2.9 Proper Operation and Maintenance

The permittee shall at all times properly operate and maintain all facilities and systems of treatment and control which
are installed or used by the permittee to achieve compliance with the conditions of this permit. The wastewater
treatment facility shall be under the direct supervision of a state certified operator as required in s. NR 108.06(2), Wis.
Adm. Code. Proper operation and maintenance includes effective performance, adequate funding, adequate operator
staffing and training as required in ch. NR 114, Wis. Adm. Code, and adequate laboratory and process controls,
including appropriate quality assurance procedures. This provision requires the operation of back-up or auxiliary
facilities or similar systems only when necessary to achieve compliance with the conditions of the permit,

6.3 Surface Water Requirements

6.3.1 Permittee-Determined Limit of Quantitation Incorporated into this Permit

For pollutants with water quality-based effluent limits below the Limit of Quantitation {LOQ) in this permit, the LOQ
calculated by the permittee and reported on the Discharge Monitoring Reports (DMRs) is incorporated by reference
into this permit. The LOQ shall be reported on the DMRs, shall be the lowest quantifiable level practicable, and shall
be no greater than the minimum level (ML) specified in or approved under 40 CFR Part 136 for the pollutant at the
time this permit was issued, unless this permit specifies a higher LOQ.

6.3.2 Appropriate Formulas for Effluent Calculations

The permittee shall use the following formulas for calculating effluent results to determine compliance with average
limits and mass limits:

Weekly/Monthly average concentration = the sum of all daily results for that week/month, divided by the number
of results during that time period.

Weekly Average Mass Discharge (1bs/day): Daily mass = daily concentration (mg/L) x daily flow (MGD) x 8.34,
then average the daily mass values for the week.

Monthly Average Mass Discharge (1bs/day): Daily mass = daily concentration (mg/L) x daily flow (MGD) x 8.34,
then average the daily mass values for the month.

6.3.3 Visible Foam or Floating Solids

There shall be no discharge of floating solids or visible foam in other than trace amounts.

16



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

6.3.4 Percent Removal

During any 30 consecutive days, the average effluent concentrations of BOD;s and of total suspended solids shall not
exceed 15% of the average influent concentrations, respectively. This requirement does not apply to removal of total
suspended solids if the permittee operates a lagoon system and has received a variance for suspended solids granted
under NR 210.07(2), Wis. Adm. Code.

6.3.5 Fecal Coliforms

The limit for fecal coliforms shall be expressed as a monthly geometric mean.

6.3.6 Seasonal Disinfection

Disinfection shall be provided from May 1 through September 30 of each year. Monitoring requirements and the
limitation for fecal coliforms apply only during the period in which disinfection is required. Whenever chlorine is
used for disinfection or other uses, the limitations and monitoring requirements for residual chlorine shall apply. A
dechlorination process shall be in operation whenever chlorine is used.

6.3.7 Whole Effluent Toxicity (WET) Monitoring Requirements

In order to determine the potential impact of the discharge on aquatic organisms, static-renewal toxicity tests shall be
performed on the effluent in accordance with the procedures specified in the "State of Wisconsin Aguatic Life Toxicity
Testing Methods Manual, 2" Edition" (PUB-WT-797, November 2004) as required by NR 219.04, Table A, Wis.
Adm. Code). All of the WET tests required in this permit, including any required retests, shall be conducted on the
Ceriodaphnia dubia and fathead minnow species. Receiving water samples shall not be collected from any point in
contact with the permittee's mixing zone and every attempt shall be made to avoid contact with any other discharge's
mixing zone.

6.3.8 Whole Effluent Toxicity (WET) Identification and Reduction

Within 60 days of a retest which showed positive results, the permittee shall submit a written report to the
Biomonitoring Coordinator, Bureau of Watershed Management, 101 S. Webster St., PO Box 7921, Madison, WI
53707-7921, which details the following:

o A description of actions the permittee has taken or will take to remove toxicity and to prevent the
recurrence of toxicity;

e A description of toxicity reduction evaluation (TRE) investigations that have been or will be done to
identify potential sources of toxicity, including some or all of the following actions:

(a) Evaluate the performance of the treatment system to identify deficiencies contributing to effluent
toxicity (e.g., operational problems, chemical additives, incomplete treatment)

(b) Identify the compound(s) causing toxicity
(¢) Trace the compound(s) causing toxicity to their sources (e.g., industrial, commercial, domestic)

(d) Evaluate, select, and implement methods or technologies to control effluent toxicity (e.g., in-plant or
pretreatment controls, source reduction or removal)

s  Where cotrective actions including a TRE have not been completed, an expeditious schedule under which
corrective actions will be implemented;

s Ifno actions have been taken, the reason for not taking action.

17

|
i

m

L
L
L
i.kA)
L
kd

LJ



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTFE

The permittee may also request approval from the Department to postpone additional retests in order to investigate the
source(s) of toxicity. Postponed retests must be completed after toxicity is believed to have been removed,

6.4 Land Application Requirements

6.4.1 Sludge Management Program Standards And Requirements Based Upon
Federally Promuigated Regulations

In the event that new federal sludge standards or regulations are promulgated, the permittee shall comply with the new
sludge requirements by the dates established in the regulations, if required by federal law, even if the permit has not
yet been modified to incorporate the new federal regulations.

6.4.2 General Sludge Management Information

The General Sludge Management Form 3400-48 shall be completed and submitted prior to any significant sludge
management changes.

6.4.3 Sludge Samples

All sludge samples shall be collected at a point and in a manner which will yield sample results which are
representative of the sludge being tested, and collected at the time which is appropriate for the specific test.

6.4.4 Land Application Characteristic Report

Each report shall consist of a Characteristic Form 3400-49 and Lab Report, unless approval for not submitting the lab
reports has been given. Both reports shall be submitted by January 31 following each year of analysis.

The permittee shall use the following convention when reporting sludge monitoring results: Pollutant concentrations
less than the limit of detection shall be reported as < (less than) the value of the limit of detection. For example, if a
substance is not detected at a detection limit of 1.0 mg/kg, report the pollutant concentration as < 1.0 mg/kg .

All results shall be reported on a dry weight basis.

6.4.5 Calculation of Water Extractable Phosphorus

When sludge analysis for Water Extractable Phosphorus is required by this permit, the permittee shall use the
following formula to calculate and report Water Extractable Phosphorus:

Water Extractable Phosphorus (% of Total P) =

[Water Exiractable Phosphorus (mg/kg, dry wt) + Total Phosphorus (mg/kg, dry wt)] x 100

6.4.6 Monitoring and Calculating PCB Concentrations in Sludge

When sludge analysis for “PCB, Total Dry Wt” is required by this permit, the PCB concentration in the sludge shall
be determined as follows.

Either congener-specific analysis or Aroclor analysis shall be used to determine the PCB concentration. The permittee
may determine whether Aroclor or congener specific analysis is performed. Analyses shall be performed in
accordance with the following provisions and Table EM in 5. NR 219.04, Wis. Adm. Code.

» EPA Method 1668 may be used to test for all PCB congeners. If this method is employed, all PCB
congeners shall be delineated. Non-detects shall be treated as zero. The values that are between the limit
of detection and the limit of quantitation shall be used when calculating the total value of all congeners.
All results shall be added together and the total PCB concentration by dry weight reported. Note: [t is
recognized that a number of the congeners will co-elute with others, so there will not be 209 results to
sum.

18



WPDES Permit No, WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

o EPA Method 8082A shall be used for PCB-Aroclor analysis and may be used for congener specific
analysis as well. If congener specific analysis is performed using Method 8082A, the list of congeners
tested shall include at least congener numbers 5, 18, 31, 44, 52, 66, 87, 101, 110, 138, 141, 151, 153, 170,
180, 183, 187, and 206 plus any other additional congeners which might be reasonably expected to occur
in the particular sample. For either type of analysis, the sample shall be extracted using the Soxhlet
extraction (EPA Method 3540C) (ot the Soxhlet Dean-Stark modification) or the pressurized fluid
extraction (EPA Method 3545A). If Aroclor analysis is performed using Method 8082A, clean up steps
of the extract shall be performed as necessary to remove interference and to achieve as close to 2 limit of
detection of 0.11 mg/kg as possible. Reporting protocol, consistent with s. NR 106.07(6)(e), should be as
follows: If all Aroclors are less than the LOD, then the Total PCB Dry Wt result should be reported as
less than the highest LOD. If a single Aroclor is detected then that is what should be reported for the
Total PCB result. If multiple Aroclors are detected, they should be summed and reported as Total PCBs.
If congener specific analysis is done using Method 8082A, clean up steps of the extract shall be
performed as necessary to remove interference and to achieve as close to a limit of detection of 0.003
mg/kg as possible for each congener. If the aforementioned limits of detection cannot be achieved after
using the appropriate clean up techniques, a reporting limit that is achievable for the Aroclors or each
congener for the sample shall be determined. This reporting limit shall be reported and qualified
indicating the presence of an interference. The lab conducting the analysis shall perform as many of the
following methods as necessary to remove interference:

3620C — Florisil 3611B - Alumina
3640A - Gel Permeation 3660B - Sulfur Clean Up (using copper shot instead of powder)
3630C - Silica Gel 3665A - Sulfuric Acid Clean Up

6.4.7 Land Application Report

Land Application Report Form 3400-55 shall be submitted by January 31, following each year non-exceptional
quality sludge is land applied. Non-exceptional quality sludge is defined in s. NR 204.07(4), Wis. Adm. Code.

6.4.8 Other Methods of Disposal or Distribution Report

The permittee shall submit Repott Form 3400-52 by January 31, following each year sludge is hauled, landfilled,
incinerated, or when exceptional quality sludge is distributed or land applied.

6.4.9 Approval to Land Apply

Bulk non-exceptional quality sludge as defined in s, NR 204.07(4), Wis. Adm. Code, may not be applied to land
without a written approval letter or Form 3400-122 from the Department unless the Permittee has obtained permission
from the Department to self approve sites in accordance with s. NR 204.06 (6), Wis. Adm. Code. Analysis of sludge
characteristics is required prior to land application. Application on frozen or snow covered ground is restricted to the
extent specified in s. NR 204.07(3) (1), Wis. Adm. Code.

6.4.10 Soil Analysis Requirements

Each site requested for approval for land application must have the soil tested prior to use. Each approved site used
for land application must subsequently be soil tested such that there is at least one valid soil test in the four years prior
to land application. All soil sampling and submittal of information to the testing laboratory shall be done in
accordance with UW Extension Bulletin A-2100. The testing shali be done by the UW Soils Lab in Madison or
Marshfield, W or at a lab approved by UW. The test results including the crop recommendations shall be submitted
to the DNR contact listed for this permit, as they are available. Application rates shall be determined based on the
crop nitrogen recommendations and with consideration for other sources of nitrogen applied to the site.

19

m

a

i

3

()

!

b



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

6.4.11 Land Application Site Evaluation

For non-exceptional quality sludge, as defined in s. NR 204,07(4), Wis. Adm. Code, a Land Application Site Request
Form 3400-053 shall be submitted to the Department for the proposed land application site. The Department will
evaluate the proposed site for acceptability and will either approve or deny use of the proposed site. The permitice
may obtain permission to approve their own sites in accordance with s. NR 204.06(6), Wis. Adm. Code.

6.4.12 Class B Sludge: Fecal Coliform Limitation

Compliance with the fecal coliform limitation for Class B sludge shall be demonstrated by calculating the geometric
mean of at least 7 separate samples. (Note that a Total Solids analysis must be done on each sample), The geometric
mean shall be less than 2,000,000 MPN or CFU/g TS. Calculation of the geometric mean can be done using one of
the following 2 methods,

Method 1:

Geometric Mean = (X x Xz x X3 ...x X,

Where X = Coliform Density value of the sludge sample, and where n = number of samples (at least 7

Method 2:
Geometric Mean = antilog[(X; + Xz + X5 ...+ X)) + n]

Where X = logio of Coliform Density value of the sludge sample, and where n = number of samples (at least 7)
Example for Method 2

Sample Number | Coliform Density of Sludge Sample logio
1 6.0x 10° 5.78
2 42 x 10° 6.62
3 1.6 x 10¢ 6.20
4 9.0x 10° 3.95
5 4.0x 10° 5.60
6 1.0 x 10¢ 6.00
7 51x10° 5.71

The geometric mean for the seven samples is determined by averaging the logy, values of the coliform density and
taking the antilog of that value.

(578 +6.62+6.20+5.95 +5.60 + 6.00 + 5.71) + 7=5.98

The antitog of 5.98 = 9.5 x 10°

6.4.13 Class B Sludge: Anaerobic Digestion

Treat the sludge in the absence of air for a specific mean cell residence time at a specific temperature. Values for the
mean cell residence time and temperature shall be between 15 days at 35° C to 55° C and 60 days at 20° C, Straight-

line interpolation to calculate mean cell residence time is allowable when the temperature falls between 35° C and 20°
C.

6.4.14 Vector Control: Volatile Solids Reduction

The mass of volatile solids in the sludge shall be reduced by a minimum of 38% between the time the sludge enters
the digestion process and the time it either exits the digester or a storage facility. For calculation of volatile solids
reduction, the permittee shall use the Van Kleeck equation or one of the other methods described in "Determination of
Volatile Solids Reduction in Digestion" by J.B. Farrell, which is Appendix C of EPA's Control of Pathogens in
Municipal Wastewater Sludge (EPA/625/R-92/013). The Van Kleeck equation is:

VS - (VSour X VSm)

20



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

Where: VS = Volatile Solids in Feed Sludge (g VS/g TS)
VSour = Volatile Solids in Final Sludge (g VS/g TS)
VSR% = Volatile Solids Reduction, (Percent)

21

A

.
r
r
A

M

L

LJ

b

bt



WPDES Permit No. WI-0035581-06-0
Rib Mountain Metro Sewage District WWTF

7 Summary of Reports Due
FOR INFORMATIONAL PURPOSES ONLY

Deseription Date Page
Mercury PMP -Implement the Mercury Pollutant Minimization Program See Permit gl
Mercury PMP -Submit Annual Status Reports December 31, 2010 11
Mercury PMP -Submit Annual Status Report #2 December 31, 2011 11
Mercury PMP -Submit Annual Status Report #3 December 31, 2012 11
Mercury PMP -Submit Annual Status Report #4 December 31, 2013 11
Mercury PMP -Submit Annual Status Report #4 December 31, 2014 11
Mercury Source Reduction Compliance Schedule -Identify Sources January 31, 2011 11
Mercury Source Reduction Compliance Schedule -Send Letters March 31, 2011 11
Mercury Source Reduction Compliance Schedule -Action Plan September 30, 2011 11
Mercury Source Reduction Compliance Schedule -Ordinance Revision June 30, 2013 11
Compliance Maintenance Annual Reports (CMAR) by June 30, each year 13
General Sludge Management Form 3400-48 prior to any significant 18
sludge management
changes
Characteristic Form 3400-49 and Lab Report by January 31 following | 18
each year of analysis
Land Application Report Form 3400-55 by January 31, following | 19
each year

non-exceptional quality
sludge is land applied

Report Form 3400-52 by January 31, following | 19
each year sludge is
hauled, landfilled,
incinerated, or when
exceptional quality
sludge is distributed or
land applied

Wastewater Discharge Monitoring Report no later than the date 12
indicated on the form

Report forms shall be submitted to the address printed on the report form. Any facility plans or plans and
specifications for municipal, industrial, industrial pretreatment and non industrial wastewater systems shall be
submitted to the Bureau of Watershed Management, P.O. Box 7921, Madison, W1 53707-7921. All other submittals

required by this permit shall be submitted to: West Central Region - Wausau, 5301 Rib Mountain Drive, Wausau, WI
54401

22



il

m

™

M

L

kd

L



| APPENDIX B
CURRENT DESIGN CRITERIA




APE-012
MPE -a’;

, [oEwaTeren | |1 T R e W
- SLUDGE - | | bed
STORAGE

"'D‘@"i:_;;‘ !

—— -'rFE'r-ew-t sl

T TANK 2 p,q.s‘z
[} I |
1

_’/

:
3
i
e

(N
| TAHK sl

i
T
T
‘

AERATICIN ?ANKS

¢!
N \ !
! SCHEMATlC FLOW DIAGRAM | i
| i i
K : i | ! L1l
T E ; . [ : I .
. e H ool o i B ; | ABBREVIATIONS Ha Aakakad vt 41
: L. . i : H | : Ly . i |
i T : 7 T : 7 T y ; y i x 0 ] = s T
k V o W NER | 1 3k I Wb e ) P Il i I 1 i i o . i i
| DESIGN LOADS AND FLOWS[ (2005) . UNIT DESlGNt DATA % i AR RN EA RN AR : 1 g N : ! 1 [ J ; FLUlD ABBREV!A'TIONS ; i i
Flmu i i T i Inﬂucnt Pumping Statien | i . | " FinaliClarifiers | ’ MAS Thickening ! i | | I i .
- bl B i ] - |17 Pump;type 3 | Nan-clog cantrifugal | s dipks TS Mge - Clrcular, Suction withdrawal ; TTee i D\ssnlved ar mmwn i e éﬁfg{}gg s b ;g; - ';Egﬁgﬁ RETURN FLONS K S L
| Haxmun;ndy \ 14.27 mgd 1 Huober. H L4+ 1 standby . : L Humber 2, | . .| Mumber of Umts ] F H { les 5 T TAAEY S SE‘ - | ! {
[ PeakHoyr | 1 i . 12.29 mgd | | : © Capacity, each | i 1 2,300 gpa | l P Cbe sfze-oeach | ©' 85 ft dia x 14 ft SKD Vi Coi sfzeUmts Ll 12, Tt x 55 ft L 650 sq ftjeach | gs o Sgk‘[’““'f SOLUTIOH il L RS A SEkER‘H& AT DiRE { v
| With dasplant renycha . ! | H ) Firm/station capamty 1 9,000 gpn £ ! g Volume each . 79,443 cu ft = 594,000 gal | i Desagn Loading Rate | 560 1b/hr total ! i v o b ¢ l i
i St | . N Control | Variable.speed | Detention Time i - 5.9 hour @ 4.80 mgd 4 i . (5 days/week, 12 hr/day) ' o T ggo- - g{gsg;g: g:g a:i:ﬁé“"”ou ;“ EDEBLE HATER \ ¢ |
il ‘Haxltmun uay i 14.94 ngd ¢ ! i ! 3 Lo - ) Surface Overflow Rate |« : v, +.  surface Loading Rate! 0.42 lb,fhrl*fsq AC ; ' D[E - LA ; LA i N s iWATE Tibae T N
Uil Pask Howr - - - 12.96mad- | i 5 Lot e = s : [ @ 4.80 mgd) T 423 gpd/sg ft : 2% i ff DS | - IGESTER SUPERNATANT CURM ' - RAW WASTEWATER ol !
IREERE i i | [ ! olute . t ! ' €:12.82 mg L \.129 9pd/sq ft Fr!mﬂ;[ Anaerobic D!gester ] fo - DIGESTED. SLUDGE o ;o Lo | ' : £ Lo |
i | - i il |7 i ; - H n i | i
I.;oﬂds v i | ) g ; y T‘ 4 4] 5.5 ngd each i | ! RAS Pumps: 4 : . ' i - _Nﬁf\hcr of Units i ?e“m Himd I{nsephyllc e a T MTURALM \'S ; L , ; g“ s gPA;IEEEMEJICAL h ; i i o
i 6005 | 7,950 ppd = 238 mg/L pass Bar Screm | i ' § Type I : vs, non-clog centrlrug.ﬂ . . Size ' ;.u ft ma. % 25 ft Effectwe Dupth ] IN| = INJECT ATER SUPP Y . 5S¢ - | Lo (- |3 |
! i ; y ! ! umb YL |3 each ‘ i ML - MIXED LIQUOR, 1+ | | SE - - SECOHDARY EFFLUENT i i
j :usth 1n-plant recycie Flng,® L. | ! lnrlumt Flow Metering | | 1 ! + gnpag‘rl'ty{ each ! Il 700 ‘gpm nax. 400 gpm min. ; W Hut k’atel‘ Externa] ! KPR - NON-POTAGBLE BOOSTER) -+ SLD. - SLUDGE LAGOOM DECANT- | : O
j ‘ 8003 | 8,350 ppd = 203 g/l | ' _T—gype‘ i | Parshall Flume 1 Fim Capacity i 13,400 ‘gpn {nonfnal) or i S011ds Retention Time 225 d ! 0 < HON-SOTASLE PALER | §P° " g“’g‘} ;‘{‘a”l mg{‘gzgﬁ : mmrm frai it
‘ 55 | ) | 9,935 ppd = 241 ro/l ! ! size! | Lot thrnat L ! L 3 O 1 100% of max. day flow rate | Volatile Solids Loading Rate 789 lb \'S/dey,fl 000 cu rc i ;EC‘ % 'I”DLﬁ;LEE‘FJkgHTE'EHEHICAL Sg,g N SEALAHATLR SUPPLY! R. Sy i | T
i ! . | i ‘ ) E s
‘ ! g T i ; ‘ ' i : i : I i ‘ i : © . PL - PLANT INFLUENT v ! i |
' [ 3 i | £ t ! 1 S d | n . ! e
Ropulation Served (year 2005) | 1. ; i i M?R;::m B | ferated | i ] E}:{%ﬁnn Coptact Tank: | i —-‘L*L'“E.EMT” Digeste y mm sy By D‘gemr i PRE - PRINARY EFFLUEN!I‘ i ws - HASTE'ACTWATED sLuoGE i LRt
1‘ Rnths:thd ) e L. 15,900 ‘ . Humber ( J , o ] frit H ; LS ¥ 1- | A ' ! :umber of Umts : . i MENT " ! i MATER]AL | i I | "
© Heston | vy 1. 18,990 i i i Size (DxWxL D1 rex 16,5 1t x !.7.0 ft B $1ze (L i X . Suze | ! 70 ft dial x 24 ft Efrnr_nve Depth $ EQUlP l H \' I ) i o e
| Rib Mountain | ;! © {8,650 i | Volume ! {3,085 cu ft . ‘LW Ratfo ! ' Cover Type ) Flaating Gas Holder tid ! ot | PR 1
1 ¥rodieawdbtar . 5l 1 1Y teiaEn ! ) | . | Detention Time : i 5 i T ! | yolume | ! 0 cu ft ) mi g R g 1 e 1o : g : ABBHE\”ATIONS 1 , ABBREV'AT[ONS i B! :
| | o T : 1 € Hax, Davly (4.94 ngd} " 6.7 minutes : Detenticn Tima i 1 hnur 8 4.27 mod i ' ' | ! E ' TR i . i
: ¢oul i ;.9.700 persons . B “a :e:k Hour',(12.56 mgd i-ct; n;nutss“t PR i Feed Equipment | it ettty heaggn i s ol r\xu - AlR muouun unIT. | 0l 'DI . - BLACK IRON . I AR
| W Do 1 r Rate 3 to 8 scfm/fe o eng ! : u y \ | 3 - BLOMER i i € ' - CAST IRON 1 vl 1y
T ! | ! joe L.t : | ! | 1 ' ! Volume Capa 144 000 cu ft! 4 ! : [ R lcp . - : H , i
Elff!u:q:;_!:m;;:t tan & i Kunth!g Average ! Maximum , Primary Semrentatlna | ' | & Pl M days stnr'age at 3% sludge. ' ﬁl,;g : m?’éh&:@égsﬁngézg F.:QUIPI‘ENTl H S'; = ggg;ﬁ;%%ﬂﬁ | E |
i | i ' p fie Tyx ' I Rectanqular-tham & Scraper biy ' |+ lorination . 1 | o ’ P - PUMP . |G1' ;= GALVANIZED 1RON ! ! i
| BODg | T | 45 ma/L | Husber | i H ! 1 : ! i ! ! ! ! | . o AT nu ANK mws PDP - PERFORATED DRAIH PIPE !
| - 5 ‘ y i ) | 30 ngl. i ' th B Size: L'x W x Avg D. : L1 144 x 20 X 9 = 2,880 sq fr/each ;| Flow paced autmt??r-ug&al ! Sludge Dewatering Belt Press: : : | _ E&T 2 E:{;‘“,’}gﬁ‘g"‘_ﬂ" 1o {pve - puC PIPE i Pl
H | ; | | Volume {each) = | i 25 920 cu ft = 194 000 gal il | ) i ; ! | Kumber . 27 ] { g ) . L ! |RCP = REINFORCED I:ONCRETF. PIPE } |
| msgu Load Allocation ng 1 thrqugh October 31 untal 17171990 ! Detention Time/Qverflow Rate R Effluent Hetur:ng & Anratiunl ] ; i oL Suze 2 Fete : | i Tt h ; ss - STAIHLESS ST£EL| I
: | ¢ Hax. Dafly (4.9 mgd) 2 8 hour/570 gpd/sq ft | ! : uent Flon Heter (Sama jas [nflueat) : .. Loading Rate/5 Day '..eek 9,144 Ib,’uork day 1 i Phod | i 1 2 l
| Hax\mu 1Darly BODg Load =3.1 Jngd x 8.34 x 45 mg,an I i 8 Peak Hour (12,96 mgd) ' | 1.1 hour/1,500 gpd/sqift ' T Post Aeration, i i H ol | Yolume/work day i | ! i tid I af v b 1. ; :
i = 111634 1b aous,raay i ; Welr Ovarflow kaTe (4.94 mgd) < 10,000 gpd/fe 1 p ¥ i cascud,e » Dol T aas cu ft =25 yd i : i i he ! [ ! | ]
L 1 i \ i 4 i 1 i {: t o H : n-site udge ﬁl‘ﬂgﬁ 1 L i s M) ST TR S E 1 (N ' L. o I,
Sl T 3 i P 2 l I ‘i Aeration | 1 ' . ! i . 5 l| Outfnll Seyer 1 i by | [ | . ' Sfze Eﬂiwurk days | - : - A s il
: L | L P Typel P ] T Activated Sludge : T §ze ') 36" diameter : b . 2,250 yd | ! L [ R te \N i
N AR ERE Sl_ DGE QUANT[TY AND QUA}_]TY (PEF( DAY) : \s':::-" -emm(![:uﬁs'h'b) [ ‘;31 £h 26 ftg 16 7 ) Length | @ | . 250 fa;ﬂti H i Area atint I]epth‘ 1, 690 5q yd = 15,210 sq ftl | ‘ ‘: ¥ WASTE ATER TREATMENT FAC||_|T|E.S al
1] . |- 2 AT i i i : ‘ L sl
e : i i Valati‘le | Volume Total C %.gdd'.mﬂég:lgz l92.5ulﬂ cu ft ) prer e ' T i H i H ; T “ ! h b o : i F“Bl MOUN AN METHOPOL[TAN l (i)
| ] et & : ' Detention Time | .0 haur @ 4,94 mgd L PR 1 Sludga Hauling Equipment | B I . L: PPN [ L RS S
R 1 W) ER A L. Dry e _volume | 1 Solds _Sol1ds |+ " Afr Requirement (peak Yoad) | 9,620.1h Ogfday .y : R | ; i A e B gor | L {307 58 capanty) ! R v CIT T SEWE :MGE P'STR|CT[ 1
EE ! : ' a60) ! | Aeration Equipment.: . | it ! ; | Feen Tractor with End Loader 2 (140 hp) (1 loader), | i gk Lyl U
P Primary Sludge « 5,960i1b  18,000'aal 45 4,072 Tb | Lk e e o : ' 1 P RN !
U] et Gspis BoRa H ek Uy ¢ | LS 3 A o 1 T e SR | b | || SCHEMATIC FLOW DIAGRAM ||| |
L | L i ‘10 5zu§1h' 32,000 ﬂ 4:‘! 7,592 I'h 8kP, each’ s ; 75 i | ' | | | ! P! r . Truck Tractor 14 g A i * aTRAND | | ) } J b i AND DESIGN CRlTER'A ! Lig I : :
e (I | 2| il | * ' . Fim Blower Capacity i3y ‘00 !Cf"‘ Lol : L i  J | Tank Trailer (Road use—nursu) 1 (5,500 g.ﬂ) ' ks | RSSREIATRE | (HE | seade! wome b1 Jolu arel /.93_5 I UL
s, g ! 4 s 5 ) Ll WE 1 : DECEMBER) =
[+ ] T { Digested (50% VS [ 5 ‘ | ' f iy nnz| ] 50 4 b BD/day/1,0001cu rt : R N i ‘ to] . Jugetor Ed Loader. | L {76 hp) TR e P orioalcual © * [ cies v ol | [ g [1] ‘cavinano | | I
; . b ) | | a u ]| ! | 5 . ! | ; ) inpeaOrvo. | || DES B) RERE i i i |
CLL o] (Reductaon) 87240160 32,000 sal 258 3,796 b | Jqn, 1oacsos Jate  Boal Fe ; : ; s : ‘ ‘ ¢, PeUEk wkhdprandar Uik L L SRR Ayttt gt S E RS IO | i e i
!‘ | P | {1t i |1 | i ‘ -' o P B i NERE 1 [ ! | | ! ™ mOﬂIZ!I_rIlBQ-l‘- ‘ T:’_ L it £ HE | 165_230_8 i i
. t it :‘l‘:l‘ 11 : fra J ‘ i .:; 1 ; il 5 i |, ! L i Jekkav o ! i |
B ' 1 _l ! i '-:..I._‘.. s N i ‘ '.:. e ,l,’,,‘_,a,-, RN Lirga ks ol :7 Shld i b ! ! P | i ! i 1 [ M= B APL av. 7;/}7-:--1 ] | = 1,
X ] KR (RN | L { | : | | . ! | s K ! H | | i | foeli! It B | | ] i R B Pit ‘|"riHrr_'rﬂ ar 70




LE]

(P}

s

(")



B. Preliminary Treatment

Mechanically Cleaned Screen

Screenings Handling

Aeration Blowers

E. Alum Feed

Storage Tank

Chemical Feed Pumping

F. Utltraviolet System

Final Effluent Flow Meter

Type

Number of Units
Capacity {mgd)

Screen Opening Size {in)

Type
Number of Units

Type

Number of Units

Capaclty, 1 unit @ 8 psigi{scfm)
Motor, 1 unit {hp}

Type
Number of Units
Capacity (gal)

Type

Number of Units

Capacity, each (minimum gph}
Capacity, each {(maximum gph)

Type

Number of Channels
Number of Banks

Capacity, total {mgd)

Number of Modules per Bank
Number of Lamps per Module
Total Number of Lamps

Minimum UV Transmittance @ 254 nm

Type

Number of Units
Width, each (in)
Capacity, mgd

Rib Mountain Metropolitan Sewerage District Wastewater Treatment Plant
Design Criteria for Plant Improvements

Stair Screen
1
13
1/4

Wash Press
1

Rotary, Positive Displacement
3
1,275
75

Fiberglass Reinforced Tank
1
800C

Positive Displacement Diaphragm
2
20
40

Low-Pressurs, High Intensity, Variable Output
1
1+1 future
4.34 {8.68 future)
8
6
48 (96 future}
0.65

Parshall Flume
1
12
10.4



H.

Digestion

Primary Digester

Liquid Sludge Storage

Mixing

Biosolids Loadout Pump

Type
Number of Units

Type
Diameter (ft)
Side Water Depth (ft)
Volume (cu ft)
Volume (gpd}
Solids Retention Time (days)
Volatile Solids Loading Rate
(lbs VS/day/1,000 cu ft)
Mixing
Number of Pumps
Capacity, each {gpm)
TDH (ft)
Number of Nozzles
Heating
Number
Boiler Qutput Capacity (BTU/hr)
Heat Exchanger Capacity (BTU/hr)
Solids Retention Time {days)

Number of Units
Diameter (ft)

Side Water Depth (ft)
Volume, each (gal)
Volume, total {gal)

Type

Number of Units
Capacity, sach (gpm}
TDH (ft)

Number of Units
Capacity, each (gpm)
TDH {ft)

Anaerobic
2

Heated, Mixed, Messophilic
70
26
100,000
750,000
41

45
Pumped Vortex Mixing
1
2,700
40
3
Hot Water, External Heat Exchanger
1
1,500,000
375,000
22,5

2

120

21
1,930,000
3,860,000

Pumped Mixing
1
7,040
3¢

1,075
32

1

L



APPENDIX C
WDNR PEAKING FACTOR WORKSHEET AND
POPULATION PROJECTION LETTERS




A

A

Lo

[V



APPENDIX C
WDNR PEAKING FACTOR WORKSHEET



m

"

M

M

[

k.

o



WORK SHEET FOR ESTIMATING
MAXIMUM DESIGN FLOWS FOR MUNICIPAL WWTPs

INSTRUCTIONS: This work sheet should be used to estimate your maximum day,
maximum week and maximum month design flows given your average design flow. Where
an approved facilities plan has evaluzated the peak design flows, those values should be used.

The person filling out this form will nced the average design flow value for the facility
(usually from a facility plan), records on continuous flow monitoring (copies of your
Discharge Monitoring Reports) for at least 3 years of record and a calculator.

When selecting data from flow records to enter onto the form, exercise some judgement.
You may want to exciude certain extreme values from consideration. An example might be
data from an extremely unusual event or circumstance which would not be expected to be
duplicated during the design life of the treatment plant.

This work sheet should be completed for EACH of a mininnum of three years of data used.
The corresponding peak design flows should then be averaged. Start by making at least two
mare copies of this form. Complete one of the foxms for the most recent 12 month period.
Then take a second copy for the 12 months before that. And so on. Then average each of
the maximum design flows for the number of 12 month periods you analyzed to obtain final
valnes for your maximum daily, maximum weekly and maxiniam monthly design flows.

COMPLETE THE FOLLOWING SECTIONS AS APPROPRIATE:
12 MONTH RECORD from / (Month/Year) through ____/_ __  (Month/Year)

A. Enter Average Design Flow (may also be called Average Daily Design
Flow or Average Annual Design Flow) A,

B. Caleulate CURRENT AVERAGE FLOW by determining an anoual
average of the DMR Monthly Average Effluent Flows,

Average of Monthly Average Flows = B.

Data Used [romu / - /
(Enter Month/Year Info)

For Estimate of Maximum Day Design Flow:
C. Within this reporting period, what is the Daily Maximum Flow recorded in the DMRs?

Date of Daily Maximum Flow: / / C.

D. To estimate a MAXIMUM DAY PEAKING FACTOR, divide C by B.

(C+B)= D.



DESIGN FLOW WORKSHEET (continued)

T. To cstimate a MAXIMUM DAY DESIGN FLOW, multiply A by D.

(AXD)= E.

For Estimate of Maximum Week Design Flow:

F.

H.

Within this reporting period, what are the FOUR HIGHEST Daity Maximum Flow Values
recorded on the DMRs?

MGD / / (Date)
MGD fo f (Daie)
MGD / / (Date)
MGD / / {Date)

For each of the four highest Daily flow values, calculate a weekly average flow value using
seven consecutive days from the DMRs and including the daily maximum value

o MGD From ! / to L (Date)
e MGbD From /___{ to I (Date)
i MGD From / / to [/ (Date)

MGD From / / to / /.. (Date)

To estimate a MAXIMUM WEEK PEAKING TACTOR, divide the HIGHEST average in G
by B.

(G+B)= H.

To estimate a MAXIMUM WEEK DESIGN FLOW, multiply A by H.

(AXH)= I.

For Estimate of Maximum Month Design Flow:

1.

Within this reporting period, what is the highest Monthly Average Flow
recorded on the DMRs?

Date of Highest Monthly Average Flow: ____/ (Montl/Year)
J.

F

M

LJ
o

L

k.



DESIGN FLOW WORKSHEET (continued)
K. 'To estimate a MAXIMUM MONTH PEAKING FACTOR, divide J by B.

(J+B)= K.

L. To estimmate a MAXIMUM MONTH DESIGN FLOW, multiply A by K.

(A X K) = L.

NOTE: This is one of any number of ways to estimate the peak design flows. Using this work sheet, even
a permittee who is dependent on the DMR forms and  caleulator should be able to estimate peak design
flows. However, permittees with more sophisticated data masagement syslems may want to determine the current
weekly and monthly maximum plant flows through rolling averages. ‘The permittee may also want to determine the
current average annual flow by averaging the totaled tlow over the record review period by the mumber of days, which
may be more aceurate than the proposed grand average of monthly average flows, We have recommended using thiee
years of data because the permittee is legally obligaled to keep only tiwee years of data. The permittee can use more
data if they wish.Instructions for Use of Preliminary Limits

To help you or yowr lab determine if you should perform additional monitoring above the minimum required or
perferm re-testing, we have provided you with preliminary fimits for many of {he substances we require yon to monitor
for. The preliminary limits for your facility are attached. Use the following narrative instructions to help guide you
through Figures 1 and 2 to find out if you should stop or continue to collect sample resulls.



L.t

L

Lot

bk

bed

b



APPENDIX C
POPULATION PROJECTION LETTERS



il

M

L
("

g



L"‘u "m ,\[ ]
S ’) CIATE

AS

December 29, 2014

Michael Heyroth

Rib Mountain Sanitary District
5073 Lilac Avenue

Wausau, WI 54401

Re: Rib Mountain Metropolitan Sewerage District Facility Planning
Population Projections

Dear Michael Heyroth:

Rib Mountain Metropolitan Sewerage District (RMMSD) is in the midst of facility planning. A key
part of this process incorporates population projections. Strand Associates, Inc.” is using the future
population projections from the most recently published Wisconsin Department of Administration
(WDOA) population estimates and projections and the population projections included in the 2025
Wausau Urban Area Sewer Service Plan (208 Plan). Please review these numbers, shown in the table
below. The facilities plan will evaluate RMMSD’s needs through 2035, but the 208 Plan only
incorporated local estimates through 2025. If you would like Marathon County to update the 208 Plan
to incorporate local estimates through 2035 so that they can be incorporated into the RMMSD facility
plan, please promptly make a request to Marathon County.

Rothschild  Mosinee Weston Kronenwetter Rib Total
Mountain
S.D.*
Population-WDOA Estimations and Projections
2010 5,269 3,988 14,868 7,210 6,434 37,769
2015 5,340 4,050 15,520 7,540 5,516 37,966
2025 5,655 4,225 17,870 8,765 5,716 42,231
2035 5,795 4,270 19,700 9,730 5,732 45,227
Population—Local Estimations and Projections (From 208 Plan)
2005 5,071 4,176 13,361 6,149 6,220 34,977
2025 6,671 4,693 18,941 8,825 7,081 46,211

*Note: Only includes sewered population estimated at 80 percent of total population.
We appreciate your cooperation on this important project.

Sincerely,

STRAND ASSOCIATES, INC."

Zen 2 6l Woghd M. &ee

Kevin K. Hopkins, P.E. Rachel M. Lee, P.E
Senior Associate

et Ken Johnson, RMMSD

RML:sme\S:\MADV 100--1199\1165\01 I'Wrd\Population Projection Letter.docx



December 29, 2014

Jeff Gates

City of Mosinee
225 Main Street
Mosinee, WI 54455

Re: Rib Mountain Metropolitan Sewerage District Facility Planning

Population Projections

Dear Jeff Gates:

Rib Mountain Metropolitan Sewerage District (RMMSD) is in the midst of famllty pl.':mmmJ A key
part of this process incorporates population projections. Strand Associates, Inc.”
population projections from the most recently published Wisconsin Department of Administration
(WDOA) population estimates and projections and the population projections included in the 2025
Wausau Urban Area Sewer Service Plan (208 Plan). Please review these numbers, shown in the table
below. The facilities plan will evaluate RMMSD’s needs through 2035, but the 208 Plan only
incorporated local estimates through 2025. If you would like Marathon County to update the 208 Plan
to incorporate local estimates through 2035 so that they can be incorporated into the RMMSD facility

plan, please promptly make a request to Marathon County.

Rothschild Mosinee Weston
Population—-WDOA Estimations and Projections
2010 5,269 3,988 14,868 7210
2015 5,340 4,050 15,520 7,540
2025 5,655 4,225 17,870 8,765
2035 3,793 4,270 19,700 9,730
Population—Local Estimations and Projections (From 208 Plan)
2005 5,071 4,176 13,361 6,149
2025 6,671 4,693 18,941 8,825

Kronenwetter

Rib
Mountain
S.D.*

6,434
5,516
5,716
5,732

6,220
7,081

*Note: Only includes sewered population estimated at 80 percent of total population.

We appreciate your cooperation on this important project.
Sincerely,
STRAND ASSOCIATES, INC.*

Zo 2 T

Kevin K. Hopkins, P.E.
Senior Associate

& Ken Johnson, RMMSD

RML:sme\SAMADV100--119941 165101 I'Wrd\Population Projection Letter.doex

7{&0’1\1 M &lac

Rachel M. Lee, P.E

* is using the future

Total

37,769
37,966
42,231
45,227

34,977
46,211



December 29, 2014

Duane Gau

Village of Kronenwetter
1582 Kronenwetter Drive
Mosinee, W1 54455

Re: Rib Mountain Metropolitan Sewerage District Facility Planning
Population Projections

Dear Duane Gau:

Rib Mountain Metropolitan Sewerage District (RMMSD) is in the midst of facility planning. A key
part of this process incorporates population projections. Strand Associates, Inc.” is using the future
population projections from the most recently published Wisconsin Department of Administration
(WDOA) population estimates and projections and the population projections included in the 2025
Wausau Urban Area Sewer Service Plan (208 Plan). Please review these numbers, shown in the table
below. The facilities plan will evaluate RMMSD’s needs through 2035, but the 208 Plan only
incorporated local estimates through 2025. If you would like Marathon County to update the 208 Plan
to incorporate local estimates through 2035 so that they can be incorporated into the RMMSD facility
plan, please promptly make a request to Marathon County.

Rothschild Mosinee Weston Kronenwetter Rib Total
Mountain
S.D.*
Population—-WDOA Estimations and Projections
2010 5,269 3,988 14,868 7,210 6,434 37,769
2015 5,340 4,050 15,520 7,540 5,516 37,966
2025 5,655 4,225 17,870 8,765 5,716 42,231
2035 5,795 4,270 19,700 9,730 5,732 45,227
Population—Local Estimations and Projections (From 208 Plan)
2005 5,071 4,176 13,361 6,149 6,220 34,977
2025 6,671 4,693 18,941 8,825 7,081 46,211

*Note: Only includes sewered population estimated at 80 percent of total population.
We appreciate your cooperation on this important project.

Sincerely,

STRAND ASSOCIATES, INC.*

Zon & 7’4L 7{0\,0/1\1 M e

Kevin K. Hopkins, P.E. Rachel M. Lee, P.E
Senior Associate

c Ken Johnson, RMMSD

RML:sme\S:MADVLT00--119911165Y01 1V Wrd\Population Projection Letter.docx



December 29, 2014

George Peterson
Village of Rothschild
211 Grand Avenue
Rothschild, WI 54474

Re: Rib Mountain Metropolitan Sewerage District Facility Planning
Population Projections

Dear George Peterson:

Rib Mountain Metropolitan Sewerage District (RMMSD) is in the midst of facility planning. A key
part of this process incorporates population projections. Strand Associates, Inc.” is using the future
population projections from the most recently published Wisconsin Department of Administration
(WDOA) population estimates and projections and the population projections included in the 2025
Wausau Urban Area Sewer Service Plan (208 Plan). Please review these numbers, shown in the table
below. The facilities plan will evaluate RMMSD’s needs through 2035, but the 208 Plan only
incorporated local estimates through 2025. If you would like Marathon County to update the 208 Plan
to incorporate local estimates through 2035 so that they can be incorporated into the RMMSD facility
plan, please promptly make a request to Marathon County.

Rothschild Mosinee Weston Kronenwetter Rib Total
Mountain
S.D.*
Population—-WDOA Estimations and Projections
2010 5,269 3,988 14,868 7,210 6,434 37,769
2015 5,340 4,050 15,520 7,540 5,516 37,966
2025 5,655 4,225 17,870 8,765 5,716 42,231
2035 5,795 4,270 19,700 9,730 5,132 45,227
Population—Local Estimations and Projections (From 208 Plan)
2005 5,071 4,176 13,361 6,149 6,220 34,977
2025 6,671 4,693 18,941 8,825 7,081 46,211

*Note: Only includes sewered population estimated at 80 percent of total population.
We appreciate your cooperation on this important project.

Sincerely,

STRAND ASSOCIATES, INC."*

Zo 2 76 A Kochd M e

Kevin K. Hopkins, P.E. Rachel M. Lee, P.E
Senior Associate

c: Ken Johnson, RMMSD

RML:sme\S:\MADAL100--1199\1165\01 1\Wrd\Population Projection Letter.doex



s v s. "\. S08-951.4R47
QT ARMNES (F) B0B-251-8G55
STRAND

ASSOCIATES”

O C

December 29, 2014

Keith Donner

Village of Weston
5500 Schofield Avenue
Weston, WI 54476

Re: Rib Mountain Metropolitan Sewerage District Facility Planning
Population Projections

Dear Keith Donner:

Rib Mountain Metropolitan Sewerage District (RMMSD) is in the midst of facility planning. A key
part of this process incorporates population projections. Strand Associates, Inc.” is using the future
population projections from the most recently published Wisconsin Department of Administration
(WDOA) population estimates and projections and the population projections included in the 2025
Wausau Urban Area Sewer Service Plan (208 Plan). Please review these numbers, shown in the table
below. The facilities plan will evaluate RMMSD’s needs through 2035, but the 208 Plan only
incorporated local estimates through 2025. If you would like Marathon County to update the 208 Plan
to incorporate local estimates through 2035 so that they can be incorporated into the RMMSD facility
plan, please promptly make a request to Marathon County.

Rothschild  Mosinee Weston Kronenwetter Rib Total
Mountain
S.D.*
Population-WDOA Estimations and Projections
2010 5,269 3,988 14,868 7,210 6,434 37,769
2015 5,340 4,050 15,520 7,540 5,516 37,966
2025 5,655 4,225 17,870 8,765 5,716 42,231
2035 5,795 4,270 19,700 9,730 5,782 45,227
Population—Local Estimations and Projections (From 208 Plan)
2005 5,071 4,176 13,361 6,149 6,220 34,977
2025 6,671 4,693 18,941 8,825 7,081 46,211

*Note: Only includes sewered population estimated at 80 percent of total population.
We appreciate your cooperation on this important project.

Sincerely,

STRAND ASSOCIATES, INC.®

A / 7% 7{&(‘/}—\1 M Oz%

Kevin K. Hopkins, P.E. Rachel M. Lee, P.E
Senior Associate

e Ken Johnson, RMMSD

RML:sme\S:AMADV T00--1199V1165\0 1 1'Wrd\Population Projection Letter.doex



i

i

M

M

by

iy

bt



January 6, 2015

,,,,,,

Ms. Rebecca Frisch, Director

Marathon County

Department of Conservation, Planning, and Zoning
210 River Drive

Wausau, WI 54403

Re:  Wausau Urban Area Sewer Service Plan Update

Dear Rebecca:

Late in 2014 the Rib Mountain Metropolitan Sewerage District (RMMSD) authorized Strand
Associates, Inc., (RMMSD’s engineering consultant) to begin work on a wastewater treatment
facilities planning study to evaluate the improvements necessary to serve its tributary
communities through the year 2035. It is my understanding that the City of Wausau may also
soon be undertaking a facilities planning study for their wastewater treatment facility.

Each of the RMMSD tributary communities recently received a letter from Strand Associates,
Inc., dated December 29, 2014, (copy attached) related to the facilities plan update and the

population projections to be used in the study. The basic question from Strand is whether the
tributary communities wish to update the Wausau Urban Area Sewer Service Plan, a.k.a. “208

Plan,” for a planning period extending to 2035 to coincide with the planning period of the
RMMSD facilities plan. ‘

As tributary communities to RMMSD, the Villages of Weston, Rothschild, and Kronenwetter;
Rib Mountain Sanitary District; and the City of Mosinee; are interested in the RMMSD facilities

plan being based on the most up to date projections for future sewer service and wastewater
treatment needs.

The current Wausau Urban Area Sewer Service Plan was last updated in 2007 and encompasses
a planning period through 2025. It would be prudent to coordinate an update of the Wausau

Urban Area Sewer Service Plan with the facilities planning studies by RMMSD and the City of
Wausau.

While wastewater treatment capacity has historically been the focus of the sewer service plan (at
least as [ perceive it), it would seem there are other issues that should be considered at this time
as well; namely, additional communities that may be served (e.g., Village of Marathon City) and
phosphorous regulation implications for both point and non-point dischargers. As these are
inter-related issues with implications to surface water quality, this may also be an opportunity to
explore cooperative long term strategies rather than independent ones for specific stakeholders.

‘Weston Municipal Center

5500 Schofield Avenue ® Weston, W1 54476 e Phone: (715).359-6114 e Fax: (715) 359-6117

7o 11O



On behalf of the Village of Weston, I request that the Marathon County Planning Organization
schedule a meeting of the Technical Advisory Committee at the earliest possible date to discuss
the process of updating the Wausau Urban Area Sewer Service Plan through the year 2035. 1
would recommend we include invitations to Ken Johnson, Manager of RMMSD, and Dave
Erickson from the City of Wausau, or their designated representatives and/or agents. We may
also wish to consider other interested stakeholders, such as members of the North Central
Wisconsin Storm Water Coalition and/or representatives of the agricultural community.

Please contact me at 715-241-2610 or kdonner(@westonwi.gov with any questions, etc.

Sincerely,
Village of Weston

Tl £ ey

Keith E. Donner, P.E.

Director of Public Works & Utilities
5500 Schofield Avenue

Weston, WI 54476

Attachment
Cc: (via e-mail attachment)

Duane Gau, Village of Kronenwetter

Mike Heyroth, Rib Mountain Sanitary District

Tim Vergara, P.E., Village of Rothschild

Kevin King, City of Schofield

Brad Lenz, City of Wausau

Kevin Breit, City of Mosinee

Ken Johnson, Rib Mountain Metropolitan Sewerage District



£ ‘\ Nl

ASSOCIAT

December 29, 2014

Mr. Keith Donner
Village of Weston
5500 Schofield Avenue
Weston, W1 54476

Re: Rib Mountain Metropolitan Sewerage District Facility Planning
Population Projections

Dear Mr. Donner:

Rib Mountain Metropolitan Sewerage District (RMMSD) is in the midst of facility planning. A key
part of this process incorporates population projections. Strand Associates, Inc.” is using the future
population projections from the most recently published Wisconsin Department of Administration
(WDOA) population estimates and projections and the population projections included in the 2025
Wausau Urban Area Sewer Service Plan (208 Plan). Please review these numbers, shown in the table
below. The facilities plan will evaluate RMMSD’s needs through 2035, but the 208 Plan only
incorporated local estimates through 2025. If you would like Marathon County to update the 208 Plan
to incorporate local estimates through 2035 so that they can be incorporated into the RMMSD facility
plan, please promptly make a request to Marathon County.

Rothschild  Mosinee Weston Kronenwetter Rib Total
Mountain
S.D.*
Population-WDOA Estimations and Projections
2010 5,269 3,988 14,868 7,210 6,434 37,769
2015 5,340 4,050 15,520 7,540 5,516 37,966
2025 5,655 4,225 17.870 8,765 5,716 42231
2035 5,795 4,270 19,700 9,730 5,432 45,227
Population—Local Estimations and Projections (From 208 Plan)
2005 5,071 4,176 13,3601 6,149 0,220 34,977
2025 6,671 4,693 18,941 8,825 7,081 46,211

“Note: Only includes sewered population estimated at 80 percent of total population.
We appreciate your cooperation on this important project.

Sincerely,

STRAND ASSOCIATES, INC.”

2 B Rocul [ oler

Kevin K. Hopkins, P.E. Rachel M. Lee, P.EE
Senior Associate

g Ken Johnson, RMMSD

RML:sme\SAMADVT00--1 19901 165'0 1 1\Wrd\Population Projection Letter.docx

www.strand.com



[

1

M

A

M

M

ot
=
i

L

L



APPENDIX D
MULTIDISCHARGER VARIANCE WNDR FACT SHEET AND
2014 RMMSD YEAR END REPORT




"y

™

FH

i}

o]

N

wa

W

s

[ ¥ ]



APPENDIX D
MULTIDISCHARGER VARIANCE WNDR FACT SHEET



M

A

M

F

J
[

i
RS
o

[*9¥]



Multiidischarger Phosphorus Variance

What is a multi-discharger variance?

A MULTIDISCHARGE VARIANCE (MDYV) IS...

* A time extension for point sources facing restrictive phos-
phorus limits to comply with limits

* An opportunity for point sources to make meaningful

5 strides towards water quality improvements in a more

Act 378 was enacted in e 2 economically effective manner

April 2014 which re- g7 ¢ Implemented in a WPDES permit with a maximum 20-

quired DOA in consulta- ‘ ol year project life

tion with DNR to deter- 4

mine if complying with

phosphorus causes Wis- » An individual variance pursuant to s. 283.15

consin substantial and A final compliance option for point sources

widespread hardship. I s Water quality trading or adaptive management

50, DNR will work with e Permanent

EPA to implement a phos-

phorus MDY to help point

solfeesaaup iy it What the MDV requires:
phosphorus in a more

A MDYV IS NOT...

A point source is responsible for evaluating its compliance
options such as facility upgrades, water quality trading,
adaptive management, and, potentially, a phosphorus MDV.
the MDV determination If a facility meets the eligibility requirements and requests
oG GEREBH sl the MDYV, the WPDES permit will, upon approval, be
i =n s i tal ol fere=ta 1] -ieoli]  modified or reissued with the following requirements:
be found ins. 283.16,
Wis. Stat.

economically viable way.
The legal requirements of

1. Reductions of effluent phosphorus: Point sources are
required to reduce their phosphorus load each permit term.
Act 378 specifies default limitations, but these limits may be

adjusted if they are not achievable:
- Permit term 1: 0.8 mg/L

- Permit term 2: 0.6 mg/L

- Permit term 3: 0.5 mg/L

- Permit term 4: Phosphorus WQBEL
2. Implement a watershed project: Point sources must imple-
ment one of the following watershed project options to help
reduce nonpoint source of phosphorus pollution:

e Enter into an agreement with DNR to implement a pro-
ject to offset the amount of phosphorus their discharge
exceeds the target value.

e Enter into a DNR-approved agreement with a third par-
ty to implement a project to offset the amount of phos-
phorus their discharge exceeds the target value.

® Make payments to county LCDs of $50 per pound times
the number of pounds of phosphorus their discharge ex-

ceeds the target value.

The approval determination must be re-evaluated each
permit reissuance of the MDV project timeline.



METHODS

Compliance costs:

SEEKING EXPERTISE
Three consulting firms were
retained to help provide Cost curves were developed by ARCADIS to estimate compliance costs based on the
information and analysis in restrictiveness of the phosphorus WQBEL, and the permitted flow of the facility. Utilizing
support of the preliminary cost curves is a standard and straightforward way of estimating the compliance costs for
deterniination ARCADIS; various facilities when site-specific analyses are unavailable or infeasible.

Sycamore Adbvisors, and THE ESTIMATED TOTAL CAPITAL INVESTMENT FOR
University of Massachusetts $7 BI EEI l:J (Slﬁ |Uu ;S: ,a:[e Fest)

Donahue Institute. The methods,

analyses and results provided by Widespread Impacts:

these consultants are available in
the “EIA Report” and “EIA
Addendum”. See "more

The Regional Economic Models, Inc. (REMI) model was used to demonstrate the

widespread economic impacts of phosphorus compliance costs. The REMI model is a
dynamic economic forecasting software application that is used by many consulting
firms, educational institutes, and government agencies for a number of applications

including determining the economic impacts of highway projects and projecting the
4 economic impacts of enyironmental policies.

information” section for details.

ESTIMATED WIDESPREAD IMPACTS INCLUDE:

Jobs lost: 3,361
Gross State Product lost: $478.9 MILLION
A grass waterways is an example of an Reduction of wages: $184.1 MILLION

agricultural BMP that can be used as part
of a watershed project. Fewer Wisconsin Residences: 7,545

Determining Substantial Impacts

A two-step process was used to determine if phosphorus
standards compliance has a substantial impact to point
source discharges. The purpose of the first step, commonly
referred to as the “primary screener”, is to determine the
phosphorus standards’ economic impact on dischargers in
each category. The second step, referred to as the
“secondary screener”, gauges the wider community’s socioec-
onomic well-being and ability to adapt to changes that
accompany implementation of phosphorus standards. In
order to meet the “substantial determination” test, a facility
must meet the primary screener and one or more secondary
screeners.
Primary Screeners:
e Median household income (municipal WWTFs)
e Estimated compliance costs within the discharge category

(industries)
e Estimated compliance costs within the county (industries)
Secondary Screeners:

Median household income (industries only)

Transfer receipts as a share of total personal income

Jobs per square mile

Population change

Net earnings by place of residence

Job growth

Capital costs as a share of total wages

DEPT. OF NATURAL RESOURCES




APPENDIX D
2014 RMMSD YEAR END REPORT



™

m

.

r
™
r

™

L
.
()
bl

!
L
~a
Ld

w

L



g7
i) :
Grd i

e

&

MARATHON

Health Department COUNTY Tel/TDD: 715-261-1900
1000 Lake View Drive, Suite 100 - Fax: 715-261-1901
Wausau, WI 54403-6797 @ www.co.marathon.wi.us

RMMSD
Mercury Reduction Program
Year End Report 2014

This is the year-end report of the education and outreach activities conducted by the Marathon
County Health Department surrounding mercury reduction and recycling in the RMMSD service
area. This report covers all activities for January 1 — December 31, 2014.

Dental providers continue to be a primary focus for outreach and education efforts in 2014.
Dental providers were contacted for e-mail addresses and sent reminders to provide their
recycling/disposal information to the Marathon County Health Department. Follow-up reminder
e-mails and phone calls were made to the dental offices that did not provide Marathon County
Health Department with any disposal information.

The enclosed Dental Amalgam Separator Installation spreadsheet includes installation data and
mercury disposal information. The information provided is a reflection of the information
provided to Marathon County by the respective dental offices. Thirteen out of 16 (81%) of the
dental offices have reported installation of an amalgam separator and reported mercury recycling
data. A total of 60.5 pounds of dental amalgam waste and containers were recycled from 9 of the
13 dental offices, while the other 4 offices reported that their separators were not in need of
replacement during 2014. No new dental offices were identified in the RMMSD service area.

The thermometer exchange program continues to be implemented as part of the community
outreach aspect of the Mercury Reduction Program. In 2014, exchange of thermometers was
once again made available year around to make the service more convenient to the public.
Quarterly press releases were issued on April 25, July 25, October 25, and December 1, 2014, to
remind the public to recycle their mercury thermometers. Seven satellite collection sites were
utilized including, Kronenwetter Municipal Center, Rothschild Village Hall, Rib Mountain Fire
Department, Wausau Fire Department, Schofield Municipal Center, Mosinee City Hall, and
Marathon County Health Department. Mercury-containing thermometers continued to be
exchanged for digital thermometers free of charge. An additional supply of digital thermometers
was purchased and each exchange site was provided a recycling bucket and a supply of digital
thermometers in 2014.

On April 28, 2014, in response to the press release, the Wausay Daily Herald published a brief
article promoting the mercury thermometer exchange program. Approximately 75
thermometers, 6 thermostats, 10 mercury switches, and a bottle containing liquid mercury were
recycled through the exchange locations in 2014. This is a significant increase from the 4
thermometers collected in 2013.

Qur Mission: “To link and empower individuals, families, and systems, to promate heallh, prevent disease, and protect the environment, thareby strengthening our communities.”



Additional education and outreach to schools, auto repair and salvage businesses, and HVAC
contractors was provided. A cover letter and an updated mercury newsletter were sent in
October 2014. No follow up phone calls were received from any of the groups as a result of the
mailings.

An e-mail was sent to each City, Village and Town Clerk in Marathon County and contained an
attachment of the Mercury Program newsletter for posting and reference. Each of the Clerks was
surveyed for whether they copy and distribute the newsletter to each resident in their service arca
or if they simply post it at a common lecation for residents to see. A mixture of responses was
received from a small handful of Clerks, providing no reason to change the current method of
distribution.

The Marathon County Health Department mercury website received some upgrades. A link for
the DNR Fish Consumption Advisory was added as well as a list of items that may contain
mercury commonly found in households. 207 hits to the MCHD mercury website were counted
for 2014. Also, the updated mercury program newsletter was added to the brochure display area
near the Marathon County Health Department laboratory entrance.

The Conservation, Planning, and Zoning Department for Marathon County was contacted to
determine the feasibility of incorporating some outreach materials into the septic tank pumping
reminder letter that is sent to residents on private wastewater systems installed post 1980. The
idea must be approved by the CPZ Department prior to implementation in 2015.

On February 13, 2014, a meeting was held with RMMSD, WWW, DNR, and MCHD, to review
the program efforts and to determine the next phase of education and outreach. 1t was
determined that additional outreach efforts were needed in the medical office area to enhance the
number of completed and returned mercury minimization surveys. Phone calls were made to all
of the medical offices that had not previously completed the survey. Contact names were
collected and surveys were mailed directly to the responsible individuals. An additional 3
completed surveys were received bringing the total to 26 out of 47 (55%) medical facilities
responding to the survey.

Marathon County Health Department continues to promote the use of alternate equipment and
materials and encourage the proper disposal of existing mercury-containing items.

Respectfully submitted,

Jhihiot fi. et

Michelle Schwoch
Environmental Health Sanitarian

Enc: Mercury Newsletter
Dental Amalgam Separator Installation spreadsheet
WDH article

3

A

r

M

m

A

L

[

I

td

L



APPENDIX E
PRESENT WORTH COSTS




]

L

L

ko i

!



D00'56% Md PRzZlfenuuy
000°6ZZ LS H1¥OM LN3S3Hd TV10L
(000'2%) enjep abenes
000'vrv$ 150D WR0O
0% wewsoejday
000'eR.L$ 1500 eyden
SISO YLIOA DS JO Aleliuns
000'Prrs WO Jo YUop Jussald
005#ES el
onR'og sanddns pug soususSIIER
0% jeorusyn
(dy §°1) Jebne eysem 1B = (dy |) aAup Jaysem Wb (dy F/c) Jo1oafioo mauos (dy gL) Jemold 004°vS BMod
000'cZ8 logeq
§1S00 IR0 jenuuy POJEWINST
000°L$ 0% 000°88.% YHoM WSSl
000°L$ 000°2LS 0% 0% 000°82.% sis00) |epded [ejo)
000'5ZZ% {%0%) seonveg Buuesuibug ¢ jebe ‘seppusbuguod
00C'E86% $]807) UOONIsUog 1830
000'19$ {9501) SUOPUOY) [E1BUBD) SI010ENU0D
000'ZL5% [E03ng
03 03% 0z 0% 0% {%0) Homeug
03 0% og 0$ 000°0e4 JVAH
0% 0% 0c 0% 000'L1% {%02) 2011033
000°L% 000°'8L$ 0¢ 0% 000'#S% (%G 1) reoueys/Buidig
000'Z5e% [e101gng
0% 0% 14 0% 02 cs 000'691% Jaysem U9
0% 0% 0z 0% 0z 0% §99'T/1S sjoquen B ewdnb3 paepdn
0% 0% 474 0% 0¢ 0$ 000'S1% uonljowag
("ad) enien anjep a7 “Md (LA} lertslu| 1800 1500
abenes sbeneg JA o7 201G uswaoeday Wwswoedey  wawsoeday [eiden W3l
[esi]
%EY Y 8]y} JUnossIq Jaysepp 19 + Juswdinkg o pajelay asejday

LS aARWIBYY
ue|d sapljoed dSiNING



™

¥

r

nigan ed 0263
uojeb sod 5008

1509 [endes juswdmba jo usaied %z
ymol Jed £0°0$

inoy Jad 94

anen seboig

|esodsip pue Bujpuey aBpn|s feUORIPRY
sa)ddng pue esueUSIUEN

lamod

Joge

"SUONUNSSE 1502 [UN)

“UMOUS S1BJ JUNOOSIP 1B siseq Jesh-07 B U pelRnojed S| HoM Jussald
*SIBOD G0z Jouenb puoses e 1500 iy

TOION

kot



000°18¥°'1L$ HIHOM LNISTHd TVL1OL
{000°01%) anep sbeneg
000°'89E% 180D WR0
0% ualsaoe|day
000'ezL'LS 150D [ende)
SIS0 YIIOM JuBSald 40 Aums
000°89E% W0 10 YHOA JUasald
009'82% [e1oL
002'c$ se||ddng pue aauBUSUIBIY
0% [E21WaYD
(dy g'1) Jobne seusem Wb  {dy 1) sAup seusem 106 (dy Z) slreq Buiejos (dy g'7) dund Wb 006'L$ Jamod
ooc'ees ) JogeT
S1500 RO jenuuy pajewns3
000°01% 0% 000'¢ZL 13 Yo m 1uasald
000'0L% 000'ses o$ 0% 000°€ZL LS $1500) |elded Jejol
000°LESS (960%) saomlag Buussuibu] g (ebeT ‘sausbuguon
000°'Z08% 1807 UOJONASUOD 1A
o00'el$ {901) SUCHPUOD JeIoUaD) $J010BIU0D
000'62/% [ex0)ans
0% 0% 0g 03 000'GZ$ (968) Homaysg
0% 0% 0z 0$ 000°08% JVAH
0% 0% 0z 0% 000°001% _ (o402Z) 1eoLpos|3
00001 000°G2$ 0g 0% 00058 (%61 [e2weyoep/Budid
000°667% Eloans
0% o3 0z 0% 0z 0% 000°2e$ (g) soleD opIg
0% 0% 0z 03 or 0% 000°5S% [RULIEY T} pUE U] §38icu0)
0% 0% 0z 0% oz 0% 0006518 J2UsBAf D
0% 0% 0z 0% 0z 0% 000°€02$ WR)SAS BAOLUSY Uy XSLOA
0% 0% 0z 0% 0z 0% 000°0F$ uoglowaQ
(amcd) snjep anep 8 Md (1A) [eassiu 1500 1500
abeaeg obeAleg JA 07 anines uatasedey wawoedey  swasedsy [euden W3
jemuy
%ET ¥ sley Wnoosig JaYSEAA IHD + WRISAG |BACLIDY 1) XBJOA

ZO SARBUISHY
ueld soijjioed GSINIARY



i

r

[

1

]

niLaww =d 0263
uc|eb 1ad 5008

1500 [eiden uswdinbs jo usosed oL
ym Jad 10°0%

Jnoy Jod ¢o4

000°GL LS

anfea seboig

fesodsip pue Buipuey abpris [EUOIPRY
soyddng pue aaueusUIBY

Jamod

Joge]
SUONAWINSSE 1500 1UN

UMOUS ©18J JUNOJSIP 12 SIseq Je2A-0g & Uo palB|nodied S| yLom jussald
"sJ2||0p §LOZ Jouenb puosas aie SIS0 |y

“SION

Md pszienuuy

L



000'896% APRO J& YUOAA Uasald
00Z'6.S [ejoL
001'6% sanddng pue saugusiuBy
0% [B21L8yD
sy jemod Bupqwr Ajuo, 00L'6% Iamod
£00'25% logen
53500 WRQ Jenuuy peieuisy
DOD'L/LE 0% 000'0¥Z'5S YHOM JUssald
000'LLLS 000'02r$ 0% 0% 000°0t2'5$ s}s0Q |=ude) [ejol
000°26%° 1% (%07) seaneg Buussubug % [ebe 'sepusfunuc)
000'ErL'ES SJSOD) UONINHSUOD [E0L
000°0FES (%01} suoipuoD) [BIBUSE) §ICBALOD
000'cov'cs 12101ans
0% 0% 0z 0% 000°6% Ylomaug
0% 0% 0z 0% pO0'0SLS OYAH
0% 0% 0z 0% 000'08+3 (%02} [estioeig
000°6v% 000°0Z1$ 0E 0% 000°09€$ (%51 recueyoa/Guidid
000°86E°Z$ [E101aNS
0% 0$ 0z 0% 0z 0% 000°051% ssoueusunddy pue ls|iog e1epn 1oH
0$ 0% 114 0% 0z 0% 000'¥8Z% JeBuBLaxe 1esH-19(10g UCRELIGIIOD
0% 0% 0z 0% 0z 0% 000'¥LS Jeung seb aysean
0% 0% 0z 0% 0z 0% 000'e0z8 swdinba fayges seb Jeisabig
0% 0% 0z 0% 0z 0g 000'75% (z) dwnd Jsysuel |
0% 0% 0z 03 0z 0% 000'80L$ () dwnd uone|nonoal seysabig
000214 000'0€% ot 0% or 0% 000°09% (¢) sdwng puisxg weisis Buxiy 191sabig
0% 0% 0z 0% 0z 0$ 000°'FSTs {saqnL yeiq £) 1s1sebip Alepuooss Jo) weansAs Suxiw seysabig
000°65% 000'G¥LS 0t 0% 0 0% 000'9Ers Jeysebip Aepuooes 1oy Jenos Japjoy-sel Bupeold
000°15% 000'seLS 1] 0% 0g 0% 000'6/€% seysatip Auewud Joy Jeaoo Bupeo|d
0% 0% 0z 0% 0z 0% 006'0028 uonijowsaQ
{amd) =njea anjep, (1A) reruom] 180D
abeneg sbzars A 02 wswase|doy weuoeday  Juswsede|dey [enden wau
=08
%E9' ¥ 812y JuNovsI(] SIaXIN ognl Yeid

19Q sAlBUISY
ueld sanijioed aSINY



M

7

M

i

LW Jod 0463
uoleB Jad goog

1809 jeuden juswdinba 5o esled 9%,z
ymoysed 2008

noyed cog

000°'69v$

000°2£0°9%

(000 LZLE)
000°896%
0%
000°0+v2'5%

anea seboig

[esodsip pue Buypuey abpn|s [eucRIpPY
senddng pue saueusjuiRp

Bmod

Jogen

'SUONdWNSSE 1500 1Y

"UMOYS SJBJ JUROISIP 18 SISBY JESA-0Z B U0 PIIBINI[ED S| UHOM JUosald

"SIE||OP G107 Jeuenb puooas ale s1s0a [y
SOION

Md pazienuuy

HIHOM 1IN3SIHd Tv.LOL
anjey, sbeaes
1500 NS0
uswese|dey

1500 [epded

s1500) YO JUesald jo Liewiung



1500 repded

000°ZE¥ 73

$1507 YLOA JUosvl JO Areununs
000°FL6S W0 10 YUOM JUssald
000'L4% g0
00814 salddng pue asuBUSUEEY
0% [EOILSYD
asay Jomod Bupaw: Ajuo, 00Z'Z1LS 1BMO-S
000'/6% 1o0geTq
1500 WSO [EnuUy pajelfsy
000'Z91$ 1y 000°'ZER'¥S LHOAA JLISSDIH
000'Z9l$ 000'6653 s 0% 000°ZEF'PS s1s0Q |exde) €101
000992 1% (3x0¥) seowueg BudssuBug 1 (efe ‘salnusbuiuod
000'091'cY $}800) UORONLESUOD 0|
000°'992% (2401) suonipucD |elaUag) SJ0JEAUDD

000°2L2°2% [erogng
0% 0% 174 0$ 0% {240) sHomans
0% 0% 0z 0% 000°09L% OVAH
0% 0% 0g 0% 000°88¢% (9402) Iea083
000'25% 000'621% oe 0% 000'895% {2407) ealuryoapyBuidid

000'ZV6 LS [e103ng
0$ 0% 0z 0$ 0¢ 0% 0000518 ssoueuspnddy pue Jajlog JoeAn JoH
0% 0% 0z 0% 0z 0% 000'7823$ 1sbBueyoxs JeeH-1ejeg UonRLIqUIDD
0% 0% 0c 0% 0z 0% 000'¥.L$ Jauing sef sjsep
0% 0% 0e 0% 0z 0% 0oC's0es swdinbs Aajes seb isjseblg
0% 0% 0z 0% 0z 0$ 000'%53 (2) dwnd sopsuei |
0% 0% oz os 0z 0% 000°80L% (z) dwnd uonenonos) sesabic]
0% 03 0z as 0z 0% 000888 (Buxiy paduind) seisebip Alepucoss Jo) WelsAs Bupqw Je1sebig
000'65% 000's¥ 1S 0c a3 0g 08 000'gerS Jeysebip Alepuooas 1oy 1aa00 Jap|oy-seb Buneoly
000°LS$ o00'sELS 0e s 0g 0% 000°6.E% Jeisebip Aewnd 1oz 1enoo Buneold
0g 0% oz 03 oe 0% 000°021% uoljoueq

("M d) anjep aneA a1 wd {(1A) tentsu| 1800 1500
abeaes abenes 1A o7 aoIBg Juswe=aeday wowsedsy  Wwawsogday [Endes 3Ll
fen|

%ES Y Sley Junossig Bupxiy pedwing

€94 sAljelslY
ue|d senljoe] asning



A

)

nLawnm Jed 0L 8%
uojefl Jad go'0g

1500 [eyded walwdinbs jo uadlad %z
umy Jed 20°0%

Incy Jed €94

000°€0v$

000°P2L'S$

(ooo'zaLs)
000’7168
0%

anjea sefolg

[esodsip pue Bujpuey 26pnis [euoippy
solddng pue soususjuel

Jamod

Jogen

Suonawnsse 1s02 JUn

‘UMOYS Sl JUNODSIP 1 SISeq JEdA-0Z B UC palBNaeD s1 YLOM USsald

‘sig||op §1.0Z JSUENb puooses 1B 1500 1Y
"SOI0N

Md pszienuuy

H1HOM LN3S3¥d V101
an[ep abenes

1800 W0
Juswsoe|day



2S00 YLIOM JUesald Jo Alewnung

000°678% B0 1O UHUOM RISs8ld
000°'99% e}l
00 ¥ sa||ddng pue souBUSIUIE
0% [ediuayg
alay Jomod Bupiw Aluo, GO9'¥E Jamod
000'25% Jogen
$1$07 WRO fenuuy pajewnsy
000'99L% 0% 000°EEL'vS YUOAA JuBsald
000'99L$ 000°60¢% 0% 0% 000°SELPS s1s00 [ended |ejo
one'Zee’'Le (940%) saoieg Suuseuibuy g [eSsT ‘selousbuuo)
000°LBE'ES S1S00) uclonisuo) [ejol
000°20€% (9601) sUORIPUOY [EloUBD) S JOJCRIUCD
000°vL0'E8 [eung
0% 0% 0z 0% 0$ (%0) Momalg
0% 0% 0c 0% 0o0'09Ls I¥AH
os 0% jor4 0% 000'9L¥$ (90z) [eouoelg
000°95% 000'6ELS oe 0% 000'9LYS (%02) [eoeynayBuidid
000'Z80°2% Egng
0% 0% (474 0% 0z 03 000°C5LS ssoueusunddy pue Jajlog J21BAA 10H
0% 0% 0e 0% 0z 0% 0007828 1sBueysxs JesH-12)10g YoBLIqLIOD
0% 03 0T 0% 0Z 0% 000't2% Jsuing seb aysepm
0% 04 0Z 0% 0e 0% 000°c02% wewdinba Aaies seb 1815883
0% 0% 0z 0$ 0g 0% 000°vS$ (z) dwnd Jaysuel |
0% 0% 0C 0% 0z 0% no0‘'gaLs (2) dwnd uonenooz) Jaysabig
0% 0% 0z 0% 0z 0$ 000'8128 {Buniy W) Jeisebip Alepuodss Joj warsis Buxiw Jeysabi
000'65% 000'SF LS 0 0% 0g 0% 000°'9EPS leysafbip Alepuooes 1o Jenoo Japioy-seb Bunec)d
000°L5% 000'sZLS 0g 0% 0% 0% 000°6/c$ Iejsabip Aewud oy Jeaoo Buneold
0% 0% 0z 03 0T 0% oco'o8Ls uoljjoLQg
("mvd) enjep anjep, (1) 1erusy 1500 180D
abeaeg abenjes A 0T uswsoeday waloedoy  uswaoe|day eudesy W31
[eniu|
%EY Y 8ley Junoosiq JaXIN T

£60 ARUISYY
: ue|d sanloed dSANY



™

1

M

m

o

niamm sed 0L'6$
uoped Jed 50°0%

15090 [endes wawdinba Jo usoisd %E
ym sed JO0%

oy sad go$

. . - - - - J
L _J )l _d 4 L . |
anjea sefoig

[esodsip pue Buipuey abpn|s |eucnppy
salddng pue asusuaiuep

samod

logen

‘Suondwnsse 1502 JI0f

‘UMOUS S1BI JUNGISIP 12 SISeq Ie24-0Z & UO PIIBNI[eD S| YHOM juasald

‘sle|jop §L0z Jeuenk puoses aJe $1S09 |
SOION

000°12¥$ Md PaZIENULY
000°9L¥'S$ HLNMOM LNISTHd T¥10L

{(000'991$) anjep, sbenes
000'6¥8% 800 NRC
0% JudLeorday
000'EEL VS 1507 |enden

L



APPENDIX F
PROPOSED DESIGN CRITERIA




~n

()

L

s



Rib Mountain Metropolitan Sewerage District Wastewater Treatment Plant
Proposed Design Criteria

|.  Design Flows and Loadings, Year 2035

Design Flows {mgd)
Average Dry Weather Flow
Average Annual Flow
Maximum Manth Flow
Peak Hour Flow
Peak Instantaneous Flow
Design Average Influent Loadings (lbs/day)
BODy
TSS
Maximum Monthly Irfluent Loadings (Ibs/day)
BCD;
TSS

il.  Unit Design Criteria

A, Influent Pumping (Phase |)
Type
Number of Units
Firm Station Capacity, {mgd)
Control
B. Preliminary Treatment

Mechanically Cleanad Screen (Phase )
Type
Number of Units
Capacity (mgd)
Screen Cpening Size {in)

Screenings Handling (Phase 1)
Type
Number of Units
Motor, each {hp}

Grit Removal (Phase 1)
Type
Number of Units
Capacity, (mgd)

Grit Pump (Phasel}
Type
Number of Units
Capacity (gpm}

Grit Washing Equipment (Phase |}
Type
Number of Units
Capacity (gpm)

S:AMADV 100--1195\1185\01 1\SpriDesign Criteria.xisx, 10/2/2015

3.08
4.41
5.03
8.08
12.29

8,528
9,798

8,085
11,620

Centrifugal, Chopper
4 + 1 standby
12.29
Variable speed

Stair Screen
1
12.29
0.118

Wash Press
1
5

Vortex

12

Centrifugal

1
250

Grit Washer
1
250



C.

D.

Flow Metering

Influent Flow Meter (typs)
Number of Units

Size (in)

Recycle Flow Meter {type)
Number of Units

Sampler, Number of Units

Primary Sedimentation (Phase I1)

Type
Number of Units
Size, L x W x Avg. D (ft)
Area, each (sq 1t}
Volume, total {cu ft}
Volume, total (gal)
Weir Length, each (ft)
Loading Rate (gpd/sq ft)
@ 4.41 mgd
@ 8.09 mgd
Weir Overflow Rate (gpd/sq ft, Avg. flow)

Primary Sludge Pumps (Phase I}

Biclogical Treatment

Aeration Tanks

Aeration Blowers

Type
Number of Units
Capacity, each {gpm}

Type
Number of Tanks
Size, each L x W x SWD (ft}
Volume, total {gal)
Valume, total (cu ft)
Design Average BOD Load (Ibf1,000 cfiday)
Diffusers
Number of Diffusers, per tank
Type

Type

Number of Units

Capacity @ 8 psig {scfm)

Type

Capacity, 2 units @ 8 psig (scfm)

Parshall Flume
1
18
Flume
1
1

Rectangular-Chain & Scraper
3
133x24x89
2,880
1,440,000
192,500
160

765
1,404
9,188

Positive displacement, rotary lobe
2
TBD

Diffused Aeration
4
133x24 x15
1,440,000
192,500
31
FFine Bubble
480
Caramic

High Speed Turbo
1
1,275
Positive displacement, rotary lobe
1,760

{existing PD blowers ta be replaced with 2,415 scfim turbo blowers prior to Phase | and during

Phase Il improvements.)

SWADV 100--1199V1185\01 1\SpriDesign Criteria.xlsx, 10722015

&

mM
M
.

M

LJ

L

L
ki

L



Final Clarifiers {Phase II)

RAS Pumping (Phase I)

E. Alum Feed

Storage Tank

Chemical Feed Pumping

F. Disinfection System

Post Aeration

Final Effluent Flow Meter

Outfall Sewer

Type
Number of Units
Diameter, each (ft)
Side Water Depth (ft}
Weir Length (ft)
Volume, each (cu ft)
Volume, each (gai)
Sclids Loading Rate
@ 4.41 mgd {Ibs/sq ft * h)
@ 8.09 mgd {Ibs/sa fi * h)
Surface Overflow Rate
@ 8.09 mgd (gpd/sq ft}

Type

Number of Units
Capacity, each {gpm)
Firm Capacity, (gpm)
Metor (hp)

Type
Number of Units
Capacity (gal)

Type

Number of Units

Capacity, each (minimum gph)
Capacity, each {(maximum gph)

Type

Number of Channels

Number of Banks (2nd bank added in Phase |)
Capacity, total {mgd)

Number of Modules per Bank

Number of Lamps per Module

Total Number of Lamps

Minimum UV Transmittance @ 254 nm

Type

Type

Number of Units
Width, sach (in)
Capacity, mgd

Diameter (in)

S:\MAD\ 100--1198\1185\01 \SprDesign Criteria.xlsx, 10/2/2015

Cireular, Suction Withdrawal
2
85
14
267
79,443
594,000

0.43
0.78

713

Nen-clog, centrifugal
3
1,70C max, 450 min
3,400 or 100% of max day flow rate
20

Fiberglass Reinforced Tank
1
8000

Positive Displacement Diaphragm
2
20
40

Ultraviclet, Low-Pressure, High Intensity, Variable

Output

0.65

Cascade

Parshall Fiume
1
12
10.4

36



G.

WAS Thickening {Phase Il}

Recycle Pumps

Thickened Sludge Pump

Digestion (Phase I}

Primary Digester

Secondary Digester

Length (ft)

Type
Number of Units
Size of Units, L x W (ft)

Design Solids Loading Rate, total {lo TSS/hr)

(5 days/weak, 12 he/day)
Surface Loading Rate (Ib/hr/sqg ft)
Surface Skimmer Motor (hp}
Bottom Scraper Motor (hp)

Type

Number of Units
Capacity, each (gpm)
Motor (hp)

Type
Number of Uniis
Capacity, each (gpm)

Type
Number of Units

Type
Diameter (ft}
Side VWater Depth (it)
Volume (cu ft)
Solids Retention Time {days)
Volatile Sclids Loading Rate
(lbs VSfday/1,000 cu ft)
Mixing
Number of Pumps
Capacity, each {gpm)
TDH (ft)
Number of Nozzles
Heating
Number
Boiler Output Capacity (BTU/hr)
Heat Exchanger Capacity {BTU/hr)
Solids Retention Time (days)

Type

Diameter (ft)

Side Water Depth {ft)

Volurne (cu ft)

Cover Type

Mixing
Number of Pumps
Capacity, each (gpm)

SAMADY 100--1190v 185\01 \SpriDesign Criterla.xlsx, 10/2/2015

250

Dissalved Air Flotation Thickeners
2
12 x 55

560
(.42
1
0.5

Centrifugal
2
190 @ 150 ft TDH
15

Positive Displacement, Rotary Lobe
2
125 @ 60 ft TDH

Anaerobic
2

Heated, Mixed, Mesophilic
70
26
100,000
26

60
Pumped Vortex Mixing
1
2,700
40
3
Hot Water, External Heat Exchanger
1
1,500,000
375,000
225

Unheated, Mixed
70
24
92,400
Fixed

1
1,700-2,300

m

I

Pt

ko

L



Transfer Pump

Recirculation Pumg

Flare

Liguid Sludge Storage

Mixing

Bicsolids Loadout Pump

Biosolids Disposal

Septage Receiving

TDH {ft}
Number of Nozzles

Type

Number of Units
Capacity, each {gpm)
Motor {hp}

Type

Number of Units
Capacity, each (gpm}
Motor (hp)

Type

Numpber of Units

Size (in)

Capacity, each (scfm)

Number of Units
Diameter {ft)

Side Water Depth (ft}
Volume, each (gal)
Volume, total (gal)

Type

Numiber of Units
Capacity, each (gpm}
TOH (ft)

Number of Units
Capacily, each (gpm)
TDH (ft)

Location

Number of Tanks

SAMADV100--11991165\01 1\8priDesign Criteria.xlsx, 10/2/2015

40

Paositive Displacement, Rotary Lobe
2
250
TBD

Centrifugal
2
350
TEBD

Piloted Combustion
1
8
TBD

2
120
21
1,850,000
3,860,000

Pumped Mixing
1
7,040
3¢

1,075
32

Land Application



™M

.

M

[

)

L

ks



APPENDIX G
PUBLIC PARTICIPATION




N

o

wd



STATE OF WISCONSIN
BROWN COUNTY

RIB MOUNTAIN METRO SEWERAGE

2001 ASTER RD
WAUSAL W1 544019365

[, being duly sworn, doth depose and say I am an authorized representative of The Wausau Daily Herald, a
newspaper at Wausau Wisconsin and that an advertisment of which the annexed is a true copy, taken from said

paper, which published therein on;

Account Number:  GWM-RIB325
Order Number; 0000812128

No. of Affidavits: 1

Total Ad Cost: $43.82

Published Dates; 10/23/15, 10/31/15

(Signed)

/Mg__, sy /7 S {7:%’/“5"

/

Legal Clerk

Signed and sworn before me

My commission expires :S\{gl Lci

RiB MOUNTAIN METRO SEWERAGE

Re: Wastewater Facilities Plan

GANNETT W1 MEDIA ]
438 BAST WALNUT ST. G A N N E T T PHONE 920-431-8298

PO BOX 23430 Wisconsin Media ’ FAX 877“94%_0443
OREEN BAY, W1 54305-3430 Detivaring Custamars. Driving Results. emafl: WDH-Legals@wdivnedia.cam



ATTENDANCE
NOVEMBER 10, 2015

NAIVIE AFFILIATION
({/M% (/]V M y { /oy, o g Lo

{l:”‘ B 3!' 7 ‘w‘l.’f f l] & ;'?:"‘ 75 O r/ A :"'\f"j
(TR Y ST

Q tche \ Lt’ ¢ o %'h an ch q S60¢ :z-{ ‘¢ Thnc
Youid oA A ( ‘0 (0 % Ao
F!hz_ Buppe o Sk ol o o,
Ry [ 2 4 ha, ( V Marndbors Cownds =

[ A D DWW

/ 7/]7\’ A /f/ A, ( ,ﬁ( ) & Otmle

foov”

Dulte Erengirs
=)

(e &

pr: /c lmfrlc?')

OO We fatflo
{)f l

aINAC !(a)(m

YTl Ve filr\

—TCx WA C.. D adalds Uj{' (
! Vo i - o S
/ T b | o Dodalsk: r Uiilgge ol CIeslen
r“ ! ¥ ) \\\ % \s\) { C,_\\/-\ J 1/ \}‘ \\) F’\ \\ Y\ g G Yoy _} Q} ST NN ™~

avl

j )/{H"f' &

f1- 1015



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

RIB MOUNTAIN METROPOLITAN SEWERAGE DISTRICT

MEETING - NOVEMBER 10,

2015

(715)

WILLETTE COURT REPORTING, LLC

355-4384

(877)355-4384

Page 1



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER: Welcome to our

meeting today. We'll start out, first of all, with
the facilities plan public hearing.
MR, JOHNSON: For the record, Jim —-
UNIDENTIFIED SPRAKER; And --
MR. JOHNSON: ~-— why don't we have

introduction of the audience and just start with

Rachel. And let's have a listing of everybody that's

here.

UNIDENTIFIED SPEAKER: OQOkay. We can
start the audience with Rachel.

MS. LEE: I'm Rachel Lee with Strand

Assoclates.

MR. HOPKINS: Kevin Hopkins with Strand

Associates.
MR. ARTSON: I'm David Artson

(phonetic) for the City of Wausau.

MR. PETERSON: George Peterson, Village

of Rothschild.

MRE. GOLLA: Duane Golla, Village of

Kronenwetter.
M$, TANIA ¢ Tania (inaudible).
MR. BILL __ : Bill (inaudible).
MR. PRITCHARD: (Inaudible) Pritchard,

Marathon County.

WILLETTE COURT REPORTING, LLC
(715) 355-4384 (877)355-4384

Page 2

L

r=

r
™

[

L
LJ
L

b

b

L



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

MR. MACK: Dave Mack with Marathon

County.
| MR, {(Inaudible), Village of
Weston.

UNIDENTIFIED SPEAKER: Welcome to our
meeting today. We'll start out with the facilities
plan public hearing,

UNIDENTIFIED SPEAKER: 1 missed the
last one.

UNIDENTIFIED SPEAKER: I -- I guess
this is something that Strand is going to be starting
out (inaudible) -—-

MS. LEE: Yep.

UNIDENTIFTIED SFEAKER: -- (inaudible).

UNIDENTIFIED SPEAXER: T missed the
last one.

M5. LEF: I have a presentation, so
we'll just kind of work through that here.

And I'm Trying to think. Should we
just take questions along or wait until the end? I'm
{inaudible) .

MR. JOHNSON: I think take them as they
come, if you want to, Rachel.

MS5. LEE: Okay.

UNIDENTIFIED SPEAKER: Feel free,.

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 3



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

MS. LEE: Summary of the wastewater
facility plan. It's part of the public hearing here
Ffor the Rib Mountain Metropolitan Sewerage District.

Thanks for coming. It's —— I was
wondering if we were going to have an audience or
not. And so it's great that you were able to be
here. And, you know, the plan is for everybody in
the watershed here so...

Our agenda summarizes the key report
elements. We're going to talk about the methodology,
identify the needs for the wastewater treatment
plant., The recommended plan satisfies the documented
needs. We have a proposed schedule and
implementation plan. We're going to talk about the
impact of the recommended plan and the operational
costs here at the plant and then have some
recommended next steps.

So here's a —- this graphic shows the
facility plan elements. We start the report.

Section 1, 2, and 3, the introduction, the discussion
on the collection system, and discussion on the plant
performance. And that kind of captures what we have.

Then we go on to the "What You Need"
section. That talks about projected flows and lecads.

Sections, actually. That talks about the projected

WILLETTE COURT REPCRTING, LLC

{715) 355-4384 (877)355-4384

Page 4

r

1

L

LJ



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

flows and loads in Secticon 4.

The regulatory requlrements in Section

And then looking at the age and
condition of the HP -- of the equipment and the unit
processes here at the plant in Section 6. Secticn 6
kind cf goes unit by unit. And it says, can this
meet the designed flows and lcads? Is it old enough
that it will function for the next 20 vears, cor dces
it need to be replaced and when does 1t need to be
replaced, or are there different alternatives we need
to consider?

In Section 7, we kind of take all those
and wrap them together, answer the question of, how
do we get there? This is where you're going to f£ind
any alternatives evaluations we'we included here in
this report,

And then Sections 8, 92, and 10 include
the recommended plan. We have the implementation
plan in Section 8, the environmental ilmpact summary
in Section 2, which is a requirement of DNR, and then
Section 10 will be the public participation section,
which wilill capture this public hearing and any
submitted comments and responses to theose comments

that will be added when the plan is finalized.

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 5



10

11

12

13

14

15

le6

17

18

19

20

21

22

23

24

25

(I'naudible), can you get to the next
slide? (Inaudible.)

The facility plan documents the needs
for the Metro. Our goals are continuved regulatory
compliance for changing DNR regulations and any new
ADA, Americans with Disabilities Act regulations.
You'll see the -— the facilities here will be
handicapped accessible, certain things like that.

We all know that there are future
phosphorous removal requirements., This plan
will look into that.

And another struggle here has been
bioselids disposal. There is a pinching on the land
availlable, and there's some changing strategies there
that we wanted to look at.

And we also had -- this plant has been
here for 30 years or longer. T mean, and it -—-
there's aging equipment. And it needs to be replaced
to minimize downtime and to make sure that this plant
can run as well as it has long into the future,

I'm ready.

The recommended -- and satisfies the
documented needs.

We -- here you see a schematic of the

treatment plant. We're going to talk about the Phase

WILLETTE CQURT REPORTING, LLC
{715) 355-4384 (877)355-4384

Page 6

rm

r

r

[

]}

L



10

11

1z

13

14

15

16

17

18

19

20

21

22

23

24

25

1l improvements, the Phase 2 improvements, and future
improvements kind of in large detail here. And then
I'll get into some of the specifics there.

Phase 1 shown here in blue, kind of
walking through the treatment process. We have
influent pumping station changes, mechanical
screening and grit removal changes. We skip then to
UV disinfection. Also included are some changes in
sludge dewatering. This building here, some space
needs modifications. There are gcing to be some
major electrical modifications in this phase. Valve
replacement and piping modificaticns and particularly
yard valves that have been there for a very long
time. And painting of all the interior spaces
assoclated with these pieces of the plan.

The Phase 2 improvements, going to be
kind of the heart of the treatment process. Primary
sedi- -- sedimentation, activated sludge, final
clarification. We'll alsc get into the anaerobic
digestion improvements, thickening, and then painting
cof all those spaces as well.

And the future improvements are going
to be this tertiary filtration and biosclids
disposal.

So the Phase 1 improvements. Influent

WILLETTE COURT REPCRTING, LLC

(715) 355-4384 (877)355-4384

Page 7



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

pumping station improvements. You see the existing
influent pumping station there with the pumps that
have been there since the plant's first construction.
We plan to replace those with grinder pumps so that
some of the ongoing O&M challenges can be mitigated.
I think somebody spends two hours a day in the
basement there digging out rags. That's not the best
use of time here. We can do something better.

We are going to upgrade the fine
screening, replace the existing screening that's
near —- near -- near the end of its useful life, and
put in a larger screen as well just to make sure that
it can handle all of the flow coming into the
treatment plant in the future.

We are going to replace the aerated
grit with vortex grit removal. That's a modern
technology. Uses centrifugal force to settle out the
grit. And also, then the grit will go through a grit
classifier and washer. So the product will be less
of a risk.

Also looking at replacing the RAS
pumping. Those pumps need to be upgraded,
and we're going to change the style of those as well.

UNIDENTIFIED SPEAKER: Frozen.

UNIDENTIFIED SPEAKER: (Inaudibkle.)

WILLETTE COURT REPCRTING, LLC

(715) 355-4384 {(877)355-4384

Page 8

m

(!

=

r

]

]

L

b



10

11

12

13

14

15

1o

17

18

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER:

like that when that happens there?

Don't you just

MS. LEE: We'll alsc be —-

UNIDENTIFIED SPEAKER:

pull a chair up.

Might as well

MS, LEE: -- deoubling the UV

disinfecticon capacity that was originally installed

as a base project and we are ready for a Phase Z. So
some of that initial infrastructure is al- -- already
in place. We're going to add the second phase,

dewatering equipment.

We will be demolishing the sludge

linked to the bioscolids valuation.

This decision was kind of

Sticking with

ligquid biosclids handling and having 30-year-old not

very used belt filter presses out there doesn't make a lot of

sense.

maybe sell the equipment. That's a

detail, really.

S0 we're going to free up that space and

construction

Some of the electrical modi- —--

modifications., This includes a new

switch to the treatment plant. New

new SCADA, PLC. In addition, the

service entrance

MCCs, new SCCs,

treatment plant now has back-up power at the

influent pumping station that only powers the

reguirements. It's, like, disinfection and pumping.

{7153

WILLETTE COURT REPORTING,

355-4384

LLC
(877)355-4384

Pzge 9



10

11

12

13

14

15

16

17

18

18

20

21

22

23

24

25

It's very limited pieces of the plant that it

powers right now. That back-up power is going to be
relocated to near the service entrance switch. And
we'll be able to put in a larger generator that can
be tied to the SCADA so that the treatment plant can
power, not only the needed processes required by
code, but also some other things. Lt would be, like,
aeration capacity. If you need to go through some
other bioselids pumping or something like that, you
could do that during that time.

The —— this building here for space
needs is going to be remodeled. Some changes would
be a modified reception area to make it better for
guests, rework some of the office spaces and storage
for files. Also, do a remodel of the bathroom
facilities. 2aAnd in the back here, make them
handicap-accessible and more appropriate ratio of
locker room to staff. And then this space here would
bhe modified to provide even more modern technology
for presentations, things like that, as well as
carpet and chairs and some of the other furnishings.

We will be painting all the interior
spaces of the buildings, you know. When you get in
there, you can see that it's time to put a fresh cocat

of paint on these builldings. And no better time than

WILLETTE COURT REPORTING, LLC
{(715) 355-4384 (877)355-4384

Page 10

9

i

A

M

M

(W,

il



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

when you're making major treatment process upgrades.

And then also looking into valve
replacements., And we've handled that more as an
allowance sc that we know the best estimate based on
the number cf valves in the yard and then the
buildings we're going to get into. But we will be
able to fix that price based on the allowance.

So that's Phase 1. That's the
immediate changes.

Phase 2 are more future, second part of
the 20 years. Primary sedimentation. Replace all
the chains and flights, pumps, and do some sludge
take-off piping arrangements to allow better
maintenance of those lines.

Also, activated sludge, you see here
(inaudible). We have a new high-speed turbo blower
and two older blowers. One of those blowers will be
replaced outside of this facility planning effort to
lbe a new high-speed turbo. And then the second --
the third blower will be replaced with part -- part
cof the Phase 2 improvements.

Next, final clarification. New
mechanlisms and drives for those as well as thickening
upgrades. Replace the internals of the DAFT

tanks and the pumps. The DAFT tanks

WILLETTE COURT REPORTING, LLC
(715) 355-4384 (877)355-4384

Page 11



10

11

12

13

14

15

16

17

18

18

20

21

22

23

24

25

currently have metallic chains, and those will be
changed to new nonmetallic chains with longer life
and less corrosion issues.

“and the anaerobic digestion part of the
treatment plant, that's going to be a major piece of
these Phase 2 improvements. We are going to be
replacing a lot of the pumping mechanisms. The
covers, after inspection, in the primary and
secondary digesters will be replaced. Replace
another heat exchanger with a hot water boiler that
will be switched out. And the secondary digester 1s
not mixed at this time. And they're going to add a
pump to mix in that secondary digester. We
came up with that through an alternatives evaluation,
That was the most cost-effective choice at this time.
As well as painting of the -~ of the interior of
pumping rooms and things like that here.

For the future improvements, one of the
big ones is phosphorous compliance. This plan is
going to be dependent on what the Metro's permit
looks like when it comes out. It hasn't come out
yet. Tt is going to be de- -- dependent on the
conclusions of the Wisconsin River TMDL., Those
are up in the air, to say the least, right now. And

we are still waiting on more information on the

WILLETTE COURT REPORTING, LLC

{715) 355-4384 (877)355-4384

Page 12

ma

F

M

L

L

W

[

v



106

11

12

i3

14

15

16

17

18

19

20

21

22

23

24

25

multidischarger variance, which is pending at this
time.

When the permit comes out, it will have
a compliance schedule, assuming the limits are
requiring filtration. And we will use the time
during that compliance schedule to evaluate the
alternatives and we'll give TMDL recommendations and
know whether or not the variance is truly an option
and come up with a cempliance plan based on those
(inzaudible} time.

So biosclids handling. There are land
avallability concerns resulting from nutrient
management planning. Farms in this area have been
moving frem a nitrogen-based nutrient management --
management planning strategy tc a phosphorous-based
nutrient management planning strategy. Bicsolids can
be applied up to the nitrogen crop needs. If you're
only applying up to the phosphorous crop needs, you
need a lot more land.

50 we looked at several alternatives,
We loocked at dewatering and drying the biosolids. We
looked at purchasing land and managing it for land
application only. We looked at dewatering the
biosolids and then burning them at the biomass power

plant over in Rothschild. But we also lccked at scome

WILLETTE COURT REPCRTING, LLC

(715) 355-4384 (877)355-4384

Page 13



10

11

1z

13

14

15

16

17

i8

19

20

21

22

23

24

25

Class A alternatives. None of these alternatives
were cost-effective and (inaudible) at this time.

So you're smiling.

It -—- it just -~

UNIDENTIFIED SPEARKER: {Inaudible.)

MS. LEE: Yeah. The cost of
maintaining liquid storage and land application would
have to go up even more than they have to justify
some of these other alternatives. 5o we're
recommending continued land application with the use
of private contractors, as necessary, to supplement
the Metro's capabilities. If there's a really short
land application season and we need to go
further. But it would still be cost-effective to
manage it this way.

So sorry. This is a little bit small.
This table is included in the report. This is a
proposed schedule and implementation plan. And we've
designed it this way to maximize the useful life of
the equipment. We went unit process by unit process.
Phase 1, Phase 2, and future. Phase 1 is roughly
2016 to 2020. FPhase 2 is 2021 to 2030. That's going
to be design, bidding, construction, start-up kind of
thing.

The total opinion of prob- —-

WILLETTE COURT REPORTING, LLC

{(715) 355-4384 (877)355-4384

Page 14

A

a

™

m

I



10

11

12

13

14

15

16

17

18

139

20

21

22

23

24

23

probable capital costs for Phase 1 is approximately
8.8 million. And Phase 2 is nearing $8.2 million.

S0 when we look at this as to what it
actually costs Lo do this, we're going to use a
combination of funding sources for this project. You
see here the opinion of probable costs matching the
previous slide. There will be a replacement fund
come —— contribution for each phase. The pisces that
are being replaced cr updated that are included in
the replacement fund, that money will be used to
offset the capital costs in this phase of the
project. And then the remaining balance will be
funded from a clean water fund program loan.

The clean water fund uses —-- they have
a market rate and a discounted rate. And certain
pieces are funded at the discounted rate, and certain
pleces are funded at the market rate. We've gone
ahead and calculated an anticipated blended locan rate
for the first phase. That is the discounted
{inaudible) rate of 2.275 percent. And for the Phase
2 improvements, we think it's about 2,278 percent,

When you lock at those, the estimated
annual debt service for Phase 1 is $461,000. And
Phase 2 1is $453,000., If you compare this to the

Metro's current revenues, that's about a 25 percent

WILLETTE COURT REPORTING, LLC

{71b) 355-4384 (877)355-4384

Page 15



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

increase in revenue.

UNIDENTIFIED SPEAKER: Can —-- can I ask
a gquestion?

MS. LEE: Yeah, sure.

UNIDENTIFIED SPRAKER: {Inaudible)
TDMLs are going to be coming in in 2017. Those
timelines, it kind of hits -- Phase 1 -- was it out
te 2020. So how does that impact the second phase,
future? Did you look at that at all?

M5. LEE: The timing of the --

UNIDENTIEIED SPEAKER: Uh-huh.

MS. LER: —

!

phosphorous —-

UNIDENTIFIED SPEAKER: Uh-huh.

MS. LEE: -- plan? The phosphorous
plan would kind of be sandwiched over it, The
phosphorous compliance schedule will likely be a
nine-year compliance schedule.

So exactly when the TMDL comes out, I
mean, I know it's probably six months delayed now, I
don't know if they're actually going to finish or
not.

So you —- you don't —-—- it will be
probably five years from now that we really know what
that means on an effluent limits —-

UNIDENTIFIED SPEAKER: Uh-huh.

WILLETTE COURT REPORTING, LLC
(715) 355~4384 {877)355-4384

Page 16

r

~

Ay

M

r=

[

r



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

MS., LEE: -- standpoint. 2and that
would overlap with the anticipated phosphorous
compliance schedule. And so, yeah, it might
happen -- it might coincide with Phase 2.

UNIDENTIFIED SPEAKER: QOkay.

MS. LEFE: And 1f it does, there's some
potential efficiencies with just being wrapped into
that preoject.

With the way the TMDL is going,
there's —- it's -- I'm -- I'm very involved with the
TMDL. There's no way to predict if it's going to be
1 or .1 or .04 or =~ it's too hard to tell right now.
So vyes,

UNIDENTIFIED SPEAKER: Rachel?

MS., LEE: Yes?

UNTDENTIFIED SPEAKER: Question. Since
you're having this phased cut between Phase 1 and
Phase 2 --

MS. LEE: Uh-huh.

UNIDENTIFIED SPERKER: -— the urban
service area 2'08 plan and service area for this area
is going to be started in 2016 and going to be
avallable in 2017. Would that be somsthing that you
want to take a look at again, how it would affect

this plant?

WILLETTE COURT REPORTING, LLC

{715) 355-4384 {877)355-4384

Page 17



10

1t

12

13

14

15

186

17

18

19

20

21

22

23

24

25

MS. LEE: If.there's significant
changes, we definitely would have to look at how
that's going to change things. 1 believe that could
be done -- it's like a facilities plan amendment,

UNIDENTIFIED SPEAKER: Okay. And

that's going te happen. That's what T was kind of

wondering -
UNIDENTIFIED SPEAKER: Uh-huh.
UNIDENTIFIED SPEAKER: -- how we —— how
we -- how the Marathon County would get that

information to get that (inaudible).

M5. LEE: Yeah. And you recall, we
sent those letters.

UNIDENTIFIED SPEAKER: Uh-huh.

MS. ILEE; And I believe the Village of
Weston contacted Marathon County, and they —-- they
didn't have an impetus to —- to start that process
earlier or anything.

UNIDENTIFIED SPEAKER: That 1is true.

MS. ILEE: So let's talk about the O&M
costs and how this -- these recommended improvements
may affect the Q&M costs. The energy costs should
decrease based on the high-efficiency aeration
blowers and newer, more efficient equipment overall

throughout the plant. We're not adding a lot of

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 18

m

[

M

r

L

b



10

11

12

13

14

i5

16

17

18

19

20

21

22

23

24

25

electrical demand. We're replacing old stuff, for
the most part.

The biosclids handling cocsts may
increase over time, just as they would with
population growth., And that's something that -- that
is slow and steady over time. It's not a jump,.

The replacement fund con- --
contribution will need to change based on the new
project, and that will be caliculated along with the
lcan closing depending on even more refined cocsts
like design costs. That goes along with the loan
application.

And the Metro will continue to give
annual rate reviews, just as they have in the past,
to make sure that user charges are reflective of the
needs of the district.

So several of the recommendations we
had - some of these have been completed already -
were to submit an ITA and PERF to DNR for this
project for next year. &and that was done before the
October 31st deadline.

We are conducting this public hearing
here today. When the comment period is closed - it's
a 30-day comment period - all of those responses will

be included in the plan, and that will be submitted

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 18



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

to the DNR as well.

From there, we recommend getting
drawings and specifications prepared based on
improvements and then submitting a clean water fund
loan application to the DNR along with those plans
and specs when they come in,

And so with that, T can take any
questions.

Oh. 1 have an additional piece of
information based on the -- the planning and
population (inaudible).

UNIDENTIFIED SPEAKER: Yeah.

MS, LEE: We used the DOA numbers

because we were going up to 2030 -- 2035. And that

exceeds the 2'08 plan dates. So we went —-— went with

the DOA numbers. 2And in those population planning
numbers, if you see a change of > percent cor ~— you
know what I mean? When I looked at all the
individual communities and the planning numbers and
how DOA's numbers compared to Marathon County's
numbers, it seemed like mavbe they changed among the
communities, but the total didn't change a huge
amount. So we felt pretty comfortable using those
DOA 2035 numbers.

UNIDENTIFIED SPEAKER: What's the

WILLETTE COURT REPORTING, LLC

{715) 355-4384 (877)355-4384

Page 20

o

d

b

Ld



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

deadline for the clean drinking water fund? Isn't
there, like, an —-- application deadlines, yearly
deadlines for (inaudible)?

MS. LER: Yes. That was October 3lst.

UNIDENTIFIED SPEAKER; That was October

31lst.

MS. LEE: Yeah.

UNIDENTIFIED SPEAKER: Okay.

UNIDENTIFIED SPEAKER: The initial
period.

UNIDENTIFIED SPEAKER: Right.

UNIDENTIFIED SPEAKER: Just to get on
the -—- on the list.

UNIDENTIFIED SPEAKER: O©Oh, okay.

UNIDENTIFIED SPERKER: So if we have
comments -- because we just got that plan yesterday.

MS. LEE: Oh, sure.

UNIDENTIFIED SPERKER: If we have
comments about it, do we just provide written comment
to vou then?

MS. LEE: I believe they should go to
Ken.

MR. JOHNSON: Yeah. Right here.

UNIDENTIFIED SPEAKER: Okay. Yeah.

Bacause there was just some questions in terms of --

WILLLETTE COURT REPORTING, LLC

(715) 355-4384 {8'77)355-4384

Page 21



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

disappointed that the communities did not receive an
email telling that there's a copy of the report
available to us to review. And s0o we —- we get this
notice just last week. 2And suddenly we've got, you
know -- the half of 30 days are gone already.

MR, JOHNSON: T'd like to comment on

that cne.

MS. LEE: Yeah.

MR. JOHNSON: First of all, at the last
meeting —- and you got the agendas. And then we were

going to have a discussion on the facilities plan.
And it sald right there that we were scheduling the
public hearing for the, you know —- at that last
meeting.

Then at that time -—- T mean, T think it
was last week or the week before that Kathy sent an
email out to people like vourself --

UNIDENTIFIED SPEAKER: Uh-huh.

MR. JCOHNSCON: -- and cother communities
that said -- reiterating what the public notice said
in the paper, that they're here, to come in and get
and review, if you'd like to.

The only one that even replied to
anything was Keith. Keith, you know, asked, and we

sent him and Marathon County.

WILLETTE COURT REPCRTING, LLC

(715) 355-4384 (877)355-4384

Page 24




10

11

12

13

14

15

16

17

18

18

20

21

22

23

24

25

But, vyou know, nobody made no comment
or anything else. I know what you're saying, George,
but this has been on our docket for months and months
50,

UNIDENTIFIED SPERKER: Well, I was —-- I
was out of town last week, soc I saw it yesterday.

MR. JOHNSCON: But T mean, I know what
you're —-

I mean, that's up to the board to
decide, not myself. But T mean, it just was the --
legalized is 30 days after. And that's just the
statutes that said -- and the first going in, I think
it was October 22nd we'd have to -

UNIDENTIFIED SPEAKEFR; Uh-huh.

MR. JOHNSON: 1'd have to --

UNIDENTIFIED SPEAKER: I think so.

MR. JOHNSON: -- {(inaudible} here. And
50 that was the 30 days.

And I knew it was -- yes, I know it's
the opening weekend of deer hunting. Aand I already
flgured -- T already figured it out. I'm going tc be
gone, but Kathy will take any comments. And I've got
a computer at the cabin, which I hate to say, and
will be going through it right then and there. Well,

gosh.

WILLETTE CCURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 25



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

M5, LEE: And I don't hunt, so it's
okay.

MR. JOHNSON: But yes. I didn't -- we
had full intention to be moving forward and also
so —- at that time so we can move forward at the
December meeting.

MS. LEE: Hopefully you'll have enough
time. We certainly want everybody to -- to
{inaudible) this plan and (inaudible) discuss it
(inaudible} so...

UNIDENTIFIED SPEAKER: Do you have any
comments now, George, as far as any of this
information?

UNIDENTIFIED SPEAKER: Well, I -- all
I've got is what she just presented because Ken
handed me a cooy when T came in., I called him
yesterday. And he volunteered to give me one
vesterday to review, but I had three board meetings
last night. So, you know, I picked it up today.
That's just -- T'm sorry. I was out of town. I just
didn't get, you know, that notice earlier.

I talked to Dalene out in Rib Mountain.
She had no idea, you know. But then again, you know,
the Village and -- or the -- the Town of Kronenwetter

is different from the sanitary district. BSo they're

WILLETTE COURT REPORTING, LLC

(715) 355-4384 {(877)355-4384

Page 26

™

M

m

1

[



10

11

12

13

14

15

16

i7

18

19

20

21

22

23

24

25

going to -~
MR, JOHNSON: I think ycu're talking
abcut --
UNIDENTIFIED SPFEAKER: RKib Mountain.
MR. JOHNSON: -- Rib Mountain,
UNIDENTIFIED SPEAKER: Rib Mountain.
(Multiple speakers talking at once.)
UNIDENTIFIED SPEAKER: Right.
UNIDENTIFIED SPERKER: They're kind
of -- they're kind cf removed from the whole

discussion. And Dalene said she'd be here, but T
guess she didn't make it.

UNIDENTIFIED SPEAKER: She said she was
too busy -~

UNIDENTIFIED SPEAKER: Okay.

UNIDENTIFIED SPEAKER: -- and she
couldn't make it. So she asked me to pick up a copy
0of the plan for her. And I'm sure we'll --

MR. JCHNSON: And what might be
easler -- 1it's up to you. We can give it to you in
electronic format.

UNIDENTIFIED SPEAKER: That would be

better yet.
UNIDENTIFIED SPEAKER: Better vet.
MR. JOHNSON: That's what I thought
WILLETTE CQURT REPORTING, LLC
(715} 355-4384 (877)355-4384

Page 27



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

——

most people would --

UNTDENTIFIED SPEAKER: {Inaudible}),
yeah.

MR. JOHNSON: And that's what we were
trying to say. If you wanted it out (inaudible},
just hit Send, and you'd get a one-inch document.

UNIDENTIFIED SPEAKER: (Inaudible.)

UNIDENTIFIED SPEAKER: Just give me --
send me one. Electronic.

The other -- the main question I was
here for was to try to figure out the populaticn.
And that —— that's what I was going to say. How you
looked at the population, how it bears out to the
municipalities that are members -- or customers of
the Metro.

MS, LEE: Let me look at the report
just to make sure I get this right.

UNTIDENTIFIED SPEAKER: I'll have to

look at the report and look at it later.

UNIDENTIFIED SPEAKER: Ken, let me just

make a suggesticn. Why don't you send 1t to every
community (inaudible) -~

MR. JOHNSON: That's what I'm writing
down right now.

UNIDENTIFIED SPEAKER: Even Mosinee,

WILLETTE COURT REPORTING, LLC

715) 35

~4384 (877)355-4384

n

Page 28

il

m

M

L
L

L



10

11

1z

13

14

15

16

17

18

19

20

21

22

23

24

25

that -- they're not here. Just so that evervbody
(inaudikle) --

MR, JOHNSON: Yeah. Well, Mosinee is a
customer. They would get cone.

UNIDENTIFIED SPEARKER: But that would
be nice to send it cut to Joe (inaudiblie).

UNIDENTIFIED SPEAKER: (Inaudible.)

UNIDENTIFIED SPERAKER: {Inaudikle)
appointment.

UNIDENTIFIED SPEAKER: I'm not sure if
Dalene is on the reqgular list. Probably not,

UNIDENTIFIED SPEAKER: No, she's not.
But T will get her —-

UNIDENTIFIED SPEAKER: Do ycu have her
email?

UNIDENTIFIED SPEAKER: I will find

MS. LEE: So ——

UNIDENTIFIED SPEAKER: —- unless you
want to give it to me after —-

UNIDENTIFIED SPEAKER: {Inaudible.)

UNIDENTIFTEDR SPEAKER: -—- 1f you have
it. Ckay.

MS5. LEE: For the population and

projections, you guys -- each community received a

WILLETTE COURT REPORTING, LLC

(715) 355-4384 {8'77)355-4384

Page 29



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

letter at the end of last vyear, December 29%th. And
that kind of really breaks down -- I think that's
going to give you the most detail on population
projections for each community.

And we have the Wisconsin DOA
projections listed in the top for -- going from 2010
to '15, 2025, 2035. And then we have the 2 -- 2'08

plan estimates and 2005 and --

UNIDENTIFIED SPEAKER: (Inaudible)}
estimates --

MS. LEE: -—- 2025,

UNIDENTIFIED SPEAKER: Okay.
(Inaudible.)

MS. LEE: And so —- yeah. The
estimations and predictions for those. And you can
kind of compare. BAnd we're saying (inaudible) we're
just going to use the 2035 DOA numbers. And --

UNIDENTIFIED SPEAKER: That's in

Appendix —-
MS. LEE: That's in Appendix C, I

want —--
UNIDENTIFIED SPEAKER: Uh-huh.
MS. LEE:; -- to say, of the —-
UNIDENTIFIED SPEAKER: Yes.
MS. LEE: -- plan.

WILLETTE COURT REPORTING, LIC
{715) 355-4384 (877)355-4384

Page 30

m

M

™



1¢C

11

12

i3

14

15

156

17

18

18

20

21

22

23

24

25

Bnd -- because from a -- from a

planning perspective, we just -- we really are

concerned with the gross population.
UNIDENTIFIED SPEAKER:

UNIDENTIFIED SPEAKER;:

Uh-huh,

Uh-huh.

MS. LEE: It's going to be applied

evenly as far as any sort of rate changes and things

like that. .And, you know, that's kind of up to the

{(inaudible) commission teo really get into those

details., And so that's why we contacted everybody

early on in the process Jjust to make sure.

And I know that the Village of Westen

sent in a further letter to Becky Frish (phecnetic)

at —-

UNIDENTIFIED SPEAKER: Uh-huh.

M5. LEE: -- Marathon County and just
wanting —-- I mean, she requested them to schedules a

meeting to discuss the process. 2nd I've been

informed that that is going to be updated starting

next vear or the year after.
UNIDENTIFIED SPEAKER:
(inaudible) .
UNTDENTIFIED SPEAKER:
to be done by the end of 2016.

MS. LEE: Okay.

WILLETTE CCURT REPORTING,

(715) 355-4384

I think it

The intention is

LLC
(B877)y355-4384

Page 31



10

11

12

13

14

15

16

17

18

192

20

21

22

23

24

25

UNIDENTLFIED SPEAKER: Correct.

MS. LEE: And so they'll go through
that process.

In a -- in a phone call I had, it seems
like just the -- the boundary line 1s the hardest
area. That's where there's a little bit of gray.

UNIDENTIFIED SPEAKER: TIn the —-

MS. LEE: {ITnaudible.)

UNIDENTIFIED SPEAKER: Can I ask a
question about the total spread?

M5. LEE: Sure.

UNIDENTIFIED SPEAKER: You used —- you
used the whole community totals —-

MS. LEE: I --

UNTDENTIFIED SPRAKER: -—- for the
populations?

MS. TLEE: No. We used Rothschild,
Mosinee, Weston, Kronenwetter. And for the Rib
Mountain Sanitary Districkt, we only include --
inciuded 80 percent of the total population because
that's the estimated sewered population.

UNIDENTIFIED SPEAKER: And that's —-
and my -— I guess my question gets to that is that
how come that wasn't used for places like

Kronenwetter where, if you used the whole village,

WILLETTE COURT REPORTING, TLC
(715) 355-4384 (877)355-4384

Page 32

L

L

o
[

b

ld

L

b



10

11

12

13

14

15

16

17

18

1¢

20

21

22

23

24

25

you're talking about a larger area that's not sewered
in your totals where vou're only using sewer area
{inaudible). There's a -- one of the guestions we
saw right away. We can probably get back to you
on —-—

MS, LEE: Sure.

UNIDENTIFIED SPEAKER: -- regarding
some of the totals. But there were parts of

communities that are being served and are not being

served --
UNIDENTIFIED SPEAKER: Okay.
UNLDENTIFIED SPEAKER: -- so...
MR, JOHNSON: I think we were kind of
looking at there's -- Kronenwetler is a village.

UNIDENTIFIED SPEAKER: Right.

MR. JOHNSON: And the whole wvillage is
part of the Metro where Rib Mountain, the sanitary
district, is a part of the Metro where the Town is
not.

UNIDENTIFI®D SPEAKER: Thank you.
That's —--

MR. JOHNSON: So T mean, that's what
makes them a little --

UNIDENTIFIED SPEAKER: Because we're

just slightly separate entities.

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 33



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

MR, JOHNSQON: And that's what makes —--

Weston was the same thing. Weston
has (inaudible) --

UNIDENTIFTIED SPEAKER: sSure.

MR. JOHNSON: -- on the sewer, you
know —--

UNIDENTIFIED SPEAKER: Right. Okay.

MR. JOHNSON: Yep.

UNIDENTIFIED SPEAKER: Just clarifying,
you know, just wondering where those numbers were.

MS. LEE: Yep.

UNIDENTIFIED SPEAKER: And -- and to —-
to that, just to add on to that, I think that there
may be some additional towns that are included.

And ~- and I don't know how you calculated that, but
it would have been the Town of Mosinee. And -- and I
don't know if Ringle ~-

MR. JOHNSON: The Town of Mosinee 1is
not part of us. The City of --

UNIDENTIFIED SPEAKER: City.

MR. JOHNSON: -- Mosinee is, but the
Town is not.

UNIDENTIFIED SPEAKER: But I think
there's an area that's shown on your -- on the map

that's --

WILLETTE COURT REPCRTING, LLC

(713) 355-4384 (877)355-4384

Page 34

™
D

m

LJ
b

L



10

11

12

13

14

15

16

17

18

1%

20

21

22

23

24

25

M3. LEE: As part of the area?

MR. JOHNSON: As part of the -- oh.

MS. LEE: But it's --

UNIDENTIFIED SPEAKER:
by the City.

UNIDENTIFTIED SPEAKER:

UNIDENTIFIED SPEAKER:

UNIDENTIFIED SPEAKER:
here.

MS. LEE: Yeah,

UNIDENTTFTED SPERKER:
maybe.

UNIDENTIFIED SPEAKER:

UNTIDENTIFIED SPEAKER:

UNIDENTIFIED SPEAKER:
distinctions on the maps (inaudible)

UNIDENTIFIED SPEAKER:

UNIDENTIFIED SPEAKER:
are {(inaudible).

MR, JOHNSON: Okay.

UNIDENTIFIED SPEAKER:

Might get served

{(Inaudible.)

(Inaudible.)

It's treated

{Inaudible) maps

Ckay.

(Inaudible.)

And different

Yeah.

-— where things

{(Inaudible.)

MR. JOHNSCN: Yeah. I mean, the maps

we got are what we could get the best out of them.

And if the delineation is off, we'll correct them.

UNIDENTIFIED SPEAKER:

WLLLETTE COURT RLEPORTING,

(715) 355-4384

S50 {inaudible)

LLC
{877}355-4384

Page 35



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

your computer (inaudible).

UNIDENTIFIED SPEAKER: Yeah. I
guess —-- I guess 1t was. (Inaudible.)

UNIDENTIFIED SPEAKER: You're
considering a two-way boundary? The sanitary sewer
service area, one and the same?

MS. LEE: This is —-

UNIDENTIFIED SPEAKER: That's a good

question.

UNIDENTIFIED SPEAKER: Yeah. 2'08 plan

identifies the sewer service area boundary.

MR. JOHNSOM: But not necessarily
our —-—

UNIDENTIFIED SPEAKER: Facility
planning area?

MR. JOHNSCON: Right.

UNIDENTIFIED SPEAKER: (Inaudible.)

UNIDENTIFIED SPEAKER: And that's —--

MR, JOHNSON: So our facility area
boundary will be different than the probability of
the 2'08 boundary.

UNIDENTIFIED SPEAKER: Correct.

UNIDENTIFIED SPEAKER: Exactly.

MR, JOHNSCN: There. I'm glad we

agreed to (inaudible).

WILLETTE COURT REPORTING, LLC

{715) 355-4384 {877)355-4384

Page 36

LJ

L

L

bt



10

11

1z

13

14

15

16

17

18

1g

20

21

22

23

24

25

UNTIDENTIFIED SPEAKER: Yeah. And I --

MS. TLEE: And I --

UNIDENTIFIED SPEAKER: -- (inaudible)
what we were locking at i1s I don't think that's
depicted very easily --

MS. LEE: Okay.

UNIDENTIFIED SPEAKER: -- (inaudible)
on the map --

MS. LEE: Okay.

UNIDENTIFTED SPEAKER: -- (inaudible),

MS. LEE: Well, yeah, {Inaudible.)

UNIDENTIFIED SPEAKER: We have a unigue
situation in Wausau with the twoe facilities that are
independently off c¢f one sewer service area.

UNIDENTIFIED SPEAKER: {Inaudible.)

UNIDENTIPFIED SPEAKER: Right.

UNIDENTIFIED SPEAKER: It's just kind

of a —
UNTDENTIFIED SPEAKER: Yes.
UNIDENTIFIED SPEAKER: -—- unique --
UNIDENTIFIED SPEAKER: We have --
UNIDENTIFIED SPEAKER: -- {(inaudible).
UNIDENTIFIED SPEAKER: -- zoning
facility planning area boundaries. It's not really

displayed very well --

WLLLETTE COURT REPORTING, LLC
(715) 35--4384 (877)35b-4384

Page 37



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

M5. LEE: Okay.

UNIDENTIFIED SPEAKER: -- even from
water {(inaudible).

MS. LEE: Yeah. Because I think we got
the GIS files from Marathon County. We had te do
the best we could with figuring out (inaudible).

UNIDENTILFIED SPEAKER: (Inaudible)

Wausau/Weston boundary (inaudible) problem

(inaudible) .

UNIDENTIFIED SPEAKER: I like
{inaudible) .

MS., LEE: Are there any other questions
or —-—

UNIDENTIFIED SPEAKER: {Inaudible) .
But he's out today. Is there a schedule that shows
potential rate increases or anything like that?

MS. LEE: No. That -- that's --

UNIDENTIFIED SPEAKER: No?

MS. LEE: In a way, that -— that's kind
of up to the board to decide --

UNIDENTIFIED SPEAKER: Sure.

MS. LEE: -- if they're going to do a
debt service charge in addition. And I know that
they have the rates for next year determined -- or

20- -

WILLETTE COURT REPORTING, LILC

(715) 355-4384 (877)355-4384

Page 38

™

™

£

LJ

L



10

11

12

13

14

15

1o

17

18

18

20

21

22

23

24

25

MR. JOHNSON: '16.
MS. LEE: -- 'l6 determined. And so
from there, it -- it will go through the (inaudible)

rate.

UNIDENTIFIED SPEAKER:

Sure. And then

{inaudible) schedule there if the borrowing happens

next year, we have to kind of set a rate or set

schedule for how vou (inaudible) probably have to

walt until —-

UNIDENTIFIED SPEAKER:

UNIDENTIFIED SPEAKER:

(Inaudible} --

-- to see how

(inaudiblie) --
UNIDENTIFIED SPERKER: —-- whether
there's a pro -- not prorated, but ramp-up ~—-
UNIDENTIFIED SPEAKER: Yeah,
UNIDENTIFIED SPEAKER: -~- rate. So it
wounldn't -- you weculdn't get -- [irst, you wouldn't

get a hundred percent.
UNIDENTTIFIED SPEAKER:

UNIDENTIFIED SPEAKER:

Uh-huh.

It would be a

rate —— a slow progression to get to the rate that we
need.

UNIDENTIFIED SPEFAKER: QOkay.

MS, LEE: You can —-— yeah.

(Inaudible) —~

WILLETTE COURT REPORTING, LLC

(715) 355-4384

(877)355-4384

Page 39



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER: It's one of the
discussions that --

M5, LEE: -- do that.

UNIDENTIEFIED SPEAKER: Sure. Okay. 5o
nothing has been determined?

MR. JOHNSCN: WNothing has been —-

UNIDENTIFIED SPEAKER: Okay.

MR. JOHNSON: -- determined. 2016 is
just normal. That's all gone. And this will be a
discussion for 2016 for --

UNIDENTIFIED SPEAKER: (Tnaudible.)

MR. JOHNSON: -- the future. Yes.

UNIDENTIFIED SPEAKER: Okay.

MS. LEE: Bul we haven't discussed that
vet. (Inaudible.)

UNIDENTIFIED SPEAKER: Okay.

UNIDENTIFIED SPEAKER: I know it
doesn't pertain te this, but I'm -~ I was at some of
your meetings. And I den't know the results of the
discussion between Wausau and Rib Mountain Metro. T
don't know how that -~ I mean, you had something

happen. AaAnd I didn't come back to the next

meetings.
MR. JOHNSON: Okay. I can —-
UNIDENTIFIED SPEAKER: I don't know the
WILLETTE CQURT REPORTING, LLC
(715) 355-4384 (877)355-4384

Page 40

A

™
|

mM

b

b



10

11

12

13

14

15

loe

17

18

19

20

21

22

23

24

25

results.

MR, JOHNSON: We've had discussions.
And about a month ago, it was formalized from Wausau
that they were not going to be part of this plan or
to even be studying (inaudible). They would continue
on to -- with their own facility.

UNTDENTTIFIED SPEAKER: Didn't you
mention that at our last meeting?

MR. JOHNSON: Yes.

UNIDENTIFIED SPEAKER: I wasn't at it.
That's the reason --

MR. JOHNSCN: Yeah.

UNIDENTIFIED SPEAKER: e L
(inaudible) .

MR, JOHNSON: But I mean, that's --

UNIDENTIFTED SPEAKER: Thank you. I
appreciate that.

UNIDENTIFIED SPEAKER: &Any other
gquestions or comments, or where are we going from
here?

MS. LEE: {(Inaudible.)

MR. JOHNSCN: Yeah. So we close this
public hearing. And then we'd review all the
information submitted to us at the December meeting.

UNIDENTIFIED SPEAKER: Thank you.

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 41



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER: Can I ask the
communities -- your concern cover the population
projections, do you feel like they're too low or too
high, or do you want your populations to be more or
less? What —- what is it that you're, vyou know,
very --

MR. JOHNSON: Abe —-

UNIDENTIFIED SPERKER: -~- concerned
about?

MR, JOHNSON: Abe over here 1s the one
that really handles that for the communities. And I
bet he could answer that pretty —-

UNIDENTIFIED SPEAKER: Potentially.

MR. JOHNSON: -—- good.

UNTDENTIFIED SPEAKER: Well, I —- I
guess maybe Kronenwetter might be a good example.

UNIDENTIFIED SPEAKER: Right.

UNIDENTIFIED SPEAKER: It's a very
large town -- village --

UNIDENTIFIED SPEAKER: Right.

UNIDENTIFIED SPEAKER: -- with areas
that are probably -- I mean, from most of our
perspective, will never be served. OQkay? But those
populations are still being included into the

calculations for what your -- so you may be

WILLETTE CCOURT REPORTING, LLC

(715) 355-4384 {877)355-4384

Page 42

r

M

m

*"“ﬁ



10

11

12

13

14

15

16

17

18

18

20

21

22

23

24

25

overestimating your service or where your capacity
needs if you're looking at pepulaticns that you know
won't be served. And sco -- and it could happen in --
in Weston a little bit, but maybe not so much.

UNIDENTIFIED SPEAKER: Uh-huh.

UNIDENTIFIED SPEAKER: And so
there's ~- maybe even Rik Mountain, (Inaudikble) I
know we caiculated out some of the —-- the rural parts
of Rib Mountain. But there's -- locking at those
poputlaticns would maybe —-— maybe if you're looking
at —--

If we would have done this in the right
way, we would —-- would have had our plan done —-

UNIDENTIFIED SPEAKER: Right.

UNIDENTIFIED SPEARER: -— you know, a
year ago at the same time you started your plan,
We're going to do it kackwards, of course.

But —-— but that's where the (inaudible)
populations —-- we may want to just — in cur office,
we'll lock at some of those, and maybe we'll talk to
some of the towns as well or talk about where they
think those numbers -- how accurate they are.

MR. JOHNSON: Let me touch -- yeah.

Because sometimes, you know, you think

you remember everything that went into this. But

WILLETTE COURT REPORTING, LLC

{715) 355-4384 (877)355-4384

Page 43



10

11

12

13

14

15

16

17

18

15

20

21

22

23

24

25

that's what -- one of the reasons of the two phases.

If you notice, the first phase 1s not
really to increase any capacity or growth here,

UNIDENTIFIED SPEAKER; Uh-huh.

MR. JOHNSCN: TITt's just to take care of
the existing things.

and then the second phase would
implement a capacity for what would be -- because we
knew at that time you'd have more information, but we
neaded to move forward on this step. So that's why
we're not building any more tanks or anything else.

and phosphorous is something nobody
knows, and we're just leaving that.

UNIDENTIFIED SPEAKER: Uh-huh.

MR. JOHNSON: But that's why the
population is not really pertinent to this first
phase as it will be to the next one. S0 we're hoping
there will be enough time to get the accurate data.

UNIDENTIFIED SPEAKER: Then that's the
reason I asked about the (inaudible) plant.

(Multiple speakers talking at once.)

UNIDENTIFTED SPEAKER: I saw your face,
and I can see that you're going to wait for that
information to help you for your second phase.

UNIDENTIFIED SPEARKER: Well, T think

WILLETTE CQURT REPCRTING, LLC

{(715) 355-4384 {877)355-4384

Page 44

m

m

3

M

i

[



10

11

12

13

14

15

1%

17

18

19

20

21

22

23

24

25

the other comment would be, you know, Rib Mountain is
easy because, you know, you -- {inaudible) separated
from the sanitary district.

But Kronenwetter, I don't know if you
have that -- how you tax your residents. Do you tax

the outside district different than you tax the

inside?
UNIDENTIFIED SPEAKER:; That's correct.
UNIDENTIFIED SPEAKER: You do tax them
different?
UNIDENTIFIED SPEAKER: Uh-huh.
UNIDENTIFIED SPEAKER: Okay. So
that --

UNIDENTIFIED SPEAKER: You mean from a
property tax standpoint?

UNIDENTIFIED SPEAKER: No., Actually
for the sewer system.

UNIDENTIFIED SPEAKER: Sewer system.

Okay. The sewer system is different., Just —--

customers are the ones getting taxed
UNIDENTIFIED SPEAKER: Okay.
UNIDENTIFIED SPEAKER: -- for the --
UNTDENTIFIED SPEAKER: That would make
a difference. Okay,.

UNLDENTTIFIED SPEAKER: Yes.

WILLETTE COURT REPORTING, LLC

{715) 35b5-4384 (877)355-4384

Page 45



10

11

12

13

14

15

l6

17

18

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER: That's —-—- that's
the gquestion I have —-

UNIDENTIFIED SPEAKER: Yeah.

UNIDENTIFIED SPEAKER: —-— for that.

Everybody is saying it really wouldn't make a

difference.

UNIDENTIFIED SPEAKER: No. But we
only —--—

UNIDENTIFIED SPEAKER: 1I'm sorry.

UNIDENTIFIED SPEAKER: -- our
customers —-- your -- our customer -—- and our

customers (inaudible) water system are the only ones
that get --

UNIDENTIFIED SPEAKER: Okay.

UNIDENTIFTED SPEAKER: -- the —-- the
tax from it.

UNIDENTIFIED SPEAKER: Okay. That's —-
that's —— was my question. (Inaudible) if you
separated the two.

UNIDENTIFIED SPEAKER: So it sounds
like you don't want your populations overestimated.
Is ~- is that what I'm hearing?

UNIDENTIFIED SPEARKER: No. Not really.
We just wanted —- I think by having the county

looking at the population for two different

WITLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 46

m

M

M

L

L



10

11

12

13

14

15

16

17

18

15

20

21

22

23

24

25

communities.

The main thing is that you're going tc
be taking a lock at the 2'08 plan in consideration.
That's where the --

UNIDENTIFIED SPEAKER: {(Inaudible.}

UNIDENTIFIED SPEAKER: -~ populations
show. And so the data will come to you in the right
time. 8o we're not saying no more or less. We just
want the -- what we project the actual being in 2'08.
The 2'08 plan will give us a good feeling of what
those populations are, the customers, us up here, and
also then give you good data for you during your —-—
your next Phase 2,

UNIDENTIFIED SPEAKER: Uh-huh.

UNTDENTIFIED SPEAKER: So I think it's
working very well, the way you put it together.

UNTDENTIFIED SPEAKER: I think it's
going to be pretty close.

UNIDENTIFIED SPEAKER: Yes, And —-
and --

UNIDENTIFIED SPEAKER: Real close.

UNIDENTIFIED SPEAKER: -- I think
that's my point is that there —--

UNIDENTIFIED SPEAKER: {Inaudible.)

UNIDENTIFIED SPEAKER: There are going

WILLETTE COURT REFORTING, LLC

(715) 355-4384 (877)355-4384

Page 47



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

to be some areas that we —-- we miss some on the low
side, some that we miss on the high side, but we try
and -- and get it down the middle.

The worst case scenario is that we
underestimate everything --

UNIDENTIFIED SPEAKER: Yes.

UNIDENTIFIED SPEAKER: ~- and -- and we
don't have the capacity here.

UNIDENTIFIED SPEAKER: Uh-huh.

UNIDENTIFIED SPEAKER: The -- the
communities can rest assured that -— that our rates
are not predetermined by these population studies.

UNIDENTIFIED SPEAKER: We know that.

UNIDENTIFIED SPEARKER: Our rates come
every vear. We evaluate what you use.

UNIDENTIFIED SPERKER: That's right.

UNIDENTIFIED SPEAKER: And that
determines the rates.

UNIDENTIFIED SPEAKER: Uh-huh.

UNIDENTIFIED SPERKER: So it doesn't
matter whether your population is high or lower.
Whatever you use, that's what you pay for.

UNIDENTIFIED SPEAKER: It's more about
the capacity.

UNIDENTIFIED SPEAKER: Capacity.

WILLETTE COURT REPORTING, LLC

{(715) 355-4384 {877)355-4384

Page 48

o]

1

Yo



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER: Correct.
UNIDENTIFIED SPEAKER: Correct,
(Multiple speakers talking at once.)
UNIDENTIFIED SPEAKER: That's —-
UNIDENTIFIED SPEAKER: Correct.
UNIDENTIFIED SPEAKER: (Inaudible}
future.
UNIDENTIFIED SPEAKER: Yeah,
UNIDENTIFIED SPEAKER: We're looking at
30, 40, 50 years worth of -- of capacity. That's
what --
UNIDENTIFIED SPEAKER: Sco 30 years out
from now, Ken is doing this again?
MR. JOHNSON: Wrong.
UNIDENTIFIED SPEAKER: No. I den't
think --
(Multiple speakers talking at once.)
UNLDENTIFIED SPEAKER: Oh, gosh.
(Multiple speakers talking at once.)
UNIDENTIFIED SPFAKER: That's scary.
UNTDENTIFIED SPEAKER: {(Inaudible}
technical (inaudible) doing this.
UNIDENTIFIED SPEAKER;: (Inaudible.)
UNIDENTIFIED SPEAKFR: And so —-—

UNIDENTIFIED SPEAKFR: Shouid be —--

WILLETTE COURT REPORTING, LLC

(715) 355-4384 (877)355-4384

Page 49



10

11

12

13

14

15

16

17

is

19

20

21

22

23

24

25

UNIDENTIFIED SPEAKER:

probably why we're all here,
UNIDENTIFIED SPEAKER:
(Multiple speakers talking
UNIDENTIFIED SPEAKER:

somewhere warm and retired.

—— that's

I hope —-—
at once.)

I hope that I'm

MR. JOHNSON: And Strand & Associates

has assured us that these numbers are accurate and --

UNIDENTIFIED SPEAKER:

MR. JOHNSON: -- that

MS. LEE: T really am

UNIDENTIFIED SPEAKER:

MS. LEE: We don't do

projections. We use other people's
projections.

{(Multiple speakers talking

UNIDENTTFIED SPEAKER:

Oh.

SQrry.
(Inaudikle.)
population

population

at once.)

So those

comments that come in during the next --

UNIDENTIFIED SPEAKER:

UNIDENTLFIED SPEAKER:

weeks will be -~

UNIDENTIFIED SPRAKER:

UNTDENTIFIED SPEAKER:

Yeah,

-~ couple of

Yeah.

well-received, and we'll take that into account.

And as Ken pointed out very accurately,

WILLETTE COURT REPORTING,

(715) 355-4384

LLC
{877)355-4384

Page 50

.

y

™

v

LJ

L

L



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

Phase 2 is more time to ~-

UNIDENTIFIED SPEAKER: After seeing
the --

UNTDENTIFIED SPEAKER: And that's good
for us (inaudible)}, knowing that we're going to be
doing the plan next year.

UNIDENTIFIED SPEAKER: Right.

UNIDENTIFIED SPEAKER: That's —--

UNIDENTIFIED SPEAKER: The timing works
out.,

MR. JOHNSON: That's one of the reasons
we phased this, s¢ we can get the best information
that we could.

UNIDENTIFIED SPEAKER: Actually, I see
the -- the presentation is very well put together
based on our needs and -- on overall what the Metro
needs to do to get your first phass in place.

And the plant is how old now?

UNIDENTIFIED SPEAKER: 30.

UNIDENTIFIED SPEAKER: Okay. It's been
that many years, huh, Ken?

MR, JOHNSON: Yes, it has.

UNTDENTIFIED SPEAKER: T just want to
open (inaudible) on the ccllection but —-- but down

the rocad --

WILLETTE COURT REPCRTING, LLC

{715) 355-4384 (877)355-4384

Page 51



10

11

1z

13

14

15

16

17

18

19

20

21

22

23

24

25

Does everyone -- we all -- so
everyone -— there's a customer data list, 1 take it?
(Inaudibkle} all the custcomers served by --

MR, JOHNSON: The cust- -- for the
customers for us, it's Rib Mountain Sanitary
District, the Village of Waeston, the Village of
Rothschild, the Village of Kronenwetter, and the City
of Mosinee.

UNIDENTIFIED SPEAKFER: Who -— who
maintains the database for that?

MR. JOHNSON: Well, it's just the five
communities that are ours that -- the data of the
communities are up to the communities.

UNTDENTIFIED SPEAKER: Right. Okay.

UNIDENTIFIED SPERKER: They base —-—

UNIDENTIFIED SPEAKER: That's what I --

UNIDENTIFIED SPEBKER: They base it
on —-—

UNIDENTIFIED SPEAKER: -- wanted —-

UNIDENTIFIED SPEAKER: They base it on
flow, what's coming {inaudible) --

MR, JOHNSON: So I sent the bill to --

UNTDENTIFIED SPEAKFR: -—- flow —-

UNIDENTIFIED SPEAKER: Uh-huh.

MR, JOHNSCN: --— Weston for the

WILLETTE COURT REPORTING, LLC

(715) 355-4384 {877)355-4384

Page 32

-y

B
N

i

L
L
[

L



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

whole -- whatever their amcunt was.

UNIDENTIFIED SPEAKER: Right.

MR. JOHNSON: How they spread the bill
out amongst their custemers is strictly their --

UNIDENTIFIED SPERKER: (Inaudible.)

UNIDENTIFIED SPEAKER: There's a --

UNIDENTIFIED SPEAKFR: Yeah.

UNIDENTIFIED SPEAKER: There's a reason
{inaudible) that, vou know (inaudible) --

UNIDENTIFIEDR SPEAKER: And Ken uses a
formula based on flow (inaudible) -

UNIDENTIFIED SPEAKER: {Inaudible.)

UNIDENTIFIED SPEAKER: Yeah. BSo...

No. They've gol their formula down
real well (inaudikle) so...

MS. LEE: Scme of those specifics come
in with the loan documentation and figure cut
exactly ——

UNIDENTIFIED SPEAKER: (Inaudible.)

MS. LEE: -- (inaudible),

This idea of phasing the loan or
escalating the loan (inaudible) the time period,
that's something that has tc be negotiated with the
DNR and the lecan documentation. And all that has to

be tied to construction bidding sc...

WILLETTE COURT REPORTING, LLC
(715) 355-4384 (877)355-4384

Page 53



10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

MR. JOHNSON: So if I could ask anybocdy
who's got a comment, it would be kind of nice if you
would do it electronically in an email or an
attachment to rmmsd@frontier.com. Because that way
then, when I get vours, as you understand, I can Jjust
forward it to Rachel or whatever. AaAnd we can do it
rather than making copies on —-

UNIDENTIFIED SPEAKER: And you can
acknowledge recelipt then --

MR. JOHNSON: Yes.

UNIDENTIFIED SPEAKER: -- easily;
right?

MR. JOHNSON: Yeah.

UNIDENTIFIED SPEAKER: (Inaudible.)

MR. JOHNSON: I can just click that
thank you much received and --

UNIDENTIFIED SPEAKER: And you're going
to get mine on Sunday? You'll take care of mine at
that time?

MR. JOHNSON: You know, 1f you want to

do it on Sunday, I'm going to say more than likely I

will.
UNIDENTIFIED SPEAKER: 1:00
(inaudible) --
UNIDENTIFIED SPEAKER: 11:592 on Sunday
WILLETTE COURT REPORTING, LLC
{715) 355-4384 (877)355-4384

Page 54

A

&

f?

M

e



10

11

12

13

14

15

1%

17

18

19

20

21

22

23

24

25

night.

UNIDENTIFIED SPEAKER: I'm doing the
same thing you're doing.

(Multiple speakers talking at once.)

MR. JOHNSON: I hate to say this, but
my computer goes up there just as well as it runs
right here.

(Multiple speakers talking at once.)

UNIDENTIFIED SPEAKER: Ken, that was

rmmgd --—
UNIDENTIFIED SPEAKER: At -—-
UNIDENTIFIED SPEAKER: At —-
MR. JOHNSCN: Frontier --
UNIDENTTFIED SPEAKER: -- frontier.com.
UNTDENTIFIED SPEAKER: -- com,.
UNIDENTIFIED SPEAKER: OQOkay. We got
it.

UNIDENTIFIED SPEAKER: I guess if
there's nothing else, I want to thank you people for
certainly coming in here and participating in this.

Anyone is welcome to stay for the
balance of our meeting. It's just a matter of
carrying on just some of our operations for the past

month and coming months.

WILLETTE COURT REPCRTING, LLC

(715) 355-4384 {877)355-4384

Page 55



11/30/2015

in
.
(& ]
™
i ]
STRAND |
ASSOCIATES® -
Excellence in Engineering Since 1946

Strand Associates, Inc.® (~-1) -
Summary of Wastewater Facility Plan -

Public Hearing
L%}
L ¥

Rib Mountain Metropolitan Sewerage District

November 10, 2015
es
| ¥

STa
el - s
|
1



Agenda Summarizes Key Report Elements

* Methodology
® |dentifies Needs for WWTP

Recommended Plan Satisfies
Documented Needs

® Proposed Schedule and
Implementation Plan

® Impact of Recommended
Plan on Operational Costs

® Recommendations and Next
Steps

STRAND

Facility Plan Elements

* Sections 1, 2, and 3

iAo * Collection system

Have
* Plant performance

| = Sections 4, 5, and 6

| * Flows and loads

« Regulatory requirements
» Age/condition

How Do We + Section 7
Get There? + Alternatives evaluation

% + Sections 8, 9, and 10
= Implementation plan

|+ Environmental impact
summary
« Public participation

R

STRAND

11/30/2015



Facilities Plan Documents Needs for RMMSD

® Continued regulatory compliance — WDNR and ADA requirements
® Future phosphorus removal requirements
° Biosolids disposal alternatives should be reviewed

® Aging equipment needs to be replaced to minimize downtime

R

STRAND

Existing Facility Has Served RMMSD Well

tang Apgicsuon

Y
STRAND

11/30/2015



Recommended Plan Satisfies Documented Needs

i
7 Influgnt Pumping
LAS Station

3! SpaceNesds "

/° tadificanans

Anaerabic N N " s Phase ‘
N o> AN ”;'U“:& E Improvements
Ny d Hamaal * Electrical Modifications
S i Pamary * Valve Replacement and
i A g G e Piping Modifications
R * Painting
A d W oot |~ Phase |l
[ Fowaon z )2 A - Improvements
< cl.\:;:i;nm / et . Painting
! * N [ Future
I, 4 ~ Improvements
pitienn Biosolids Disposal
som |

7 ! Sludge
storage |

STRAN

Phase | Inprovements

Influent Pumping !m;lardvements

L3 3

Vortex Grit Removal RAS Pumping

STRAND

11/30/2015



Phase | Improvements

( TROIANUNFIC0= 19

e. NPower

Electrical Modifications

Space Needs Modifications
: Painting
Sludge Dewatering Demo Valve Replacements

STRAND

Phase Il Improvements

“Activated Sludge i — Painting

STRAND

11/30/2015



Future Improvements — Phosphorus Compliance

STRAND

WPDES Permit
® 009 9 @

¢

Wiscensin

River TMDL <

o000 eP,|
== X

Multi-Discharger i
Variance (Pending) \) '
@ 900 0 @

Future Improvements - Biosolids Handling

>

Land availability concerns resulting from nutrient management
planning

Explored other alternatives
* Dewatering and drying
Purchasing and managing land for land application
Dewatering and burning at biomass power plant in Rothschild
Class A biosalids

No other alternatives were cost effective and/or feasible at this time

Recommend continued land application with use of private
contractors to supplement RMMSD’s capabilities

STRAND

11/30/2015



Proposed Schedule and Implementation Optimizes
Useful Equipment Life

Phasel | Phasell
2016-2020 | 2021-2030

Influent Pumping Station $584,000

Mechanical Screening $853,000

Grit Removal $1,123,000

Primary Sedimentation $948,000

Activated Sludge $309,000

Final Clarification & RAS Pumping $235,000 $787,000

UV Disinfection $340,000

Phosphorus Removal TBD

Thickening $1,469,000

Anaerobic Digestion $4,432,000

Biosolids Disposal TBD

Sludge Dewatering $100,000

Electrical Modifications $3,870,000

Valve Replacement and Piping Modifications $655,000

Space Needs Modifications $773,000

Painting $263,000 $234,000

Total Opinion of Probable Capital Cost $8,796,000 $8,179,000 TBD
SA
STRAND

A Combination of Funding Sources Provide for
Improvements

Phase | :
Improvements

Phase Il

Improvements
Opinion of Probable Cost $8,796,000 $8,179,000
Replacement Fund Contribution $1,456,000 $964,000
CWEFP Loan Amount $7,340,000 $7,215,000
Anticipated Blended Loan Rate 2.275% 2.278%
Estimated Annual Debt Service $461,000 $453,000
Payment

Phase | will require a 25% revenue increase

=

STRA;QD

11/30/2015



Impact of Recommended Plan on Operational,
Replacement, and Maintenance Costs

Energy costs will decrease with higher efficiency blowers and
newer more-efficient equipment

Biosolids handling costs may increase over time because of
population growth

Replacement fund contribution will be modified at the time of the
CWEFP loan closing

Annual rate reviews will continue as in the past

STRAND

Recommendations

Submit a PERF and ITA to WDNR prior to the October 31, 2015
deadline (completed)

Conduct a public hearing on November 10, 2015

Prepare a Record of Public Hearing and Submit to WDNR —
December 2015

' Begin preparation of drawings and specifications for the
recommended Phase | improvements

Submita CWFP loan application document to the WDNR with
the drawings and specifications

11/30/2015



<7:\

STF!AND

STRAND

Excellence in Engineering Since 1946

11/30/2015



From: rmmsd(e frontier.com

To: Rmmsdiaol.com

Sent: 11/11/2015 7:42:31 A.M. Central Standard Time
Subj: FW: Facilities Plan Comments

From: Michael Heyroth [mailto:Mheyroth@rmsd1.com]
Sent: Tuesday, November 10, 2015 4:03 PM

To: Metro

Subject: Facilities Plan Comments

See below for comments on RMMSD Facilities Plan

1. WDOA Population Estimations. For Rib Mountain Sanitary District there is a significant
drop between the years of 2010 and 2015. T believe this may be due to statistical readjustment
by the DOA, but it is unusual. The RMSD numbers for 2015(adjusted to 80% of Town

Pop) would seem to be accurate based on another study RMSD had done for future population
growth. [ will include applicable excerpts from that study.

Overall, the DOA population increases, while statistically accurate, seem to be fairly
conservative as we are starting to see some proposed developments as the economy
strengthens.

2. RMSD would also appreciate a tentative schedule for future rate increases. Of course this
will always depend on O & M parameters from year to year and that is completely
understandable. However, incremental increases that our utility can budget for from year to year
based on projections would be the preferred implementation of a significant rate increase.

RAMAD\Documents Reports\Archive 201 sRMMSD, W W WTP FP.1165.011.rml.feb\Report\Appendices\Appendix G
Section 10\4.1 RMSD Comments.docx



approximately 60 lots per 40 acres, We will use this density for projecting future population

developments of vacant land. A summary of the ultimate development potential in the

service areas is provided in Table 5. In addition, Granite Peak has future plans for

S. Based on the available acres for development,
we estimate that 100 to 300 multi-family/townhouse/condo
developed.

development west of the existing facilitie

units could ultimately be

Based on the potential service area development that may be provided water service during

the planning period, we recommend that the Sanitary District plan to serve 1500 future
persons which is equivalent to 600 residential customers. We reco

mmend planning to serve
30 future commercial customers,

The Sanitary District is aware that the Granite Peak Ski Hill may not use Sanitary District

water for snow making in the future. Therefore the evaluation of future needs will be made
with and without supplying water for snow making.

. Fire Protection

Water demands for fire protection depend upon the fire potential of the most valuable

properties in the municipality. This value, termed the basic fireflow, is usually determined for
the principal mercantile district, but is not necessarily limited to it. An adequate and reliable
water supply is an essential part of the fire

-fighting capability of a municipality. The
insurance Services Office (1SQ),

formerly the National Board of Fire Underwriters, has

established grading standards by which a municipality if fire-fighting is classified. In

Wisconsin, the Insurance Services Office is located in Milwaukee. ISO uses “Grading

Schedule for Municipal Fire Protection,” which was published in 1974, as a guide when
grading the fire protection capabilities of a community. Rates for insured property are then
based on the particular class attained by the community in which the property is located.
The grading system contains 52 standards for fire protection including water supply, which
constitutes 39 percent of the grading schedule. Other features include fire department (39

percent), fire service communications (nine percent), and fire safety control (13 percent).

—



06.'2S1 0zZ1'251
0L0°Lp 0St' Ly
0ee'0c  oos'sl
0£0'0L 0€L'6
080'Z G9L'Z
uop33folg uofiSsloid
ovoz se0T

0EL'051
06+ 1Ly

06881
G626
061°2

UoRoaloig
0gog

G659 L
Doy

0811
go/l'g
1 ARV

uoRoaloig
LTAITA

ooz'erl
09v'0F

0291
g8i'g
850,

Gonodloig
020z

Gl

0LG'9g)
OFP'BE
028Gl
)2+
geg’o

TonRssloig
siog

£€90°rEtL
gol'se

2981
ole’s
STAS B

snsuay
oLoe

Aunog voyzerepy
nesnepa jo A9

uolsapp Jo abepjip
1895jamuauory jo afejip

UIBIUNOW g1y JO UMO |

Goneno]

SNOLLOIrOHd NOLLY INDOd NIVINNOW gry 40 NMOL v 31avL



g T A~ miadtnc e
Strand Associates, Inc.

Mr. Michael Heyroth
Rib Mountain Sanitary District
Page 2
December 7, 2015
Please let us know if you have any further comments or questions.
Sincerely,
STRAND ASSOCIATES, INC.®
A aod M. e ot o
Rachel M. Lee, P.E. Kevin K. Hopkins, P.E.

c Ken Johnson, RMMSD

Initials\S AMADA 100--1 1901 165\01 1\Wrd\ReportiComment Letters\RMSD.docx

www.strand.com

-



%% 1//; Tefer -1

Kronenwe
o Y

Mr. Ken Johnson

Rib Mountain Metropolitan Sewerage District
201 Aster Road

Wausau, Wi 54401

Subject: Wastewater Facilities Plan October 2015

We want to thank you, RMMSD Commissioners and Strand Associates, INC for the presentation at the
Public Hearing held on November 10, 2015 on the subject plan. As stated in your Public Notice that any
comments on the plan needs to be submitted by November 22, 2015.

As stated at the Public Hearing several of the communities that are costumers of RMMSD will be
embarking on a Wausau Urban Area Sewer Service Plan (208 Plan) in conjunction with Marathon County
Planning to be updated by the end of 2016. We are requesting that at the completion of the 208 Sewer
Plan, RMMSD along with their consultant Strand Associates, INC include the new projected population
figures that will be stated in the updated 208 Sewer Plan be incarporated into the new Wastewater
facilities Plan.

As stated at the Public Hearing Phase | will be conducted between 2016-2020 which will give amble
amount of time to amend the Wastewater facilities Plan to include Wausau Urban Area Sewer Service
Plan (208 Plan) figures.

Thank you for giving us the opportunity to comment on new Wastewater Facilities Plan.
incArel
Duane Gau, DPW

Village of Kronenwetter

Cc: Marathon County Planning

1682 Kronenwetter Drive ¢ Kronenwelter, WI 54455 ¢ Tel: 715.693.4200 4 Fax: 715.693.4202 + Web: www kionenweller.org



STRAND

ASSOCIATES

Strand Associates, Inc.

December 7, 2015

Mr. Duane Gau

Village of Kronenwetter
1582 Kronenwetter Dr,
Kronenwetter, W1 54455

Re:

RMMSD Facility Plan Comments

Dear Mr. Gau:

Thank you for submitting comments on the draft facility plan. Our responses are in italics.

1.

o]

As stated at the Public Hearing several of the communities that arc customers of RMMSD will
be embarking on a Wausau Urban Area Sewer Service Plan (208 Plan) in conjunction with
Marathon County Planning to be updated by the end of 2016. We are requesting that at the
completion of the 208 Sewer Plan, RMMSD along with their consultant Strand Associates, Inc.
include the new projected population figures that will be stated in the updated 208 Sewer Plan
be incorporated into the new Wastewater Facilities Plan.

RMMSD is aware of the planning process and will review the conclusions of any plan thal is
published. Depending on how updated projections compare to those used in this facility plan,
the facility plan could be updated. ‘

As stated at the Public Hearing Phase [ will be conducted between 2016-2020 which will give
ample amount of time to amend the Wastewater Facilities Plan to include Wausau Urban Area
Sewer Service Plan (208 Plan) figures.

Phase I improvements are nol as sensitive {0 flows and loadings changes as Phase I
improvements, and therefore are not as sensitive to population changes. Assuming the plan
update is completed on schedule, there will be time to review the Wausau Area Sewer Service
Plan (208 Plan) figures before implementing the Phase [T improvements.

Please let us know if you have any further comments or questions.

Sincerely,

STRAND ASSOCIATES. INC.®

ack M gl 2 AL

Rachel M. Lee, P.L. Kevin K. Hopkins, P.E.

(o

Ken Johnson, RMMSD

RML:KKH plAS AMADA 100-- 1 199\ 165101 I\Wrd\Repor\Comment LetlersiKronenwetler.doex

Arizona

I Minois | Inddiana Kentucky ' Ohic 7 Wisconsin www.strand.com



2015 Rib Mountain Metropolitan Sanitary District’s (RMMSD) Facility Plan
Marathon County Conservation, Planning & Zoning Department (CPZ} comments.

1. Section 1.02, Location of Study, line 1:

Based on the RMMSD sanitary sewer service area map, the following communities are shown
and include the following:

City of Mosinee

Village of Rothschild

Village of Weston {part)
Village of Kronenwetter {part)
Town of Rib Mountain {part)
Town of Mosinee (part)

o u s wmne

2. Figure 1.02-1, RMMSD Sewer Service Area Map:
Please provide map(s) that better identify the following:

1. Overall 208 facility planning area boundary
RMMSD Sewer Service area
3. Wausau Sewer Service area
A. Use different colors to identify these areas. Alsc include a distinct municipal
boundary lines.
B. The boundary delineations will help the reader identify the POTW service areas and
who is providing the service.

3. Section 4.02, Population and Growth Projections, Paragraph 2:

Please provide the rational for including the 100% DOA community population estimate for the
Villages of Kronenwetter and Weston vs the 80% population calculation for the Town of Rib
Mountain.

Note: Marathon County CPZ is not objecting to the proposed population and growth
projections relative to Phase | of the Plan; however, we are reserving our confirmation of the

planning area and population projections used in RMMSD’s Facility Plan until these items are
clarified in the Plan.



Strand Associates, Inc.

f”

STR .

ASSOCIATES"

December 7, 2015 ™
Mr. Jeff Pritchard ™
Marathon County Conservation, Planning & Zoning Dept.
210 River Dr.
Wausau, W1 54403 P
Re: RMMSD Facility Plan Comments

1
Dear Mr. Pritchard:

. Lo
Thank you for submitting comments on the draft facility plan. Our responses are included in italics. .
1. Section 1.02, Location of Study, line 1: e

Based on the RMMSD sanitary sewer service area map, the following communities are shown
and include the following: o
1. City of Mosinee W
2. Village of Rothschild
3. Village of Weston (part) I
4. Village of Kronenwetter {part) i
5. Town of Rib Mountain (patt)
o. Town of Mosinee (part) £
Although a portion of the Town of Mosinee is shown as part of RMMSD sewer service avea, this ’
area is currently not sewered or served by RMMSD.
2. Figure 1.02-1, RMMSD Sewer Service Area Map: =
Please provide map(s) that better identify the following: V
i
l. Overall 208 facility planning area boundary
2, RMMSD Sewer Setvice area ‘
|
3, Wausau Sewer Service area b
A. Use different colors to identify these areas. Also include a distinct municipal
boundary lines. :
B. The boundary delineations wil! help the rcader identify the POTW service L
areas and who is providing the service.
-
We utilized the map that was provided by Marathon County Planning and Zoning. This is the
correct sewer service area for RMMSD. Wausau sewer service area is not part of the RMMSD
sewer service area and was not included in the facilities plan. L
e

RMLKKH:pIMSAMADL §00-~11991 L6530 | 1iWrd\ReportComment LettersiMarathon County.docx

Arizona | llincis | Indiana | Kentucky 1 Ohio | Wisconsin www.strand,.com |



Strand Associates. Inc.

Mr. Jeff Pritchard

Marathon County Conservation, Planning & Zoning Dept.
Page 2

December 7, 2015

3. Section 4.02, Population and Growth Projections, Paragraph 2:

Please provide the rational for including the 100% DOA community population estimate for the

Villages of Kronenwetter and Weston vs the 80% population calculation for the Town of Rib
Mountain,

Note: Marathon County CPZ is not objecting to the proposed population and growth projections
relative to Phase I of the Plan; however, we are reserving our confirmation of the planning area

and population projections used in RMMSD’s Facility Plan until these items are clarified in the
Plan.

We are also looking forward to clarification after the 208 plan is updated. For these planning
purposes, we have considered it appropriate to use these values since capacily issues are
primarily addressed under the Phase Il improvements.
Please let us know if you have any further comments or questions.
Sincerely,
STRAND ASSOCIATES, INC.”
Rachel M. Lee, P.E. Kevin K. Hopkins, P.E.

(o Ken Johnson, RMMSD

RML KK HpINS AMAD 100--1 19941 165\01 1\Wrd\Report\Comment Letters\Marathon County.docx

www.strand.com



From: Timothy D. Vergara [mailto:tvergara@rothschildwi.com]

Sent: Tuesday, November 24, 2015 11:13 AM

To: Hopkins, Kevin <Kevin.Hopkins@strand.com>

Cc: Ken Johnson - RMMSD <Rmmsd@aol.com>; George Peterson - Village President
<gpeterson@rothschildwi.com>

Subject: DRAFT Wastewater Facilities Plan Comments - Village of Rothschild

Dear Kevin,

| have a few comments that | want to convey to you regarding the Draft RMMSD October 2015 Facilities
Plan as a member of the District. Please see below:

1. Idid not see any mention of the current 208 boundary Study/Revision that is currently ongoing
in the metro area. That area may be significantly expanded based on the estimations of the
contributing communities.

2. 1 did not see mention or any accommodation for the addition of the such entities as the City of
Schofield, the City of Edgar, Marathon City, the City of Wausau, etc., as there has been
preliminary discussion largely due to the new Phosphorous regulations/requirements and
reaching plant design capacities.

3. Page ES-4 stated a 25% increase of average costs but then stated in the next page that it would
be neutralized out. That causes concern as that is s significant increase in cost per member.

4. Page 1-1, 3-1 stated the “Town of Weston” and not the “Village of Weston”

5. When Manning’s equation was used | question the roughness coefficient used as it is aged pipe
and may have an actual higher number.

6. Page 4-5, there was a comment that that the estimated increase of waste volumes were
estimated at 5% and 10%. Is that underestimated?

7. Page 4-6, 4.04 B., stated that there was only a 10% contingency. Seems on the light side.

8. Page5-2, | like the comments on the new Phosphorous regulations and possible strategies.

Please let me know if you have any questions and this information is combined into the hearing
materials.

Thanks

Timothy D. Vergara, PE

Village of Rothschild - Administrator of Public Works
phone: (715) 359-3660

fax: (715) 359-7218

email: tvergara@rothschildwi.com

“When you can do the common things of life in an uncommon way, you will command the attention of the world.”
- George Washington Carver

&4 Save a tree. Don't print this e-mail unless it's necessary.

RAMAD\Documents\Reports\Archive\2015\RMMs0, wAWWTP FP.1165.011.rml.feb\Report\Appendices\Appendix G
Section 10\7.1 Rothschild Comments.docx



STRAND

ASSOCIATES”

Strand Associates, Inc.
P Akl Y il TR

December 7, 2015

Mr. Timothy Vergara

Village of Rothschild, Administrator of Public Works
211 Grand Avenue

Rothschild, WI 54474

Re:

RMMSD Facility Plan Comments

Dear Mr. Vergara:

Thank you for submitting comments on the draft facility plan. Our responses are included in italics.

L.

I did not see any mention of the current 208 boundary Study/Revision that is currently ongoing
in the metro area. That area may be significantly expanded based on the estimations of the
contributing communitics

This upcoming study is not part of this facility planning effort. However, any updates, when
available, will be reviewed for potential impact on the facility plan conclusions.

I did not see mention or any accommodation for the addition of the such entities as the City of
Schoficld, the City of Edgar, Marathon City, the City of Wausau, efc., as there has been
preliminary discussion largeiy due to the new Phosphorous regulations/requirements and
reaching plant design capacities.

Other entities were contacted during planning fto see whether they wanted to be included in the
planning process. No entities expressed interest in belng included in this planning document,
RMMSD, ar the direction of the Commission, proceeded with the plom including the existing
customers and sewer service area.

Page 11S-4 stated a 25% increase of average costs but then stated in the next page that it would
be neutralized out. That causes concern as that is s significant increase in cost per member,

The debt service will increase the total budget by approximately 25 percent.
Page 1-1, 3-1 stated the “Town of Weston” and not the “Village of Weston”
Acknowledged.

When Manning’s equation was used I question the roughness coefficient used as it is aged pipe
and may have an actual higher number.

This is a valid comment, so we evaluated the capacity using a roughness coefficient of 0.014.
Increasing the roughness coefficient (o reflect aged pipe reduces the capacity by approximately
1 mgd for each segment evaluated, This still allows ample capacity for future growth.

RML:KKH:p RS AVADA 100-- 19T 16550 1 IWrd\ReporiComment Letiers\Rothsehild,doex

Arizona

I lincis | Indiana @ Kentucky | Ohio ¢ Wisconsin www.strand.com



Strand Associates, Inc.

Mr. Timothy Vergara

Village of Rothschild, Administrator of Public Works
Page 2

December 7, 2015

6. Page 4-5, there was a comment that that the estimated increase of waste volumes were
estimated at 5% and 10%. Is that underestimated?

These estimates are consistent with historical growth and industry standards. There are no
known increases at this time.

7. Page 4-6, 4.04 B., stated that there was only a 10% contingency. Seems on the light side.
This level of conservatism is consistent with industry practices considering there are no known
new developments at this time. Should unforeseen growth exceed the 10 percent, design flows
and loadings can be reconsidered.

8. Page5-2, I like the comments on the new Phosphorous regulations and possible strategies.
Noted.

Please let us know if you have any further comments or questions.

Sincerely,

STRAND ASSOCIATES, INC.®

poed M i e

Rachel M. Lee, P.E. Kevin K. Hopkins, P.E.

o Ken Johnson, RMMSD

RML KKH:pIhS \MADV 100--1 1901165301 11Wrd\ReportiCamment Letters\Rothschild.doex

www.strand.com



~

]

n
|
r
ro
[ ]
.
o
.
:L_
;,
[
g
[
L.




For more location information
please visit www.strand.com

Office Locations

Brenham, TX | 979.836.793

g}

Cincinnati, Ohio | 513.861.5600
Columbus, Indiana | 812.372.9911
Columbus, Ohio | 614.835.0460
Indianapolis, Indiana | 317.423.0935
Joliet, lllinois | 815.744.4200
Lexington, Kentucky | 859.225.8500
Louisville, Kentucky | 502.583.7020
Madison, Wisconsin®™ | 608.251.4843
Milwaukee, Wisconsin | 414.271.0771

Phoenix, Arizona | 602.437.3733

*Corporate Headqguarters

STRAND

ASSOCIATES

r—"ﬁ



	1
	2
	3
	4

